GRADALL

Hlustrated Parts Manual

Models
520
524

S/N 0177005 thru 0177427

P/N - 9108-4020

Revised July 6, 2007







GRADALL INTRODUCTION

MATERIAL HANDLER Table of Contents

522 /524
/ Starting Serial No. 0177005

Original Issue 1-90
Revised 12-15-94

SECTION 1 — INTRODUCTION

Table Of CONIENES ... e e e e e e e e et e e e e e e e aaaaaaaaaaaaaaaeeeas 1-1 thru 1-4
JAN[o] gtz ToT= A [or= LI 0o (= GO P O PPPPPPRPPPR 1-5 thru 1-8
7= Y/ (o= N ] =SSP 1-9
= N[0 a] oT=T [T 1= RSP 1-10 thru 1-15

SECTION 2 — CHASSIS & ATTACHING PARTS

Frame Shrouding & THIM ...t e e e e e s et e e e e e e e e s et e e e e e e e e e e snbrneeaeeeean 2-1
Rear Axle & ATACHING ParS ...t e e e e e nn e e e e as 2-2
Front AXIE MOUNTING ..o ettt e et e et e e e e e et e e e e e e e e eaeeeaaas 2-3
(07 1o I C ] =TT T ST O U PP PPPPPPPPPRRPN 2-4

SECTION 3 — BOOM

(I ey A = e To T 0 g NS Y=Y 1o ) o NPT 3-1
ST=YoTo ] ale I =To o] g n IS T=1 o)1 o) o I UUURRR R 3-2
L@ U] 1o TS Y71 (o] o IR 3-3

SECTION 4 — ATTACHMENTS

Carriage ASSEIMDIY ... e e e e e e e e e e e arr e e e e e e e e aaane 4-1
Quick Switch Mounted Carriage ASSEMDIY .........oooiiiiiiii e 4-2
BUCKETS ..ttt e e e e e et e e e e e e e e e e e e e a e e e e e e e e nr e e e e e e e annrnes 4-3
(o] oL [T 0=V - To [ T PP SUOUPPPRPRR 4-4

SECTION 5 — ENGINE & ATTACHING PARTS

ENgine Left SIde VIEW (522) ...ttt ettt e e s e et e e e e e e s snnnaeeaeeeean 5-1
Engine Right Side VIEW (522) ........uuiiiiiiiiiiieieiee ettt e e e e e e s e e eeaeeeas 5-2
ENGIiNe Left SIde VIEW (524) ...ttt e e e e e e nn e e e e e 5-3
Engine Right Side VIEW (524) ...ttt e e e e e e e e s e e eeaeeeas 5-4
FUBH TANK & LINES ..ottt e et e et e e ettt et e e e e e e e e e e e e aaaeaaaaaaaaaaaaaaeaans 5-5
RAIAOr & HOSES ...t e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e neeeee s 5-6
FAN QO 1= T g 1= ol o] o o PP UOTPUPRPR 5-7
LN O 1= T 1= PSP UPTUPRPRP 5-8
EXNAUSE SYSTEIM ...ttt e e e e et e e e eab e e e e e e ne e e e e e nne e e e e nnes 5-9

SECTION 6 — DRIVE TRAIN
FroNt AXIE ASSEIMDIY ... ..o e e e e e s e e e e e e e e e n e e e e e e e e neeeee s 6-1
Front AXIE HOUSING ..ottt et e e et e e et e et e e e e e e e e e e e e e e aaeaaeaaaeaaaeaaaaaans 6-2

RS 1-1



GRADALL INTRODUCTION

MATERIAL HANDLER Table of Contents

522 /524
/ Starting Serial No. 0177005

Original Issue 1-90
Revised 3-14-96

SECTION 6 — DRIVE TRAIN (continued)

Front AxIe Differential Carrier ...........eeiiii oottt e e e e e e s e e e e e e e nnneeeeeeeeennnnnneeeeens 6-3
BraKe ASSEMDIY ..o e e et eeaeee e e e rea e aaaaerrrraa, 6-4
Front Axle Shaft & Planetary Wheel ENd ..........coo et 6-5
Rear Steering AXIE DHVE HUD (524) .......coo et 6-6
Rear Steering Axle NON-Drive HUD (522) .........ouiiiiiiiiiiiiee ettt 6-7
LAY LT S R =3 6-8

SECTION 7 — CONTROLS

THIE B SWAY ettt e oo e e e b e e e e e e R b e e e e e nae e e e e anbe e e e anne e e e e nneean 7-1
[ 7 {0 1 TP PP PUPRPP 7-2
Accelerator Linkage/Pedal ASSEMDIY ...........oiiiiiiie e 7-3
1 (=T ] ol O7o 1 [1] 0 o RSP PRPUPPRROPPRP 7-4,7-5
L CoToTq o] F= L LN =T 1= o o1 o] RPN 7-6
Brake and INChing LINKAQGE ....ccooeiiiiiiii e e e e e e e e eeeeeeas 7-7

SECTION 8 — BRAKES

SEIVICE Brake LINES. ..cooieieiiiieee ettt ettt e e e e e et e e e e st e e e e e ennn e e e e aneeeeeaa 8-1
SEIVICE BIAKE ..ottt ettt e ettt e e e bt e e e e e n bt e e e e Re e e e e e nen e e e anne e e e anreeeeaa 8-2
Brake & INching LiNKage (S PAGE 7-7) ceeeeiiiiiieiiie ettt e e e e e e nneaee s 8-3
Inching & Parking Brake LINES (522) ........coo ittt e e 8-4
Inchine & Parking Brake LINES (524) ........ooo ittt e e 8-5

SECTION 9 — HYDRAULIC CIRCUITS

(O T ST o] o NV R (YT | (= N 1= 9-1
10 T g o T O Lo U1 572 SRS 9-2
DUMP CiFCUIL (522) ...ttt ettt e e ettt e e e e bt e e e e e abe e e e e ane e e e e annee e e e annneeeeennteeeeennns 9-3
[T AL @ (U T (2 9-4
DEIVE CIrCUIL (522) ...oeeeiiie ettt e e e e e e e e e e e et e e e eeeeaaaaaaaaaaaaaaaaaaaaeaeeaens 9-5
11 0031 T L= PRSP PR UPRPPP 9-6
L0 101110 JK @37/ 1110 To [T 9-7
Tilt & Tilt CompPensating CYINAEN .....ooooiiiie e e e e e s e s e e e e e e e e e eean 9-8
3= YA @3/ 0 To [= OO PR ST PPPPPPP 9-9
R (<=1 1T PO PRPRPRN: 9-10
[0} VZ5] 1 o] 1 @1 (o] 1 | SRR 9-11

SECTION 10 — HYDRAULIC COMPONENTS

Lift CyliNAer ASSEMDIY ......eoiiiiiiie ettt et e e sttt e e e e e e e e e anbe e e e s ennneeeaannneeeans 10-1
Crowd CyliNder ASSEMDIY ...t e e e e e enne e e e e annnee s 10-2
KG 1-2

* Changed page numbersin section 8.



GRADALL

MATERIAL HANDLER

522 /524

SECTION 10 — HYDRAULIC COMPONENTS (Continued)

Tilt Cylinder ASSEMDIY .........oiiii e
Compensating Cylinder ASSEMDIY ..........uvviiiiiiiiii e
Sway Cylinder ASSEMDIY .......coiiiiiiiiiiie e
Steering Cylinder ASSEMDIY .........eiiiiiiiiii e
Main Hydraulic Control Valve Assembly ............cccccoo,
Priority FIow Control VaIVe ..........ceoiiiiiiiie e
Flow Divider ValVe ...
2T L G I A= 1LY T
SOIENO0IA VAIVE ...
Dual P.O. CheCK VaIVE .....ceevieiieiiiiieeee ettt e e
INCRING VAIVE ...
Main Hydraulic PUMP .....ccoooiiiieeecs e e e e
Hydrostatic Transmission PUMP .........ouiiiiiiiiiieee e
Front Drive MOtOr (524) .......ccooiiiiii e
Front Drive Motor (522) .........ooiiiiiiieeeeie e
Manifold ASSEMDIY ......oooiiiiieie e
Hydraulic Reservoir & FIErs .....oouuuuuiiiiiiiiieeccce e
Steering OrbItrol ..........eeii s
Rear Drive MOTOr ..o
JOYSHICK ASSEMDIY ...
Traction LOCK ValVe ...t

SECTION 11 — ELECTRICAL

ENgiNe WiriNG (522) ...ttt
ENgine WiriNG (524) ......eoeiiiiee e
Dash Panel (522) .......ccooo oo
Dash Panel (524) ...
Battery & CabIeS ....ouuviiieiiieeeeeeeeeeeeeeeee e
Gauge Panel ASSembIly(522) ........coouiiiiiiiiiiieee e
Gauge Panel ASSEMDIY(524) .......ooo i
Dash Harness(522) ......cccoveeeeeieeeee e
Dash HarN@SS(524) ........ueeiiiiiee ettt

SECTION 12 — MISCELLANEOUS

Complete DecCal LiStS ........uuuiiiiiiiiiiiieiieeieeeeeeeeeee e
(L E=1 0 TSI =Y or=1 =3
=0 Yo ] 0 4 D I=Tor=1 1= 3

KG * Changed page numbersin section 12.

INTRODUCTION
Table of Contents

Starting Serial No. 0177005
Original Issue 1-90
Revised 3-14-96



GRADALL INTRODUCTION

MATERIAL HANDLER Table of Contents
522/524 Starting Serial No. 0177005
Original Issue 1-90

SECTION 13 — OPTIONAL EQUIPMENT Revised 8-12-99
[ (gL o] = U ] o T | PP 13-1
Left Hand Til/SWay CONIIOl .......cooo ettt e e e e e e nr e e e s e nneeeeenns 13-2
GIOW PIUQ INSTAIIATION ...ceiiiiiie e e e e e e e e e e e s nnr e e e e e e e e e nnns 13-3
RV 2= 1T b= I O oY =T | SRR PPRTP 13-4
WOTK LiIght PACKAQE .....eeeeiiiiiiiiiiiiiee ettt e e e e e e e e e e s e e e e e e e e e nnnnnneeeeeeaannns 13-5
QUICK HOOK ASSEMDIY ...ttt e et e e s st e e e e naa e e e e snseeeeesnnteeeeannseeeeaneeeeeans 13-6
F 0D 1 TE= TV Yo L= 10 o P 13-7
(@7 1o T =1 g Tod (o =71 | RSP 13-8
Lo}V £= 1T S 1 1= 7= | = 4 o o PO 13-9
8L )= o G 13-10
Y=o N [T €= Lo 1Y SR 13-11
RS = Lo 111242 T g @V 11 o 1= U 13-12
Auxiliary Hydraulics With EIECIIHCS ...ccuuuvueiiii i e e s 13-13
o] oL o[ = OV F= T = PSPPI 13-14
S =\ A O3 [T gL oY g =T=T=T 1 o1 o] 2SSO 13-15
DUAI P.O. CRECK VAIVE ...ttt e e et e e e e e e s e e e e e e e e e nnnreees 13-16
STl T Yo L 1Y F= 1 SRR 13-17
DryWall SWING FOTKS ...t e e e s s ettt e e e e e e e s b et e e e e e e e e s nnnneeeeas 13-18
AT o T @37/ 1T o =1 PP OTPSPRP 13-19
100 Degree SWING FOTKS ......ooi ittt e s e e e s s e e e e ennne e e e e nneas 13-20
Deluxe Light PaCKage ......coooiiiiiii ettt e e e e 13-21
Beacon Light Package .......ooooiiii ettt e e e e e e eeas 13-22
Drywall Carriage ASSEMDIY ..ottt e e e e e e e e e enn e e e e anneeeeans 13-23
LIl GRS T=Te] o] 1 = To o o PP PPRPP 13-24
107 ()10 IO/ 1o [T gy X=T=T=Y o] o] | 13-25
T 11 L= o o G 13-26
LI Lo S L0 V= 4o PP 13-27
Auxiliary HydrauliCS - 3S BOOIM .......uuuiiiiiiiiiiiiiiiiiieeeeiee et ee e e e ee e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaaaaaaeaeeeaeeaeeeeseaaaanas 13-28
CoNtrol ValvVe ASSEMDIY .....ooiieiiieee ettt et st e et e e e et e e e e e enne e e e e anneeeas 13-29
BIOCK HEALET ...t e e e e e e e e e e e e e aeeas 13-30
Hydraulic ReServoir HEALEN ........ooeeie e e e e 13-31
INIINE BYPASS (9112-5056) .....eeeeeiiiieieiiiieie et ee e ettt e et e e e e et e e e st e e e e eaee e e e e anse e e e sanseeeesannneeeeanneeaens 13-32
Low Profile Machine Package (522-2S) .......coiiiuiiiiiiiie ettt e e e 13-33
Low Profile Machine Package (524-2S) ......coouiiuiiiiiiiie ettt nea e e e e e 13-34
Rear AXle REWOIK Kit ......ooiiiiiieeeeeee ettt e e e e e e e e e e e e e eeees 13-35
Rear Axle Advantage Kit.........ooo e e e e e 13-36
5-BUtton HandIe (9103-8387) .....uuuuueiuiiiiiiiiiiiieeieeeeeeeeeeeeeesee et eeeaaaaaaaaaaaaaaaeaaaaaeeeeeeseassasssaasaaaaaaasannnnnnnes 13-37
* (9103-4404) Rail CYlINAET ASSY .....eeiiiiiieii ettt ettt e e e e e e e e e e aase e e e s saneeeeeanneeeeeann 13-38
*(9045-3031 & 9045-3032) Carriage Weldment ... 13-39
*(9045-3030) OULEr RaAil ASSY ..coeiiieiiiieieee e ———————————————————————————— 13-40

SvC * Added pages 13-38, 13-39 & 13-40. 1-4



GRADALL INTRODUCTION

MATERIAL HANDLER Alphabetical Index

522/524 Starting Serial No. 0177005
Original Issue 1-90

Revised 5-3-94

ACCELERATOR CABLE ...ttt e e e e e e e e e e e e e e e e e e e e e eeeeeeesaaaaaaaaaaaaaaaaaaaaaaaaaaaens 7-3
ACCELERATOR PEDAL ...ttt e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaaaaaaeeaeaees 7-3
AR CLEANER .. ..t a e e b e e e e e e e e e e e e e e e et e e eeeeeeeeeeeaeaaaaaaaaaaaaaaaaaaaaaaeaeeaaeaesaanaans 5-8
AIR CLEANER ELEMENT ..ottt e e e e e e e e e e e e e eeeeeeeaaaaaaaaaaaaaaaaaaaeaeaeeeeeeaseasaanas 5-8
AIR CLEANER SERVICE INDICATOR ..ottt ittt ettt e e e e e e e e e snsaeeeeaaeeeennnnsaneneeneennns 5-7
ALTERN AT O R ..t r e e e b e e e e e e e e e e e e e e e e e e e eeeeeeaeeaeaeas 5-2,5-4,11-1,11-2
ALTERNATOR FAN ...ttt e e e e e e e e e e e e e e e e eeeeeeeeeaaaaaaaaaaaaaaaaaaaeaaeeaaeaeeeaanns 5-2,5-4
ATTACHMENTS. ..., 4-1 thru 4-4, 13-6, 13-14, 13-17, 13-18, 13-20, 13-23
L I = PPN 11-5
BATTERY HOLD DOWN ...ttt e e neeaes 11-5
N I I 7Y = I 11-5
BEACON LIGHT PACKAGE ....coci ittt e e e e e e sttt e e e e e e e s snsaneeeeaaesennnnsnaneeaeeeennnns 13-22
BEARING PADS (Boom SecCtionNS)(2S) ....ccoeeeeieeiiiei e 3-1,3-2
BEARING PADS (BOOM SECHONS)(BS) ...eeeeiiiiiiiieiiiiieiiiiiee et tee ettt e s e e e e e e 13-24
BOOM DECALS ...ttt ettt ettt ettt et e et e e e aaeaaaeea e 22 e e e e e e e e e eeeeeeeeeasaassaasaaaaaaaaaaaannnnsnnnsnnnnnnnsnnsrnnns 12-3
BOOM SECTIONS (25) -..eoeeeeeeeeeeeeeeeeeeeeeeeeee e e ee e se e ees s eee e es e e eee e ee s s sese s seens 3-1, 3-2
BOOM SECTIONS (3S) -..eeeeeeeeeeeeeeeeseeeeeeeeeee e seeee s see s eeee e s s ee e eeeeeseseese e s ee e e ee e nees 13-24
BRAKE ASSEMBLY ...ttt e aaaaaas 6-4
L A S 1D L PN 7-7
BRAKE VALVE ...ttt e e e e e e ettt e e e e e e e et e e et e s e s e eeaeeeeeeeessannaseeeaaaeeennnes 10-10
BRAKE WARNING LIGHT ..ot r e e e e e e e e e e e e e e eeaaas 11-3
Y N I | 8 R 11 = o o T 10-19
8 O I 4-3
CARRIAGE & FORKS (VARIOUS) ..ottt ettt ettt 4-1
CIRCUIT BREAKERS ... .ottt ettt et e et e e et e e e e e e e e e e e e e e e e e e e e e e e eeeeeeeeeesaessaesaaaaaaaaaaaaannnnnnnns 11-3
COMPENSATING CYLINDER ..ottt ettt e e e e e e e e e e e e e e e s e e e s e e e s s e e nnannnnnnnes 10-4
COMPENSATING CYLINDER HYDRAULIC CIRCUIT ...ttt 9-8
CONTROL VALVES ..ottt ettt e e e e et e e e e e e e e e e e e e e e annnneeeeaaens 10-7,10-8, 10-9
CROWND CYLINDER (2S) .evttttttitiiiiiiiiiiieieee ettt et ee et ee e e e e e e e e et e e e e e e e e e e e e e e e e e e e s s aa s s s s s s s s s s s s snannnsnssnnesnrnees 10-2
CROWND CYLINDER (BS) ..uutttiiiieeeiiiiiiiieeeeeeeasaseteeeeaaeaasssssaeeesaessasassssseeeaeeaasasssssneeseessasssssseeeeeeans 13-25
CROWD CYLINDER HYDRAULIC CIRCUIT ..ottt 9-7
DECALS oo 12-1,12-2, 12-3
3 ] L ] R 2-1
DELUXE LIGHT PACKAGIE ...t e e e s e e e e e e eeeeees 13-21
D] L PSR 5-2,5-4
DRIVE CIRCUIT (524) ..eeieeiiiiieieieiieiiee ettt e e e e e e sttt e e e e e e e s ssateeeaaeeeennsssaeeeeeeseannsssaneeeeeeaannnnsnnneaeaeann 9-4
DRIVE CIRCUIT (B22) iiiiiiiiiie ettt e et e e e e e ee e e e e e e e e e e e eeeeeeeeeeeeeaaeeeees 9-5
DRYWALL CARRIAGE ASSEMBLY ...ooiiiiiiiiiiiee ettt e e e e e e s e e e e e e e e e nnnneees 13-23

RS 1-5



GRADALL INTRODUCTION

MATERIAL HANDLER Alphabetical Index

522/524 Starting Serial No. 0177005
Original Issue 1-90

Revised 5-3-94

DRYWALL SWING FORKS ...ttt e e e bt e e e e e e s a e e e e e e e s s nnnneeeeas 13-18
DUAL P.O. CHECK VALVE ... .ottt e e e e eee e 10-12, 13-16
DUMP CIRCUIT .eeeiiiieee ettt ettt e e e e e et e e e e e e s s e e aeeeaasssaaeeeeaeeaaannsssneaaeeeeannnnssnenaeneeannns 9-2,9-3
ELECTRICAL SYSTEMS ...ttt ettt e e e e e e e e e e s eee e e e e e e nnnneees 11-1 thru 11-9
ENGINE LEFT SIDE VIEW ...ttt ettt e et e e e e e s e nannnee e e e e e e e 5-1,5-3
ENGINE MOUNT .oeeiiiiiiiiiiieie ettt e e e e e sttt e e e e e e e sssaeeeeeaeeeeaasssaaeeeeaeeasasssssneaaaeeeannnssneeaneseanns 5-1, 5-3
ENGINE RIGHT SIDE VIEW ...ttt e s st e e e e e e e snsaae e e e e e e s nnnnneeeaeeeeennnnnnes 5-2,5-4
ENGINE THROTTLE CONTROL ..ottt ettt ettt s st e e e e s e e e e e s s s annreeeeeeeeaaas 7-3
ETHER STARTING KIT .eeeeeiiiiiee ettt e e sttt e e e e e e st e e e e e s e esnnnsaeeeeeeeeeannnaneeeaeeeennnnnnnes 13-1
EXHAUST MANIFOLD ...ttt ettt et e e e e s e s bt e e e e e e e sbe e et e e e e e e s nnneneeaeaeean 5-9
e T ) I 1 SR 5-9
EXHAUST STACK ..ttt e e e ettt e e e e e s b bttt e e e e e e e a s b et e e e e e e aansbee et e e e e esannnrneeaeaeean 5-9
EXHAUST SYSTEM .ottt e e e e e s bbbt e e e e e e e e bt e e e e e e e e s nnbeneeaeeas 5-9
FAN BELT ..ttt ettt et e e 5-2,5-4
FILTERS oot 5-1, 5-2, 5-3, 5-4, 5-5, 5-8, 10-19
FILTER ELEMENT .ttt e e e e et e e e et e e e e e e e e e e e eaeeeeaaaaas 10-19
FIRST BOOM SECTION ... . iiiiiiii ettt e e e e e e e et e e e e e e e s ssaaaeeeaaeessassssaeeaeeeeeaaasnsaaneeeeeeeaaansnnneaeaeean 3-1
FIRST BOOM SECTION MOUNTING PIN ..eeiiiiiiiiiiiiiiee ettt e e e e 3-1
FRAME .ottt e ettt e e e e et e e et e e e e e e e aaaaaaas 2-1
FRAME SHROUDING & TRIM ...ttt e e e sttt e e e e e e e e e e e e e e ennnnaeeeeeeeesnnnnnnneaeeeean 2-1
FRONT AXLE ..ottt ettt e ettt e e e e e ettt e e e e e e e s bb et e e e e e s e aanbbeeeeeeeeaeeannsnneeaeeeean 6-1
FRONT AXLE MOUNTING ...coiiiiieiiiiiei ettt ettt e e e e e e st e e e e e e ensnnaae e e e e e e eennnnsaneeeeeeannnnnnnneeeens .2-3
FRONT AXLE DIFFERENTIAL CARRIER ..ottt 6-3
FRONT AXLE HOUSING ....coiiiiiiiiiiiiie ettt e ettt e e e e e e st e e e e e e e e nsssaaaeeaeeeeannnsaneeeeeeeannnsnneeaeaenan 6-2
FRONT AXLE SHAFT & PLANETARY WHEEL END ....cooiiiiiiiieee et 6-5
FRONT DISC WHEEL & RIM ... ettt ettt e e e e e s n e e e e e e ean 6-8
FUEL GAUGE ..o 11-3,11-4,11-6, 11-7
FUEL LEVEL SENDER ...ttt ettt ettt e e e s ettt e e e e s e e e e e e e e e e s nnnnneeaeeeean 5-5
FUEL LINES ..ottt ettt e e e e ettt e e e e e e sttt e e e e e e e s nsseeeeeaeeeaansnsaeeeeeeeannsssenneansaanns 5-5
FUEL TANK & CAP ...ttt ettt e ettt e e e e e e ettt e e e e e e e nb b et e e e e e e e annaneeeaeeeean 5-5
GROUND CABLE ...ttt e ettt e e e e e e st e e e e e e e s s saaeeeeeeeeeansssaneeeeeeasanssnnneaaaeens 5-2,5-4
(10 I 2-1
L [0 o RPN 11-1,11-2
L [ ] V=6 I\ 11-3,11-4
HORN WIRING ....oeieiiiieiiiiie ettt e e sttt e e e e e s e e e e e e e e e nsseeeeeaeeeeannseneeeeeeaaannssnneeaaaeens 11-1,11-2
HOSE CARRIER ...ttt ettt e ettt e e e e sttt e e e e e e e bt et et e e e e e e aabaeeeeaeeeennnnnreeeas 9-8
[ (O 10 1Y | S I = TP 11-3,11-4,11-6, 11-7

RS 1-6



GRADALL INTRODUCTION

MATERIAL HANDLER Alphabetical Index

522/524 Starting Serial No. 0177005
Original Issue 1-90

Revised 5-3-94

HYDRAULIC CIRCUITS ..ottt e e e e e s e e e e e s s nnaseeea e e e e e ennnnseeeeeeeeannnnes 9-1 THRU 9-11
HYDRAULIC RESERVOIR, FILLER-BREATHER .......cc ettt e e 10-19
HYDRAULIC FILTERS ... .ottt ettt e st e e e e e e e st e e e e e e e e nnbeeeeeeeeeaans 10-19
HYDRAULIC RESERVOIR HEATER ....coi ittt 13-31
INCHING VALVE ...ttt e e e e e e et e e e e e e e s ssaaeeeeaaeeassssseeeaaeeeannsssnneaeeeananns 8-3,10-13
INSTRUMENT PANEL ...ttt ettt e st e e e e s e e e e e e e s nnnneeeaaeeas 11-3,11-4,11-6, 11-7
JOYSTICK et e e e e e e s e e e e e s e nsaneeees 10-22, 13-9, 13-10, 13-27
L 1 TP URPPPPTP 1-9
LEFT HAND TILT/SWAY CONTROL ....coiiiiiiiiiiiiieee e eeesieeee e e e e seeee e e e e e e ssaaaeee e e e e e e snnnneeeaaeeeeennnnees 13-2
LIFT CYLINDER ...cceeeeieee ettt ettt e ettt e e e e e ettt e e e e e e easssaeeeeeee e e e nnnsseeeeaeeeannnnssneneeneeannnnes 10-1
LIFT CYLINDER HYDRAULIC CIRCUIT ..ottt ettt 9-6
MAIN BOOM SECTIONS ...ttt et e e e e e s s e e e e e e e e sanseeeeeeeeeanns 3-1,3-2
MAIN HYDRAULIC PUMP ..ottt ettt e e e e e s e e e e e e snnneeee e e e e e ennnnnees 5-1,5-3,10-14
MISCELLANEQOUS ELECTRICAL COMPONENTS ... 11-3,11-4
L L I S 5-9
NEGATIVE BATTERY CABLE ...ttt ettt e e e e e nne e 11-5
(O] I 010 10 ] I = o SRR 5-6, 9-2, 9-3
L@ I | = PSSP 5-1, 5-3, 10-19
OIL PRESSURE GAUGE ......outtiiitiitteteeeeeeeeeeeeeeeeeee et 11-3,11-4,11-6, 11-7
OIL PRESSURE SENDER ......oiiiiiiiiiii ettt 5-1,5-3, 11-1,11-2
OIL RESERVOIR ...ttt e ettt e e e e e bbbt e e e e e e st e e e e e e e e s ennnneeeeeeeeanns 10-19
OIL SUPPLY & PRESSURE LINES ...ttt e e e e .9-1
e | I T RS 13-26
POSITIVE BATTERY CABLE ...ttt e e e e e et e e e e e e e ennnsee e e e e e e e s nnnnnneeeeens 11-5
PRIORITY FLOW CONTROL VALVE ... ..ttt e e 10-8
QUICK SWITCH ASSEMBLY ...ttt e e e e s sttt e e e e e s s b st e e e e e e e s ssssaeeeeeeeaennne 3-3
QUICK SWITCH MOUNTED CARRIAGE ASSEMBLY ..ot 4-2
RADIATOR & HOSES ...ttt e e e e et e e e e e e s aee e e e e e e e ennsneeaeaeeeeannsnnenneeesaans 5-6
REPAIR KIT S ittt ettt e e e e e e s bbbttt e e e e e e s bbbt e e e e e e e e s nanbe e e e e e e s ennnnneeeeeeeeaaas 1-9
REAR AXLE FRAME . ettt e e et et e ettt e e et e e e e e e e e aaaaaaaaaaaaaaeaans 2-2
REAR AXLE MOUNTING PIN ...ttt e e e ettt e e e e e e esaaae e e e e e e eesnnaaneeeeeeeannnnneeaeaeean 2-2

RS 1-7



GRADALL INTRODUCTION

MATERIAL HANDLER Alphabetical Index

522/524 Starting Serial No. 0177005
Original Issue 1-90

Revised 5-3-94

REAR DRIVE MOTOR ...ttt ettt e e e e e e st e e e e e e e s sssseaeeaeeeeesasssaeeeeeeeaaannsnsneeeeaeeenssenes 10-21
REAR STEERING AXLE ..ottt e e e e e s st e e e e e s et e et e e e e e e e snnnseeeeaeeas 2-2
REAR STEERING AXLE NON DRIVE HUB .....cccoi ittt e e e e e e e e ennneene e e e e 6-7
RESERVOIR SUPPLY CIRCUIT ...ttt e e e e s e e e e e e e s snnnneeeaeeas 9-1
REVERSING MASTER SWITCH ...ttt e e e e st e e e e e e e nnsneeee e e e e e ennnneeneeaeaanns 7-4
] = L PSSO PPRPPRN 2-1
ST N I ] = SRR 2-1
SECOND BOOM SECTION ...ttt ettt e e e s s sstae et e e e e s s saabseeeeaaessanssseneeeeesesnnns 3-2
SERVICE BRAKE LINES ... ..ottt ettt e e e e e e et e e e e e e e s nnsneeeeaeeeeennnnnneeeeneeannns 8-1
SERVICE KIS ittt e e e e e e ettt e e e e e e e s b e be e e e e e e e e s aabb et e e e e e e eanasbeneeeeeeaannnne 1-9
1 G O 1@ I I N PSSR 13-17
SLOPE PILER CARRIAGE ...ttt ettt e e e e e st e e e e e e s nsnnnee e e e e e e ennnneeneeeeeeannns 13-18
SOLENOID VALVES ...ttt e e e e s s s et e e e e e e e s annreeeeeeeeennns 10-11
STARTER MOTOR ...ttt et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e eeeaeaeaens 5-2,5-4,11-2,11-2
STEERING COLUMN ...ttt ettt e st e e e e e s st e e e e s e et n e e e e e e e e e annnbseeeeaaeeas 7-4,7-5
STEERING CYLINDER. ... ittt ettt e e e e e ettt e e e e e e et e e e e e e e e s s nssaaeeaeeeeannnsnneeeeeeeannnns 10-6
STEERING CYLINDER HYDRAULIC CIRCUIT ...uviiiiiiiiiiiiiiee ettt e e 9-10
STEERING KNUGCKLES ... ..ottt e ettt e e e e e e et e e e e e e e e s nnaaaeeeeeeeeennnnsseneeeeannnne 2-2
STEERING ORBITROL ...ttt ettt e sttt e e e e e e e e e e e e e e e nnnnnaeeeaaeean 7-4,7-5,10-20
STEERING WHEEL ...ttt et e e e e e b e e e e e e s essbee e e e e e eaannnes 7-5
SUPPLY HYDRAULIC CIRCUIT .ottt e e et ee e e e e e e st e e e e e e e e s nnnsseneaaaeeeennnnseneeeeneennnns 9-1
SWAY CONTROL HANDLE & LINKAGE .......coi ettt 7-1
SWAY CYLINDER ..ottt e e e e e e e e e e e e e s sstaae e e e e e e e snnnsnaeeeaaeeeannnneeees 10-5,13-15
SWAY CYLINDER HYDRAULIC CIRCUIT ...ttt 9-9
SWING CYLINDER ...ttt e e e e s e e e e e e e s sbb e e e e e e e e e snnereeeeeeeeaans 13-19
SWING FORKS (100 DEGREE) .........eieieeeeeeeeeeeeseeseeeseesee e e seeeeesees s se e e s seeseneneenenees 13-20
TIE ROD ARM ..ttt e ettt e e e e e e ettt e e e e e e ea s staeeeeeeeaaasssaeeeaaeeeeannssseneaaeeeeansssenneaeeaeannnes 2-2
TILT CONTROL HANDLE & LINKAGE ..ottt e e e e 7-1
TILT CYLINDER ... ettt e e e e e e st e e e e e e e e ssaeeeeaaeeseasssseeeeeeeeaanssnnneaaaeenn 10-3
TILT CYLINDER HYDRAULIC CIRCUIT ....iiiiiiie ettt e e e e e ee e e e e e sssseeeeaaeeeennnsaneeeeaeennnns 9-8
TILT ON JOYSTICK ....eeeeeeieee ittt ettt e e e et e e e e e e e bbb et e e e e s e s sbb et e e e e e e e anannnnneeeeeeaan 13-27
TRACTION LOCK VALVE ...ttt ettt ettt e e e e e e e e e e e e e nnnsnee e e e e e e eannnnnnneaaaeeaan 10-23
TRAVEL AL AR .ttt e et e et e e et e e et e e e et e et e e e e e aaaaaaaaaeaaaaaaaaaaas 11-1,11-2
WATER TEMPERATURE GAUGE ...t 11-3, 11-4, 11-6, 11-7
WATER TEMPERATURE SENDER ...ttt 5-2,5-4
WHEELS & TIRES ...ttt e e ettt e e e e e e et e et e e e e e s e nstaeeeeaeeeennnssseeeaaeeeannnsssneeaeeaaannnes 6-8
WIRING HARNESS ... 5-1,5-3, 11-1,11-2,11-8, 11-9

RS 1-8



GRADALL

MATERIAL HANDLER

PART NUMBER

522 /524
SECTION PAGE NO.
2 e 2-2 ..
2 2-2
2 e 2-2 ..
S 5-2/4 .........
B e 6-4 ..........
6 e 6-4 ..........
B e 6-4 ..........
B e 6-6 ..........
T e 7-3 oo
T o 7-3 e
T o 7-3 e
T o 7-3 oo
10 e 10-1 .........
10 e 10-2 .........
10 e, 10-3 .........
10 e 104 .........
10 e 10-5 .........
10 e 10-6 .........
10 e 10-7 .........
10 e, 10-7 .........
10 i, 10-7 .........
10 e 10-7 .........
10 e 10-7 .........
10 e, 10-7 .........
10 e, 10-10 ........
10 i, 10-12 ........
10 e, 10-13 ........
10 i, 10-14 ........
10 i, 10-15 ........
10 i, 10-15 ........

RS

INTRODUCTION
Service Kits

Starting Serial No. 0177005
Original Issue 1-90
Revised 12-15-94

DESCRIPTION

STEERING KNUCKLE KIT
STEERING CYLINDER PIN KIT
STEERING CYLINDER PIVOT BLOCK KIT
CUMMINS ENGINE FILTER KIT
BRAKE ASSY SPRING KIT
BRAKE ASSY SEAL KIT
BRAKE ASSY LINING KIT
DRIVE HUB SEAL KIT

CABLE HANGER KIT

CABLE ATTACH KIT

BOOT KIT

HEEL REST KIT

LIFT CYLINDER SEAL KIT
CROWD CYLINDER SEAL KIT
TILT CYLINDER SEAL KIT
COMPENSATING CYLINDER
SEAL KIT

SWAY CYLINDER SEAL KIT
STEER CYLINDER SEAL KIT
SPOOL SEAL KIT

(Main Hydraulic Control Valve)
LOAD CHECK PLUG SEAL KIT
(Main Hydraulic Control Valve)
RELIEF SEAL KIT

(Main Hydraulic Control Valve)
RELIEF SERVICE KIT

(Main Hydraulic Control Valve)
VALVE SECTION SEAL KIT
(Main Hydraulic Control Valve)
STUD KIT

(Main Hydraulic Control Valve)
BRAKE VALVE REPAIR KIT
DUAL P.O. CHECK VALVE SEAL KIT
INCHING VALVE SEAL KIT
HYDRAULIC PUMP SEAL KIT
COMPLETE SEAL KIT
(Hydrostatic Transmission Pump)
ROTARY GROUP KIT

1-9



GRADALL
MATERIAL HANDLER
522 /524
SECTION PAGE NO. PART NUMBER
10 10-16 e 9108-4195........ccnne
10 e, 10-16 . 9108-4197 ...ovvvveee
10 10-17 (i 9108-4152............e
10 10-17 9108-4123.........cneee
10 e, 10-20 ......... 9112-4092/9020-6567 ..........
10 e, 10-22 . 9108-4226...........c..o.....
10 10-23 . 9108-3284....................
12 12-2 s 9108-5043.........cccueeee.
12 12-2 s 9109-5010........ccueee
12 e 12-2 e 9108-3283........cccvveeee.
13 13-1 ... 9108-5054/9108-5105...........
13 13-1 s 9108-3361 ...
13 13-4 s 9108-5102........cceeneeee.
13 13-10 s 9112-4056...................
13 e, 13-10 oo 9112-4070......ccceneeee.
13 13-12 9104-4330........ccuueeee
13 e, 13-15 9108-3189....ccccevnenee.
13 13-16 i 9104-4002....................
13 13-19 9103-4301 ..o
13 e 13-25 . 9112-3080.....cceeeeuenee
13 13-27 i 9130-1064 ...................
13 13-29 . 9112-3075...coeeeiinen.
13 13-29 ., 9108-3203.........ccuvveee.
13 13-29 . 9108-3015....ccceerreee.
13 13-29 i 9108-3005..........ccueeee.
13 13-29 . 9108-3201 ...
13 e, 13-29 . 9108-3200..........ceevreee.

RS

INTRODUCTION
Service Kits

Starting Serial No. 0177005
Original Issue 1-90
Revised 12-8-95

DESCRIPTION

FRONT AXLE DRIVE MOTOR
SEAL KIT (524)

SWIVEL TIME ORIFICE KIT (524)
FRONT AXLE DRIVE MOTOR
SEAL KIT (522)

SWIVEL TIME ORIFICE KIT (522)
STEERING ORBITROL SEAL KIT
JOYSTICK SEAL KIT

TRACTION LOCK VALVE SEAL KIT
524 DECAL KIT (White)

522 DECAL KIT (White)

COMMON DECAL KIT (White)
ETHER START KIT

QUICK START KIT

VANDAL KIT

PLUNGER KIT

PLUNGER SEAL KIT

CYLINDER SEAL KIT

CYLINDER SEAL KIT

DUAL P.O. CHECK SEAL KIT
CYLINDER SEAL KIT

CYLINDER PACKING KIT
HYDRAULIC VALVE POSITIONER KIT
SPOOL POSITIONER KIT

STUD KIT

VALVE SECTION SEAL KIT
SPOOL SEAL KIT

RELIEF SEAL KIT

RELIEF SERVICE KIT

1-10



GRADALL INTRODUCTION

VMATERIAL HANDLE Part Number Index

522 /524 Original Issue 12-95

INDEX Revised 8-1-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
0510-1441 .o 4-4,13-14 | 7713-3306 .ooveeeeeeeeee. 5-6, 9-4 | 8093-4052 ..o, 10-15
1100-2410 ..o 132 | 7713-3390 oo 5-6, 9-4 | 8093-4077 .o, 10-15
1440-2248 ................. 2-1, 137, 13-13, | 7713-3430 oo, 84 | 8093-4080 .......cceeunnnn. 10-16, 10-17
......................................... 13-24, 13-28 | 77133447 oo 53, 94 | 8093-4082 ... 10-15
1440-3190 ..o 13-8 | 7713-3893 .oveeeeeeeeen. 9-7, 1324 | 8093-4084 ..o, 10-15
1440-3416 ..o 11-5 | 7714-3003 .......... 2-1, 9-11, 11-3, 114, | 8093-4202 ....cocvoveeeeecieeeeeenn. 10-13
1440-4645 ..o 121 | e 11-5 [ 8093-4205 ..o 1023
1440-4646 ... 12-1 | 7714-3004 ..o 13-8 [ 8093-4228 ..o 1022
2443-1386 ..o 13-17 | 7714-3006 ........... 2-1, 5-6, 9-11, 11-3, | 8093-4230 ...oovvveereieeeeieeenn. 1022
2460-1570 ..o 22, 1336 | oo, 11-4, 11-5, 13-8 [ 8093-4231 ...oovovveieeeeeieeeeee, 10-22
2460-4126 ..., 12-1 | 7714-3015 oo 11-5, 13-14 [ 8093-4233 ...ocovieiieeeeeeeeeee 1022
2464-1328 ... 13-8 | 7714-3016 oo 13-8 [ 8093-4234 ..o 1022
2474-1047 ............ 5-1, 5-3, 11-1, 112 | 77143017 oo, 13-8 [ 8093-4235 ..o 10-22
2477-1004 ............... 11-3, 114, 11-6, TTL6-3102 oo 13-5 [ 8093-4236 ..o 10-22
............................................. 11-7, 13-3 | 7716-3117 oo 13-1 [ 80934237 e 10222
2486-1167 oo 13-5, 1321 | 7716-3144 ..o, 113 [ 8093-4238 ..o 13-10
2486-1170 ....... 5-1, 52, 53, 5-4, 5-6, | 7721-3031 woeceememieeeeeeeeeeeen. 59 | 8093-4240 ......ocovvieiieeeeeen, 10-22
............................ 9-5, 11-3, 114, 13-3 | 7732-3029 ..oovoveeveeeeeeee . 56, 94| 8093-4241 ... 10-22, 13-10
2492-1332 o, 5-7, 59 | T733-3027 oo, 12-1 [ 8093-4242 ... 10-22
2492-1393 ...oooveea 2-1, 11-1, 112 | 77363079 oo 13-6 [ 8093-4243 ..o 10-22
2492-1394 ..o 2-1 [ 77363179 oo 1325 | 8093-4244 ..o 1022
2492-1395 ..o 2-1 [ 7736-3191 oo 13-5 [ 8093-4245 ..o 1022
T149-2134 oo 2-1 | 7736-3225 oo 11-8, 119 | 8093-4246 ....covooeeeeeeeeeeen. 1022
7702-3006 ... 12-1 | 7736-3263 oo 11-8, 119 | 8093-4247 .o 1022
7702-3007 e, 12-1 | 7736-3264 .o 11-8, 119 | 8093-4248 ..o 1022
7702-3009 ..., 1222 | 7736-3268 ........ 11-3, 11-4, 13-3, 13-5, | 8093-4249 .....coioeeeieeeeeeeeen 1022
77103138 oo 5T | e 13-8, 13-21, 13-22 | 8093-4253 ..cooooeeeeieeeeeeeeen, 10-22
TT10-4289 ... 62 | 7736-4316 oo 1022 | 8093-4254 ..o 1022
TT10-4297 oo 63 | 7736-4320 oo 1022 | 8093-4256 . 1022
77104343 oo 6-2, 6-5 | 77383154 oo 57 | 8093-4257 oo, 10-22
7713-3052 ..o 9-2, 9-3, 94, 9-7, | 7738-3202 ................ 5-1, 5-2, 5-3, 54 | 8093-4258 ...ovivouiieeeeeeeee 10-22
........................................... 9-10, 13-24 | 7738-3203 ....ceoveveee. 5-1, 52, 5-3, 54 | 8093-4259 ..o 1022
7713-3053 .............. 9-2, 9-3, 94, 9-10 | 7738-3410 ..covvemuemeieenn 13-5, 13-21 [ 8093-4260 ......cocveeieeeciereeeann. 10-22
7713-3089 ....... 5-1, 5-3, 81, 84, 9-1, | 7738-3467 ..... 11-7, 13-5, 1321, 1322 | 8093-4261 ...oovvomieeeiieeeeeeeen 10-22
................................................. 94, 9-5 | 7738-3470 ........11-6, 11-7, 13-1, 13-3, | 8093-4262 ....coeveveeeeereerrenn 1022
77133136 o 98, 13-6 | oo, 13-5, 13-8, 1321, 1322 | 8093-4263 ...coovemieeeeeeeeeeeeeeannn 10-22
77133137 oo 9-4, 98, 13-6 | 7738-3540 ..o, 13-8 [ 8093-4328 ..o 10-22
7713-3139 ...5-6, 9-6, 9-7, 13-7, 13-13 | 7738-3567 .ovoeeeeeeeeeeeeeeeeeeeeeeeeeeeee 11-5 [ 8093-4340 ..o 10-15
7713-3140 ............ 5-6, 9-6, 9-7, 13-7, | 7738-3709 ......... 11-3, 114, 11-6, 11-7 | 8093-4416 ...coeveeeeeeeeieeeeernn 10-15
.............................. 13-13, 13-18, 1320 | 7738-3744 oo 13-8 | 8093-4423 o 10-13
TT13-3141 o 13-13 | 7738-4267 oo, 10-11 | 8096-3050 ....ocveveevenen. 13-5, 13-21
TT13-3166 e 9-1 [ 77386065 .o, 5-5 | 8096-3055 ...ocooeiieiein 13-5, 13-21
TT13-3168 oo, 13-13 [ 7868-3122 .o, 13-13 | 8096-3056 ....voveveerreennn. 13-5, 13-21
7713-3177 .......... 9-6, 9-7, 13-7, 13-13, | 8000-3152 ...covvoveeeeeeeeeeeeen. 1325 | 8096-3057 ........ 7-14, 11-1, 11-2, 11-8,
......................................... 13-18, 13-20 | 8060-3019 ...coeeeeeeiieeeieeceeeee 122 | e 1199, 1341
7713-3197 ............ 83, 84, 9-11, 13-9 | 8060-3022 ...oeoevereeeeeeeeeeeeeeeeeeeeenan. 12-1 | 8096-3058 ......... 11-1, 112, 11-8, 11-9,
7713-3201 o 13-18, 13-20 | 8060-3026 ......cvveeeeeeeeeeeeeeeean 1221 | o 13-1, 13-5, 13-8, 13-21
7713-3209 ........... 94, 9-7, 9-10, 13-24 | 8091-4235 ..oovvvveveeeeen. 10-16, 10-17 | 8096-3059 ....ovuiieeeeeeeeeeeeeeaen 7-14
TT13-3240 ... 9-6 | 8091-4241 ..o 10-16, 10-17 | 8096-3060 ..... 11-8, 119, 13-21, 13-27
7713-3248 ..o 10-12, 13-16 | 8093-4035 ....covveieeeeeeeeeeeenn. 10-11 | 8096-3062 ......coceeuvveeeennn. 13-5, 13-21
77133270 e, 13-6 | 8093-4037 ..o 1327 | 8096-3065 .....oveueeeeeenn. 119, 13-1

JJ * Added 0510-1441 to the index 1-11



GRADALL

VATERIAL HANDLE

INTRODUCTION
Part Number Index

522 /524 Original Issue 12-95

INDEX Revised 6-25-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8096-3066 ........ 7-14, 11-8, 119, 13-5, | 8364-1359 ....ccvvvvveeeeceereeeeenne. 13-4 | 8471-7861 oo 99
..................................................... 1321 | 8364-1675 coveeeeeeveeeeeeeeeeeceeenan 1221 | BATL-T862 e 1324
8096-3067 ............... 13-8, 13-21, 1327 | 8365-1133 ..ocvieeeerieeeeieeeeeeeenen 04 | B4T1-T863 oo 13-24
8096-3068 ........ 7-14, 11-8, 119, 13-1, | 8366-1145 .....cvevvveeeeeeeereeeeennn. 13-8 | 8471-7865 ..ooevveveeeeeeeee 94, 9-5
........................................... 13-5, 1321 | 8366-1316 .........ccueeeeee.. 44, 9-1, 13-14 | 84717869 ...ovvevveveevecreennnnn . 83, 84
8096-3069 ........ 11-8, 11-9, 13-1, 13-5, | 8366-1336 ....ocovvvveereereecreereereenenns 1321 | 8471-7872 ............ 5-6, 9-2, 9-3, 13-32
................................ 13-8, 13-21, 1327 | 8366-2008 .......coeovvevevecrecreeeeenen. 91 | 8471-T878 e, 94
8203-3993 ..o 13-13 | 8366-3097 ....oevvveveerrerennn, 13-5, 1321 | 8471-7884 ..o 9-7
8203-3996 ...ceveeveeeeeeene 11-1, 112 | 8368-3175 .oocveeeeeeeeeeeeeeeeeeeeeeene 59 | 8471-T885 oo 9-7
8209-2118 oo 52, 54 | 8368-3181 ..oocvvvvveeieieeiieeeieeeans 13-8 | 8471-7886 .o 9-8
8307-3699 ..o 6-2, 63 | 8368-3254 ...coveeieiere 11-1, 112 | 8471-7887 eovoeeeeeeeeereeeereeeerne, 13-11
8307-3828 ..o 63 | 8368-3291 ..ovieeeiieeeeeen 2-1 | 8471-7888 ..o, 13-11
8308-1152 oo 6-5 | 8368-3308 ..o 56 | 8471-7889 ..oovveeveeeeieeeee 8-3, 84
8319-1004 ...c.veevvevireene 52, 5-3, 54 | 8368-4127 .ooovieeeeieeeeeeeeeen 65 | 8471-7890 ..ovveevieeeeieeee 8-3, 84
8319-1005 ...cevievveeeeeeerieeee 52, 54 | 8381-4054 ...ooovveeieeeeeen 1023 | 84717892 e 83
8319-1006 ...ceveevveveeeeerierenee 52, 54 | 8381-4056 ...coooovveeeieeeeeeeenn 1023 | 84717893 ..ceveeeveveeeeeee 84, 1327
8319-1007 .eveeveeeeereeeeerieeeee 5-2, 54 | 8392-4123 ....ccooeviiienn 10-16, 10-17 | 8471-7896 ....veeeveeeveeeeeeeeeenenee 13-24
8319-1010 ................ 5-1, 5-2, 53, 54 | 8392-4135 ....ooovveererennnn. 10-16, 10-17 | 8471-7905 ...c.voeveereeeeeeeeeeereeeeeeenee 83
8319-1011 .eoevieveeieeereeee 52, 54 | 8452-1056 ...cvvvueeriiieeieeeeeee 56 | 8471-7906 .........ccuvn.... 9-2, 9-3, 13-32
8319-1013 ..oovievieiiie 5-2, 54, 59 | 8452-1062 ....coeeveveveieeerieenn, 13-14 | 8471-7908 ....oooeveeveereeecreene 9-2, 93
8319-1021 .eooeveeveerieriene 5-2, 54, 59 | 8471-2738 ....... 5-1, 5-2, 5-3, 5-4, 9-4, | 8471-7930 ....ccveevveuverennn. 54, 9-2, 94
8319-1032 ..oovieveerieiee 51, 53, 54 | e 05 | B4T1-T931 oo 9-1
8319-1041 .ooeeveeeeeeeeeee, 5-1, 53 | 8471-2739 oo 94, 9-5 | 8471-7946 ..oooeveeeeeeeeeeeene 94, 9-5
8319-1057 eveveeeeeeeeereeeen 5-1, 53 | 84712746 oo 54, 5-5 | 8471-8021 ...covvvveeevernnn, 6-1, 8-1, 84
8319-1059 ..oeveeeeeeeeeeeene 7-15 | 8471-4006 .....oovvevveerenreeeannne. 5-2, 9-5 | 8471-8026 ............... 13-7, 13-13, 13-28
8320-1006 ....evoevveerereeeeerieeeeeee 22 | 8471-6358 ..oeveeeeeeeieeee 8-3, 84 | 8471-8032 ..ccvvevvereeen. 13-7, 13-13
8320-1017 eveveeeeerieeeeeeeeee e 1324 | 84716426 ..o 13-11 | 8471-8040 ..o 13-13
8320-1024 ..o, 13-18, 1320 | 8471-6434 .....ooevvevvereneannnnne. 44, 13-14 | 8471-8041 ..ocovveveererennn 13-13, 13-28
8320-1026 ............. 13-18, 1320, 13-24 | 8471-6726 ....occvvveeeeeeecreenanen 8-3, 84 | 8471-8067 ..ocovvveveererann, 13-18, 13-20
8320-1031 oo 2-3 | 8471-T458 oo O-11, 139 | 8471-8077 eeeveerveeeereeeeeeene. 6-1, 81
8320-1039 ..o 1324 | 8471-7460 ................ 8-3, 84, 9-4, 9-5 | 84T71-8129 ...oovvveeiiieeeeeeeeeeen, 53
8320-1058 ..oevivieeeeeeeeeeee e 6-1 | 8471-7519 ooveeeeeeeee O-11, 139 | 8471-8153 ..ccvveerecreeennne, 6-1, 8-3, 84
8320-1073 ..ooveeveeiieeee 13-11, 1324 | 84717537 eveeeeeeereeeeeanne. 84, 1327 | 8471-8181 .oocvveeviieeeeieeeeeeen 94
8320-1120 ..ooveevvenrnnees 94, 9-5, 1326 | 8471-7563 .................. 9-8, 13-7, 13-13 | 8471-8182 ..ooevvoveieeeceeeereeeenne 94
8320-1123 ...ccvvevne 3-3, 13-13, 1324 | 84717597 ooveeeeeeeeeeeeee e 94 | 8471-8183 .ooveeeeereeeeeeeeeeeeen 94
8320-1135 ....... 5-1, 5-2, 53, 54, 94, | 8471-7640 ...cooevvveeeieeeceeeennen 13-17 | 84T71-8187 oo 9-10
........................................................ 9-5 | 8471-7803 ..ocvvevveeeeeeeeeeeeeieeeeen. 91 | 8471-8188 ..o 9-10
8320-1140 ..oovveveeeeeieene, 2-2, 1336 | 8471-7810 .....cceuveuene.. 9-2, 9-3, 9-10 | 8471-8202 ....ocvveveevieeieieeeeeennn 9-10
8320-1144 ..o, 2-2, 1336 | 8471-7816 ..cuvevveeeeeeeeeeene 9-2, 9-3 | 8471-8207 ..ovoeveeveeeeeeeeee 5-3, 94
8320-1155 oo 54, 94 | 84T1-T817 oo 8-3, 84 | 8471-8208 .....ooevveeeieeee 54, 94
8348-1285 ...ccvvee 11-1, 11-2, 119 | 8471-7824 ..ooeveeeeeeeeeeeeeeeen 94 | 8471-8221 ..ccvverernn. 54, 94, 13-27
8348-1286 ......ccun.... 11-1, 112, 119 | 8471-7830 ..oevvvevreeeeerreeeereennne. 94, 9-5 | 8471-8280 ............. 13-13, 13-24, 13-28
8348-1289 ..o, 11-8, 119 | 8471-7832 ..ocvveevereenee. 9-1, 94, 9-5 | 8471-8281 ............. 13-13, 13-24, 13-28
8348-3078 oo 13-8 | 8471-7835 ..ccvvevvn. 9-2, 9-3, 9-4, 9-5 | 84T71-8476 ...ooovveeveeeeeeeeeeeeen, 94
8348-3113 oo 7-14 | 84717839 oo 9-2, 9-3 | 8471-8657 .ovovveveeeeeeee, 94, 9-5
8348-3114 oo, 7-14, 113 | 8471-7851 .ocovveerecreenne. 5-1, 5-3, 9-1 | 8471-8760 .....coovvvevivverienranene 94, 9-5
8348-3497 oo 54, 5-5 | 8471-7852 oovevveieeennn, 8-3, 84, 9-5 | 8471-8861 ...ocvveveererieeerie, 94, 9-5
8348-3584 ..o 63 | 8471-7853 oo 8-3, 84 | 8471-8903 ................ 6-1, 8-1, 8-3, 84
8360-1011 ..ooeveeeeeeceieeeeeeeeereeene 12-1 | 84717854 e, 0-10 | 8471-8925 .ooeveeeeeeeeceeeeeeee 13-32
8362-1283 ...ovieieeeen 32, 1324 | 8471-7858 ..o, 0-10 | 8471-8926 ..cvveeveeeeeeeeeereeeeenn 13-32
8363-3002 ..ooevivieeeeeeeeeee e 81 | 84T1-7860 ..o 96 | 8471-8930 ..ocvveevveeerieeeee 94, 9-5

JJ * Complete revision of index. 1-12



GRADALL

VATERIAL HANDLE

INTRODUCTION
Part Number Index

522 /524 Original Issue 12-95

INDEX Revised 6-25-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8471-9110 .evevieveeieeeeee, 9-2, 9-3 | 8820-1003 .......cc.c....... 7-13, 9-5, 13-8 | 8820-1536 ................. 44, 13-14, 1324
8505-1384 ..o, O-11, 139 | 8820-1004 .....ooevvevreereereeecriereenenn, 139 | 8820-1537 ...covvevvnnn. 3-2, 44, 13-14
8507-1128 oo 56 | 8820-1005 ........... 5-1, 5-3, 7-13, 13-1, | 8820-1538 ...covvveerieeeeeereeenenen. 13-24
8510-1098 ..o 22 | e 13-6, 13-8, 13-13 | 8820-1562 .....oocvveeveereeeereeeenenen 13-24
8521-1040 ..o 2-1 | 8820-1006 .....oovveveeererieeeereeeenne 13-6 | 8820-1563 ...covvevveveeiceereeeen 13-24
8540-1340 ..o 5-3 | 8820-1008 ............. 7-14, 8-3, 84, 9-4, | 8820-1564 .....cccvvevveeeenennn 3-2, 1324
8564-1094 ... 134 | e 13-18, 1320 | 8820-1565 ..ccvvevveeveeveeeeeeeeeeeenee. 13-24
8584-1150 .eoovieeeeieeerieeee 5-2, 54 | 8820-1010 ...ccoevvveeveerrererennne. 9-2, 9-3 | 8820-1566 ....coooevveeeerieeerieenne 13-24
8594-1016 ......ccvveevn. 52, 54, 13-13 | 8820-1011 ..oovvveevireerieriereeneene, 1327 | 8820-1568 .....ccovvevvereereannnne. 3-1, 1324
8594-1017 oo 5-3, 11-5 | 8820-1016 ...coovvvevrrrerinrnne. 5-6, 13-3 | 8820-1569 ...coovvveviceerieeeerieeenne 3-1
8654-1381 oo, 54, 5-5 | 8820-1017 ..ocvveevrereeerenrennnene 2-1, 13-13 | 8820-1607 ...covveeveeveevecrieeeereeeeenne. 3-1
8656-1308 ...c.veevvereeeeeeeeee e 1324 | 8820-1018 ............. 5-2, 5-7, 9-4, 9-11, | 8820-1608 ......ccoevveevreeeerrerrenrnen. 13-24
8656-1326 ....cvvevveerannnnn 13-5, 1321 | o 13-5, 13-7, 139, 13-13, 1328 | 8821-1030 ...ccvvvvveerieeecrieeeeriereennn, 13-8
8662-1230 ..ocveeveeririeren, 9-5, 1321 | 8820-1019 ......ccooevveuvnneee. 13-13, 13-28 | 8821-1068 .................... 5-1, 5-3, 1325
8664-1158 ..o 1324 | 8820-1020 ..... 2-1, 54, 5-6, 5-7, 7-17, | 8821-1117 .covvvvereerrereeranne 2-2, 13-35
8667-1022 ..o 22 | s 1324 | 8821-1121 ................. 2-2, 13-35, 13-36
8667-1164 ... 2-1 | 8820-1021 ..ocvveevveeeerieneeeeenne 45, 5-6 | 8821-1510 .coovvveeieeeeeceeceeeeenen 13-8
8668-1572 oo 22 | 8820-1022 ..cvoeeeeieeeeeeeeen 7-17 | 8821-2228 ...covovveieeen 7-17, 10-13
8668-3118 ..oevevieeeeveeeeeeeeeeene 7-13 | 8820-1023 ....ocevveuvennen. 94, 9-8, 13-6 | 8821-2321 ................. 2-2, 13-35, 13-36
8668-3122 ... 13-5, 13-13, 13-21, 1322 | 8820-1024 ....cooovveeeeeeeceeeeeeereeine 7-17 | 8822-1701 oo 22
8668-3127 oo 1321 | 8820-1031 .ooeveveeviceeeeeereeeeeeeeenee 59 | 8824-1053 ..ccvvveeriennnn 13-18, 13-23
8668-3136 ...cveeveerieeeeeeeee e 1321 | 8820-1033 ..oeveveeveeeeereeeeeereeeeeene 7-14 | 8825-1018 ..cevevveiceieeeeeee 7-13
8668-3193 ... 13-8 | 8820-1034 ... 13-6, 13-13, 13-24, 13-28 | 8826-1017 ..ccvvvvverieeerieeeereeeeenae. 9-11
8668-3330 ..o 133 | 8820-1035 ........... 2-2, 4-5, 7-14, 7-15, | 8826-1022 .................. 11-3, 114, 132
8668-3381 ..o 1321 | e, 94, 13-5, 13-21, 13-36 | 8826-1024 ......oovvveveeeeeierecreereenn, 7-17
8668-3480 .......... 5-4, 7-14, 13-5, 13-8, | 8820-1036 .......... 4-5, 94, 10-19, 13-7, | 8830-1070 ...ccvvvvveerreeeecrierecriereenenn, 13-8
......................................... 1321, 1322 | oo 1313, 1321, 13-28 | 8830-1075 v 1156
8688-1002 ...ceveevverieeeeereeeeee e 1324 | 8820-1037 ............... 7-14, 13-17, 1321 | 8830-1077 ..oevvieveeereeeeeeeeereeeeenens 11-7
8688-1227 oo 5-1, 5-3 | 8820-1040 .......cocun...... 44, 99, 13-14 | 8830-1093 .....ceoevvieeieeieeeeeeceereenens 2-1
8688-1273 ..o 1324 | 8820-1043 ..covevveeeeeeeeeeeeene 1324 | 8830-1099 ....ooovverieeceeeceenen 13-11
8688-1276 ..o 1324 | 8820-1044 ....ooovveeeeeeeeeeeenen 13-11 | 8830-1126 .ceveeeeeceeereceeeeee 134
8688-1421 ..o 64 | 8820-1046 ...oooeveeeieeeeeeeeenn 1324 | 8830-1141 .oooveeeeiceeeeeeeeee 113
8688-3071 oo 13-5 | 8820-1050 ..cevoeveereeeeeeieneeeeeeeeeeenee 2-1 | 8830-1191 ..oovvvevieerieeeeieeen, 13-21
8688-3075 .eeeveeeeeeeeeeeean 5-1, 5-3 | 8820-1065 ....... 2-2, 3-2, 3-3, 44, 9-6, | 8830-1193 .....ccevveuvnnenne. 2-1, 3-3, 13-8
8688-3106 ........ 5-1, 52, 53, 54, 55 | e 13-14, 1324 | 8830-1311 ..ocvivvvericeerieeereeeen 7-15
8688-3260 ...cvveveerieierenn 54, 13-5 | 8820-1066 .........ccuveunn...... 4-1, 5-4, 9-5 | 8832-1020 ..cevevvvereeriereeneereeeeenne 13-8
8688-3327 e 56 | 8820-1067 ..ccvveeeereeeeeeeeeeeeeeenn 56 | 8832-1022 ...cvovvveiee. 13-5, 13-21
8688-3469 ..o 44, 9-1 | 8820-1073 ..ooovveeeeeeeeeeeeeeeeeeene 4-5 | 8832-1029 ..ooovveviieieiee 11-3, 114
8692-1268 .......c.ocu.... 2-2, 13-35, 13-36 | 8820-1095 ....coovvveeierecreceeereeeere 55 | 8832-1030 ..ocvveeeirieeeeieeeeeeeeeene. 2-1
8696-1044 ..o 134 | 8820-1103 ..cvovveereeeerieeeereeeeee 7-17 | 8832-1039 ................. 13-5, 13-8, 13-21
8698-1178 ..o 13-5 | 8820-1104 ..cevoeeeeeeeeeeeee e 99 | 8834-1022 ............. 4-2, 44, 4-5, 13-6,
8698-3041 ..o 13-5 | 8820-1105 ........... 4-1, 42, 44, 13-14, | ...... 13-14, 13-17, 13-18, 13-20, 13-23
8698-3188 ....... 11-3, 13-5, 13-8, 1321 | oo 13-18, 13-20, 13-23 | 8841-1036 ..ccvvevveveeeeecrreeeeeeeeeenee 9-8
8698-3190 ..o 13-3 | 8820-1106 ....ooovveevveriereerrennne. 5-1, 5-3 | 8841-1037 ...ooovvevverrennnnee. 13-7, 13-13
8698-3193 ...ccvievieririee 13-13, 1321 | 8820-1107 ..ocvveeveerieereneereenee 3-1, 3-3 | 8844-1001 ...ocvvevverieieeieeeeeeenen. 7-17
8698-3195 ..o 13-1 | 8820-1108 ..o 13-5 | 8850-1004 ........... 7-13, 9-2, 9-3, 9-11,
8698-3202 ..ot 13-1 | 8820-1112 ..ovveeiieeeeeeeeen 5-1, 53 | e 13-1, 13-8, 13-9, 13-21, 13-22,
8698-4451 oo 6-5 | 8820-1532 ..ccvvereereannn, 3-1, 32, 1324 | oo 13-27
8698-4452 .. 6-5 | 8820-1533 .oooveeveeeeieeee 3-1, 32 | 8850-1005 ...... 2-1, 4-5, 5-2, 54, 7-17,
8820-1001 ..oovvevieeeeevieeeeeeeeeeeeene 13-8 | 8820-1534 ..ovveeeeeeeeeeeeeeen 1324 | oo, 94, 9-11, 13-7, 139, 13-13,
8820-1002 ....coeovvevverrnnne. 13-1, 1321 | 8820-1535 .oocveeeveeeeeeeeeeeeeeeenee 1324 | o 13-24, 13-28

JJ * Complete revision of index. 1-13



GRADALL

VIATERIAL HANDLE
522 /524

INDEX

INTRODUCTION
Part Number Index
Original Issue 12-95
Revised 6-25-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8850-1006 ........... 2-2, 4-5, 94, 10-19, | ...... 13-18, 13-21, 13-23, 1324, 1328, | coeoeeeeeeeeeeeeeeeeeeee e 9-10
............. 11-3, 114, 13-5, 13-7, 13-13, eeeeer et eee et seenesnenneneenneenn. 13230 | 8859-1204 ....... 5-2, 54, 6-1, 8-1, 8-3,
...... 13-17, 13-18, 13-21, 13-23, 13-28, | 8855-1012 ....... 5-1, 5-2, 5-3, 54, 94, | ...........8-4, 92, 94, 9-5 9-10, 9-11,
..................................................... 1336 | oo 955 reeeeereneennn 1399, 13-18, 13-20, 13-27
8850-1007 .oovvevieeeeereeeereeeeeee 2-1 | 8855-1013 ....... 2-2, 3-2, 3-3, 4-1, 44, | 8859-1205 ....... 6-1, 8-3, 8-4, 94, 9-5,
8850-1008 .......... 4-5, 7-12, 9-5, 13-13, | ........ 54, 5-6, 9-5, 9-6, 13-14, 13-24, | ...... 9-7, 9-8, 9-10, 10-8, 10-18, 13-11,
......................................... 13-24, 1328 rrreeeerreeeneeeennernensennessenneseenenns 13200 | e, 13-18, 1324, 13225
8850-1010 ..ocveeviereriene 3-1, 3-3, 99 [ 8855-1015 ..ooovveevierecriceeeriene 54, 5-5 | 8859-1206 ....... 5-3, 6-1, 8-3, 8-4, 94,
8850-1012 ..oovvvvieveeeeene 6-1, 1324 | 8855-1016 ......ccveuvnee... 5-1, 5-3, 13-5 | oo 9-6, 9-7, 9-8, 9-9, 9-10, 10-8,
8850-1016 ...cevvvveerereenrneee 44, 13-14 | 8855-1109 ....ovveeveevrericreennns 22, 1335 | e 13-7, 13-13, 13-28
8850-1105 ..o 7-13 | 8855-1153 ...coceueee. 2-2, 13-35, 13-36 | 8859-1207 ....... 5-4, 8-3, 84, 9-1, 9-2,
8850-1106 ...cevevieeeereeeeeieeeee 45 | 8855-4900 ...oovveevirieeeieeeeeeene 2-1 | 9-3, 94, 9-5, 9-8, 13-24, 13-32
8850-1108 ... 7-12, 13-13, 13-24, 1328 | 8855-4917 ..oovviveeeeeeeeeeeeeeeeine 11-3 | 8859-1209 ........ 5-1, 5-3, 54, 9-1, 94
8850-1110 ...cveeneeeee. 2-2, 7-17, 13-36 | 8856-1001 ....cooovvevieererecrecrieneenee 94 | 8859-1210 ..ccvvevveerrnraene. 5-1, 5-3, 9-1
8850-1112 ..o 13-13, 1324 | 8856-1002 ............... 13-6, 13-18, 13-20 | 8859-1506 .....oovveeviereeerreeeerreeeeernen. 53
8850-1304 ..ceveveeeeeeeeeee 132 | 8856-1003 ....c.oovvvevveriereerrenne 2-1, 5-6 | 8859-1508 ....ceevvevveereerieeeereeeerene 94
8850-1314 ..o 1324 | 8856-1004 .............. 10-19, 13-7, 13-17, | 8859-1509 ....ceevvevrieveeriereereereenenne. 95
8850-1404 ..... 7-13, 13-7, 13-13, 1328 | oo 1321, 13-28 | 8861-3064 ....ooovveveeeeereeeeeeeeeeenenee 83
8850-1405 ..o 7-17 | 8856-1006 .....cceveevvereerieeeeereeenenen 56 | 8863-1301 .................. 7-11, 7-12, 7-13
8850-1406 .................. 7-11, 7-12, 7-17 | 8856-1007 ...ccvvvvveveveeecreeeeeriereenenns 13-1 | 8863-1302 ............... 13-7, 13-13, 13-28
8850-1408 ...ceveevveveeeeeeeeeeee 10-10 | 8856-1008 ......cceeevvevrereereennnnne. 54, 5-5 | 8863-1318 ..ooeoviereerieeeeieeeeeenn 7-13
8850-1414 ..o 1324 | 8856-1013 ...cooovveevieeieeeeeene 94, 9-5 | 8863-1338 ...oovierierieeeeeeeeee e 7-11
8850-1416 ...cevvevveeeereenne, 2-2, 13-36 | 8856-1104 .................. 11-6, 11-7, 13-8 | 8863-1343 ....ccvveveeereeeeereeeeeeeeeenen 13-6
8850-1610 ...cevvvveeverienrenee 11-6, 11-7 | 8856-1105 ...cooevvevieeeeerieeeeeceeenenee 33 | 8863-1449 .....ccvvevven. 13-18, 13-20
8850-1612 ..o 2-1 | 8856-1107 ..... 7-13, 8-3, 8-4, 9-2, 9-3, | 8863-1509 ...cceevvveerieeerieeereeeene 33
8850-1613 ............. 2-1, 5-1, 53, 113, | oo 13-1, 13-8 | 8863-3001 ..... 7-13, 13-7, 13-13, 13-28
........................................... 13-8, 1321 | 8856-1108 ....... 5-1, 5-2, 5-3, 54, 5-6, | 8866-1009 ......ccccovvvvvevreiecreeennne.. 94
8850-1616 ............ 5-1, 5-3, 7-13, 7-15 | oo, 5-7, 94, 12-2, 13-5 | 8866-1010 .................... 9-2, 9-3, 13-14
8852-1010 ..ooeveevverieeeerieeeee 5-1, 5-3 | 8856-1109 ..... 44, 52, 5-3, 54, 7-13, | 8866-1013 ..... 44, 13-17, 13-18, 1320
8852-1016 ....veevvenrnn. 2-3, 44, 13-14 | ....... 13-5, 13-13, 13-14, 13-21, 1324, | 8866-1016 .......ccoeveveerierecreenrennnne. 13-17
8852-1205 ........... 5-6, 9-8, 13-7, 13-13 | oo, 1328 | 8866-1065 ............... 13-7, 13-13, 13-28
8852-1206 ...cevvevveeereennn. 5-6, 13-11 | 8856-1111 ..... 3-3, 5-2, 54, 7-13, 9-5, | 8866-1109 ......ccoevvvvvrereerrennnnne. 8-3, 94
8852-1208 ..... 22, 1324, 13-35, 1336 | eeooeeeeeeeeeeeeeeeeeee e 1324 | 8866-1110 ..cvoeveereceeericeeeereeeee 13-6
8852-1304 ...oovveeeee 134, 13-13 | 8856-1113 ...coccvvevverrrrnnne 7-11, 7-12 | 8866-1180 ....c.oovvevverrcreeerereennen 13-17
8852-1305 ..o 57 | 8856-1115 ..o, 13-5 | 8866-1204 .....ooovveeeeereeereeene 13-27
8852-1306 ......ccuve.... 2-2, 1324, 13-36 | 8856-1119 ...ccoovvveeievericereeen, 22 | 8866-1305 ....cceeevvevverennn, 8-1, 8-3, 84
8852-1310 ........... 4-1, 4-2, 44, 13-14, | 8858-1136 ....cccevvvvveerenen. 13-18, 1320 | 8866-1341 ..ccoocvvevieeeeeeeeeeeeeeenee. 99
.............................. 13-18, 13-20, 13-23 | 8858-1140 .....cevvvveeveevecrieveeneenn 13-11 | 8866-1345 ... 5-6, 92, 9-3
8852-1312 oo, 2-2, 13-36 | 8858-1303 ...cevvvveeieeieeieieeeeeeien, 7-17 | 8866-1348 ............... 13-7, 13-13, 13-28
8852-1604 ... 13-8 | 8858-1310 ..ocvveerievieeeeeeeeeeeeeenee. 1324 | 8866-1362 ....oooeveeveeereeeeeene. 9-2, 93
8855-1004 ..o 1327 | 8858-1320 ............. 13-13, 13-24, 13-28 | 8866-1364 ......ccoceveuvee... 8-3, 84, 9-3
8855-1007 ....... 2-1, 13-8, 13-11, 13-21 | 8858-1323 ................. 2-2, 13-35, 13-36 | 8866-1384 ......oovveveerecreeeereeeenn 95
8855-1009 ..... 5-1, 5-3, 7-13, 8-3, 84, | 8859-1005 ....cccovvvvreeeeriireeriereennnns 13-8 | 8866-1406 ......oceveevveererieeeeriereennne. 99
............. 9-2, 9-3, 94, 9-5, 9-11, 13-1, | 8859-1015 ....c.ccvvvvvvvevveiecienen. 9-10 | 8866-1407 ............... 13-7, 13-13, 1328
........................ 13-2, 13-8, 139, 1321 | 8859-1019 ......ceevvvuveveennn. 2-2, 13-36 | 8866-1408 ........................ 5-6, 92, 9-3
8855-1010 ..... 2-1, 52, 54, 5-6, 7-17, | 8859-1020 ....ccoccvvvvvvcrecrierecrierenne. 94 | 8866-2003 ....... 8-3, 84, 94, 9-5, 9-9,
...... 9-11, 11-3, 13-3, 13-5, 13-7, 13-9, | 8859-1032 ......ccccceee.2-2, 13-35, 13-36 | coceeeeeeeceeceeeeeeeeeeeeeeeeereeee e 9-10
.............................. 13-13, 13-24, 13-28 | 8859-1036 .....ccceevveeveevecrieveerennn 1325 | 8866-2005 ....... 5-4, 6-1, 8-1, -3, 84,
8855-1011 ....... 22, 44, 5-1, 5-3, 59, | 8859-1104 ....ccoeevvvvvecrrerrenne 22, 1336 | oo 9-2, 94, 9-11, 139, 13-27
....... 7-14, 7-15, 94, 9-9, 10-19, 13-5, | 8859-1200 ......coeevvevrecvecrieeeereneenn. 2.1 | 8866-2006 .........cooccuveeven. 6-1, 9-10
.......... 13-6, 13-7, 13-13, 13-14, 13-17, | 8859-1202 ....... 8-3, 84, 9-4, 9-5, 99, | 8866-2007 ........cccevvevreuvenn.n.... 9-6, 9-7
JJ * Complete revision of index. 1-14



GRADALL

VIATERIAL HANDLE
522 /524

INDEX

INTRODUCTION
Part Number Index
Original Issue 12-95
Revised 6-25-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8866-2008 ................ 9-1, 9-2, 9-3, 94 [ 8867-1033 .......... 2-2, 10-1, 10-3, 10-4, [ 9002-8660 ........c.cecereremne. 5-2, 54, 9-5
8866-2010 ....c.cevivvrerannne 5-1, 53, 9-1 | e 10-5, 10-6, 13-12, 13-15, 13-19 | 9002-8662 ...... 7-11, 7-12, 13-7, 13-13,
8866-2011 ...oovevviernne 5-1, 5-3, 9-1 [ 8867-4343 ..o 10-5 [ o 13-28
8866-2017 ........c....... 8-3, 84, 94, 9-5 | 8869-1387 ...cervrrrreriirerirreene 13-8 [ 9002-8695 ......ccvvviveviinnnee 5-1, 53, 9-1
8866-2018 ....... 5-4, 8-3, 84, 9-4, 9-5, [ 8870-1002 .....oceeveverinirreiirieenene 13-3 [ 9002-8935 ...oveiiieieeeeeeee 99
................................ 9-10, 13-18, 13-20 [ 8870-1023 .....ccecevevvrereeercrneercnne 57| 9002-8946 ... 7-13
8866-2019 ....coeiieiine 9-8, 9-10 [ 8870-1070 ...c.eovrvrverriirieieiririenenene 13-8 [ 9002-8955 ..o 13-13
8866-2026 ....c.eeeiieeeee 9-10 [ 8871-1210 .coeveiieiiieieccee 57 [ 9002-8956 ....c.oovrieueiiiieiiie 13-13
8866-2059 ..o 9-9 | 8B71-1213 ..o 13-8 [ 9002-8958 .....ocveviiirieieireien 13-13
8866-2001 ..o 9-1 | 8B71-1281 oo 62 [ 9002-8968 ... 13-13
8866-2002 ......ccoovrveueenne 9-4, 9-5, 9-10 | 8871-1283 ...ooeviiirieiirrieieienene 54, 5-5 | 9002-8977 ..covovrevveeinne 5-1, 53, 7-13
8866-2064 ....... 5-2, 54, 8-3, 84, 9-2, | 8871-1284 ..o 52, 54 [ 9002-8978 ....cvririeiieeeiee 13-13
............................ 9-4, 9-5, 9-10, 13-27 | 8871-1380 ....ccceovvrevrennnens 1355, 1321 | 9002-9955 .................13-5, 13-8, 13-21
8866-2005 ........... 9-7, 9-8, 9-10, 13-11 | 8871-1383 ..ocooeeiiiireciireieiecees 13-8 [ 9002-9999 ......ciriieiee 13-6
8BO6-2007 ...t 9-1 | 8871-1384 ..o 52, 54 | 9003-0271 ........ 5-1, 5-2, 53, 54, 56
8866-2082 ....c.veieieiereeeees 9-9 | 8871-1385 .o 5-5 | 9015-3001 .......... 4-4, 4-5, 13-6, 13-14,
8866-2084 ............. 13-18, 13-20, 1327 | 88712011 .coveveviiieeinnen 55, 1324 | oo 13-17, 13-18, 13-20, 13-23
8866-2085 ....ceeveiieeeieeee 13-11 | 8871-2013 ..oiieiiieeceene 5-5 | 9020-0003 ........ 4-2, 44, 13-14, 13-18,
8866-2087 ....oveveeiieiiiines 9-4, 13-32 | 8871-2034 ..o 13-8 [ oo 13-20, 13-23
8866-2103 ....coevveeiienne 83, 84, 9-4 [ 88712232 ..o 13-5, 1321 [ 9020-0171 .ovvvieeiiiieieiireeeene 13-22
8866-2105 ....... 5-4, 8-1, 8-3, 84, 9-4, [ 8871-2305 ............... 13-7, 13-13, 13-28 [ 9020-0266 .....ccoovvveveririreeierrcene 7-15
............. 9-5, 9-8, 13-14, 13-18, 13-20, | 8874-1805 .....cceovveeverreecrcneeeeee 551 9020-0284 ..o 717
..................................................... 1324 | 8882-1002 ............... 13-7, 13-13, 13-28 [ 9020-0299 ........cccovrvrrevenene 13-7, 1328
8866-2106 ......... 6-1, 9-1, 13-18, 1320 | 8882-1004 .....cccoevevererernene. 7-11, 7-17 | 9020-0381 ..coovvieeiiieciieieceee 13-8
8866-2108 ......cccovenenee 9-2, 9-3, 13-32 | 8897-1003 ....coeveviiriieriiieieieeeee 2-1 ] 9020-0382 ..o 11-5
8866-2110 ... 13-32 | 8903-1196 ..o 7-14 | 9020-0406 .....coooveveriieiireeene 7-12
8866-2119 ... 5-4, 9-4, 9-5 [ 9002-0247 ...coorvrirvriiiireeeeee 22 19020-0434 ..o 11-3, 114
8866-2139 ...ooveeiieee 83, 84 | 9002-1152 ..ooveviieiieccee 7-12° ] 9020-0440 ...coovvveiiieeeee 63
8866-2142 ..o 9-2, 9-3, 9-4 [ 9002-1552 ...ccoovrvrvvueunene 5-1, 5-3, 7-11 | 9020-0445 ...cooovioveiiieiirreenene 122
8866-2152 ............. 13-18, 13-20, 1327 | 9002-1584 ....oovevieiiriereiireieiceces 7-13 | 9020-0506 .....coooveveiirieriireienne 13-22
8BO6-2174 ... 1327 | 9002-3155 ..oeiieeeeiieeieereeeenes 94 [ 9020-0602 ......ccovveveviieiiiiee 1326
8BO6-2175 o 10-18 | 9002-6491 ..c.ovvieiiieeiiireeiecees 122 [ 9020-0638 .....oovevenierieieieenne 7-11, 7-12
8866-2193 ... 1325 | 9002-6803 .....ccverereereennn 11-1, 112 | 9020-0680 .....c.coverereereriireererecnenes 13-8
8866-2194 ..o 6-1 | 9002-7179 ...... 9-8, 13-7, 13-13, 13-24, [ 9020-0685 ......cooeveverireerereirirnnene 13-22
8806-2195 ... L0-15 | oo 1328 | 9020-0688 .......coevrereevereiriereieeenes 122
8866-2224 ....cocevinne 54, 6-1, 9-4 [ 9002-7187 ....... 5-1, 5-2, 5-3, 54, 9-4, [ 9020-0755 ..cocvevriiieeireeieee 13-8
8866-2227 ..o 56, 9-2, 93 [ .o 9-11, 13-1, 13-7, 13-9, 13-11, | 9020-0807 ....ccceoerrrrerrrerriererecrerenene 5-8
8806-2237 .. 94 | e 13-13, 1328 | 9020-0999 .....corvrvreerriirrreieenenns 13-21
8866-2239 ....... 83, 84, 9-1, 9-2, 9-3, | 9002-7214 ..... 13-5, 13-8, 13-21, 1322 | 9020-1346 ....ocvevvirreeiireeiccees 7-15
............................ 9-4, 9-5, 13-9, 1327 | 9002-7239 ...cccvrevvevvirveeennenee. 1155 [ 9020-1347 i 7415
8866-2240 ......cooovvveiine 9-4, 9-10 [ 9002-7319 ....cccoouueeee. 13-5, 13-8, 1322 | 9020-1348 ....ooooveeeirieiirieieeeee 7-15
88606-2242 ......ccoovene. 9-2, 9-4, 13-32 | 9002-7331 .ooeeveveiiiriieicceeeeeae 5-5 [ 9020-1349 ..o 7-15
8866-2244 ......cvoirenne 13-11, 13-32 | 9002-7470 ...coevevvevrerrennene 3-1, 3-2, 9-4 [ 9020-1350 ....coeveiieeiireceee 7-15
8866-2300 ....c.cveeeieieiieeee 94 | 9002-7471 ....... 3-1, 3-2, 5-1, 53, 94, [ 9020-1414 ..coovrviieriieieene 5-8
8866-2421 ..o 54, 94 | 13-13, 13-24, 1328 | 9020-1443 ...coovieiiiieeeerreeene 13-6
8866-2425 ... 94 | 9002-7473 ..ooviireeeeeen 6-1, 1324 | 9020-1918 ....cvvvrieieiiee 2-2, 13-36
8867-1001 .......... 2-2, 4-5, 13-6, 13-24, | 9002-7713 ..oooveveiiieeeenrieeieeenes 57 [ 9020-2230 ...oceoviieieee 7-15
..................................................... 13-36 | 9002-7906 .....cevvvireeernaeeen. 94, 95 [ 9020-2500 ....oveviieiiiiieieeen. 60
8867-1008 ..... 3-3, 13-11, 13-18, 1320 | 9002-7908 ......occeverervrerrererenennen 5-1, 5-3 [ 9020-2501 ..o 66
8867-1022 ........ 2-2, 44, 13-14, 13-18, | 9002-7987 ...ccevvrererrereriirenen 7-11, 7-17 | 9020-3040 ............. 13-13, 13-24, 13-28
......................................... 13-20, 13-36 | 9002-8482 .....cceovvveveerreecrenneeees 9-1 1 9020-3376 ..., 1325, 13221
JJ * Complete revision of index. 1-15



GRADALL INTRODUCTION

VMATERIAL HANDLE Part Number Index

522 /524 Original Issue 12-95

INDEX Revised 6-25-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9020-3502 .., 7-12 | 9020-6606 .....oooveeeeieeeeeeee. 5-8 [ 9055-3012 ..cocvieviien 13-18, 13-23
9020-3543 ... 65 | 9020-6739 .....cc....... 10-11, 11-1, 11-2 | 9055-3013 ..oovovcveeecnne. 13-18, 13-23
9020-3840 ..., 13-8 [ 9020-6846 ..., 22 | 9055-5013 oo, 13-18
9020-4007 ...oveeeeeeeeen 44, 13-14 | 9020-7046 ....ocooeeeeeeeeeeeeeeeeen, 3-3 [ 9055-6004 .....oooveeeeeen, 13-18
9020-4057 o, 7-14 | 9020-7204 ...cooooeeeeeeeen, 63 | 9060-0267 ..., 7-15
9020-4096 ............ 83, 84, 9-11, 13-9 | 9020-7220 ....coeveeeeeereieeeeeeen. 13-5 [ 9060-0273 ..., 7-15
9020-4097 ... 13-18, 1320 | 9020-7319 ..vveiieeeeeeeeeeee 11-1 [ 9060-0274 ..o, 7-15
9020-4244 ........ 4-4, 13-6, 13-7, 13-13, | 9020-7352 ..ooveooeeeeeeeeeeeeeeeeeen, 99 [ 9060-0390 ......ccvveeeeeieeeeeen 41
....... 13-14, 13-17, 13-18, 13-20, 13-28 | 9020-7458 .....coceveeoieeeeeeeececeea 221 ] 9060-2904 ... 45
9020-4245 ........ 4-4, 13-6, 13-7, 13-13, | 9020-7463 ...... 9-8, 13-7, 13-13, 13-24, | 9060-2905 ......cceovooeeeeiieeeeieeennn 45
................... 13-14, 13-18, 13-20, 1328 | ceoioveeeieeeceeee 1328, 13-33, 13-34 [ 9080-1314 oo 422
9020-5126 .., 13-6 | 9020-7464 ............... 13-7, 13-13, 13-28 [ 9080-1315 ..oovveieeeeceeeeeeeeeen 42
9020-5205 ............ 52, 54, 11-1, 112 | 9020-7514 ..eoovoeeeeeeeeeeeeeeee 13-34 | 9080-1353 ..o 45
9020-5603 ... 5-8 | 9020-7661 ..oeeeeieeeeeen, 13-13 | 9100-3016 ..o 1222
9020-5686 ......... 11-3, 114, 11-6, 11-7 | 9020-7719 ..oovvveverieeenn. 11-2, 13-27 [ 9100-3018 ...oovoveeeeeeeeeeeeeeee, 1222
9020-5687 ......... 11-3, 114, 11-6, 11-7 | 9020-7801 ..oeovevieiieeieeeeeeeeeenne 7-13 | 9100-3020 ..o 1222
9020-5688 ... 11-3, 114 | 9020-7856 ..o, 81, 84 [ 9100-3030 ...cocvveeeeeiieeeeeeee, 12-1
9020-5792 ....... 5-1, 5-2, 5-3, 54, 9-4, | 9020-7884 ...ocooveueeeeeeieeeeeeeen 45 ] 9100-3031 .ooevveeieeeeeeeeeeeen 1222
........................................................ 9-5 1 9020-7902 ..o 33 1 9100-3044 . 1241
9020-5870 ........... 3-1, 3-2, 44, 13-14, | 9020-8066 ......vovvveeeeeeeeeieeeennn. 10-11 | 9100-3052 ..o 12-1
..................................................... 1324 | 9020-8067 ....ooveveeeereeeeeereeeeeena 1011 [ 9100-3053 .o 1328
9020-5891 ..o 2-3 | 9020-8071 oo, 10-11 | 9100-3055 ..evveeeeeeen. 13-5, 13-21
9020-5918 ..o 56 | 9020-8072 ..eeieeeeeeeeeeeeenn 10-11 | 9100-3056 ..o 13-22
9020-6023 ..., 13-8 | 9040-0543 ..o 7-12 | 9100-3065 ..o 11-6
9020-6046 ... 45 | 9040-0654 .......cooucue.... 5-5, 11-1, 112 | 9101-1002 ....cooevvvnene 13-33, 13-34
9020-6090 ......cocveveeenen. 13-33, 13-34 | 9040-2427 ........... 52, 54, 11-1, 112 [ 9101-1009 ......ccoevvvercnennnee. 13-5, 13-21
9020-6124 ............ 52, 54, 11-1, 112 | 90402477 ....ccccueurne.... 4-1, 42, 13-14 | 9101-3026 ecooeveeceeeeeeeeen, 1321
9020-6134 ..o, 13-8 | 90402948 ..., 45 ] 9102-4051 oo 82
9020-6169 ... 13-8 [ 9040-3396 ...o.oveeeeeeeee 13-13 | 9102-4052 .o 82
9020-6194 .......... 2-1, 9-11, 13-4, 13-7, | 9040-3437 ..cooeeeeieeeeeeeeeeeeeen 45 1 9102-4053 oo 82
.................... 13-9, 13-13, 13-24, 13-28 | 9045-1020 ......ccecvvvveeenen 1318, 1323 | 9102-4054 .. 82
9020-6198 ..., 7-16 | 9045-1039 ...ooovoeeieeeeeen 13-17 | 9102-4055 ..o 82
9020-6199 ................ 9-11, 13-7, 13-13, | 9045-1047 .ocveoieeeeeeeeeeeeeeeeen, 45 | 9102-4056 ..o 82
......................................... 13-24, 1328 | 9045-1053 .ooveveeeeeeeeeeeeeeeeeeeeee. &5 1 9102-4057 oo 82
9020-6262 ........ 5-1, 5-2, 5-3, 54, 5-8 | 9045-3002 ...c.coovveeiriiieeeeeeeeenn, 41 | 9102-4058 ... 82
9020-6548 ..., 10-8 | 9045-3013 ...ocovvvvee. 13-18, 1323 | 9102-4059 ...vcveieeeeeeeeeeeeeeen, 82
9020-6549 ..., 10-8 | 9045-3031 ..o 13-17 | 9102-4060 ... 82
9020-6550 ..., 10-8 [ 9045-3032 ..o 13-17 | 9102-4061 ..o 82
9020-6552 e, 10-8 [ 9045-3040 ..., 45 ] 9102-4002 ... 82
9020-6553 .o, 10-8 [ 9045-3041 ..o, 45 1 9103-1009 ...oeveeeieeeeeeeeeeee 22
9020-6554 .o, 10-8 [ 9045-5007 ..., 42 1 9103-1014 ..o 23
9020-6555 e, 10-8 [ 9045-5008 .....oovveeeeieeeeeeeeeeen, 42 | 9103-1087 oo 7-13
9020-6556 .., 10-8 [ 9045-5011 .o, 45 | 9103-1088 ... 7-13
9020-6557 oo, 10-8 | 9045-5035 ..o 13-17 | 91031136 oo 33
9020-6558 ..o, 10-8 | 9045-5037 ..o 13-17 | 9103-1236 ........... 3-1, 3-2, 44, 13-14,
9020-6559 ..o, 10-8 | 9045-5043 ..o 1323 | e 13-24
9020-6560 ..., 10-8 | 9045-5044 ... 1320 | 9103-1268 ... 12-1
9020-6561 ..o, 10-8 [ 9045-5049 ..., 43 ] 9103-1278 oo 133
9020-6562 .., 10-8 | 9045-6002 .....oooveeeeeceeeen 13-17 | 9103-1490 ..o 13-8
9020-6564 ..o, 10-8 | 9045-6004 ......ocoveeeeeeeeeen 1323 | 9103-1494 ..o 13-8
9020-6567 .. 10220 | 9055-1013 ..oovoveieeeceee. 42, 1320 | 9103-1495 ..o 133

JJ * Complete revision of index. 1-16



GRADALL

VATERIAL HANDLE

INTRODUCTION
Part Number Index

522 /524 Original Issue 12-95

INDEX Revised 6-25-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9103-1521 e 13-8 [ 9103-4302 ...oovveveiiieiieiene 13-19 | 9104-3186 ..ccvovevveinaene 13-18, 13-20
9103-3011 v 12-1 [ 9103-4303 ...ccoovviereiiie 10-2, 13-19 [ 9104-3199 ...ooviieeiiieeiireeene 13-11
9103-3018 ..o 12-1 [ 9103-4304 ...coovveveiine. 10-2, 13-19 | 9104-3209 ............... 12-1, 13-18, 13-20
9103-3023 ..o 1222 [ 9103-4305 ..oovvieieiieceene 13-19 | 9104-3210 ..oovveeiiieieiceeeieees 12-1
9103-3028 ...ooveveieieereeeee 57 ] 9103-4306 ....ceooviereiieeee 13-19 | 9104-3211 oo 12-1
9103-3029 ... 2-1 | 9103-4337 oo 103 [ 9104-3214 .o 7-17
9103-3032 ..o 13-5, 1321 | 9103-4372 .o 13-17 | 9104-3215 oo 12-1
9103-3037 v 1022 | 9103-4373 o 13-17 | 9104-3221 .oovveeviene 13-18, 13-20
9103-3038 ..o 3-3, 13-18, 1320 | 9103-4374 ..coovviieeiieeeeee 13-17 | 9104-3222 ..o 22
9103-3039 ..ooveviireieienne 13-18, 1320 | 9103-4375 oo 13-17 | 9104-3246 ..c.ooveeiieeieeeees 10-6
9103-3084 ....coeveieieieeaes 11-3, 114 | 9103-4376 ..coovveeeiiecicnee 13-17 | 9104-3247 oo 2-2, 13-36
9103-3096 ....coeveeiieieeeieeee 10-13 | 9103-4377 v 13-17 | 9104-3286 ..c.oovveeieecereieieeees 7-17
9103-3102 ..ooveieeeeene 2-1, 12-1 | 9103-4390 ..ooveviiiieieiiieieicceieee 66 [ 9104-3298 ..o 68
9103-3104 ...oveeiieeereee e 6-8 | 9103-5101 ..ovvviiieiccee 1326 | 9104-3303 ..oooveviieecreeceee 13-12
9103-3111 oo 113 [ 9103-5240 ..ooveiiiiiiiceceee 22 ] 9104-3353 i 13-30
9103-3137 oot 56 | 9103-6022 ....cooeiriiieeieeee 7-13 | 9104-3429 ..oooiieieee 13-8
9103-3185 e 1324 | 9104-1016 ..oovveeeeiieecene 59 [ 9104-3446 ..ot 10-11
9103-3186 ........... 3-1, 3-2, 44, 13-14, | 9104-1227 ..oovirieiieeeeee 13-11 | 9104-4002 .....coevvvrveeaaene 10-12, 13-16
..................................................... 1324 | 9104-1322 ....oovevvvieeene. 13418, 13-20 [ 9104-4099 ...t 66
9103-3187 o 1324 | 9104-1323 ..ocooveiiee 13-18, 1320 | 9104-4100 ...cocvvivirieiciriieeiiceinee 66
9103-3189 .ot 3-1 | 9104-1324 ..o 13-18, 1320 | 9104-4101 .ooveviiiieiieeecee 66
9103-3230 ..o 13-11 | 9104-1325 .o 13-18, 1320 | 9104-4103 ...cocvviieieieeccee 6-6
9103-3240 ...ooveeiieeee 10-8 [ 9104-1326 ...ccoovevevvennnee 13-18, 1320 | 9104-4104 ...cocvviieiiceecee 6-6
9103-3246 ............ 5-1, 5-3, 11-1, 112 | 9104-1327 .o 13-18, 1320 | 9104-4105 ..cocvviieiieeecee 6-6
9103-3247 ......... 11-3, 114, 11-6, 11-7 | 9104-1356 .....ceovvereeeennee 13-18, 1320 | 9104-4106 ...c.cevvviriereiiieeiciiee 6-6
9103-3251 o 133 [ 9104-1361 ...ccvvvevervinnnee 13-18, 1320 | 9104-4107 oovevieiieiciieeiccee 6-6
9103-3252 o 133 [ 9104-1362 ...ccoovvvevvennee. 13-18, 1320 | 9104-4109 ...cocvvirireiiiieeicciee 6-6
9103-3281 e 7-13 [ 9104-1365 ...coviiieeee 33 [ 91044111 i, 6-6
9103-3317 oo 11-3, 114 | 9104-1438 ..o 22 | 9104-4112 oo 6-6
9103-3320 .o 12-1 [ 9104-1439 ...ovviviiiirecene 2-2, 1336 | 9104-4113 oo 6-6
9103-3360 ..o 13-5, 1321 | 9104-1449 ...ooooveveiiieienne 2-2, 1336 | 9104-4274 .o 10-3
9103-33600 ....oveveeieeeieeee 13-19 | 9104-1450 oo 22 | 9104-4278 ..o 6-6
9103-3387 oo 13-13 | 9104-1451 ...cooveueeeee. 22, 13-24, 13-36 | 9104-4282 ....oovvvveiieeeeeene 6-6
9103-3391 v 13-13 | 9104-1459 .oovoeeiiieee 2-2, 1336 | 9104-4311 oo 6-6, 6-7
9103-3394 ..o 13-13 | 9104-1481 ..ooveveiiiecne 2-2, 1336 | 9104-4320 ..o 102
9103-3417 ooveeeieeeene 13-7, 13-28 | 9104-1596 .....cecevirirenienne 2-2, 1336 | 9104-4330 .ovoveeieieeeee 13-12
9103-3430 .....cccvoenveee 10-1, 10-2, 10-3 [ 9104-1598 ....cocveeriririrerienne 2-2, 1336 | 9104-4331 o 13-12
9103-3445 ... 1324 | 9104-1732 oo 2-2, 1336 | 9104-4332 oo 13-12
9103-3464 ..o 13-8 [ 9104-1733 oo 22 1 9104-4333 i 13-12
9103-3465 ... 13-8 [ 9104-3003 ...c.oovveveiiieeereeene 139 [ 9104-4334 .o 13-12
9103-3485 ... 2-1 | 9104-3123 oo 13-11 | 9104-4353 oo 13-12
9103-4001 .o.evviiieeceeeeene 12-1 [ 9104-3125 ........ 4-4, 13-6, 13-7, 13-13, | 9104-4360 .....cceovvvrueriirrereeirnee 6-6
9103-4018 ...ooeeeieeeeee 10-13 | e 13-14, 13-18, 13-20, 13-28 [ 9104-4361 ...oovoveveiiieeerececee 6-6
91034156 ...oovevieeiireieeee 13-15 | 9104-3126 ........ 4-4, 13-6, 13-7, 13-13, | 9104-4462 .....ccoovvveiiieeiine, 6-6
9103-4168 ..o 104 | .. 13-14, 13-17, 13-18, 13-20, 13-28 | 9104-4463 ......ccceivivvveiirrenenne 13-19
91034178 oo 10-6 [ 9104-3134 .ooiieeieeeeee 1222 [ 9104-4464 ..o 13-19
9103-4280 ....ovevvieieieenes 10-1, 104 | 9104-3135 ..oioiieiireeereeeees 1222 [ 9104-4465 ..o 13-19
9103-4281 e 10-1 [ 9104-3136 .oovvveeeiiecereene 1222 [ 9104-4466 ......coovvieeieen 13-19
9103-4286 ...coveveiiieieienne 10-3, 13-12 | 9104-3146 ...oovoveviiieiieeeeee 6-8 [ 9104-4467 ..o 13-19
9103-4297 .. 10-3 [ 9104-3150 ..eoveiiieiieeceee 59 [ 9104-4468 ......oooveieieie 13-19
9103-4301 .ovevieeeeeee 13-19 | 9104-3163 .........c.c.... 8-1, 84, 94, 9-5 | 9104-4469 .....ocoeveinireiieen 13-19

JJ * Complete revision of index. 1-17



GRADALL

VATERIAL HANDLE

INTRODUCTION
Part Number Index

522 /524 Original Issue 12-95
INDEX Revised 6-25-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9104-447T70 ..ooooveeeeeeieeeeeeeeees 13-19 | 9108-1332 ovveeieieeeeeeeeeeeeeeeeeee T-17 | 9108-1671 oo, 13-8
9104-447T5 oo, 13-11 | 9108-1354 ..oeeeeeieeieeeeeeeeeees 7-11 ] 9108-1675 ..ooeeeveeeeeeeeeeeeeen 13-8
9104-5034 ..o 13-11 | 9108-1368 ...oooeeeeeeeeeeeeeeeeeeee 4-1 | 9108-1676 ...ccooeeveveeeeeeeeeeeeen. 13-3
9104-5095 ..o 3-3 ] 9108-1369 .. 4-1 ] 9108-1680 .....cccvvveeeeeeniieeeeeeinenne. 13-8
9104-5152 oo 22 | 9108-1371 oo, 11-3, 11-4 | 9108-1681 ...ooeevevveeeeieeeeeeeeeee. 2-1
9104-6056 ......ccccvvveeeeennn O-11, 13-9 | 9108-1384 ..o, 22 1 9108-1686 .....cooevveveeeeeeiiieeeeen, 1321
9104-6061 ..o, 1320 | 9108-1388 ..oovveeeeeeeeeeeeeeeen 5-1, 5-3 | 9108-1687 ..cooevvvveeeiieieeeeeeee 1321
9104-6062 ......ccovvvveeeennn. 13-18, 13-20 | 9108-1396 ....ovvvvvieeieeeiiieiieeeeeee 9-9 | 9108-1688 ......evvvveeeeeeeeeeeeen 1321
9104-6074 ..o 33 ] 9108-1397 oo 3-1 | 9108-1689 .....evvvveeiieieeeeeeee. 1321
9104-6114 ..o, 13-11 | 9108-1415 ..oeveeeieiieeeees 2-2, 13-36 | 9108-1691 ...oooevviieieeceeeeeeee 22
9105-3001 .oooeiiieeeeeeeeee e 42 | 9108-1432 ooeeeeeeeeeeeeeee 9-6 | 9108-1693 ................. 2-2, 13-35, 13-36
9105-3020 ................ 5-1, 5-3, 9-4, 9-5 | 9108-1433 ..cooorvvieiieeeeeeeeeeeeee 9-6 | 9108-1695 ....cvvvvvviiiiienenn 2-2, 13-36
9105-3419 ........ 11-6, 11-7, 13-5, 13-8, | 9108-1445 .....oovvvvveeeeeeeeerieeeen, 10-10 | 9108-1709 ..ooevvieiieiiieieeeeeeeee. 2-1
......................................... 13-21, 13-22 | 9108-1447 ....oeevvvvveeeeeeeeen. 322, 1324 | 9108-3012 ..o 5-1, 53
9105-3426 ....... 8-3, 84, 9-1, 9-2, 9-3, | 9108-1448 ...ooovvereeeeeieeeeeeeeee 32 [ 9108-3013 ..o 10-15
............................. 9-4, 9-5, 9-8, 13-24 | 9108-1457 eeevvvveeveeeeeeiieeeeeeeiice. 3220 1 9108-3019 oo 5-1, 53
9105-3450 ..oocoveeiiieeen 9-8, 13-24 | 9108-1461 ...ooovverveiieeiceeeeeee. 22 1 9108-3040 ...ooovviiieeieeeeeeee 94
9105-3559 oo 13-8 | 9108-1462 ....ccccevvvveeeennne. 11-1, 112 1 9108-3044 ..o, 10-16
9106-3039 ... 13-6 | 9108-1475 ooooeeeeeeeeeeeeeeeeeee 2-1 1 9108-3048 ..o 11-1, 112
9106-3040 ... 13-6 | 9108-1480 ....ccoevvvveeeeennnenn. 11-3, 11-4 | 9108-3050 ..ooeevvveevieeeeeciieeeeeeeeee, 9-6
9106-3047 ..o 12-1 | 9108-1491 ..ooveveeeieieeeeeeee, 10-18 | 9108-3053 .oovveiiieeeeeeeeeeeeee 10-20
9106-4005 ... 6-6 | 9108-1499 ... 13-8 | 9108-3055 ovvveeeieeeeeeeeeeeeee s 10-7
9106-4006 ......cccuvveeeeeeciieieeeeeeen 6-6 | 9108-1517 oovveeeeeeeeeee e 13-1 | 9108-3003 ....ooeevveveeeeeeins 3-1, 13-24
9106-4007 ..ocooeeveeeeeeeeeeeeeeee 6-6 | 9108-1522 ....cecvvvvrennnn 2-2, 94, 13-36 | 9108-3065 ....evvveeeeeeiieeeeeeeeee 5-6
9106-4016 ......cccvvvveeeeennns 10-3, 13-15 | 9108-1523 ......ccceueeee.. 2-2, 94, 13-36 | 9108-3060 .....ccevvvveeeeiieeeeeiiieeeene 5-6
9106-4017 wooovveeeeeeeeeeeeeeee, 10-3 ] 9108-1541 oo 56 | 9108-3072 coooeeeiiieeeeeeeeeeeee 53
9106-6020 ... T-12 1 9108-1545 oo 13-8 | 9108-3077 wevveeeeeeeeeeeeeeeieeeeeeene 10-19
9106-6021 ..o 7-12 | 9108-1554 ..o 44, 13-14 | 9108-3081 ..ovvvvevveiiiiieeeeeiiieeeeeeens 7-14
9108-1087 ..oeeeeeieeeeeeeeeeeeeeeees 1324 | 9108-1573 eeeeeeeieeeeeeeeeeeeeeees 13-6 | 9108-3084 ....oooeeeeeeeeeeeeeeeeees 114
9108-1148 ..o 3-1 | 9108-1574 oo 136 | 9108-3085 ..oooeeeeeeeeeeeeeeeeeee 5-6
9108-1158 ooeeeeeeieeeeeeeeeee 5-1, 5-3 | 9108-1577 eevveeieeeeeeeeennns 44, 13-14 | 9108-3094 .....ooovieeeeiee 5-6
9108-1171 evveveeeeeeeeee 3-1, 13-24 | 9108-1582 ...coovevevieeieeeeee e 13-3 | 9108-3095 ..ooovevvee. 54, 94, 9-5
9108-1172 .ooveveeveeeeee 3-1, 13-24 | 9108-1594 ......eevvvveeeennn. 44, 13-14 | 9108-3104 ..oooeiieeeeeeeeeeeeee 9-5
9108-1176 ..oooveeeeeeeeeeeeeeeeeeee 2-3 ] 9108-1601 ..o, 13-1 | 9108-3106 ....... 5-1, 5-2, 5-3, 54, 94,
9108-1177 weveeeeeeeeeeeeeeeeeeeeee 22 ] 9108-1602 .....cevvvvveeeiieeieeeen 134 | e 9-5
9108-1181 ooeeeieeeeeeeeeee e 56 | 9108-1603 ....ccevvvviieeieeeeeeee 134 | 9108-3107 evvveeeieeeiieee e 132
9108-1201 .oooeveieeeeeecieeeee e 94 | 9108-1606 .....ccovvvveveeieieeeeennneee. 1321 | 9108-3110 evvvvieieiieieeeeieeeeeees 11-3
9108-1210 .ooeeeeeeeeeeeeceeeeeeeen 2-1 | 9108-1607 ..o 1321 | 9108-3111 .ovvveiiiieieeeeens 11-1, 112
9108-1243 ......cccuvvveenn. 5-1, 5-3, 7-13 | 9108-1608 ......ccoveuvvveieiiiireeeeeeennns 1321 | 9108-3113 .ooeeiiieeeeeeeeeeeeee 54
9108-1258 oo 2-1 | 9108-1609 .....ccovvvveeeeieieeeeeee. 1321 | 9108-3114 ..ovveeeieeeeeeees 54, 11-5
9108-1259 ..o 2-1 | 9108-1610 ...covvvveeeeieieeeeeee, 1321 | 9108-3115 ovveeieieieeeeeeis 54, 11-5
9108-1264 ... T-14 | 9108-1612 ..oooeeeeeeeeeeieeeeeee 1321 | 9108-3118 oveeeieeieeeeeeeeeeeeeee 9-1
9108-1276 ..ccooeveeeeeeceeeeeeeeee 2-1 | 9108-1613 ..o, 1321 | 9108-3122 ovveeieeeeeeeeeeeeeeeeee 52
9108-1285 ..o 54 1 9108-1614 ....eevvveeeeieeeeee 1321 | 9108-3124 ..o 5-7
9108-1313 ....cccevvveee. 4-4, 9-6, 13-14 | 9108-1622 ....ccccvvvvveeeeennnnnne. 44, 13-14 | 9108-3126 ..oovvveeeeeeeeeeeeeeeeeeeen 5-7
9108-1322 oo T-17 | 9108-1626 ..o 2-1 1 9108-3127 v 5-7
9108-1324 ..o 33 | 9108-1640 .....ovvvvvveeeieen, 11-5, 13-1 | 9108-3128 .ooveeiiieeeeeeceeeee e, 5-7
9108-1326 ............. 13-13, 13-24, 13-28 | 9108-1654 ....oooevvieeeeeeeeeeieeeeeeens 56 | 9108-3129 e 5-7
9108-1327 oo 57 1 9108-1660 ......ceovvvveveenieieeeeeninene. 1321 | 9108-3136 ........ 7-11, 7-12, 7-17, 13-7,
9108-1329 ..o 2-1 | 9108-1661 .....evvveeeeieieeeeeeeee. 1321 | e 13-13, 13-28
9108-1330 ..oevveieeieeeeeeeeee e, 11-5 | 9108-1665 ..o, 1321 | 9108-3143 ..oeeeeeeeeeeeeeee 5-1, 53

JJ

* Complete revision of index.



GRADALL

VATERIAL HANDLE

INTRODUCTION
Part Number Index

522 /524 Original Issue 12-95
INDEX Revised 6-25-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9108-3144 ..., 5-1, 5-3, 9-1 | 9108-3298 .....ccevvvvvveiernnnnn. 3-1, 13-24 | 9108-3400 ...oceovevrerieeieiieieeeeenne 1321
9108-3145 oo 9-1 | 9108-3302 ..o 8-1 | 9108-3401 ..o, 10-21
9108-3155 oo, 13-8 | 9108-3303 ..o 81 | 9108-3404 ......ccovvvvennne. 5-1, 5-3, 7-13
9108-3173 oo 2-1 | 9108-3306 ....... 5-3, 83, 84, 9-1, 9-2, | 9108-3405 ....ooevvvevrrriieiiennns 44, 13-14
9108-3189 oo -3 | e 9-3, 9-4 | 9108-3406 ......ovvvvvveriienn 11-1, 112
9108-3191 oo 94 | 9108-3307 ..covereeieeeeeeeee e 32 [ 9108-3417 oo 10-7
9108-3194 ..o 94 | 9108-3310 .......... 8-3, 84, 13-7, 13-13, | 9108-3418 ....coeevvvveeeieereeeeeeenn 54, 94
9108-3212 ..ooeveiveeeee 84, 1327 | e 1328 | 9108-3419 ................ 5-1, 5-3, 94, 9-5
9108-3213 ..ooiiieeeee, 8-3, 84, 9-4 | 9108-3311 ...coovrrevieeeennenn. 7-17, 112 | 9108-3420 ...cooovvnrvveeeeennnnns 13-7, 13-29
9108-3216 ..ooooveevveeeeeeeeeeeeees 13-13 | 9108-3312 eeeeeieieeiieeeeeeeeeees 7-17 1 9108-3424 ... 9-2, 10-23
9108-3218 ........ 5-1, 5-2, 5-3, 54, 5-5 | 9108-3314 ....cvvvvvvveeiieeeennn 12-1, 13-4 | 9108-3425 ..ooveiieeeeeeeeeeeee, 1327
9108-3221 oo 11-3 ] 9108-3317 oo 12-1 | 9108-3426 ..oeeeeeeveeeeeeeeenn 9-5, 13-27
9108-3222 ................ 8-3, 84, 94, 9-5 | 9108-3318 ...eevvvvieiieeeeeeeeeeeeeee 12-1 | 9108-3427 oo 59
9108-3224 ..o 9-6 | 9108-3319 ..o 122 | 9108-3428 ..oeeeeeeeeeeeeees 7-14, 12-1
9108-3225 oo 9-6 | 9108-3320 ..coovvvriiiiiiieeene 12-1, 12-2 | 9108-3429 ..oooeviiieeeeeeeeeeee 13-31
9108-3226 ..o 9-7 | 9108-3321 oo, 12-1, 13-4 | 9108-3431 .oooviiieeieeeeeieeeeeee 1324
9108-3227 oo 9-8 | 9108-3323 .o 5-5 1 9108-3432 i 1324
9108-3228 .o 9-8 | 9108-3324 ..o 12-1 | 9108-3434 ..o 13-8
9108-3230 ..eeeeeieeeeeeeeeeeeeeen 9-7 | 9108-3325 oo 12-1 1 9108-3437 e 13-13
9108-3232 oo 9-1 | 9108-3336 ..cooveevveeeeeeeeeeeeeeee 7-17 1 9108-3440 .....cccuvvvveveeenne 11-1, 112
9108-3233 ..o, 5-1, 5-3, 9-1 | 9108-3338 ...coovovevieiiieiiieeeeene 5-1, 5-3 | 9108-3441 ...evvvveiiiieeeeee 1023
9108-3235 oo 7-14 | 9108-3339 oevveiieeeieeee 9-4, 9-5 | 9108-3442 .....eevvviiiiieeeeen 1023
9108-3241 ..o, 10-19 | 9108-3341 ..ovvviiieieieeeeeeeeeeeees 132 1 9108-3449 ..o 94
9108-3242 ..o, 10-19 | 9108-3342 ..oeoveeeeieieeeee. 9-4, 9-5 | 9108-3450 ....evvvviiiiieeeeeeeeeeee 13-8
9108-3245 ..o 9-1 | 9108-3343 ............... 13-7, 13-13, 13-28 | 9108-3454 ...oooeeiieeeeeeeeeeeeeeee, 7-14
9108-3246 ..., 5-1, 5-3, 9-1 | 9108-3345 ..ooooviieiieeieeeeeeees 10-18 | 9108-3455 ooveeieeeeeeeeeeeeeee 54
9108-3248 ..o 44, 13-14 | 9108-3348 ..ovveeeeeeeeeeeeeeeeeee, 13-8 | 9108-3456 ..ueeeeeeeeeeeieeee 52, 54
9108-3249 ..., 13-18, 13-20 | 9108-3361 ..cvvvvvieeieieeieeeeeieeeeee 13-1 | 9108-3461 ..oooevieieeeieeeeeeeee, 10-15
9108-3250 ..oeeveeeeeeeeeeeeeeeeen 59 1 9108-3363 ..ooovieeeee 13-1 | 9108-3402 ..ooeeeeeeeeeeeeeeeeee 6-6
9108-3253 oo 59 ] 9108-3364 ..o 56 | 9108-3463 ...coevveiiiieee e 94
9108-3259 ..ooevieieeeee 11-3, 114 | 9108-3365 ...oovvveeeeeeeeeeeeeeeeee. 134 | 9108-3464 ...oooeeeeeeeeeee 94
9108-3260 ..o 11-3 ] 9108-3366 ...cooovveveeeeeeeeeeeeeeee 134 | 9108-3405 ..oooeeeeeeeeeeeeeeeen 94
9108-3262 ..o 10-12, 13-16 | 9108-3367 ..cvvvveeeeeeieeeeeeeeieeeeee 13-6 | 9108-3466 ....oooovevvveeieecieeeeeeen 94
9108-3263 ..o 13-8 | 9108-3368 ...coovevveieeeeeeeeeeeee 13-6 | 9108-3468 ....oooeeeeeieeeeeeeeeeeeee 10-2
9108-3266 ....cooevveeeeeeeeeeenn 54, 9-4 | 9108-3371 evvvveeiiiiieeeeeeeeeeeeee 13-3 1 9108-3471 eveeeeeeeeeeeeeeeeeeeee 13-15
9108-3267 oo 6-1 | 9108-3372 oo 13-3 | 9108-3473 oo 10-3
9108-3268 ..o 12-1 | 9108-3374 oo 13-3 | 9108-34T74 oo 44
9108-3269 ... 12-1 | 9108-3375 oo 13-3 | 9108-3475 oeveeeeeeeen. 5-1, 5-3, 94
9108-3270 ..ooevveeeeeeeeeen. 12-1, 13-5 | 9108-3376 ...coovevvvveeeeieeeeeeeeenee. 13-8 | 9108-3480 ..oeoeeeeeiieieeeceeeeeeen 2-3
9108-3281 .ooeieeeeeeeeeee e 10-6 | 9108-3378 .oooveeeeeeeeeeeeeee e 13-8 | 9108-3481 ..oeevveeeeieeeeeeee, 52, 54
9108-3282 ..o 102 | 9108-3379 oo 10-3 | 9108-3482 ooeeeeeeeeeeeeeeeee 52, 54
9108-3283 ..o 10-1 | 9108-3380 ..ocovveveveeeeeeieeeeeeeeeeee 13-3 1 9108-3484 ..o 13-31
9108-3285 .o 104 | 9108-3383 ..oooeiieeieeeeeeeeeees 13-13 | 9108-3486 ..oeeveeeeeieieeeeeeeeeeeens 12-1
9108-3286 ....covevvvvieeeeeins 10-5, 13-15 | 9108-3384 ...ooeveeeeieeeeeeeeeeeee 13-17 | 9108-3487 .ovveeeeeeeeeeeeeeeeeeeene 12-1
9108-3290 .........ee....... 9-8, 13-7, 13-13 | 9108-3385 ..oooeeeeeeeeeeeeeeeeeeeeeee 6-8 | 9108-3490 .....cevvvviiiiieeee 1327
9108-3291 ..o 11-5 | 9108-3386 ....ccoevvveeeeennnes 13-18, 13-20 | 9108-3491 ....ovvvvvvveieieiieennes 5-5, 7-14
9108-3292 ..o 109 | 9108-3392 ..o 13-8 | 9108-3492 ..oeeeeeieeeeeeeeee e 12-1
9108-3293 ..o 9-1 | 9108-3393 ..o 132 1 9108-3493 ..ooooiiieeeeee, 5-1, 53
9108-3294 ..., 10-10 | 9108-3397 oeeeeeeeeeeeeeeeeeeee 1321 | 9108-3494 ....oooeieeeeeeeeeees 12-1
9108-3296 ..o 10-14 | 9108-3398 ...ooevieeeeeeeeeeeeeee 1321 | 9108-3497 oo 12-1
9108-3297 ooveveeeeeeeeen 32, 1324 | 9108-3399 ..oooiiieeieeeeeeeeeee 1321 | 9108-3499 ...oooiiieieeieeeeeee 10-15

JJ

* Complete revision of index.



GRADALL

VATERIAL HANDLE

INDEX

INTRODUCTION
Part Number Index
Original Issue 12-95
Revised 6-25-99

PART NUMBER PAGE

522 /524
PART NUMBER PAGE
9108-3501 ..o, 55
9108-3503 ....ooveieieiiireieen 5-2, 54
9108-3504 ....oovveieiiiiniein 5-2, 54
9108-3509 ..o 12-1
9108-3510 oo 12-1
9108-3513 ..o 10-3
9108-3520 ..cvveveieieieieeeeeee 10-5
9108-3521 ..o 10-9
9108-3522 ..o 12-1
9108-3532 ..o 10-6
9108-3534 ..o 13-27
9108-3539 ..o 12-1
9108-3540 ..o 13-34
9108-3541 ..oveiiieiiceiceee 13-34
9108-3542 ..o 13-34
9108-3543 ....ooviieieee 13-33, 13-34
9108-3548 ..o 12-1
9108-3560 .....oovevereeicreieieeeie 59
9108-3573 ..o 56
9108-4001 ................ 5-1, 52, 5-3, 54
9108-4002 ........cccevvennee 54, 11-1, 112
9108-4003 ........cccevvenee 54, 11-1, 112
9108-4004 ......ccovevvererenene 10-7, 13-29
9108-4005 .....cccovevererenee 10-7, 13-29
9108-4006 .......c.ccvevveverennen 10-7, 13-29
9108-4007 ..c.oovereieieieieieieieene 10-7
9108-4008 ......ccovevvererennen 10-7, 13-29
9108-4009 ......ccovevveverennes 10-7, 13-29
9108-4010 ...c..oovevererernee 10-7, 13-29
9108-4011 ..oviiiieieieieieeeeeeee 10-7
9108-4012 .....coveveierernee 10-7, 13-29
9108-4013 .....cviieieieienene 10-7, 13-29
9108-4014 .....covevereieiee 10-7, 13-29
9108-4015 ..o 10-7, 13-29
9108-4016 .....ooveverenieieieicieieee 10-7
9108-4017 ..o 10-7
9108-4018 ..o 10-7
9108-4019 ..o 10-7
9108-4021 ..o 10-19
9108-4022 .....ccoeovereeeieieieeee 10-19
9108-4023 ..o 10-15
9108-4024 .....cooveieiicieieeee 10-15
9108-4029 .....ccoeoveiiiiieieieeee 10-15
9108-4031 ..o 10-15
9108-4032 ..o 10-15
9108-4033 .....cviieieieeeee 10-15
9108-4034 .....cveieeicceeee 10-15
9108-4035 ..o 10-15
9108-4036 .....ccveoverereieieieeee 10-15
9108-4038 ........ccocuce 10-15, 11-1, 11-2
9108-4039 .....coveveieeeeeee 10-15

PART NUMBER PAGE
9108-4042 ......ccoviviiiiriieen 10-10
9108-4043 .....oovvirieieecreeeen 10-10
9108-4044 ..o 6-2
9108-4045 ..o 6-2
9108-4046 .....ccoevveeeieieieieeeien 6-2
9108-4047 ..o 6-2
9108-4048 .....ccveiereeieieieeeen 6-2
9108-4049 .....coveiiiiicieieeen 6-2
9108-4050 .....ooveeereieicieieecen 6-2
9108-4051 ..o 6-2
9108-4052 ....ooveieieieicieieece 6-2
9108-4053 ..o 63
9108-4054 .....coveieeieicieieee 63
9108-4055 ..o 64
9108-4056 .....ccoevvereieieieieeeien 63
9108-4057 ..oveeieieieiceeieeee 63
9108-4058 .....ooveieeeieieieieeeen 63
9108-4059 .....ovveiiiiiieieieeen 63
9108-4060 ......coeovevereicirieereniennen 63
9108-4061 .....covevevereicieieceie 63
9108-4062 .....ccoevveeereieieieineien 63
9108-4063 ..o 63
9108-4064 .......coevveeeieieiieceen 63
9108-4065 .....ccvevereieicieieeeie 63
9108-4066 ......cocovevereicieiieneninen 63
9108-4067 ....oovveeereieieieieeneien 63
9108-4068 ......cocoveverercieieercninen 63
9108-4069 .....ccoeoveveieicieieienien 63
9108-4070 ..o 63
9108-4071 ..o 63
9108-4072 ..o 63
9108-4073 ..o 63
9108-4074 ..o 63
9108-4075 ..o 63
9108-4076 .....ooveeereieieieieeeien 63
9108-4077 ..ooveeieeeieieieieeeeee 63
9108-4078 ..o 63
9108-4079 ..o 63
9108-4080 .....covevvereiercieieerenien 63
9108-4081 ..o 63
9108-4082 .....ooveiereieicieieerenien 63
9108-4083 ..o 63
9108-4084 .....ccoevveveeieieieeeen 63
9108-4085 ..o 63
9108-4086 .....ccoevvevereicieieereninen 63
9108-4087 ..o 63
9108-4088 .....ccveeerereieieieereien 63
9108-4089 .....ccvevveieieieieieeeen 63
9108-4090 .....ccoevveveieicieieencnien 63
9108-4001 ..o 63
9108-4092 .....ccoevveieieicieieeeie 63

JJ

* Complete revision of index.



GRADALL

VIATERIAL HANDLE
522 /524

INDEX

INTRODUCTION
Part Number Index
Original Issue 12-95
Revised 6-25-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
91084147 oo 10-14 | 9108-4211 oo 64 [ 9108-4290 ......ocoveveiireiee, 10-23
91084151 woovveiiiieeeeieieeea 82 | 91084212 ...oovoveviiieiereieeeee 64 [ 9108-4291 ....covvrereinn 10-3, 10-23
91084152 v 82 | 91084213 ...ocooveviieieeieeee 64 [ 9108-4292 ....covvereie 10-23
91084153 .ovoveiiieieieeeeieieeeeia 82 | 91084214 ....oovevieiieii 1021 | 9108-4293 ...oveeeiieveriereee 10-23
9108-4154 ..o 82 [ 9108-4215 ...oovovviiieei 1021 | 9108-4294 ..., 10-23
9108-4155 oo 109 [ 9108-4216 ..o 10-3 [ 9108-4295 .....ovovviieeeee 10-23
91084156 ..o 109 [ 9108-4217 oovveereiiieeereeeeeee 10-3 [ 9108-4296 ......cocevvvereviiiereee 10-23
91084157 v 109 [ 9108-4218 ..o 10-14 | 9108-4297 .vveiieerereiereiee 10-23
91084158 ...ovveeiereieeiereeees 109 [ 9108-4219 ...covvvevevirene. 10-5, 13-15 [ 9108-4298 ......ccovvvverereirierennnnnn 10-23
91084159 ...ovvieieeieeee 109 [ 9108-4220 .....ocoevevevvnrnnene. 10-5, 13-15 [ 9108-4299 .......cocovvevevrnennnes 10-3, 10-23
91084160 ..o, 109 [ 9108-4221 ...cvvverevreene, 10-5, 13-15 [ 9108-4300 ......ccoovvverererrrrrennnnne 10-23
9108-4161 ..ovvreeieieieee 109 [ 9108-4222 .....ccoevevevenrene. 10-5, 13-15 [ 9108-4301 ...ocvovevreeirereeeriieeenne 10-23
9108-4162 ..o 52, 54 | 9108-4223 .....ccoovviereiinnn 10-5, 13-15 [ 9108-4302 ....cocoevvveirereeirirennnnne 10-23
91084163 ..o 63 | 9108-4224 ......covverein 10-5, 13-15 [ 91084303 ......ccovvvverereirirennenne 10-23
9108-4164 ..o 6-5 | 9108-4225 ..o 10-5, 13-15 [ 9108-4305 ....cocvovviereriiiererreeerenes 10-6
91084165 ..o 104 [ 9108-4226 ............... 10-5, 10-22, 13-15 [ 9108-4306 ......coovvveveviiiereereirrene. 102
91084166 ..o 104 [ 9108-4227 .....oovevevverene. 10-12, 13-16 | 9108-4308 ......cocooveverrrirereiriinnes 13-15
9108-4167 ...oovevvverereirie 10-1, 10-4 | 9108-4228 .......coevevevenenienee 10-12, 13-16 | 9108-4311 coeveveeriereriiiieieennae 5-1, 5-3
91084169 ..o 104 [ 9108-4229 .....covevevevrrrnnne. 10-7, 13-29 [ 91084312 ...oovevevriireriiirnnn 5-1, 5-3
9108-4170 ..o 10-1 [ 9108-4230 ....oovveveverrene. 10-7, 13-29 [ 9108-4314 ......ccoevvvvnenen. 10-16, 10-17
91084171 v 10-1 [ 9108-4231 ..ooovvvereveene. 10-7, 13-29 | 9108-4315 ....cocvevevrerrnene. 10-16, 10-17
91084172 o 10-1 [ 9108-4232 .....ovevevevirrene. 10-7, 13-29 [ 9108-4317 ..oovevevreirereereieiee 10-15
91084173 oo 10-1 [ 9108-4233 .....ovovevevirene. 10-7, 13-29 [ 91084318 ...oovovevreeerereirieieeene 10-15
9108-4176 ................. 10-3, 10-5, 13-15 | 9108-4234 .......ccecevvvvevennee. 10-7, 13-29 [ 9108-4319 ...oovevevieiirereireieee 10-15
91084177 oo, 10-6 [ 9108-4235 .....ovevevevirree. 10-7, 13-29 [ 9108-4320 ....cocvevrevirereeirireeanne 10-15
91084179 oo 10-6 [ 9108-4236 .....ccoevevevenreene. 10-7, 13-29 [ 91084321 ..oovovevieirereiicieveene 10-15
91084180 ...ocvveerrereeriieieiee 10-6 [ 9108-4237 ...cooovverevirrnee. 10-7, 13-29 [ 91084322 ...oovoveviviirereieriereeeann 10-15
91084181 v 10-6 | 9108-4238 .....ocoevevevrnrrene. 10-7, 13-29 [ 91084323 ....cocvovieeierereereereeenn 10-15
91084182 ..o 10-6 | 9108-4239 .....oovevevevirene. 10-7, 13-29 [ 9108-4324 .....ocvoveeeireriiieieenn 10-15
91084183 ..o 10-6 [ 9108-4240 .....oovovevieiirereiiiieeen T-14 | 9108-4325 ..oovveveiiieeeeee 10-15
9108-4184 ....coovveivrereinnns 10-5, 13-15 | 9108-4268 ......ccoovveeveriirererrirnenn, T-14 | 9108-4326 ...ooveveviirereiirereinnnn 10-15
91084185 ...oovveerrrereirenns 10-5, 13-15 | 9108-4269 ......ceveeereriirierennnnne 10-15 | 9108-4327 .ovveeeeerereeveee 10-15
91084186 ....coevrervrereirennns 10-5, 13-15 | 9108-4270 ....cocvevvevrrereirierennnnnn 10-15 | 9108-4328 ..o 10-15
91084187 oevevevrevrereirinns 10-5, 13-15 | 91084271 ..oovevevieiirereireiereeanne 10-15 | 9108-4329 .ooveiiieeieeee 10-15
91084188 ...ocvoveerriereirennns 10-5, 13-15 | 91084272 ...oovoveviiierereiireiereenannn 10-15 | 9108-4330 ..oovevvierirceriiereeeees 10-15
91084189 ...oovevreiiiererrinnns 10-5, 13-15 | 91084273 ....coovevieierereireiereeenn 10-15 | 9108-4331 .oovveiiieeciieieees 10-15
9108-4190 ....coovveireieieeee 102 [ 9108-4274 ..o 10-15 | 9108-4332 ...ooveveeieirne 10-5, 10-15
9108-4191 oo 102 [ 9108-4276 .....ovveeiiereireree 10-15 | 9108-4342 ....ovvieieeeeereeee 10-5
9108-4192 ..o 102 [ 9108-4277 oo, 10-7, 13-29 [ 9108-4344 ......coovvvereiiiereirirne, 10-5
9108-4193 ..o 102 [ 9108-4278 ...coovvereviree. 10-7, 13-29 [ 9108-4345 ..o, 7-14
9108-4194 ....cocvvvvvereinne 10-6, 13-19 | 9108-4279 ....ccccoevvvererenenenes 10-7, 13-29 [ 9108-4347 ...oovveeiereiiirereieeee, 102
9108-4198 ... 56 | 9108-4280 ....covvereiiireriiee, 1329 | 9108-4348 ..o 102
9108-4199 ....cvovreirreieinnns 10-7, 13-29 | 9108-4281 ....cvevevreiirereieriereeeenne 1329 | 9108-4349 ....oovovieiieeeieeeea 102
9108-4200 ......coovvrererrennns 10-7, 13-29 | 9108-4282 .....cevvvvvevererrnnns 10-4, 132 | 9108-4350 ..ocoovevierirereeiiieieieees 102
91084201 ...oovevreirrreiennnns 10-7, 13-29 | 9108-4283 ....ccvviereriiierereiennes 12-1 [ 9108-4351 .ovveiieicieeeee, 102
9108-4202 ....coovveivrreirennns 10-7, 13-29 | 9108-4284 ......cocvvvverereiriereennnn 10-23 | 9108-4352 .oovveiiiieeeeie e 102
9108-4203 ..o 1329 | 9108-4285 ....ooveeeveereeriiereiees 10-23 | 9108-4353 oo 63
9108-4204 ... 10-7 [ 9108-4286 .....ocvevevvvrereririererenn 10-23 | 9108-4354 ..o 63
9108-4206 ......cocvvvereernnnns 10-7, 13-29 | 9108-4287 ....cooveveviierereireiereennnnn 10-23 | 9108-4355 .o 63
9108-4207 ...oovevreirrereerennns 10-7, 13-29 | 9108-4288 ......ccovveeerereririerennnnn 10-23 | 9108-4356 ...ovveveereereiieeeiereenn 63
91084210 ..o 12-1 [ 9108-4289 .....ovevievirereiiiieree 10-23 | 9108-4357 oo 63
JJ * Complete revision of index. 1-21



GRADALL

VATERIAL HANDLE

INDEX

INTRODUCTION
Part Number Index
Original Issue 12-95
Revised 6-25-99

PART NUMBER PAGE

522 /524
PART NUMBER PAGE
9108-5003 .....coveieieieicieieeeeee, 41
9108-5013 ..o, 56
9108-5016 ....ooveveieeicieieeeinne, 55
9108-5025 ...c.oevveveieieieniiane 11-1, 112
9108-5045 ...c.ooveiiiriiirine 7-17, 112
9108-5046 .....covevveieieieieieieieee 13-2
9108-5047 oo 13-7
9108-5049 .....ovviiiiiieieeeee, 33
9108-5050 ..o 13-8
9108-5051 ..o 10-18
9108-5053 .....cceenee 5-1, 52, 5-3, 54
9108-5054 ..o 13-1
9108-5055 ..cvviieieieieieeeeee 134
9108-5056 .....ovvereieieieieieieieee 13-6
9108-5057 ..eveveieieieieieeeeee 13-8
9108-5058 ..o 13-14
9108-5059 ..coviieieieieieeeeee 133
9108-5060 .....ccoeovererererererennene 13-13
9108-5062 .....cvevvereereiereeenene 1321
9108-5064 .....cveveieieicieieeeee, 94
9108-5071 ..o 13-27
9108-5072 ..o 13-27
9108-5073 ..o 13-31
9108-5074 ...ooevveieieieineein 5-3, 54
9108-5080 .....covevereeeieiereienen 13-25
9108-5081 ..o 13-24
9108-5082 ..o 13-28
9108-5001 ..o, 33
9108-5102 ..o 134
9108-5104 ..o 1321
9108-5105 ..coviieieieieieieiceieee 13-1
9108-5106 .....cveverereicieieeee 13-13
9108-5107 oo 13-27
9108-5109 ....oevveieiriiiniriinenn 5-3, 54
9108-5110 ..ovevinieieieieieieeeeeie, 6-1
9108-5T11 oo 2-1, 7-16
9108-5120 ..cvenvereieicieieieeee 13-34
9108-5139 ..o, 56
9108-5143 ..o 5-3, 54
9108-6031 .....ooveveieieieieieieieee 7-12
9108-6034 .....ccocveveieininiinnn 5-1, 53
9108-6041 .....overeieicieieieeeeeie, 56
9108-6054 .....cveieieicieieieeeeee, 2-1
9108-6055 .....oovererennene 5-2, 54, 59
9108-6060 .....c.covevereneerereeeniennne. 2-1
9108-6063 ........covevereiereieieienene 7-12
9108-6064 ........coveveeeieieieieienene 7-12
9108-6073 ..o, 33
9108-6081 .....covevereieieieieieieene 7-11
9108-6088 .....coeoverereeerereieieiene 2-1
9108-6089 .....coveovereieieieieieieee 13-2

PART NUMBER PAGE
9108-6090 ......ccoovereierineniniieieniennne 7-17
9108-6101 ..o 3-1
9108-6102 .....ccveverereicieiecrenienen 32
9108-6111 ..oovvviiiiiieiinenieeeeee 7-11
9108-6112 ...oovviiiiiienieiieene 7-11
9108-6113 ..o 7-12
9108-6115 ..o 13-8
9108-6116 ....ooovevercreicieiecrcneanen 4-1
9108-6119 ...coovviiriiiicniciieee 13-6
9108-6121 ..oovvviiieiieircrieeiene 13-14
9108-6122 .....cccevverirerennene 4-4, 13-14
9108-6130 .....ooveviieieieieienene 5-2, 54
9108-6131 ..ooveiiiiieieicicieene 5-2, 54
9108-6132 .....ooviiviieienene 7-13, 7-17
9108-6133 ..o 54
9108-6138 .....ooviririirieercreereiene 13-25
9108-6139 .....ooviiriiieeririeieen 13-25
9108-6140 ......ccoevveieieiniriieen 13-24
9108-6141 ...ceoviiriieiicrieeien 13-24
9108-6142 .....cccvvvvieieiireien 13-24
9108-6151 ..oveiiiiieiicicieeee 33
9108-6152 ..o 33
9108-6155 ..o 2-1
9108-6162 .....ccvevevereicieiecreninen 2-1
9108-6174 ..o 5-6
9108-6175 ..o 2-1
9109-1001 ..cvoiiieicieicieieeeeen 52
9109-3001 ..coeveiiiereeieieee 54, 9-5
9109-3002 ......covivieieinerieieene 10-17
9109-3003 .....oovviriieiinereeieeerieane 122
9109-3004 ......cccovevveierennne 12-1, 12-2
9109-3005 .....oovviriiineneeieeane 12-1
9109-3006 .....ccvevveeereicieieeneniaen 6-7
9109-3008 .....ccververereicieeeereneeaen 52
9109-3012 ...ovvviiriieineneeeeee 12-1
9109-3013 ...oiiiiirieinerceeeee 12-1
9109-3016 ....ooeveviiiericrieien 10-17
9109-3017 eooveieieieeeieieene 5-2, 9-5
9109-3021 ...coevvvririirenenn 13-33, 13-34
9109-3022 .....oovvviriieecrieereen 13-33
9109-3023 .....ooivirieieerereeee 13-33
9109-3024 ......ccvverieieeieeen 13-33
9109-3037 ..ovveriririeiineneeeeeee 11-6
9109-4001 .....ooveieieieicicieeeeeen 6-7
9109-4003 .....ccoevveieieieieieeeen 6-7
9109-4004 ......coeoveieieeeeeen 6-7
9109-4008 .....ccoevveveiercieieercnien 6-7
9109-4013 ..o 6-7
9109-4015 ..ovoiiiieieicieeeee 6-7
9109-4020 ......ccevevieieiniriiienn 10-16
9109-4021 ...ooovvriieieenereeeen 10-17

........................ 13-24, 13-28
............. 13-13, 13-24, 13-28

JJ

* Complete revision of index.

1-22



GRADALL

VATERIAL HANDLE

INDEX

INTRODUCTION
Part Number Index
Original Issue 12-95
Revised 6-25-99

PART NUMBER PAGE

522 /524
PART NUMBER PAGE
OL12-1138 .o 13-13
OL12-1139 .o 13-13
OL12-1145 .o 13-5
OL12-1146 ..o 13-5, 13-21
OL12-1148 ..o 13-5
OL12-1149 ..o 13-5
OL12-1150 oo 13-5, 13-21
9112-1151 ............... 13-5, 13-21, 13-22
OL12-1152 .o 13-5, 13-21
OL12-1153 o 1322
OL12-1154 .o 13-5, 13-21
OL12-1157 e 13-24
OL12-T171 i 13-25
OL12-1176 oo 13-25
OL12-1178 oo 13-25
OL12-1179 oo, 13-25
OL12-1180 oo 13-25
OL12-T181 oo 13-5
OL12-1186 ..o 13-5, 13-21
OL12-1187 oo 13-5, 13-21
OL12-T188 ..o 13-5
OL12-1189 ..o 13-5, 13-21
O112-1190 ..o 13-5, 13-21
OL12-T191 .o 13-5
OL12-1192 ..o 13-5
OL112-1193 ..o 13-5, 13-21
OL12-1196 ..o 13-24
OL12-1197 oo 13-24
OL12-1210 oo 7-13
OL12-1212 o, 2-1
OL12-1215 o 1322
O112-1216 ..o 13-21, 1322
9112-1239 ..o 2-2, 13-36
O112-1240 ..o 2-2, 13-36
O112-1308 ..o, 33
O112-1309 ..o, 33
OL12-1310 oo, 33
9112-3016 ..o 13-24, 13-28
O112-3018 ..o 13-24
O112-3019 ..o 13-24
O112-3021 .o 13-24
O112-3022 ..o 13-24
O112-3026 ..o, 84
9112-3027 oo 2-2, 13-35, 13-36
9112-3028 .....cccccveuee 2-2, 13-35, 13-36
9112-3029 .....cccccueueee 2-2, 13-35, 13-36
9112-3030 ..c..coveuvneee 2-2, 13-35, 13-36
9112-3031 .o 2-2, 13-36
O112-3032 ..o, 52
O112-3033 ..o, 52
O112-3035 ..o 12-1

PART NUMBER PAGE
O112-3037 ..o 122
O112-3038 ..o 122
O112-3042 ..o 122
O112-3043 ..o 122
9112-3050 ............... 13-7, 13-13, 13-28
O112-3051 ..o 13-13
9112-3054 ............. 13-13, 13-24, 13-28
O112-3055 ..ooviiiiiieieeceeene 13-13
O112-3056 ....oovveviriicencnieienn 13-13
9112-3061 ............... 13-7, 13-13, 13-28
9112-3062 ..... 13-2, 13-7, 13-13, 13-28
9112-3064 .....occevveveieenenens 13-5, 13-21
9112-3065 .....ovvvveeevireenens 13-5, 13-21
O112-3066 .....oovveerierinienieiieienienaens 13-5
O112-3075 oo 139, 1329
O112-3078 ..o 13-10
O112-3080 .....ooveveireieiieienicrieeiennee 13-25
O112-3081 ..ooviiiiieiieecreieene 13-25
O112-3082 ..o 13-25
O112-3083 ..o 13-25
O112-3084 .....ooviiieieecnieeeene 13-25
O112-3085 ..oovvviiieiieecreeieene 13-25
O112-3086 .....oovvvereeeieiericrieienn 13-25
9112-3089 .....ovviviriiieencrieeieen 13-25
O112-3092 ..o 94
O112-3102 ..o 13-24
OL12-3110 oo 12-1
OL12-3116 oo 13-24
OL12-3117 o 12-1
O112-3119 o 6-2
O112-3124 .o 2-1
OL12-3125 o 13-8
O112-3126 ..coevveirieiiieieaens 7-15, 10-20
O112-3127 oo 6-1
O112-3130 oo 6-1
O112-3131 o 10-10
OL12-3145 o 6-6
OL12-3165 .o 59
O112-3166 ..o 5-1, 53
OL12-3176 ..o 133
9112-4001 ..cvoiiiiicicicieieeeeee 6-6
9112-4002 .....ooveieveieicieieceeen 6-6
9112-4003 .....ooviieieieicicieeeeeeen 6-6
9112-4004 .....ccorviiiiicieieene 6-6, 6-7
9112-4005 ....ooveieieieieieiecceen 6-7
9112-4006 .....ccoevveeereecieieencninnen 6-7
9112-4007 ..ooverieiiiieeieieene 6-6, 6-7
9112-4008 .....ccoevvereieicieineneninen 6-7
9112-4009 .....cccevviiiieicieieene 6-6, 6-7
9112-4010 ..oovvriiiiieicicieee 6-6, 6-7
Q1124011 oo 6-7

JJ

* Complete revision of index.



GRADALL

VATERIAL HANDLE

INDEX

INTRODUCTION
Part Number Index
Original Issue 12-95
Revised 6-25-99

PART NUMBER PAGE

522 /524
PART NUMBER PAGE
O112-5053 ..o 7-16
O112-5056 ..c.ooveveieeicicieeee 13-32
O112-5083 ..o 13-13
OL12-5101 oo 133
OL12-5104 ..o, 55
O112-5109 ..o, 56
9112-6008 ............. 13-13, 13-24, 13-28
9112-60009 .....ccoeoveieieicrcieieene 13-24
O112-6010 oo 13-24
9112-6023 ............... 13-7, 13-13, 13-28
9112-6024 .....coovereeeeieeee 13-13
9112-6025 ............... 13-7, 13-13, 13-28
9112-6026 .....ccocoveeevernee 13-7, 1328
9112-6027 ............... 13-7, 13-13, 13-28
9112-6029 .....cooeoveiiiicicieeee 13-13
9112-6030 ..o 13-24
O112-6031 ..o 13-13
O112-6032 ..o 13-13
9112-6035 ..o 9-11, 139
9112-6050 ....oovereieieieieieieieee 7-16
9112-6051 ..coeeveriiiins 7-16, 7-17
9112-6080 .....ccocoveeenrnnnee 13-13, 13-28
O113-3001 ..o 12-1
OL14-1182 ..o 13-5
OL14-1183 ..o 13-5
O114-1193 ..o 11-3, 114
O114-1197 oo 13-5, 13-21
OL14-1198 ..o, 2-1
OL114-1218 ..o, 2-1
O114-1232 .o, 2-1
O114-1256 ..o 1321
O114-1257 oo 1321
OL14-1258 ..o 13-5
9114-1259 ..o 13-5, 1322
O114-1265 ..o 13-5, 13-21
OL14-1266 .....ooveveiereieiecieieee 13-5
O114-1307 oo 9-11
OL14-1316 ..o, 99
O114-1329 ..o, 2-1
O114-1332 .o 13-8
9114-1350 oo 13-18, 13-20
OL114-1364 ..o 13-5
OL14-1374 ..o 13-8
9114-1424 ................. 2-2, 13-35, 13-36
O114-1429 ..o 11-5
OL14-1459 ..o 13-8
OL14-1511 o, 6-2
O114-1513 oo 11-3, 114
O114-3051 ..o, 2-1
9114-3055 ..ccccvvuenee 5-1, 5-3, 94, 9-5
9114-3087 ..cveveverenrenee 5-1, 5-3, 9-1

PART NUMBER PAGE
9114-3090 .....oocevirieiinieniniiienienne 13-8
9114-3099 .....oovviriniinenenieeeenne 11-5
9114-3108 ........ 11-8, 11-9, 13-3, 13-5,
................................ 13-8, 13-21, 13-22
O114-3114 ..ooviiiieeee 11-6, 11-7
OL114-3117 o 13-5, 13-21
OL14-3118 oo 7-13
O114-3120 ..oovveiiiriciineneeeeene 12-1
O114-3122 .o 5-2, 54
O114-3124 ..o 11-5
O114-3127 oo 11-6, 11-7
O114-3128 ..o 11-6, 11-7
9114-3129 ..covviiiiicicee 11-6, 11-7
9114-3130 ..oovieiiieenee 11-6, 11-7
O114-3134 .o 7-14
O114-3136 ..oovveeiririeiieneeeeeene 133
O114-3137 o 11-6, 11-7
O114-3138 ..o 11-6, 11-7
O114-3140 ...oooviiiiicreeen 10-13
O114-3141 oo 7-17
O114-3144 ..o 10-19
O114-3160 .....oovvviriiieiririeieene 10-19
O114-3163 ..o 13-1, 13-3
O114-3164 ..o 133
OL14-3172 oo 6-1
OL14-3182 ..o 12-1
O114-3189 ..o 2-1
O114-3190 ...cooviiiriiieneeieeene 13-8
9114-3192 ............ 5-1, 53, 11-1, 11-2
9114-3193 ......... 11-3, 114, 11-8, 119
O114-3201 oo 10-10
O114-3202 ..o 13-1
O114-3210 ..o 13-5
O114-3220 ..o 13-8
O114-3221 ..o 11-6, 11-7
O114-3269 ..o 5-6
O114-3270 ..ooovveiiieiineneeeeeene 13-5
OL14-3275 oo 13-6
O114-3276 ..ccevveiiiiinenieeeeene 13-6
9114-3277 ..ccuvene. 11-6, 11-7, 13-6
O114-3280 ...eevviviiiiinenceieeieene 12-1
O114-3281 ..o 12-1
O114-3282 ..o 12-1, 12-2
O114-3283 ..o 12-1, 12-2
O114-3284 ..o 12-1
O114-3285 ..o 12-1
O114-3286 ...ovvveveiviieiineneeieeieieane 12-1
O114-3287 ..o 12-1
O114-3288 ..o 12-1
O114-3289 ...ovviivirieineneeieeeee 12-1
O114-3290 .....ooiviriniineneeieeeeane 122

JJ

* Complete revision of index.

1-24



GRADALL

VATERIAL HANDLE

INTRODUCTION
Part Number Index

522 /524 Original Issue 12-95
INDEX Revised 6-25-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE

9114-4326 oo 62 | 9114-4378 e 64 | 9114-6054 ........oovveeennn. 13-18, 13-20
O114-4327 oo 62 | 9114-4379 o 64 | 9114-6058 ......ovvvveeeeeeeeeeeeeeee 54
O114-4328 oo 62 | 9114-4380 .. 64 | 9114-6059 ....ceevveeeeeiie 7-17
9114-4329 oo 62 | 9114-4381 oo 64 | 9114-6111 ..o 13-35
9114-4330 .oooieeieeeeeeeeeeeeeeeeee 62 | 9114-4382 e 6-3 | 9114-6112 oo 13-35
O114-4331 ooieeeeeeeeeeeee e 62 | 9114-4383 oo 6-3 | 9115-3031 oooveieeeeeeeeeeeeee 54, 5-5
O114-4332 oo 62 | 9114-4384 ... 6-3 | 9115-5016 ..cooevvvveeeieeeeeeeeeee 54
9114-4333 oo 6-5 | 9114-4385 oo 6-3 | 9116-3012 oo 7-15
O114-4334 oo 6-5 | 9114-4386 .. 6-3 | 9116-3013 ..o 7-15
O114-4335 oo 6-5 | 9114-4387 oo 6-3 | 9116-3044 .....ooveeeeieeee 10-16
9114-4336 .cocooeeeeeeeeeeeeeeeeeee 6-5 | 9114-4388 ..o 6-3 | 9116-3093 ..o 7-17
O114-4337 oo 6-5 | 9114-4389 ..o 6-3 | 9116-3121 oo 13-32
O114-4338 oo 6-5 | 9114-4390 ....evvvveiiieeeeeee, 6-3 | 9116-3129 o 5-7
9114-4339 oo 6-5 | 9114-4391 oo, 6-3 | 9116-3137 oo 5-7
9114-4340 ..o 6-5 | 9114-4392 ... 6-3 | 9116-3191 ..o 13-32
O114-4341 oo 6-5 | 9114-4393 .. 6-3 | 9116-3201 ..cooveneeeeeeeeieeeee 54, 94
O114-4342 ..o 65 | 9114-4394 ... 6-3 | 9116-4017 oo 10-16
O114-4343 ..o 6-5 | 9114-4395 e 6-3 | 9116-4023 ..o 10-2
0114-4344 ... 6-5 | 9114-4396 .....ouvvveeiieeiieee 6-3 | 9116-6012 .....ovvvveeereeennn 2-2, 13-36
O114-4345 ..o 6-5 | 9114-4397 oo 6-3 | 9116-6062 ......ovvveeeeieeeeeeeeeeee 33
9114-4346 ... 6-5 | 9114-4398 ... 6-3 | 9116-6063 .....coeevvveeneeenn 2-2, 13-36
O114-4347 oo 6-5 | 9114-4399 ... 6-3 | 9120-4460 ......ovvvevieeenn 10-2, 10-6
O114-4348 ..o 6-5 | 9114-4400 ......ovvvveeieeieeeeeeeeee 6-3 | 9123-3012 oo, 11-1, 112
9114-4349 ..o 6-5 | 9114-4401 ..o, 6-3 | 9130-1020 ..o 1327
9114-4350 ..ooooieeeeeeeeceeeeeeeeeee 6-5 | 9114-4402 ... 6-3 | 9130-1064 .....evvveeeiieeee 1327
O114-4351 ooieeeeeeeeeeeeeeeeee 6-5 | 9114-4403 ..., 6-3 | 9130-1065 ..o 1327
O114-4352 oo 65 | 9114-4404 ......oovveeeee 6-3 | 9130-1083 ..o 44
O114-4353 oo 6-5 | 9114-4405 ...evvveeeieeeeeeeee 6-3 | 9130-1086 ....eevvvveeeeeeeeeeeeeeee 5-6
O114-4354 oo 6-5 | 9114-4406 ......ouvvveeeeeieeeieeen, 6-3 | 9130-3021 oo 2-1
O114-4355 oo 6-5 | 9114-4407 oo 6-3 | 9130-3038 ... 1327
9114-4356 ..ocoooeeeeeeeeeeeeeeeee 6-5 | 9114-4408 ......ovvvveeeeeeeeeeeee, 6-3 | 9130-3041 oo 1327
O114-4357 oo 6-5 | 9114-4438 ..o 2-1 1 9130-3047 ooeeeeeeeeeeee 12-1
O114-4358 oo 6-5 | 9114-4439 .o 2-1 1 9130-3049 ooooeeieee e 94
9114-4359 oo 65 | 9114-4442 ... 64 | 9130-3056 ...ccoovveeiieiiieeeeen 5-1, 5-3
9114-4360 ....cooveeveeeeeecieeeeeeeeee 6-5 | 9114-4448 ... 7-15 ] 9130-3057 wevveeeieieeeeeeeeeeeee 5-6
9114-4361 ..o 6-5 | 9114-5021 oo 13-5 1 9130-3059 oveveiiiiiieeeeeee, 9-2, 93
O114-4362 ..o 6-5 | 9114-5030 .ooovvneieiiieiieeeeeeee 7-14 | 9130-3007 oooveeeieeeeeeeeeeeee 13-8
9114-4363 ..o 6-5 | 9114-5031 oooveeeiieeeeeee e 11-7 | 9130-3465 .oeveeeeeeeeeeeeeeeeeeeee 13-8
O114-4364 ..o 6-5 | 9114-5033 oo 13-3 1 9130-4021 aoeeeeeeeeeeeeeeeeeeeeeee 1022
O114-4365 ..o 6-5 | 9114-5034 oo 13-3 1 9130-4022 oo 1022
9114-4366 ..o 6-5 | 9114-5035 oo 13-3 1 9130-4023 oo 1022
O114-4367 oo 6-5 | 9114-5050 ...covvnrreiiiiiieeeeee 13-8 | 9130-4024 ..o 1022
9114-4368 ..o 6-5 | 9114-5096 .....covvvveeiiiiiiiiien 13-8 | 9130-5016 .eveveeeeeeeeeecieeeeee 44
9114-4369 ..o 64 | 9114-5130 oo 62 | 9130-6030 ...ccvvvviieiieeeee e 44
9114-4370 oo 64 | 9114-5134 e 13-35 | 9131-5001 ..oevvvviieiiiennnne 13-33, 13-34
O114-43T1 oo 64 | 9114-5135 oo 13-35 | 9131-5007 evvvveeiieiieeeeeeeeeeeeeeens 11-6
O114-43T2 oo 64 | 9114-5136 ..o 13-35 | 9132-3001 .ovvveiiiiiiiieeeeeeeeeeeees 12-1
O114-4373 oo 64 | 9114-6012 ..coeerveeeeeeeeeeeeeeeee 2-1 1 9132-3002 oo 12-1
O114-43T4 oo 64 | 9114-6047 .o 9-11 1 9132-3003 ..o, 12-1
O114-43T6 oo 64 | 9114-6052 .....vvvveeeeeieeenn 32, 1324 | 9133-5026 ..oooevveieiiiieeeeeeeee 13-36
O114-43T7T oo 64 | 9114-6053 ....ccovvvvvevennnen. 13-18, 13-20 | 9136-3025 ..eevveeieieeeeeeeeeeeeeee 7-15

JJ

* Complete revision of index.



GRADALL

VIATERIAL HANDLE
522 /524

INDEX

INTRODUCTION
Part Number Index
Original Issue 12-95
Revised 6-25-99

PART NUMBER PAGE | PART NUMBER PAGE | PART NUMBER PAGE
9136-4004 ... 11-6, 11-7

9136-4005 .....orvrieireene 11-6, 11-7

9136-4006 ... 11-6, 11-7

9136-4007 ...overeireeae 11-6, 11-7

9136-4008 .......ooorveeereeenne 11-6, 11-7

9913-3139 oo 13-13
JJ * Complete revision of index. 1-26



GRADALL® CHASSIS & ATTACHING PARTS

VMIATERIAL HANDLE Frame Shrouding & Trim

522 /524 Starting Serial No. 0177005
Original Issue 1-90
Revised 2-10-97

v
\/

3 AL
I

b
\,” L
o f
AR
Py

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 |9108-1259 1 REAR CAB COVER 20 | 8850-1612 3 | HEXNUT, #10-24
2 | 7714-3003 | 33 |WHIZ-LOKSCREW, 5/16-18X5/8 21 | 9108-6088 1 | TANKCOVERWELDMENT
3 |19103-3485 1 |SEAT 22 | 8820-1017 2 | HEXHD CAPSCREW, 5/16-18X5/8,
9112-4107 1 |SLIDE ADJ. KIT GR5
4 [9103-3029 | 1 |[SEATBELT 23 | 8855-1010 | 2 | LOCKWASHER,5/16
5 | 8820-1050 2 |HEXHD CAPSCREW, 7/16-14X1,GR5|| 24 | 8856-1003 2 | FLAT WASHER, 5/16
6 |8667-1164 | 2 |SPACER 25 | 8830-1093 | 4 | ROUND HD MACHINE SCREW,
7 | 8850-1007 2 |HEXNUT,7/16-14 #10-24X3/4
8 | 7714-3006 8 |WHIZ-LOKNUT 26 | 8855-4900 4 | INTERNALTOOTHWASHER
9 |9108-1258 | 1 |BELLYPAN 27 | 8859-1200 | 4 | O-RING
10 |9108-1210 1 |VALVEACCESSCOVER 28 | 9103-3102 1 | MANUALHOLDER
11 |1 9108-1475| 1 |HEATERCOVERPLATE 29 | 9130-3021 1 | "T"HANDLE
12 19108-1626 | 1 |MAINTENANCEDECK 30 | 9020-7458 | 3 | DRAWLATCH
13 | 9020-6194 | 16" | TRIM-LOK 31 | 8830-1193 | 3 | ROUND HD MACHINE SCREW,
1440-2248 | AR |3MADHESIVE #10-32X1/2
14 | 8820-1017 4 |HEXHD CAPSCREW, 5/16-18X5/8, 32 | 8855-1007 3 | LOCKWASHER, #10
GR5 33 | 8850-1613 3 | HEXNUT, #10-32
15 |8855-1010 | 4 |LOCKWASHER,5/16 34 | 9108-6054 | 1 | REARENGINE COVER
16 | 8856-1003 4 |FLATWASHER, 5/16 35 | 8850-1612 4 | HEXNUT, #10-24
17 19108-6060 | 1 |FRONTENGINE COVER 36 | 8368-3291 1 | MIRROR (starting S/N 0177103. For
18 19108-3173 | 3 |RUBBERHD SCREW BUMPER earlier models use service kit
19 |[8855-1007 [ 3 |LOCKWASHER,#10 9108-5099)
*37 | 9114-3051 1 | BUSHING

KG * Added item 37. 2.1



GRADALL

VIATERIAL HANDLE

522 /524

[y
)

-
Al

|

3 '
)

|

1

'

H

'

'

'

]

2 —— -

e

CHASSIS & ATTACHING PARTS

(9108-6155) Frame Shrouding & Trim
Starting Serial No. 0177122

Original Issue 12-95
Revised 10-24-97

Iltem | Part No. | Qty. Description Of Part Iltem | Part No. | Qty. Description Of Part
1 [9108-6155| 1 | FRAME WELDMENT (includes item 32) 25 18855-1007| 17 |LOCKWASHER, #10
2 |7714-3003| 42 | WHIZ-LOKSCREW 26 |8850-1613| 6 |HEXNUT, #10
3 [9103-3485| 1 | SEAT (w/armrest) 27 |9108-1276] 1 |REARSHEET METAL
9112-4107| 1 | SLIDE ADJ.KIT 28 |8832-1030| 4 |SELF-TAPSCREW
4 |8820-1050| 2 | HEXHD CAPSCREW, 7/16-14x1 29 |8368-3291 1 [MIRROR
5 19103-3029| 1 |SEATBELT (includes attachment hardware)
6 [8850-1007( 2 |HEXNUT,7/16-14 30 |[8855-4900( 4 |[INTERNAL TOOTHWASHER
7 |7714-3006| 4 | WHIZ-LOKNUT 31 |9114-6012] 1 |CABWELDMENT
8 |9108-1475| 1 |[HEATERCOVERPLATE 32 |7149-2134( 45" |SPLIT LOOM, 3/4
* 9 [9108-1709| 1 | BELLY PAN (includes weld nut) 33 |9112-1212| 1 |VALVESUPPORT
8897-1003( 3 | WELDNUT 34 |8820-1020( 4 [|HEXHD CAPSCREW, 5/16-18x 1
10 |9114-1329| 1 |VALVEACCESSCOVER 35 |8856-1003| 5 |FLAT WASHER, 5/16
11 [9108-1681 1 | DECKCOVER 36 |8855-1010f 5 |LOCKWASHER,5/16
12 |9020-6194| AR | TRIM-LOK 37 |8850-1005| 4 |HEXNUT, 5/16-18
13 [9112-3124 4 | WHIZ-LOC SCREW, 5/16-18 x 5/8 38 Ref [FLOORPLATE ASSY (see page 7-6
14 |8856-1003| 4 |FLAT WASHER, 5/16 for details)
15 |[9108-6060( 1 | FRONTENGINE COVER 39 |[9114-1198 1 |REARCABCOVER
16 |[9108-3173| 5 | RUBBERHDSCREW BUMPER <40 |9114-1218] 1 |HINGE
17 18855-1007| 5 |LOCKWASHER,#10 41 |9114-3189( 3 |NUTRETAINER
18 |8850-1612| 5 | HEX NUT, #10-24 k42 19114-1232 1 |HINGE
19 [9108-6162| 1 | TANKCOVERWELD (includes 43 19114-3051| 1 |BUSHING
item 42) k44 | 2492-1393 1 |HORN
21 |9103-3102 1 | MANUALHOLDER 45 12492-1394| 1 |HORNBRACKET
22 |9130-3021 1 | T-HANDLE * 46 |2492-1395 1 |NUT
23 |9020-7458| 3 | DRAWLATCH 47 |18820-1017| 1 |HEXHD CAPSCREW, 5/16-18X5/8,
24 |8830-1193| 12 | ROUND HD MACHINE SCREW, GR5
#10-32X1/2

PCN-960048, 960049 MB

*Removed item 20, changed part numbers on items 9 & 40, changed part
number & location on item 42, added items, added items 44 thru 47.

2-1



GRADALL CHASSIS & ATTACHING PARTS
VIATERIAL HANDLE (9108-6155) Frame Shrouding & Trim
522 /524 Starting Serial No. 0177368
Original Issue 1-98

mmTE = m

3= =
Y% A

'
'
'
)
1
1
s
i
f.
i
h

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 19108-6155 1 |FRAMEWELDMENT (includesitem 32) 25 |8855-1007 17 [LOCKWASHER,#10
2 |7714-3003 | 34 |WHIZ-LOKSCREW,5/16-18X-5/8 26 |8850-1613| 6 [|HEXNUT, #10-32
3 |9103-3485 1 |SEAT (w/ armrest) 27 19108-1276| 1 REAR SHEET METAL
9112-4107 1 |SLIDE ADJ. KIT 28 |8832-1030f 4 |[SELF-TAPSCREW
4 18820-1050f 2 |HEXHD CAPSCREW, 7/16-14x1 29 |8368-3291 1 |MIRROR (includes attachment
5 [9103-3029| 1 |SEATBELT hardware)
6 |[8850-1007| 2 |HEXNUT,7/16-14 30 |8855-4900( 4 [INTERNAL TOOTHWASHER
7 |7714-3006| 4 |WHIZ-LOKNUT 31 |9114-6012( 1 |[CABWELDMENT
8 |[9108-1475| 1 |HEATERCOVERPLATE 32 |7149-2134| 45" [SPLIT LOOM, 3/4
9 19108-1709| 1 |[BELLYPAN 33 [9112-1212( 1 [VALVESUPPORT
10 |9108-1329( 1 |VALVEACCESSCOVER 34 18820-1020| 4 |HEXHD CAPSCREW, 5/16-18x 1
11 ]9108-1681 1 DECKCOVER 35 |8856-1003| 5 |[FLAT WASHER, 5/16
12 19020-6194| AR |TRIM-LOK 36 |8855-1010f 5 |[LOCKWASHER,5/16
13 [9112-3124| 4 |WHIZ-LOC SCREW, 5/16-18 x 1/2 37 |8850-1005( 4 [HEXNUT, 5/16-18
14 |8856-1003( 4 |FLAT WASHER, 5/16 38 |[9109-5024 1 |[FLOOR PLATE ASSY, 522
15 |9108-6060( 1 |FRONTENGINECOVER 9108-5111 1 |FLOOR PLATE ASSY, 524
16 |9108-3173| 5 |RUBBERHD SCREW BUMPER 39 |9114-1198] 1 |REARCABCOVER
17 |8855-1007| 5 |LOCKWASHER,#10 40 |9114-1218 1 HINGE
18 |8850-1612| 5 |HEXNUT, #10-24 41 19114-3189| 3 |NUTRETAINER
19 [9108-6175 1 |TANK COVER WELD (includes 42 19114-3307 1 HINGE
item 42) 43 19114-3051 1 |BUSHING
20 (8521-1040| 1 |BUTTONPLUG 44 |19114-3357 1 [HORN ASSY (includes horn
21 ]9103-3102 1 MANUALHOLDER & bracket)
22 19130-3021 1 |T-HANDLE 9114-4438 1 HORN
23 |9020-7458| 3 |DRAWLATCH 9114-4439 1 BRACKET
24 |[8830-1193| 12 |ROUND HD MACHINE SCREW, 45 18820-1017| 1 |HEXHD CAPSCREW, 5/16-18x5/8,
#10-32 x 1/2 GR5

MB 2-1



GRADALL® CHASSIS & ATTACHING PARTS

VMIATERIAL HANDLE Rear Axle & Attaching Parts
522 /524 Starting Serial No. 0177005

Original Issue 1-90
Revised 3-1-99

(3)HOLES o5
2.377 A
2.378

THRU BOTTOM
HOLE.

NEW BORES
MUST BE

IN LINE WITH
EXISTING
BOTTOM BORE.
HOLES MUST
ACCEPT A 2.375
DIA. SHAFT
THRU ALL

4 HOLES.

»— NEW HOLES

,,/—~BOTTOM HOLE

26 G r/ 55
KNUCKLE LAYOUT FOR BORING 2 > @/ 7]
OUT HOLES FOR BUSHINGS BGH

SEE NOTE #4 ON NEXT PAGE FOR DETAILS 20
(R.H. KNUCKLE SHOWN) ;

_
=)
o
=~
i¢8)

(0 119 =
v SO
-‘.\\S\

Oo‘%(j X

/A
)

FRONT OF MACHINE

PCN 971313, 980724, * Revised parts list, service notes and illustration. 2-2
980730 - JH



GRADALL

VIATERIAL HANDLE

522 /524

* NOTE #1: When 9108-1384 Pivot Pin breaks, order part number 9108-5077
Steer Cylinder Pivot Block Kit for the replacement parts needed to accommodate new pivot pins.

CHASSIS & ATTACHING PARTS
Rear Axle & Attaching Parts

Starting Serial No. 0177005
Original Issue 1-90
Revised 3-1-99

* NOTE #2: Cylinder base end must be free to rotate. Shim steer cylinder base end as required to maintain a total
max. gap of 1/16".

* NOTE #3: Shim bottom knuckles as required to maintain no more than 1/32" movement. Shim top knuckles as
required to maintain no more than 1/16" gap. Must have a minimum of one shim.

* NOTE #4: All machines need to bore Steering Knuckles to use items 62 & 63. See diagram on previous page. Unless

you have purchased new Steering Knuckles part number, 9112-0003 & 9112-0004.

* NOTE #5: You may have to use item 37 in place of items 28 & 64, unless you have purchased new Steering Knuckles
part number, 9112-0003 & 9112-0004. See engineering print that comes with the Steering Knuckle Kit for details.

* NOTE #6: See option section for details on the Rear Axle Rework Kit and the Rear Axle Advantage Kit.

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
8 9103-5240 | Ref | STEERING KNUCKLEKIT, (includes 26 | 9108-1415 | 2 [ DIRTSHIELD
items 26 thru 28; 32 thru 37; 41 thru 52; 27 | 91041732 | 2 | SPACER
four of item 54, 56, 57, 58, 62,63, & 64 - |[*28 | 8852-1208 | 2 [HEXLOCKNUT, 1/2-13, (see note #5)
one kit does both sides) 29 | 9104-1481 2 | STEERINGCYLINDERPIN
8 9104-5152 | Ref | STEERING CYLINDERPINKIT, 30 | 9104-1459 | 2 | WASHER
(includes one each of items 25, 26, 27, * 31 | 8850-1416 2 | HEXJAMNUT, 1-14, (torque to
29, 30, 31, 49, & 57 - one kit 225-250ft.Ibs.)
needed for each side) 32 | 9108-1693 | 2 | UPPERKINGPIN
1 | 9116-6012 1 |REARAXLE, (includesitems 11, 35, 33 | 9112-3030 4 | BACK-UPRING
&47) 34 | 8859-1032 4 | O-RING
2 | 9108-1177 1 |REARAXLEPIN 35 | 9112-3028 2 | BUSHING
3 | 9002-0247 | 1 |HEXHDCAPSCREW, 1-1/4-7X6 36 | 8692-1268 | 2 |LIPSEAL
4 | 8856-1119 1 |FLATWASHER,1-1/4 * 37 | 8821-1117 2 | SOCKETHDCAPSCREW,
5 | 8510-1098 1 |HEXNUT,1-1/4-7 1/2-13X4-1/2, GR8
6 | 2460-1570 2 |LIPSEAL 8855-1109 2 | LOCKWASHER, 1/2, (see note #5)
7 2 |DRIVEHUB, 524 ONLY, (see page 6-6 38 | 9104-1439 2 | TIERODPIN
for details) 39 | 8320-1140 2 | HEXHD CAPSCREW, 3/8-16X2-3/4,
2 |NONDRIVING HUB, 522 ONLY, GR8
(See page 6-7 for details) 40 | 8852-1306 | 2 | LOCKNUT,3/8-16
8 | 8821-2321 2 | SOCKETHEAD CAPSCREW, 41 | 9114-1424 2 | LOWERKINGPIN
5/8-11X3-3/4, GR8 42 | 9104-1449 4 | SHIM, (.060 thick, see note #2)
9 | 8850-1110 2 |HEXNUT,5/8-11 43 | 9104-1450 4 | SHIM, (.0478 thick, see note #2)
© 10 | 9104-3222 4 [12PT.SCREW, 3/4-10X2, (torque to 44 | 9104-1451 6 | SHIM, (.106 thick, see note #2)
270-290 ft. Ibs.) 45 | 9112-3030 2 | BACK-UPRING
11 | 9112-3031 2 |BUSHING 46 | 8859-1032 2 | O-RING
12 | 8320-1006 | 12 |HEXHD CAPSCREW, 3/4-10X2, (torque || 47 | 9112-3027 2 | BUSHING
t0 270-290 ft. Ibs.) 48 | 9112-3029 2 | O-RING
13 | 8668-1572 | 12 [HARDENED WASHER, 3/4 [ 49 | 8859-1104 4 | O-RING
14 | 9116-6063 | 1 |TIEROD, (includesitem 15) 50 | 9112-1091 | 2 | THRUSTBUSHING
15 | 9104-3247 2 | SELFALIGNINGBUSHING 51 | 8821-2321 2 | SLOTHD CAPSCREW, 5/8-11X3-3/4,
16 | 9112-0003 | 1 |L.H.STEERING KNUCKLE, (see GR8
note #4) 52 | 8855-1153 2 | LOCKWASHER,5/8
© 17 | 9112-0004 1 |R.H.STEERING KNUCKLE, (see 53 | 8867-1001 4 | LUBEFITTING, STRAIGHT, 1/8
note #4) 54 | 8867-1022 4 |LUBEFITTING,30DEGREES, 1/8
18 2 |STEERINGCYLINDERASSY, (seepage|| 55 | 8867-1033 4 | LUBEFITTING, STRAIGHT, 1/4-28
10-6 for details) 56 | 8858-1323 | 4 | RETAININGRING
19 | 8820-1065 2 |HEXHDCAPSCREW, 1/2-13X1,GR5 57 | 8859-1019 2 | O-RING
20 | 9108-1461 2 | WASHER,3/16" 58 | 9104-1596 | 4 | SHIM, (20 gauge, see note #2)
21 | 9108-1384 | 2 |STEERINGCYLINDERPIVOTPIN,(see|| 59 | 9103-1009 | 1 [SHIM, (.0500 thick)
note # 1) 60 | 9108-1691 1 | SHIM, (.1046 thick)
22 | 9020-1918 | 2 |[SHIM, (10 gauge, see note #2) 61 | 9020-6846 | 1 | SHIM, (.1345 thick)
23 | 8822-1701 | 2 [SETSCREW,3/8-16X1/2" x 62 | 9112-1239 | 2 | BUSHING, (see note #4)
24 | 8855-1013 2 |LOCKWASHER, 1/2 k63 | 9112-1240 4 | BUSHING, (see note #4)
25 | 8852-1312 2 |HEXLOCKNUT, 3/4-10, (torque to 64 | 8821-1121 2 | SOCKETHDCAPSCREW,
160-175ft. Ibs.) 1/2-13X6-1/2, (see note #5)

PCN 971313, 980724,
980730 - JH

* Revised parts list, service notes and illustration.

2-2




GRADALL

VIATERIAL HANDLE
522

THRU BOTTOM
HOLE.

NEW BORES
MUST BE

IN LINE WITH
EXISTING
BOTTOM BORE.
HOLES MUST
ACCEPT A 2.375
DIA. SHAFT
THRU ALL

4 HOLES.

SEE NOTE #3 ON NEXT PAGE FOR DETAILS

PCN 971313,
980730 - JH

/524

D— NEW HOLES

,,—BOTTOM HOLE

KNUCKLE LAYOUT FOR BORING
OUT HOLES FOR BUSHINGS 16

S o)

(R.H. KNUCKLE SHOWN)

CHASSIS & ATTACHING PARTS
Rear Axle & Attaching Parts
Starting Serial No. 0177069

Original Issue 6-93

Revised 3-1-99

FRONT OF MACHINE

980724, * Revised parts list, service notes and illustration. 2.2



GRADALL

VIATERIAL HANDLE

NOTE #1: Cylinder base end must be free to rotate. Shim steer cylinder base

522 /524

end as required to maintain a total max. gap of 1/16".

CHASSIS & ATTACHING PARTS

Rear Axle & Attaching Parts
Starting Serial No. 0177069

Original Issue 6
Revised 3-1

NOTE #2: Shim bottom knuckles as required to maintain no more than 1/32" movement. Shim top knuckles as
required to maintain no more than 1/16" gap. Must have a minimum of one shim.

NOTE #3: All machines need to bore Steering Knuckles to use items 58 & 59. See diagram on previous page.
Unless you have purchased new Steering Knuckles part number, 9112-0003 & 9112-0004.

-93
-99

NOTE #4: You may have to use items 60 & 61 in place of item 32, unless you have purchased new Steering Knuckles
part number, 9112-0003 & 9112-0004. See engineering print that comes with the Steering Knuckle Kit for details.

NOTE #5: See option section for details on the Rear Axle Rework Kit and the Rear Axle Advantage Kit.

Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
* 9103-5240 | 1 |STEERINGKNUCKLEKIT, (includes 27 | 9104-1481 | 2 |STEERINGCYLINDERPIN
items 23 thru 26, 28 thru 32, 35, 36, 40 28 | 9112-3030 4 |BACK-UPRING
thru 51, & 58 thru 61 - one kit does both 29 | 8859-1032 4 |0O-RING
sides) 30 | 9112-3028 | 2 |BUSHING
9104-5152 | Ref | STEERING CYLINDERPINKIT, 31 | 8692-1268 | 2 |LIPSEAL
(includes one each of items 22 thru 27, *32 | 8821-1121 2 | SOCKETHDCAPSCREW,
33, & 34 -one kit needed for each side) 1/2-13X6-1/2, GR8
1 2 |DRIVEHUB, 524 ONLY, (see page 6-6 8852-1208 | 2 [LOCKNUT,1/2, (see note #4)
for details) 33 | 9104-1459 2 | WASHER
2 |NONDRIVEHUB, 522 ONLY, (see *34 | 8850-1416 | 2 |HEXJAMNUT,1-14, (torqueto
page 6-7 for details) 225-2501t. Ibs.)
* 2 | 9112-0004 | 1 |R.H.STEERINGKNUCKLE, 35 | 8667-1022 | 4 |LUBEFITTING,30DEGREES,1/8
(see note #3) 36 | 9108-1693 2 |UPPERKINGPIN
3 | 8821-2321 2 | SOCKETHDCAPSCREW, 37 | 9104-1439 2 |TIERODPIN
5/8-11X3-3/4, GR8 38 | 8320-1140 2 |HEXHDCAPSCREW, 3/8-16X2-3/4,
* 4 | 9104-3222 4 |CAPSCREW, 12PT.,3/4-10X2, GRS
(torque t0 270-290 ft. Ibs.) 39 | 8852-1306 | 2 |LOCKNUT,3/8-16
* 5 | 8320-1006 | 12 |HEXHD CAPSCREW, 3/4-10X2, (torque 40 | 8858-1323 4 | RETAININGRING
t0 270-290 ft. Ibs.) 41 | 9114-1424 2 |LOWERKINGPIN
6 | 9104-3247 | 2 |SELF-ALIGNINGBUSHING *42 | 9104-1596 | 4 |SHIM, (20 gauge, see note #2)
7 | 8668-1572 | 12 |HARDENED WASHER, 3/4 *43 | 9104-1449 4 | SHIM, (.060 thick, see note #2)
8 | 9116-6012 1 |REARAXLEWELDMENT, *44 | 9104-1450 4 | SHIM, (.0478 thick, see note #2)
(includes items 30, 46, & 55) *45 | 9104-1451 6 | SHIM, (.106 thick, see note #2)
9 | 9108-1177 | 1 |REARAXLEMOUNTINGPIN 46 | 9112-3027 | 2 |BUSHING
10 | 9002-0247 | 1 |HEXHDCAPSCREW, 1-1/4-7X6 47 | 9112-3029 | 2 [O-RING
11 9020-6846 1 | SHIM, (.1345 thick) 48 | 8821-2321 2 | SLOTHD CAPSCREW,
12 | 8510-1098 1 |HEXNUT,1-1/4-7 5/8-11X3-3/4, GR8
13 | 8850-1006 | 2 |HEXNUT,3/8-16 49 |8855-1153 | 2 |LOCKWASHER,5/8
14 | 8855-1011 2 |LOCKWASHER, 3/8 50 | 8859-1104 2 | O-RING
15 | 8320-1144 2 |HEXHDCAPSCREW, 3/8-16X5-3/4, 51 | 9112-1091 2 | THRUSTBUSHING
GR5 *52 | 9112-0003 | 1 |[L.H.STEERINGKNUCKLE,
16 | 8867-1001 | 6 |[LUBEFITTING, STRAIGHT, 1/8 (see note #3)
17 | 9108-1695 2 |STEERINGCYLINDERPIVOTPIN 53 | 9116-6063 1 | TIEROD, (includes item 6)
18 | 9108-1691 1 | SHIM, (.1046 thick) 54 | 2460-1570 2 |LIPSEAL
*19 | 9104-1598 2 | SHIM, (see note #1) 55 | 9112-3031 2 |BUSHING
20 2 |STEERINGCYLINDERASSY, 56 | 8850-1110 | 2 |HEAVYHEXJAMNUT,5/8-11
(see page 10-6 for details) 57 | 9103-1009 | 1 |[SHIM,(.0500 thick)
*21 | 9020-1918 | 2 [SHIM, (10 gauge, see note #1) *58 | 9112-1239 | 2 |BUSHING
*22 | 8852-1312 2 |HEXLOCKNUT, 3/4-10, (torque to *59 | 9112-1240 4 | BUSHING
160-175ft. Ibs.) *60 | 8821-1117 [ 2 |[SOCKETHD CAPSCREW,
23 | 9108-1415 2 |DIRTSHIELD 1/2-13X4-1/2, GRS, (see note #4)
24 | 9104-1732 2 |SPACER *61 | 8855-1109 2 |LOCKWASHER, (hicollar), 1/2,
25 | 8859-1019 | 2 |O-RING (see note #4)
*26 | 8855-1104 2 |O-RING

PCN 971313, 980724,

980730 - JH

* Revised parts list, service notes and illustration.

2-2




GRADALL CHASSIS & ATTACHING PARTS

VIATERIAL HANDLE Rear Axle & Attaching Parts
522 /524 Starting Serial No. 0177368

Original Issue 1-98
Revised 3-1-99

(3)HOLES
2377 oo 12
2378

THRU BOTTOM

LOCATE NEW BORES T : T T

¢ | L |
HOLE. / !
NEW BORES ‘

LN |

MUST BE

IN LINE WITH
EXISTING
BOTTOM BORE.

HOLES MUST
ACCEPT A 2.375
DIA. SHAFT
THRU ALL

4 HOLES.

»— NEW HOLES

y/~BOTTOM HOLE

KNUCKLE LAYOUT FOR BORING
OUT HOLES FOR BUSHINGS

SEE NOTE #3 ON NEXT PAGE FOR DETAILS
(R.H. KNUCKLE SHOWN)

ENLARGED VIEW

MACHINE
N

PCN 971313, 980724,
980730 - JH

* Revised parts list, service notes and illustration. 2.2



GRADALL CHASSIS & ATTACHING PARTS

VIATERIAL HANDLE Rear Axle & Attaching Parts
522 /524 Starting Serial No. 0177368
Original Issue 1-98

NOTE #1: Cylinder base end must be free to rotate. Shim steer cylinder base Revised 3-1-99

end as required to maintain a total max. gap of 1/16".

NOTE #2: Shim bottom knuckles as required to maintain no more than 1/32" movement. Shim top knuckles as
required to maintain no more than 1/16" gap. Must have a minimum of one shim.

NOTE #3: All machines need to bore Steering Knuckles to use items 4 & 7. See diagram on previous page. Unless
you have purchased new Steering Knuckles part number, 9112-0003 & 9112-0004.

NOTE #4: You may have to use items 63 & 64 in place of items 43 & 48, unless you have purchased new Steering
Knuckles part number, 9112-0003 & 9112-0004. See engieering print that comes with Steering Knuckle Kit for details

NOTE #5: See option section for details on the Rear Axle Rework Kit and the Rear Axle Advantage Kit.

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9103-5240 | 1 |STEERINGKNUCKLEKIT, (includes 33 |9112-0004| 1 [R.H.STEERINGKNUCKLE,
items 2, 4, 7 thru 14, 16 thru 23, (see note #3)
27 thru 31, 43, 48, 51, two of item 52, 34 |8850-1006 | 2 |HEXNUT,3/8-16
63, & 64, one kit does both sides) 35 |8855-1011 6 |LOCKWASHER,3/8
9104-5152 | AR |STEERING CYLINDERPINKIT, 36 |8320-1144| 2 |HEXHDCAPSCREW,3/8-16X5-3/4,
(includes one each of items 1, 2, 3, 12, GR8
21 thru 25, one kit needed for each 37 |8867-1001 6 |LUBEFITTING, STRAIGHT, 1/8
side) 38 | 9108-1695 2 |STEERING CYLINDERPIVOTPIN
1 | 8852-1312 2 |HEXLOCKNUT, 3/4-10, (torque to 39 |9104-1598 | AR |SHIM, (.060 thick, see note #1)
160-175 ft. Ibs.) 40 Ref | STEERING CYLINDERASSY, (see
2 19108-1415 | 2 [DIRTSHIELD page 10-6 for details)
3 | 9104-1481 2 |STEERINGCYLINDERPIN 41 | 9108-1523 1 |L.H.TUBE SUPPORT, 524 ONLY
4 19112-1239 2 |BUSHING 9108-1522 1 R.H. TUBE SUPPORT, 524 ONLY
5 | 9104-1439 2 |TIERODPIN 42 | 8820-1035 4 |HEXHD CAPSCREW, 3/8-16X1, GR5
6 | 8852-1306 | 2 |LOCKNUT,3/8-16 43 |8821-1121| 2 |SOCKETHDCAPSCREW,
7 | 9112-1240 4 |BUSHING 1/2-13X6-1/2, GRS, (see note #4)
8 | 9112-3030 4 |BACK-UPRING 44 1 9112-0003 1 |L.H.STEERING KNUCKLE,
9 18859-1032 | 4 |O-RING (see note #3)
10 | 9112-3027 2 |BUSHING 45 | 9104-3247 2 | SELF-ALIGNING BUSHING
11 9112-3029 2 |O-RING 46 | 8668-1572| 12 |HARDENEDWASHER, 3/4
12 | 8859-1104 4 |O-RING 47 | 8320-1006 | 12 |HEXHD CAPSCREW, 3/4-10X2, GRS,
13 | 91121091 | 2 [THRUSTBUSHING (torque to 270-290 ft. Ibs.)
14 | 9104-1733 | AR |SHIM, (.032 thick) 48 |8852-1208| 2 |HEXLOCKNUT,1/2-13, (see note #4)
15 | 9116-6012 1 |REARAXLEWELDMENT, (includes 49 |9104-3222 4 | CAPSCREW 12PT, 3/410X2, GRS,
items 10,17, &61) (torque to 270-290 ft. Ibs.)
16 | 8692-1268 | 2 |LIPSEAL 50 |9020-1918 | AR |SHIM, (10 gauge, see note #1)
17 | 9112-3028 2 |BUSHING 51 | 8855-1153 2 |LOCKWASHER,5/8
18 | 9108-1693 2 |UPPERKINGPIN 52 |8821-2321 4 | SOCKETHDCAPSCREW,
19 | 8858-1323 | 4 |RETAININGRING 5/8-11X3-3/4, GR8
20 | 8867-1022 4 |LUBEFITTING,90 DEGREES, 1/8 53 |9108-1177 1 REAR AXLE MOUNTING PIN
21 9104-1732 2 |SPACER 54 |8510-1098 1 |HEXNUT,1-1/4-7
22 | 9104-1438 | AR |SPACER 55 [9116-6063| 1 |TIEROD, (includesitem 45)
23 |8859-1019 | 2 |[O-RING 56 |[9103-1009 | AR |SHIM, (.0598 thick)
24 | 9104-1459 2 |WASHER 57 19108-1691 | AR [SHIM, (.1046 thick)
25 | 8850-1416 2 |HEXJAMNUT, 1-14, (torque to 58 |9020-6846 | AR |SHIM, (.1345 thick)
225-250ft. Ibs.) 59 |9002-0247 1 |HEXHD CAPSCREW, 1-1/4-7X6, GR5
26 | 8320-1140 2 |HEXHDCAPSCREW, 3/8-16x2-3/4, 60 |2460-1570 2 |LIPSEAL
GR8 61 |[9112-3031| 2 |BUSHING
27 | 9114-1424 2 |LOWERKINGPIN 62 |8850-1110 2 |HEXNUT,5/8-11
28 | 9104-1449 | AR |SHIM, (.060 thick, see note #2) 63 |8821-1117 2 | SOCKETHDCAPSCREW,
29 |[9104-1450 | AR |SHIM, (.0478 thick, see note #2) 1/2-13X4-1/2, GRS, (see note #4)
30 | 9104-1451 | AR |SHIM, (.106 thick, see note #2) 64 |8855-1109 2 |LOCKWASHER, (hicoller), 1/2,
31 | 9104-1596 | AR |SHIM, (.0359 thick, see note #2) (see note #4)
32 Ref |DRIVE HUB, 524 ONLY, (see page
6-6 for details)
Ref |NON DRIVE HUB, 522 ONLY, (see
page 6-7 for details)
ggor\;sgg 1:31Hs » 980724, * Revised parts list, service notes and illustration. 2.2



VIATERIAL HANDLE

KG

GRADALL
522 /524

CHASSIS & ATTACHING PARTS
Front Axle Mounting

Starting Serial No. 0177005

Original Issue 1-90

Revised 1-10-99

* Note: For part numbers of
internal bearings and sealsthat
come with the axle, see page 6-2.

Iltem| Part No. [ OQty. Description Of Part
1 1 [ FRONTAXLEHOUSING ASSEMBLY
(see page 6-2 for details)
2 | 9108-1176 | 1 | FRONT SWAY PIN
3 | 9020-5891 | 2 | SPACER
4 19103-1014 | 1 [ SHIMWASHER
5 | 8320-1031 1 [ HEXHD CAPSCREW, 1"-8X5"
6 | 8852-1016 | 1 | HEXLOCKNUT,1"-8

* Added note to see page 6-2 for internal components

2-3



GRADALL

VIATERIAL HANDLE

522 /524

@‘5

PCN950594-KG

CHASSIS & ATTACHING PARTS

Iltem| Part No. [Qty. Description Of Part
1 Ref [ FRONT AXLE (see page 6-2
for details)
2 [9108-1176 | 1 | FRONT SWAY PIN
3 | 9020-5891 2 | SPACER
4 | 9103-1014 | 2 | SHIMWASHER
5 | 8320-1031 1 | HEXHD CAPSCREW, 1"-8X5"
6 |8852-1016 | 1 [HEXLOCKNUT,1"-8
7 [9108-3480 | 1 | SHIMWASHER

Front Axle Mounting
Starting Serial No. 0177165
Original Issue 3-96

2-3



GRADALL

VIATERIAL HANDLE

CHASSIS & ATTACHING PARTS
Cab Glass

522 /8524 Starting Serial No. 0177079
STAN DARD Original Issue 2-94
Revised 6-8-94
11"
| ﬁs'ﬁ)u ©3 24 RAD
REAR WINDOW 16 :
N\ (TYP)
‘_f
o
29T

RIGHT SIDE WINDOW

CAB GLASS CAN ONLY BE SHIPPED
WITH THE COMPLETE CAB ENCLOSURE

e

\_ J

26%
e —

NOTE: ALL LAMINATED SAFETY GLASS,
EXCEPT TOPWINDOW. TINTED
FOR 73% LIGHT TRANSMISSION
SEAMED EDGES, 7/32" THICK.

OPTION. IF GLASSBREAKAGE OCCURS
INTHE FIELD IT MUST BE REPLACED —
LOCALLY USING THE DIMENSIONS GIVEN. 1
WITH THE EXCEPTION OF THE DOOR SLIDING 296 RAD. 283"
WINDOW ASSY WHICH MAY BE PURCHASED (TYP)
THROUGH THE PARTS DEPARTMENT.
27%
OPTIONAL 1N
2y ——

| TOP WINDOW
- ! (Clear Lexan, 1/4" thick)

T - oz —

| 8 ™

| LEFT SIDE

| WINDOW

|

| \OZZ%RAD.

\ (2) PLACES

| |

| .. | w

| O =3%RAD. \ 1>

%Z (6) PLACES [%u
|\ } i ji R Y j

! 3"

67 DOOR SLIDING WINDOW
FRONT WINDOW (9130-3067)
KG 2-4



GRADALL

VIATERIAL HANDLE

CHASSIS & ATTACHING PARTS
Cab Glass

522 / 524 Starting Serial No. 0177122
g
Original Issue 12-95
i 21/16 21/16
< 35%/18 7 Rad. Typ. Rad. Typ:
f A \ A
26%/s
RIGHT SIDE WINDOW LEFT by
SIDE 16
(STANDARD ON ALL UNITS) WINDOW
\. 1 v \ v
b e <— 103 —Pp
< 4214 >
|
f} A NOTE 1: CAB GLASS
{ 34 CAN ONLY BE SHIPPED
! WITH THE COMPLETE
| ’f’f* CAB ENCLOSURE
‘ og11) OPTION. IF GLASS
| ° BREAKAGE OCCURS IN
: T THE FIELD, IT MUST BE
| . REPLACED LOCALLY
< 26%/1e o3l : USING THE
} DOOR DIMENSIONS GIVEN.
| A SLIDINGWINDOW ASSY  WITH THE EXCEPTION
‘ 16" (9130-3067) OF THE SLIDING DOOR
| FRONT WINDOW ) N/ WINDOW ASSY WHICH
‘ MAY BE PURCHASED
\ THROUGH THE PARTS
w DEPARTMENT.
\ 1'%
1 NOTE 2: ALL LAMINATED SAFETY GLASS
@ (EXCEPT FOR TOP WINDOW).
i A\ A A / TINTED FOR 73% LIGHT TRANSMIS-
< 26%4 3'/s Rad. (6) Places SION. SEAMED EDGES. 7/32 THICK.
< 417/ > NOTE 3: TOP WINDOW IS LEXAN
< 41% —p MR50T4-112. /4 THICK.
> - 31%/8 )' e 211/16
<4 20" — | 2 Rad. Typ.
Vztlf,EY?F ,,,,, f ,,,,,, — ; VA \(
i T ‘ i A
! ‘ ‘ ‘ ‘ 75/s \
i ! 7°/s
| ‘ 311/ REAR WINDOW
$—— TOP WINDOW —f—T 2 26%4
| (STANDARD ON ALL UNITS)
‘ i 7°/s
’lf’f 16 Holes ‘%%
‘ 5/16 Dia. i .y
| 8
| | | } . R
q:a— ,,,,, = Lfffqa 77777 l v < 293 >

PCN 940484 RS



GRADALL

VIATERIAL HANDLE
522 /524

PCN920495-KG

Item| Part No. |Qty. Description Of Part
1 | 9108-6101 1 | FIRSTBOOM SECTION
2 |19108-1148 1 |PIN
3 | 8820-1107 1 | HEXHD CAPSCREW, 5/8-11X5
4 | 8850-1010 1 | HEXNUT, 5/8-11
5 | 8820-1532 | 8 | HEXHD CAPSCREW, 3/8-24X3/4,GR5
8820-1533 | AR | HEXHD CAPSCREW, 3/8-24X7/8,GR5
6 | 9002-7470 8 | HARDENEDFLATWASHER, 3/8
7 | 9103-3186 2 | BEARING PAD
8 | 9103-1236 | 4 | SPACER
9 | 9020-5870 4 | SHIM
10 | 9103-3189 2 | BEARING PAD
11 | 8820-1568 4 |HEXHD CAPSCREW, 1/2-20X2, GR5
8820-1569 | AR | HEXHD CAPSCREW, 1/2-20X2-1/4,
GR5
12 | 9002-7471 4 | HARDENED FLATWASHER, 1/2
13 | 9108-3063 | 2 | BEARINGPAD
14 | 9108-1172 2 | SPACER
15 | 9108-1171 2 | SHIM
16 | 9108-3298 | 2 | BUSHING
17 | 9108-1397 1 | BEARING PLATE
18 | 8820-1607 2 | HEXHD CAPSCREW, 3/4-16X1-1/4,
GR5
19 | 9002-7473 2 | WASHER

BOOM
First Boom Section

Starting Serial No. 0177005
Original Issue 1-90
Revised 2-7-96

3-1



GRADALL® BOOM

VIATERIAL HANDLE Second Boom Section

Starting Serial No. 0177005
Original Issue 1-90
Revised 10-17-97

522 /524

Item| Part No. [Qty. Description Of Part
1 [9108-6102 | 1 | SECONDBOOM SECTION
2 |18820-1564 | 4 | HEXHD CAPSCREW, 1/2-20X1,GR5
3 [9002-7471 | 4 | HARDENEDWASHER
4 19108-3297 | 2 | BEARINGPAD
5 [9108-1447 | 2 | SPACER
6 |9108-1448 | AR | SHIM
7 |8820-1532 | 4 | HEXHD CAPSCREW, 3/8-24X3/4,GR5
8820-1533 | AR | HEXHD CAPSCREW, 3/8-24X7/8,GR5
8 |9002-7470 | 4 | HARDENED FLATWASHER
* 9 19103-3186 | 2 | BEARINGPAD

10 [9103-1236 | 2 | SPACER

11 [ 9020-5870 | AR [ SHIM

12 |8820-1537 | 4 | HEXHD CAPSCREW, 3/8-24X1-3/4,

GR5

13 [9108-1457 | 2 | SPACER

14 19108-3307 | 2 | BEARINGPAD

15 19114-6052 | 1 | PINWELDMENT

16 |[8855-1013 | 1 | LOCKWASHER,1/2

17 | 8820-1065 | 1 HEX HD CAPSCREW, 1/2-13 x 1

18 |8362-1283 | 1 | SPECIALWASHER

PCN 920495 MB * Changed part number on item 9. 3-2



GRADALL

VIATERIAL HANDLE
522 /524

PCN 940033-JH

/2 - 7 7
~ S ST g
3 :
m V
4
/&——5 13
12

BOOM

(9108-5049) Quick Switch Option
Starting Serial No. 0177005 thru 0177090
Original Issue 1-90

Revised 2-4-98

Item | Part No. | Qty. Description Of Part
9108-5049 | Ref |QUICK SWITCH OPTION (includes
9104-5095 plusitems 9,10, &11)
9104-5095| 1 |QUICKSWITCHASSY (includesitems1
thru 6, 15 & 16)
1 |9104-6074 1 |QUICKSWITCHWELDMENT
2 19108-6073| 1 |PLUNGERWELDMENT
3 |9020-7902 1 |QUICKRELEASEPIN
4 |9103-3038 1 |JACKCHAIN, 8"LONG, SIZE 12
5 |8863-1509 1 ROLLPIN, 1/4"X2
6 |8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
* 7 Ref |SECOND BOOM SECTION (see page 3-2)
* 8 |9103-1136| 2 |BUSHING
9 |8820-1107 1 |HEXHDCAPSCREW,5/8-11X5, GR5
10 |9108-1324 1 PIN
11 | 8850-1010 1 |HEXNUT,5/8-11
12 | 9020-7046| 1 |TILTCYLINDERPIN
13 | 8820-1065 2 |HEXHDCAPSCREW, 1/2-13X1, GR5
14 | 8855-1013 2 |LOCKWASHER,1/2
15 | 8830-1193 1 ROUND HD MACHINE SCREW,
#10-32X1/2
16 | 8856-1105 1 FLAT WASHER, #10

* Added new page for service, updated parts are not interchangeable.

Referenced item 7 and changed Qty. on item 8.

3-3



GRADALL

VIATERIAL HANDLE

JH

BOOM
(9108-5049) Quick Switch Option

522 /524 Starting Serial No. 0177091
Original Issue 2-98
: J‘\I ;
17
17
10 . i
0
1
//
//I IlI /
' / d
I /
/h/@ 4 /)\/ 8
l— SN~
~ o
16
3 / 15
5 N w/
14
AT
/Q, 12
1
Item| Part No. |Qty. Description Of Part
9108-5049 | Ref | QUICK SWITCH OPTION (includes
9108-5091 plusitems 9,10, &11)
9108-5091 1 |QUICKSWITCHASSY (includesitems 1
thru6, 15 & 16)
1 | 9108-6152 | 1 |QUICKSWITCHWELDMENT
2 | 9108-6151 1 PLUNGERWELDMENT
3 | 9020-7902 | 1 |QUICKRELEASEPIN
4 19103-3038 | 1 |JACKCHAIN, 5"LONG, SIZE 12
5 | 8863-1509 1 ROLLPIN, 1/4"X2
6 | 8867-1008 | 1 |[LUBEFITTING, STRAIGHT, 1/4-28
7 Ref | SECOND BOOM SECTION (see page 3-2)
8 | 9103-1136 2 | BUSHING
9 | 9112-1308 1 |HEXHD CAPSCREW,5/8-11X5, GR5
10 | 9104-1365 1 PIN
11 | 9112-1309 1 |HEXNUT, 5/8-11 (torque to 185-200 ft. Ibs.)
12 | 9116-6062 1 |TILTCYLINDERPIN
13 | 8320-1123 2 |HEXHDCAPSCREW, 1/2-13X1,GR8
14 | 8856-1111 2 |WASHER,1/2
15 | 8830-1193 | 1 [ROUNDHDMACHINE SCREW,
#10-32X1/2
16 | 8856-1105 1 FLAT WASHER, #10
17 | 9112-1310 2 | WASHER,5/8

3-3



GRADALL’

MATERIAL HANDLER

522 /524

NOTE: MANY DIFFERENT FORK ASSEMBLIES ARE

SvC

AVAILABLE FOR THE CARRIAGE
ASSEMBLIES USED ON 522/524C. PLEASE
SEE FORK INFORMATION PAGE, (4-5)

FOR LIST OF FORKS.

ATTACHMENTS

(9108-5033) Carriage Assembly
Starting Serial No. 0177005

Original Issue 1-90

Revised 11-29-00

N
ltem| Part No. | Qty. Description Of Part
* 9108-5033 | Ref | CARRIAGE ASSY, (includesitems 1thru8 &
10 thru 14)
1 |9108-6116 | 1 |CARRIAGE
2 [9108-1369 | 1 [HEADPIN
3 [9108-1368 | 1 [RETAINERBAR
4 | 8820-1066 | 2 |HEXHDCAPSCREW,1/2-13X1-1/4,GR5
5 | 8855-1013 | 2 |LOCKWASHER,1/2
*6 | 9045-1058 | 1 |FORKPIN
*7 |8820-1105 | 2 |HEXHDCAPSCREW,5/8-11X4,GR5
*8 | 8852-1310 | 2 [HEXLOCKNUT,5/8-11
9 ]9045-3002 [ 2 [FORK
9060-0390 CUBING FORK
*10 | 9020-0003 | 2 |COLLAR
*11 | 9020-7046 | Ref | TILT PIN
*12 1 9015-3001 | 1 |SERIALNUMBERPLATE
*13 | 8834-1022 | 4 |DRIVESCREW,#10X3/8
*14 |1 9112-1124 | 1 |SLEEVE

* Revised fork note, inclusion note on 9108-5033, part number on item 6, Qty. on

item 7 & 8, & description on item 7; added items 10 thru 14.

41



GRADALL’

MATERIAL HANDLER

522 /524

NOTE: MANY DIFFERENT FORK ASSEMBLIES ARE
AVAILABLE FOR THE CARRIAGE
ASSEMBLIES USED ON 522/524C. PLEASE
SEE FORK INFORMATION PAGE, (4-5)

FOR LIST OF FORKS.

ATTACHMENTS

(9045-5007) and (9045-5008) Q.S. Carriage Assemblies

Starting Serial No. 0177005
Original Issue 3-90
Revised 11-29-00

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9045-5007 | 1 |48"CARRIAGEASSY, (includes 9045-5008 | 1 |[66"CARRIAGE ASSY, (includesall
allitems) items)

1 9080-1315 1 | 48"CARRIAGE WELDMENT 1 9080-1314 1 |66"CARRIAGEWELDMENT
2 | 8820-1105 2 | HEXHD CAPSCREW, 5/8-11X4,GR5 2 8820-1105 | 2 |HEXHDCAPSCREW,5/8-11X4,GR5
3 | 9020-0003 | 2 | COLLAR 3 | 9020-0003 | 2 |COLLAR
4 | 8852-1310 2 | HEXLOCKNUT, 5/8-11 4 8852-1310 | 2 |HEXLOCKNUT,5/8-11
5 | 9040-2477 1 | FORKPIN *5 9040-2478 1 |FORKPIN

*6 | 9015-3001 1 | SERIALNUMBERPLATE * 6 9015-3001 1 |SERIALNUMBERPLATE
7 | 8834-1022 4 | DRIVESCREW, #10X3/8 7 8834-1022 | 4 |DRIVESCREW,#10X3/8

SVC 4-2

* Added fork note; revised part number on item 5 and 6.



GRADALL ATTACHMENTS

MATERIAL HANDLER Buckets

522 /524 Starting Serial No. 0177005
Original Issue 3-90
Iltem| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 |9045-5049 | 1 |[60" BUCKET (3/4yard capcity) 1 | 9055-5020 | 1 |[74" BUCKET (1-1/4 yard capacity)

4-3



GRADALL ATTACHMENTS
MATERIAL HANDLER (9130-5016) 66" Slope Piler Carriage
522 /524 Starting Serial No. 0177005
Original Issue 8-94
' Revised 6-19-06
14
1§ —
' 3
16 t
18 e
22
"
26 - 36
3 m }g ] T K}
41 3 3
* T L 39
i —
25 73 : 29 ]
24_;
2y
21
30 KX}
— ]
I 7
5 18 10
14 11
15 12
16 13
19
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9130-5016 | Ref 66" SLOPE PILER CARRIAGE, 23 | 8471-6434| 2 |HOSE ASSY
(includes all items) 24 |8366-1316 | 2 [CONNECTOR
9108-3405 1 |CAPACITY DECAL, (not shown), *25 | 8866-1010( 2 |CONNECTOR, (Before S/N
(522/524) 2005283-01)
9108-3474 1 |CAPACITY DECAL, (not shown), 8866-2018 | 2 |CONNECTOR, (S/N 2005283-01 &
(522/524 3S) After)
1 19130-6030| 1 |[CARRIAGE WELDMENT %26 | 9116-3138( 1 |MALE QUICK DISCONNECT,
2 | 9108-6122 1 |ADAPTER WELDMENT (Before S/N 2005283-01)
3 Ref |SWAY CYLINDER, (see page 13-15 9140-3414 1 |MALE QUICK DISCONNECT,
for details) (S/N 2005283-01 & After)
4 | 9108-3248 1 |BUSHING *27 | 9116-3139 1 |FEMALE QUICK DISCONNECT,
*5 3423263 2 |PIN (Before S/N 2005283-01)
6 | 9020-4007 1 |TUBE 9140-3413 1 |FEMALE QUICK DISCONNECT,
7 |1 9103-3186| 2 |[BEARING PAD (S/N 2005283-01 & After)
8 | 9108-1577| 1 |[TAP BOLT 28 |8834-1022| 4 |[DRIVE SCREW, #10X3/8
9 | 9108-1594| 1 |THRUST WASHER 29 | 9015-3001 1 |SERIAL NUMBER PLATE
%10 | 9020-5870 | AR |SHIM 30 | 9104-3125 1 |DUST PLUG
11 | 9103-1236| 2 |[SPACER 31 | 9104-3126 1 |DUST CAP
*12 | 8820-1535| 4 |HEXHD CAPSCREW, 3/8-24X1-1/4, ||*32 | 8866-2105| 2 |ELBOW, 90 DEGREES, (swivel nut)
GR5 33 Ref |DUAL P.O. CHECK VALVE, (see page
%13 | 8820-1534| 4 |[HEX HD CAPSCREW, 3/8-24X1, 13-16 for details)
GR5 34 | 8820-1040| 3 |HEXHD CAPSCREW, 3/8-16X2-1/4,
14 | 9108-1313| 3 |KEEPER PLATE GR5
15 | 8820-1065| 6 |HEXHD CAPSCREW, 1/2-13X1, GR5|| 35 | 8855-1011 3 |LOCKWASHER, 3/8
16 | 8855-1013 6 |LOCKWASHER, 1/2 36 | 9130-1083 1 |FORKPIN
17 | 8852-1016 1 |HEX LOCKNUT, 1-8 37 |9020-0003| 2 |[COLLAR
x18 | 8867-1022| 2 [LUBE FITTING, 90 DEGREES, 1/8 38 | 8820-1105| 2 |HEXHD CAPSCREW, 5/8-11X4, GR5
19 | 8856-1109( 4 |FLAT WASHER, 3/8 39 |8852-1310| 2 |LOCKNUT, 5/8-11
20 | 8850-1016 1 |HEXNUT, 1-8 *40 | 8452-1062 1 |SUPPORT CLAMP
21 | 0510-1441 1 |WASHER, 1-1/16 %41 | 7714-3015 1 |WHIZ-LOK NUT, 3/8-16
22 | 9108-1622 1 |PIN

ER 46361, 48269, 49530,

49939,

50170 LK

* Revised illustration & parts list.



ATTACHMENTS & ACCESSORIES
Fork Information

Original Issue 11-00
Revised 7-5-02

GRADALL’

MATERIAL HANDLER

522 /524

NOTE: FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE’'S CAPACITY DECREASE CAPACITY OF THE
ATTACHMENT OR MACHINE TO THAT OF THE FORKS. FORKS RATED MORE THAN THE ATTACHMENT OR
MACHINE'S CAPACITY DO NOT INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

NOTE: PLEASE CONSULT THE GRADALL PARTS DEPARTMENT TO DETERMINE THE CORRECT FORKS
APPLICABLE TO YOUR SPECIFIC CARRIAGE ASSEMBLY AND APPLICATION.

Iltem| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9060-0390 | 2 |[48"CUBING FORK,2X2,3000Ibs., 9055-3018 | 2 |72"PALLETFORK,2X6,10,0001Ibs.,
(B, C & D series) (B, C & D series)
9060-1819 2 | 48"PALLETFORK, 1-3/4X6,9000 Ibs., 9112-3132 2 | 72"PALLETFORK, 2X6, 10,000 Ibs.,
(B, C & D series) (B, C & D series)
9045-3002 2 |48"PALLET FORK,2X4,8000Ibs., 9060-0832 2 |48"PALLETFORK,2-1/4X8,16,0001bs.,
(B, C & D series) (used onthe 542, 552, & 554)
9055-3005 2 | 48"PALLETFORK,2X86, 10,0001bs., 9060-1873 2 | 48"PALLETFORK,2-1/4X7,15,0001bs.,
(B, C & D series) (used on the 542, 552, & 554)
9055-3008 | 2 |48"PALLETFORK, 1-3/4X4,5000Ibs., 9060-0833 | 2 |[60"PALLETFORK,2-1/4X8,16,000Ibs.,
(used on 6' swing mast only, (used on the 542, 552 & 554)
P/N 9045-5047) 9060-1219 2 |60"PALLETFORK,2-1/2X8,16,0001bs.,
9060-1015 | 2 |[60"PALLETFORK,2X6,10,0001Ibs., (used on the 542, 552 & 554)
(B, C & D series) 9060-1874 2 | 60"PALLETFORK,2-1/4X7,15,0001bs.,
9116-3269 2 |60"PALLETFORK,2X6,11,3001bs., (used on the 542, 552 & 554)
(B, C & D series) H045-3002 | 2 |96” PALLETFORK, 2X6, 7500 Ibs.
9045-3045 | 2 |[60"PALLETFORK,2X6,11,300Ibs., loaded center, (B, C & D series)
(used on 6' swing mast only, 9055-3018 | 2 |72’ PALLETFORK,2X6, 10,000 Ibs.,
P/N9045-5054) (B, C & D series)
T * Revised page. 4-5




GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
21 (9108-5074) Engine Left Side View(522)

522 B gy UBABR fo Starting Serial No. 0177005
/ 26 Original | 1-90
6 riginal Issue
31 ; 2 Revised 6-01-05
[ A 20
| /]
/I | “
42
/19
38
39
40
)
o
o
47
43
29
47— 556
44 %
4
43
1
Item | Part No. [Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 |9108-3012 1 | CUMMINS ENGINE 28 18" | 3/8NYLONTUBE
2 Ref | MAINHYDRAULIC PUMP, 29 | 9002-7187 | 5 |TY-RAP
(see page 10-14 for details) 30 | 9108-1243 1 | THROTTLE CABLEBRACKET
3 |[9108-3143 2 |HEXHDCAPSCREW,M12X1.75X75 31 | 8820-1005 2 |HEXHDCAPSCREW, 1/4-20X1,GR5
4 |8319-1010 | 2 |LOCKWASHER,M12 32 | 8855-1009 | 2 |LOCKWASHER,1/4
5 |19108-3233 1 | TUBEASSY 33 | 8850-1616 | 2 |HEXNUT, 1/4-20
6 | 8866-2010 1 | CONNECTOR, (includes o-ring) 34 | 9002-7908 1 |BALLJOINT
8859-1209 1 |O-RING 35 | 8850-1613 1 |HEXNUT, #10-32
7 |9108-3144 1 |SUCTIONTUBE 36 Ref | ENGINEWIRING HARNESS,
8 | 8866-2011 1 | CONNECTOR, (includes o-ring) (see page 11-1 for details)
8859-1210 1 | O-RING 37 | 9002-7187 1 | TY-RAP
9 | 7713-3089 1 |TESTFITTING 38 | 9130-3056 1 |FANASSY
10 | 9108-6034 2 |REARENGINE MOUNT 39 | 8319-1041 4 | HEXHD CAPSCREW, M8X1.25X70
11 | 8319-1032 | 8 |HEXHDCAPSCREW,M12X1.75X35, 40 | 8856-1108 | 4 |FLATWASHER,5/16
(torque to 58-68 ft.Ibs.) 41 | 7738-3202 1 |PRIMARY FUELFILTERELEMENT
12 | 8319-1010 8 [LOCKWASHER,M12 42 | 7738-3203 1 | SECONDARY FUELFILTERELEMENT
13 | 9108-3419 1 | TUBEASSY 43 | 9002-7471 2 |WASHER
14 | 9108-3106 1 | O-RING 44 | 9108-3338 1 |HEXHDCAPSCREW, M16X2X120
15 Ref | HYDROSTATIC TRANS. PUMP, 45 | 9134-4048 1 | PUMPMOUNT PLATE
(see page 10-15 for details) %46 | 9108-4312 | 1 |COUPLINGASSY, (boltsincluded)
16 | 8471-2738 2 | SPLIT FLANGE CLAMP 47 | 9108-1158 | 4 | SPECIALWASHER
17 | 8320-1135 4 |HEXHDCAPSCREW,7/16-14X1-1/2, 48 | 8688-1227 3 |LORD MOUNT
GR8 49 | 8852-1010 | 2 |LOCKNUT,5/8-11
18 | 8855-1012 4 |LOCKWASHER,7/16 50 | 8820-1106 | 2 |HEXHDCAPSCREW,5/8-11X4-1/2,
19 52" | FUELLINEHOSE, 7/32"1.D. GR5
20 [9108-3404 | 1 |THROTTLE CABLE 51 | 9020-5792 | 1 [CUSHIONCLAMP
21 56" | FUELLINEHOSE, 5/16"1.D. 52 | 9108-3493 | 10" | SPLITLOOM, 1/2"1.D.
22 | 2486-1170 1 | SUPPORT CLAMP 53 | 9108-3475 | 2 |STAUFFTESTCOUPLING
23 | 9003-0271 1 |HOSENIPPLE 54 | 9112-4125 1 |DIPSTICK
24 | 2474-1047 1 | OILPRESSURE SWITCH 55 | 9108-3019 1 |PUMPMOUNT & FLYWHEEL
25 |19108-1388 1 | TAPPEDBAR COUPLING, (includes items 45 & 46)
26 |9103-3246 1 | OILPRESSURE SENDER
27 | 8688-3075 2 |TUBEFITTING NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

JD

* Changed part number on item 45; description on items 45 & 46.




GRADALL ENGINE & ATTACHING PARTS
MATERIAL HANDLER (9109-5025) Engine Left Side View (522)
522 Starting Serial No. 0177189

Original Issue 5-96

Revised 6-01-05

oo
€0~
|

<H —_—
~ o
R —
—__Ow

=

5 22
29
— -, :
N D o IA BT/
\ <3 7 II_|#I /II 2 v
X
2
12
13 o
Q
X \ 46
49
50
35
36
31 B
34 :
: 59 60 lilIEj
59 —>=—— 52—
=
Item| Part No. | Qty. Description Of Part

9108-5053 1 | CUMMIINS ENGINE FILTER KIT,
(includes all items)

9108-4001 1 | OIL FILTER

7738-3202 1 | PRIMARY FUEL, FILTER ELEMENT
7738-3203 1 | SECONDARY FUEL, FILTER
ELEMENT

9108-3218 1 | FUEL FILTER

9020-6262 1 | AIR FILTER ELEMENT

JD * Changed part number on item 44; description on itemS 44 & 45. 5-1



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9109-5025) Engine Left Side View (522)

522 Starting Serial No. 0177189
Original Issue 5-96
Revised 6-01-05
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9109-5025 | Ref | ENGINE ASSY, (includesitemson 37 | 8471-7851 1 | HOSEASSY
pages 5-1 and 5-2) 38 | 9108-3493 | 10" | SPLIT FLEXLOOM, 1/21D
1 [9108-3012| 1 [ CUMMINS ENGINE 39 Ref | MAIN PUMP, (see page 10-14 for
2 19130-3056| 1 | FANASSY details)
3 |[9114-3192 1 | WIRINGHARNESS, (engine) 40 |[8319-1057| 2 | SOCKET HD CAPSCREW,
4 19002-7187| 6 | TY-RAP M12x1.75x75
5 78" | FUEL LINE HOSE, 5/16 41 19002-7471| 2 | HARDENED WASHER
6 |8688-3106| 2 | HOSECLAMP 42 | 8319-1041 4 | HEXHD CAPSCREW, M8X1.25X70
7 19002-7908| 1 | BALLJOINT 43 |[8856-1108| 4 | WASHER,5/16
8 [8850-1613 1 | HEX NUT, #10-32 *44 | 9134-4048 1 | PUMPMOUNT PLATE
9 |9108-1243| 1 | THROTTLE CABLE BRACKET *45 19108-4312 | 1 | COUPLINGASSY, (boltsincluded)
10 |[8820-1005| 2 |HEXHDCAPSCREW, 1/4-20X1 46 Ref | HYDROSTATIC TRANSMISSION,
11 |8855-1009| 2 |LOCKWASHER, 1/4 (see page 10-15 for details)
12 |18850-1616 | 2 | HEXNUT,1/4-20 47 | 8821-1068 | 8 | SOCKETHD CAPSREW, 3/8-16X5/8,
13 |2474-1047| 1 | PRESSURESWITCH (torque to 40-45 ft.lbs.)
14 19103-3246( 1 | OILPRESSURE SENDER 48 |8855-1011| 8 | LOCKWASHER,3/8
15 |9108-1388| 1 | TAPPEDBAR 49 | 8820-1112 | 2 | HEXHDCAPSCREW, 3/4-10X2-1/4,
16 |8688-3075| 2 | TUBE FITTING (torque to 240-265 ft.Ibs.)
17 18" | NYLON TUBE, 3/8 50 |8855-1016| 2 | LOCKWASHER, 3/4
18 19003-0271 1 | HOSENIPPLE 51 | 8866-2011 1 | CONNECTOR, (includes o-ring)
19 |9108-3404| 1 | THROTTLE CABLE 8859-1210| 1 [ O-RING
20 |9002-8977| 1 | YOKEEND 52 [9108-3246| 1 | HOSE
21 |9002-1552| 1 | CLEVISPIN 53 [9002-8695| 2 | BANDCLAMP
22 56" | FUEL LINE HOSE, 7/32 54 [9114-3087| 1 | INTAKETUBE
23 |9114-3055| 1 | TUBEASSY 55 [9105-3020| 2 | TEST COUPLING
24 (9108-3106| 1 | O-RING 56 |7738-3202( 1 | PRIMARY FUEL FILTER ELEMENT
25 |8471-2738| 2 | SPLIT FLANGE CLAMP 57 |7738-3203| 1 | SECONDARY FUELFILTER
26 |8320-1135| 4 |HEXHDCAPSCREW,7/16-14X1-1/2 ELEMENT
27 |8855-1012] 4 | LOCKWASHER,7/16 58 [9108-3338| 1 | HEXHD CAPSCREW, M16X2X120
28 |9020-5792] 1 | CUSHION CLAMP 59 19108-1158| 4 | SPECIALWASHER
29 |9108-6034| 2 | REARENGINEMOUNTINGBRACKET (| 60 |8688-1227| 3 | LORD MOUNT
30 |[8319-1010( 10 | LOCKWASHER,M12 61 |[8852-1010| 2 | LOCKNUT, 5/8-11
31 |8319-1032| 8 | HEXHDCAPSCREW,M12X1.75X35 62 | 8820-1106 | 2 | HEXHD CAPSCREW, 5/8-11X4-1/2
32 |7713-3089| 1 |TEST FITTING 63 | 9112-4125 1 | DIPSTICK
33 |[9108-3144| 1 [ SUCTIONTUBE 64 | 9108-3019 | 1 | PUMPMOUNT & FLYWHEEL
34 [8866-2011| 1 | CONNECTOR, (includes o-ring) COUPLING, (includes items 44 & 45)
8859-1210 1 | O-RING
35 |9108-3233( 1 | TUBEASSY NOTE: ONLY ITEMS WITH PART
36 |8866-2010 1 | CONNECTOR, (includes o-ring) NUMBERS ARE AVAILABLE FOR
8859-1209 1 | O-RING SERVICE.
JD * Changed part number on item 44; description on items 44 & 45. 5-1



ENGINE & ATTACHING PARTS

(9109-5036) Engine Left Side View (522)
Starting Serial No0.0177368
Original Issue 1-98

%y Revised 9-26-99

9
GRADALL’ SN
MATERIASI.ZI;ANDLER 12 1
5
NIV :
e

)Ny

Y]
;3

35
36

317 3
34

1 59 60 mEj
62—

Item | Part No. | Qty Description Of Part
36 |8866-2010 | 1 |CONNECTOR (includes o-ring)
8859-1209 | 1 |O-RING
— 37 |8471-7851 1 HOSE ASSY
ltem| PartNo. |Qty Description Of Part 38 [9108-3493 | 10" [SPLIT FLEX LOOM, 1/2 ID
9109-5036 | Ref [ ENGINE ASSY (includes items 1thru 39 Ref [ MAIN PUMP (see page 10-14 for
57 & 63 on pages 5-1 and all on 5-2) details)
1 |9108-3012 | 1 |CUMMINS ENGINE 40 |8319-1057 | 2 |HEX SOCKET HD CAPSCREW,
2 | 9130-3056 | 1 FANASSY M12x1.75x80
3 |9112-3166 [ 1 [WIRINGHARNESS(engine) 41 19002-7471 2 |HARDENED WASHER
4 | 9002-7187 | 6 |TY-RAP 42 [8319-1041 4 |HEX HD CAPSCREW, M8 x 1.25 x 70
5 78" | FUEL LINE HOSE, 5/16 43 |8856-1108 | 4 |WASHER,5/16
6 | 8688-3106 | 2 [HOSECLAMP 44 19108-4311 1 |FLEXPLATE
7 |9002-7908 | 1 |[BALL JOINT 45 19108-4312 | 1 |COUPLER (bolts included)
8 | 8850-1613 | 1 |HEX NUT, #10-32 46 Ref [HYDROSTATIC TRANSMISSION
9 |19108-1243 | 1 |THROTTLE CABLE BRACKET (see page 10-15 for details)
10 | 8820-1005 | 2 |HEXHD CAPSCREW, 1/4-20 x 1 47 |8821-1068 | 8 |SOCKET HD CAPSREW, 3/8-16X5/8
11 | 8855-1009 | 2 |LOCKWASHER, 1/4 (torque to 40-45 ft.Ibs.)
12 | 8850-1616 | 2 |HEX NUT 1/4-20 48 |8855-1011 8 |LOCKWASHER, 3/8
13 | 2474-1047 | 1 PRESSURE SWITCH 49 18820-1112| 2 |HEXHD CAPSCREW, 3/4-10X2-1/4
14 | 9114-3315| 1 |OILPRESSURE SENDER (torque to 240-265 ft.Ibs.)
15 |1 9108-1388 | 1 |TAPPEDBAR 50 |[8855-1016 | 2 |[LOCKWASHER,3/4
16 | 8688-3075 | 2 |TUBE FITTING 51 |[8866-2011 | 1 [CONNECTOR (includes o-ring)
17 18" |NYLON TUBE, 3/8 8859-1210 | 1 |O-RING
18 | 9003-0271 1 |HOSENIPPLE 52 19108-3246 | 1 |HOSE
19 | 9108-3404 | 1 |THROTTLE CABLE 53 |9002-8695| 2 |BANDCLAMP
20 | 9002-8977 | 1 |YOKEEND 54 19114-3087 | 1 INTAKE TUBE
21 ]19002-1552 | 1 |CLEVISPIN 55 |9105-3020 | 2 |TEST COUPLING
22 56" | FUEL LINE HOSE, 7/32 56 |7738-3202 | 1 PRIMARY FUEL FILTER ELEMENT
23 19114-3055| 1 |TUBEASSY 57 |7738-3203 | 1 |SECONDARY FUELFILTER
24 [9108-3106 | 1 |O-RING ELEMENT
25 | 8471-2738 | 2 |SPLIT FLANGE CLAMP 58 [9108-3338 | 1 HEXHD CAPSCREW, M16X2X120
26 |8320-1135| 4 |HEXHD CAPSCREW, 7/16-14x11/2 || 59 [9108-1158 | 4 |SPECIALWASHER
27 |8855-1012 | 4 |LOCKWASHER,7/16 60 [8688-1227 [ 3 |LORD MOUNT
28 | 9020-5792 | 1 |CUSHION CLAMP 61 |8852-1010 | 2 |LOCKNUT, 5/8-11
29 | 9108-6034 | 2 |REARENGINEMOUNTINGBRACKET| | 62 |8820-1106 [ 2 [HEXHD CAPSCREW, 5/8-11X4-1/2
30 | 8319-1010 | 10 |LOCKWASHER, M12 [* 63 | 9112-4125 1 [DIPSTICK
31 | 8319-1032 | 8 |HEXHD CAPSCREW, M12x1.75x35| [ 64 |[9108-3019 | 1 |PUMPMOUNT&FLYWHEEL
32 | 7713-3089 | 1 |TEST FITTING COUPLING (includes items 44 & 45)
33 [9108-3144 | 1 |SUCTION TUBE
34 |8866-2011 | 1 |CONNECTOR (includes o-ring) NOTE: ONLY ITEMS WITH PART
8859-1210 | 1 |O-RING NUMBERS ARE AVAILABLE FOR
35 [9108-3233 | 1 |TUBEASSY SERVICE.
KG * Revised items 63 & 64. 5-1




GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
Engine Right Side View (522)

522
36 37 9253435
41

\ 78 38
22
15 23

'To @) 0

171819313233 |
© O,
0
40
o
()

o
o

COPND —

Starting Serial No.0177005
Original Issue 1-90

gg Revised 11-16-95

44

14

" A
10 25 26
5816202430 39 26212829
Item | Part No. |Qty. Description Of Part
9108-5053 1 [CUMMIINS ENGINE FILTER KIT,
(includes all items)
9108-4001 1 |OIL FILTER
7738-3202 1 | PRIMARY FUEL, FILTER ELEMENT
7738-3203 | 1 | SECONDARY FUEL, FILTER
ELEMENT
9108-3218 1 |FUELFILTER
9020-6262 | 1 |AIRFILTER ELEMENT
Item| Part No. | Qty Description Of Part- Item| Part No. |Qty. Description Of Part
1 | 8471-2738 2 | SPLIT FLANGE CLAMP 22 | 9020-6124 1 |WATERTEMP.SENDER
2 | 8320-1135 4 | HEXHDCAPSCREW,7/16-14X1-1/2,GR8 23 | 8871-1384 | 1 | REDUCING BUSHING, 1/2X1/4
3 | 8855-1012 4 | LOCKWASHER,7/16 x24 | 8856-1109 | 3 |FLAT WASHER, 3/8
4 | 9109-3008 1 | TUBE ASSY x25 | 8319-1011 1 |LOCKWASHER, M8
< 5 | 9108-3106 | 1 | O-RING x26 | 8319-1004 | 2 |HEX HD CAPSCREW, M12X1.75X30
6 | 9108-6130 1 | TUBE SUPPORT (shown) x27 | 8319-1010 | 2 |LOCKWASHER, M12
* 9108-6131 1 | TUBE SUPPORT (not shown) 28 | 8856-1111 1 |FLAT WASHER, 1/2
7 | 8319-1021 4 | HEX HD CAPSCREW, M10X1.5X30 29 | 8584-1150 1 | SUPPORT CLAMP
8 | 8319-1013 | 8 | LOCKWASHER M10 *30 | 8319-1005 | 2 [HEX HD CAPSCREW, M10X1.5X45
* 9 | 8856-1108 | 1 | WASHER, 5/16 * 31 | 8850-1005 | 2 |HEXNUT, 5/16-18
* 10 | 9112-3032 | 1 | NEG. BATTERY CABLE *32 | 9002-8660 | 2 |[INSULATED HOSE CLIP
11 | 9112-3033 | 1 | POS. BATTERY CABLE *33 | 8855-1010 | 2 |LOCKWASHER, 5/16
12 | 9108-4001 1 | OIL FILTER ELEMENT *34 | 8319-1007 1 |HEX HD CAPSCREW, M8X1.25X16
13 | 9108-4162 1 | FAN/ALT. BELT *35 | 8594-1016 1 | SUPPORT CLAMP
14 | 9108-3503 1 | ALTERNATOR *36 | 9020-5205 1 [JUMPER WIRE
i 9108-3504 1 | REGULATOR (supplied with alternator)| |*37 | 9040-2427 1 |STARTER SOLENOID
15 | 9108-3456 1 | STARTER *38 | 9002-7187 1 |TIE WRAP
16 | 8319-1006 1 | HEX HD CAPSCREW, M10X1.5X40 | |[*39 | 9020-5792 1 | CUSHION CLAMP
17 | 9109-1001 1 | CLAMP SUPPORT *40 | 8471-4006 | 2 |ORS CAP
18 | 8820-1018 2 | HEXHDCAPSCREW,5/16-18X3/4,GR5 | |*41 | 9108-6055 1 |EXHAUSTTUBING
19 | 2486-1170 | 2 | SUPPORT CLAMP 42 | 8209-2118 | 18" [HOSE, 5/16
* 20 | 8319-1021 9 | HEXHD CAPSCREW, M10X1.5X30 43 | 9003-0271 1 |HOSEBARB
21 | 8319-1013 8 | LOCKWASHER, M10 44 | 8688-3106 2 |HOSECLAMP
PCN 950445 / 950339 RS * Changed part numbers on items 4, 6, 9, 10, 11, 14, 17, 18, 19 & 25. 5-2

Changed quantities on items 8, 16, 20, 24, 26 & 27. Added items 30 thru 44.



GRADALL

MATERIAL HANDLER

522

ENGINE & ATTACHING PARTS
(9109-5025) Engine Right Side View (522)
Starting Serial No.0177189

Original Issue 5-96
Revised 11-29-00

: 7
18 " e
25
@ \ \ ;
26
/q 217
b ]| d
[
o ) o 10
9 28
1 5 [ (S
2 @) | @ .
@ 2
4
5
3 6
1
Item | Part No. | Qty. Description Of Part
9108-5053 | 1 [CUMMINSENGINEFILTERKIT,
(includes allitems)
9108-4001 1 |OILFILTERELEMENT
7738-3202 | 1 |PRIMARY FUEL, FILTERELEMENT
7738-3203 1 |SECONDARY FUEL, FILTERELEMENT
9108-3218 1 |FUELFILTER
9020-6262 | 1 |AIRFILTERELEMENT
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9109-5025 | Ref | ENGINE ASSY, (includes allitems on *22 | 8856-1108 | 1 | FLATWASHER,5/16
pages 5-1 and 5-2) 23 | 8319-1011 1 | LOCKWASHER, M8
1 | 8319-1021 | 13 | HEXHD CAPSCREW, M10X1.5X30 24 | 8319-1007 1 | HEXHD CAPSCREW, M8X1.25X16
2 | 8319-1013 | 16 | LOCKWASHER,M10 25 | 8594-1016 1 | SUPPORT CLAMP
3 | 9108-6131 1 | TUBESUPPORT 26 | 9108-3503 1 | ALTERNATOR, (includesitem27)
4 | 9108-6130 1 | TUBESUPPORT 27 | 9108-3504 1 | REGULATOR
* 5 | 8856-1109 | 3 | FLATWASHER,3/8 28 | 9108-3481 1 | NEGATIVEBATTERY CABLE
6 | 8319-1006 1 | HEXHD CAPSCREW, M10X 1.5X40 29 | 8319-1004 | 2 [ HEXHDCAPSCREW,M12X1.75X30
7 | 8319-1005 | 2 | HEXHD CAPSCREW,M10X1.5X45 30 | 8319-1010 | 2 | LCKWASHER,M12
8 | 8471-2738 | 2 | SPLITFLANGE CLAMP 31 | 9108-3482 1 | POSITIVEBATTERY CABLE
9 | 8320-1135 | 4 | HEXHDCAPSCREW,7/16-14X1-1/2 *32 | 8856-1111 1 | FLATWASHER, 1/2
10 | 8855-1012 4 | LOCKWASHER,7/16 *33 | 9114-3122 1 | SUPPORT CLAMP
11 | 8855-1010 | 2 | LOCKWASHER,5/16 34 | 9002-7187 1 | TIEWRAP
12 | 9002-8660 | 2 | INSULATEDHOSECLIP 35 | 9108-3456 | 1 | STARTER
13 | 8850-1005 | 2 | HEXNUT,5/16-18 *36 | 8871-1284 1 | HEXSOCKET PIPE PLUG, 3/4
14 | 2486-1170 | 2 | SUPPORT CLAMP 37 | 9020-5792 1 | CUSHIONCLAMP
*15 | 8820-1018 | 2 | HEXHD CAPSCREW, 5/16-18X3/4, 38 |9109-3017 | 1 | TUBEASSY
GR5 39 | 9108-3106 1 | O-RING
16 | 9109-1001 1 | CLAMP SUPPORT 40 | 9108-4162 1 | FAN/ALTERNATORBELT
17 | 9020-5205 1 | JUMPERWIRE 41 | 9108-4001 1 | OILFILTERELEMENT
18 | 9108-6055 1 | EXHAUSTTUBING *42 | 8866-2064 1 | ELBOW-90DEGREES, (includes
19 | 9040-2427 1 | STARTERRELAY o-ring)
20 | 9020-6124 | 1 | WATERTEMPERATURE SENDER 8859-1204 | 1 [ O-RING
21 | 8871-1384 | 1 | REDUCERBUSHING
SVC * Revised description on items 5, 15, 22, 32, 36, 5.9

and 42, part number on item 33.



GRADALL

MATERIAL HANDLER

522

ENGINE & ATTACHING PARTS

(9109-5036) Engine Right Side View (522)

Starting Serial No. 0177368
Original Issue 1-98

; ;
19
i R T
25
7@ \ \ :
26
/q 21
b 0
@
0 o 40
9 28
1 o ©
2 9| | @ 1
@% 2
1
;
3
7
Item | Part No. |Qty Description Of Part
9108-5053 1 | CUMMINS ENGINE FILTERKIT,
(includes all items)
9108-4001 | 1 [OILFILTERELEMENT
7738-3202 1 |PRIMARY FUEL, FILTER ELEMENT
7738-3203 | 1 | SECONDARY FUEL, FILTER
ELEMENT
9108-3218 | 1 |FUELFILTER
9020-6262 | 1 |AIRFILTER ELEMENT
Item| Part No. |Qty. Description Of Part- Item | Part No. |Qty. Description Of Part
9109-5036 | Ref | ENGINE ASSY (includes items 1 thru 22 | 8856-1108 1 |WASHER,5/16
57 & 63 on page 5-1 and all on 5-2) 23 |8319-1011 1 |LOCKWASHER, M8
1 |8319-1021 | 13 | HEX HD CAPSCREW, M10 x 1.5 x 30 24 |8319-1007 1 |HEXHD CAPSCREW, M8x 1.25x 16
2 [ 8319-1013 | 16 | LOCKWASHER,M10 25 | 8594-1016 1 |SUPPORT CLAMP
3 [9108-6131 | 1 | TUBESUPPORT 26 |9108-3503 | 1 |ALTERNATOR (includesitem 27)
4 [9108-6130 | 1 | TUBESUPPORT 27 19108-3504 1 |REGULATOR
5 |8856-1109 | 3 | WASHER, 3/8 28 19108-3481 | 1 |NEGATIVEBATTERY CABLE
6 |8319-1006 | 1 | HEXHD CAPSCREW, M10x 1.5 x40 29 18319-1004 | 2 |HEXHD CAPSCREW, M12x1.75x 30
7 |8319-1005 | 2 | HEXHD CAPSCREW, M10 x 1.5 x 45 30 |[8319-1010 | 2 |LCKWASHER,M12
8 |8471-2738 | 2 | SPLIT FLANGE CLAMP 31 [9108-3482 | 1 |POSITIVEBATTERY CABLE
9 |8320-1135 | 4 | HEXHD CAPSCREW, 7/16-14x1-1/3 | 32 | 8856-1111 1 |WASHER,1/2
10 | 8855-1012 | 4 | LOCKWASHER,7/16 33 |[9114-3122 1 |SUPPORTCLAMP
11 | 8855-1010 | 2 | LOCKWASHER, 5/16 34 | 9002-7187 1 |TY-RAP
12 | 9002-8660 | 2 | INSULATEDHOSECLIP 35 [9108-3456 | 1 |[STARTER
13 | 8850-1005 | 2 [ HEX NUT, 5/16-18 36 |8871-1284 1 |PIPEPLUG, 3/4
14 | 2486-1170 | 2 | SUPPORT CLAMP 37 | 9020-5792 1 |CUSHIONCLAMP
15 | 8820-1018 | 2 | HEXHD CAPSCREW, 5/16-18 x 3/4 38 |[9109-3017 1 |TUBEASSY
16 [9109-1001 | 1 | CLAMP SUPPORT 39 |9108-3106 | 1 |[O-RING
17 [ 9020-5205 | 1 | JUMPERWIRE 40 |9108-4162 | 1 |FAN/ALTERNATORBELT
18 | 9108-6055 | 1 | EXHAUST TUBING 41 ] 9108-4001 1 |OILFILTER ELEMENT
19 |[9040-2427 | 1 | STARTERRELAY 42 |8866-2064 | 1 |ELBOW, 90 DEGREES (includes
20 | 9114-3314 | 1 | WATERTEMPERATURE SENDER o-ring)
21 |8871-1384 | 1 | REDUCERBUSHING 8859-1204 1 |O-RING
MB

5-2



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS

Engine Left Side View
Starting Serial No. 0177005

524 Original Issue 1-90
24 75 2728 Revised 1-15-96
34 3H
30313233 26 29
36 3743 2123 4120 4
- 2
22
45
47
19
38
i 1
16
12 17
o) 18
O 04
T P
5 @
OO0 15
=
484%
13
36 14
49 50
i 7348
9 10
Item | Part No. [Qty Description Of Part Item| Part No. | Qty. Description Of Part
1 [9108-3012 | 1 | CUMMINSENGINE 30 | 9108-1243 | 1 | THROTTLECABLEBRACKET
2 Ref | MAINHYDRAULICPUMP, 31 8820-1005 2 |HEXHDCAPSCREW, 1/4-20X1,GR5
(see page 10-14 for details) 32 | 8855-1009 | 2 |LOCKWASHER,1/4
3 |[9108-3143 | 2 |HEXHDCAPSCREW,M12X1.75X75 33 | 8850-1616 | 2 |HEXNUT,1/4-20
4 |18319-1010 2 | LOCKWASHER,M12 34 | 9002-7908 1 | BALLJOINT
5 |9108-3233 1 |TUBEASSY 35 | 8850-1613 1 | HEXNUT,#10-32
6 | 8866-2010 1 | CONNECTOR (includes o-ring) 36 Ref | ENGINEWIRINGHARNESS (see
8859-1209 | 1 |ORING page 11-2 for details)
7 19108-3144 1 | SUCTIONTUBE 37 | 9002-7187 1 | TY-RAP
8 | 8866-2011 1 | CONNECTOR (includes o-ring) 38 | 9108-3072 | 1 |FANASSY
8859-1210 1 [ORING 39 | 8319-1041 4 | HEXHDCAPSCREW, M8X1.25X70
9 | 7713-3089 1 | TESTFITTING 40 | 8856-1108 4 | FLATWASHER,5/16
10 |9108-6034 | 2 |REARENGINEMOUNT 41 | 7738-3202 | 1 |PRIMARYFUELFILTERELEMENT
11 8319-1004 8 |HEXHDCAPSCREW,M12X1.75X30 42 | 7738-3203 1 | SECONDARYFUELFILTERELEMENT
12 | 8319-1010 8 | LOCKWASHER,M12 43 | 2486-1170 2 | SUPPORTCLAMP
13 |9108-3419 | 1 [TUBEASSY 44 Ref | MANIFOLD ASSY (seepage 10-18
14 19108-3106 | 1 |ORING for details)
15 Ref | HYDROSTATICTRANS.PUMP 45 | 8471-8129 2 |HOSEASSY
(see page 10-15 for details) 46 | 8540-1340 | 2 |WASHER
16 | 8471-2738 2 | SPLITFLANGECLAMP 47 | 8859-1506 4 | ORING
17 | 8320-1135 4 |HEXHDCAPSCREW,7/16-14X1-1/2, 48 | 9108-3338 1 |HEXHDCAPSCREW,M16X2X120
GR8 49 | 9108-4311 1 | MOUNTINGPLATE
18 | 8855-1012 | 4 [LOCKWASHER,7/16 50 | 9108-4312 | 1 | COUPLER (boltsincluded)
19 52" | FUELLINEHOSE,7/32"I1.D. *51 8866-2440 2 | STRAIGHTTHREADCONNECTOR,
20 |9108-3404 | 1 | THROTTLECABLE (includes o-ring)
21 56" | FUELLINEHOSE,5/16"1.D. 8859-1506 2 |ORING
22 | 8471-8129 1 |HOSEASSY *52 | 8866-2330 2 | ELBOW,90DEGREES, (includes
23 [9003-0271 | 1 |HOSENIPPLE o-ring)
24 | 2474-1047 1 | OILPRESSURESWITCH 8859-1506 2 |ORING
25 |9108-1388 1 | TAPPEDBAR *53 | 8471-7597 1 |HOSEASSEMBLY
26 [9103-3246 | 1 |[OILPRESSURESENDER *54 | 8866-2018 | 1 | STRAIGHTTHREADCONNECTOR,
27 | 8688-3075 2 | TUBEFITTING (includes o-ring)
28 18" | 3/8NYLONTUBE 8859-1205 1 [ORING
29 | 9002-7187 1 |TY-RAP *55 | 8866-2239 1 | SWIVELNUTRUNTEE, 3/8TUBE
KG 5-3

* Added items 51 thru 55.




GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9108-5074) Engine Left Side View (524)

Starting Serial No. 0177074

524 33 29 30 31 32 40 Original Issue 7-93
36 “ 23 24 26 27 %g / Revised 11-16-95
[ AT
| .-.
37
38
39
= 7
o
o
53
52
53—
4 23483 3 5
56
78
28 42
Iltem | Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
9108-5074 |Ref |ENGINE ASSY (includes all items 28 |9002-7187 | 5 |TY-RAP
on pages 5-3 & 5-4) 29 |19108-1243 1 |THROTTLE CABLEBRACKET
1 19108-3012 1 |CUMMINS ENGINE 30 | 8820-1005 2 |HEXHD CAPSCREW, 1/4-20X1, GR5
2 Ref |MAIN HYDRAULIC PUMP, 31 | 8855-1009 2 |LOCKWASHER, 1/4
(see page 10-14 for details) 32 |8850-1616 | 2 |HEXNUT, 1/4-20
3 |[9108-3143 2 |HEXHDCAPSCREW, M12X1.75X75 33 | 9002-7908 1 |BALLJOINT
4 |8319-1010 2 |LOCKWASHER,M12 34 | 8850-1613 1 |HEXNUT, #10-32
5 [9108-3233 | 1 |TUBEASSY 35 Ref [ENGINE WIRING HARNESS (see
6 |8866-2010 | 1 |CONNECTOR (includes o-ring) page 11-2 for details)
8859-1209 1 |O-RING 36 | 9002-7187 1 |TY-RAP
7 19108-3144 | 1 |SUCTIONTUBE 37 |9130-3056 | 1 [FANASSY
8 | 8866-2011 1 |CONNECTOR (includes o-ring) 38 | 8319-1041 4 |HEXHD CAPSCREW, M8X1.25X70
8859-1210 1 |O-RING 39 | 8856-1108 4 |FLAT WASHER, 5/16
9 |7713-3089 | 1 |TESTFITTING 40 |[7738-3202 | 1 |PRIMARY FUELFILTERELEMENT
10 |9108-6034 | 2 |REARENGINE MOUNT 41 |[7738-3203 | 1 |SECONDARY FUELFILTERELEMENT
11 [ 8319-1032 8 |HEXHDCAPSCREW,M12X1.75X35 | 42 |9108-3493 [10" |[FLEXLOOM, 1/2"1.D.
12 |1 8319-1010 8 |LOCKWASHER,M12 *43 | 9002-7471 2 |WASHER
13 19108-3419 | 1 |TUBEASSY 44 19108-3338 | 1 [HEXHDCAPSCREW, M16X2X120
14 19108-3106 | 1 |O-RING *45 |9108-4311 | 1 |MOUNTING PLATE
15 Ref |HYDROSTATIC TRANS. PUMP 46 |[8471-8207 | 1 |HOSEASSY
(see page 10-15 for details) 47 | 9108-3306 1 |STRAIGHT THREAD CONNECTOR
16 | 8471-2738 2 |SPLITFLANGE CLAMP 48 | 8859-1206 1 |O-RING
17 |8320-1135 | 4 |HEXHDCAPSCREW,7/16-14X1-1/2, || 49 |8594-1017 | 1 |SUPPORTCLAMP
GR8 50 | 8856-1109 1 |WASHER, 3/8
18 | 8855-1012 4 |LOCKWASHER,7/16 51 | 9020-5792 1 |CUSHIONCLAMP
19 52" |FUEL LINE HOSE, 7/32" .D. 52 |8688-1227 | 3 [SHOCKMOUNT
20 |9108-3404 1 |THROTTLE CABLE 53 |9108-1158 4 |SPECIALWASHER
21 56" |FUEL LINE HOSE, 5/16" |.D. 54 |8852-1010 | 2 [LOCKNUT
22 | 9003-0271 1 |HOSENIPPLE 55 | 8820-1106 2 |HEXHD CAPSCREW, 5/8-11X4-1/2,
23 |2474-1047 | 1 |OILPRESSURE SWITCH GR5
24 |9108-1388 1 |TAPPEDBAR *56 | 9108-4312 1 |COUPLER (boltsincluded)
25 |19103-3246 1 |OILPRESSURE SENDER k57 | 9108-3475 2 |TESTCOUPLING
26 |8688-3075 | 2 |TUBEFITTING *58 |2486-1170 | 2 |SUPPORTCLAMP
27 18" |3/8 NYLON TUBE
PCN 950279 RS 5-3

* Changed part numbers on items 11, 42, 43, & 45. Added items 56 & 57.



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9108-5109) Engine Left Side View (524)
Starting Serial No. 0177189

524 Original Issue 5-96
Revised 12-22-97
s
3 1
10] 15
J 7 116 19
b 8 12'\ 17 gl]] 1
{ 22 23 é?
-| 18 25
' 62
N TS ¥ i
\ F A — 63 36
l /| / 27
) * 28
i i = ;
, ® 3
Y nJ—j = o 0 e e 51
| [ e 32
— 33
36| R . 61
45 7 54
46| CI ] 55
47 ! g 13
, a1 57
B ———t— 42 gg
ss—.-e 1 BB ; 60
b —=—— 44 34 50515253
Ej 1 64 65 66
68—
67
Item| Part No. | Qty. Description Of Part
9108-5053 CUMMIINS ENGINE FILTER KIT,
(includes all items)
9108-4001 OIL FILTER
7738-3202 PRIMARY FUEL, FILTER ELEMENT
7738-3203 SECONDARY FUEL, FILTER
ELEMENT
9108-3218 FUEL FILTER
9020-6262 AIR FILTER ELEMENT

PCN-960510, 960511, MPC-2137 MB

* Changed part number on item 46, removed item 24. 5-3



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9108-5109) Engine Left Side View (524)

Starting Serial No. 0177189

524 Original Issue 5-96
Revised 10-22-97
ltem| Part No. |Qty. Description Of Part ltem| Part No. | Qty. Description Of Part
9108-5109 | Ref | ENGINE ASSY (includes items 40 |8866-2011 | 1 |CONNECTOR (includes o-ring)
on pages 5-3 and 5-4) 8859-1210 | 1 |O-RING
1 19108-3012 | 1 | CUMMINS ENGINE 41 19108-3233 | 1 |TUBEASSY
2 | 9130-3056 | 1 |FANASSY 42 |8866-2010 | 1 | CONNECTOR (includes o-ring)
3 |19114-3192 | 1 | WIRINGHARNESS(engine) 8859-1210 | 1 |O-RING
4 | 9002-7187 | 6 |TY-RAP 43 | 8471-7851 1 |HOSEASSY
5 78" | FUEL LINE HOSE, 5/16 44 |9108-3493 | 10" | SPLIT FLEX LOOM, 1/2 ID
6 | 8688-3106 | 2 [HOSECLAMP 45 Ref [ MAIN PUMP (see page 10-14
7 | 9002-7908 | 1 |BALLJOINT for details
8 | 8850-1613 | 1 |HEX NUT, #10-32 * 46 | 8319-1057 | 2 |SOCKETHD CAPSCREW,M12x1.75x75
9 [ 9108-1243 | 1 |THROTTLE CABLE BRACKET 47 |19002-7471 | 2 |HARDENED WASHER
10 | 8820-1005 | 2 |HEXHD CAPSCREW, 1/4-20 x 1 48 |8319-1041| 4 |HEXHD CAPSCREW, M8 x 1.25x 70
11 | 8855-1009 | 2 |LOCKWASHER, 1/4 49 |8856-1108 | 4 |WASHER,5/16
12 | 8850-1616 | 2 |HEX NUT 1/4-20 50 |9108-4311 1 |FLEXPLATE
13 | 2474-1047 | 1 | PRESSURE SWITCH 51 [9108-4312 | 1 |[COUPLER (bolts included)
14 | 9103-3246 | 1 |OILPRESSURE SENDER 52 |8821-1068 | 8 |SOCKETHDCAPSCREW,
15 | 9108-1388 | 1 | TAPPEDBAR 3/8-16X5/8 (torque to 40-45 ft.lbs.)
16 | 8688-3075 | 2 | TUBE FITTING 53 |[8855-1011 | 8 |[LOCKWASHER,3/8
17 18" | NYLON TUBE, 3/8 54 Ref | HYDROSTATIC TRANSMISSION
18 | 9003-0271 | 1 | HOSENIPPLE (see page 10-15 for details)
19 | 9108-3404 | 1 | THROTTLE CABLE 55 |8820-1112 | 2 |HEXHD CAPSCREW, 3/4-10X2-1/4,
20 | 9002-8977 | 1 | YOKEEND (torque to 240-265 ft.lbs.)
21 | 9002-1552 | 1 |CLEVISPIN 56 |8855-1016 | 2 |LOCKWASHER,3/4
22 56" | FUEL LINE HOSE, 7/32 57 | 8866-2011 1 | CONNECTOR (includes o-ring)
23 | 9108-3306 | 1 | CONNECTOR 8859-1210 | 1 |[O-RING
25 | 8859-1206 | 1 | O-RING 58 |9114-3087 | 1 |INTAKETUBE
26 | 9114-3055 | 1 | TUBEASSY 59 19108-3246 | 1 |HOSE
27 | 9108-3106 | 1 | O-RING 60 |9002-8695| 2 |BANDCLAMP
28 | 7713-3447 | 1 |HOSEASSY 61 |19105-3020 | 2 |TEST COUPLING
29 | 8471-2738 | 2 |SPLIT FLANGE CLAMP 62 | 7738-3202 | 1 |PRIMARY FUEL FILTER
30 | 8320-1135 | 4 |HEXHD CAPSCREW, 7/16-14x1-1/2|| 63 | 7738-3203 | 1 |SECONDARY FUEL FILTER
31 | 8855-1012 | 4 |LOCKWASHER,7/16 64 |9108-1158 | 4 |SPECIALWASHER
32 | 8594-1017 | 1 | SUPPORT CLAMP 65 |8688-1227 | 3 |LORD MOUNT
33 | 8856-1109 | 1 | WASHER, 3/8 66 |8852-1010 | 2 |[LOCKNUT, 5/8-11
34 | 9020-5792 | 1 | CUSHION CLAMP 67 |8820-1106 | 2 |HEXHD CAPSCREW, 5/8-11X4-1/2
35 | 9108-6034 | 2 | REARENGINE MOUNTING BRACKET 68 [9108-3338| 1 |HEXHD CAPSCREW, M16X2X120
36 | 8319-1010 | 10 | LOCKWASHER, M12
37 | 8319-1032 | 8 |HEX HD CAPSCREW M12x1.75x 35
38 | 7713-3089 | 1 |TEST FITTING NOTE: ONLY ITEMS WITH PART
39 | 9108-3144 | 1 |SUCTION TUBE NUMBERS ARE AVAILABLE

FOR SERVICE.

* Changed part number on item 46, removed item 24.

PCN-960510, 960511, MPC-2137 MB

5-3



GRADALL

MATERIAL HANDLER |

524

oo

7
8N\ =

ENGINE & ATTACHING PARTS
(9108-5143) Engine Left Side View (524)

19
20

18
62

63

21

22

Starting Serial No. 0177368
Original Issue 1-98

Revised 6-01-05
23
25

21
Y 28
4 o o II A/{%g
. © 3
o 0 o 61
\emmm 32
- 33
61
Oa0 ‘\‘54
55
57 56
1 el i
83 ¥/ 60
40 :
34 50515253
1 64 6566 EJ\
67
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5143 | Ref | ENGINE ASSY, (includesitems 1thru 40 | 8866-2011 1 | CONNECTOR, (includes o-ring)
63 & 68 on page 5-3 and all on 5-4) 8859-1210| 1 |O-RING
1 19108-3012 1 | CUMMINS ENGINE 41 |9108-3233( 1 |TUBEASSY
2 [9130-3056( 1 |FANASSY 42 | 8866-2010 1 | CONNECTOR, (includes o-ring)
3 |[9112-3166 1 | WIRINGHARNESS, (engine) 8859-1210( 1 |O-RING
4 19002-7187| 6 |[TY-RAP 43 |8471-7851 1 |HOSEASSY
5 78" | FUEL LINE HOSE, 5/16 44 19108-3493| 10" | SPLIT FLEX LOOM, 1/2 ID
6 |8688-3106( 2 |HOSECLAMP 45 Ref [ MAINPUMP, (see page 10-14
7 |9002-7908| 1 |BALLJOINT for details
8 |[8850-1613 1 |HEX NUT, #10-32 46 |[8319-1057| 2 |HEXSOCHDCAPSCREW,
9 |[9108-1243| 1 | THROTTLE CABLE BRACKET M12x1.75x75
10 |8820-1005| 2 |HEXHD CAPSCREW, 1/4-20 x 1 47 |19002-7471| 2 |HARDENED WASHER
11 [8855-1009| 2 |LOCKWASHER, 1/4 48 |8319-1041| 4 |HEXHD CAPSCREW, M8 x 1.25x 70
12 | 8850-1616 2 |HEXNUT, 1/4-20 49 |8856-1108| 4 |WASHER,5/16
13 |2474-1047| 1 |PRESSURESWITCH 50 |9134-4048 ( 1 |PUMPMOUNTPLATE
14 [9114-3315| 1 |OILPRESSURESENDER 51 | 9108-4312 1 | COUPLING ASSY, (boltsincluded)
15 19108-1388| 1 |TAPPEDBAR 52 |8821-1068| 8 |SOCKETHDCAPSCREW,
16 |8688-3075| 2 |TUBE FITTING 3/8-16X5/8, (torque to 40-45 ft.Ibs.)
17 18" | NYLON TUBE, 3/8 53 |8855-1011 8 |LOCKWASHER, 3/8
18 19003-0271 1 |HOSENIPPLE 54 Ref | HYDROSTATIC TRANSMISSION,
19 (9108-3404| 1 |THROTTLE CABLE (see page 10-15 for details)
20 |[9002-8977| 1 |YOKEEND 55 |8820-1112 2 |HEXHD CAPSCREW, 3/4-10X2-1/4,
21 |9002-1552|] 1 |CLEVISPIN (torque to 240-265 ft.Ibs.)
22 56" | FUEL LINE HOSE, 7/32 56 |8855-1016 2 |LOCKWASHER,3/4
23 |[9108-3306( 1 |CONNECTOR 57 |[8866-2011 | 1 [CONNECTOR, (includeso-ring)
24 |19108-3338| 1 |HEXHDCAPSREW, M16X22X120 8859-1210( 1 |O-RING
25 18859-1206| 1 |[O-RING 58 |9114-3087| 1 |INTAKETUBE
26 |9114-3055| 1 |TUBEASSY 59 [9108-3246| 1 |HOSE
27 |19108-3106] 1 |O-RING 60 |9002-8695| 2 |BANDCLAMP
28 |7713-3447| 1 |HOSEASSY 61 |9105-3020| 2 |TEST COUPLING
29 |8471-2738| 2 |SPLIT FLANGE CLAMP 62 |7738-3202| 1 |PRIMARY FUEL FILTER
30 |8320-1135| 4 |HEXHD CAPSCREW, 7/16-14x1-1/2|| 63 |7738-3203| 1 |SECONDARY FUELFILTER
31 [8855-1012| 4 |LOCKWASHER,7/16 64 |9108-1158| 4 |SPECIALWASHER
32 |8594-1017| 1 |SUPPORTCLAMP 65 |8688-1227| 3 |LORD MOUNT
33 |8856-1109| 1 |WASHER,3/8 66 |8852-1010| 2 |LOCKNUT, 5/8-11
34 [9020-5792| 1 |CUSHIONCLAMP 67 |8820-1106| 2 |HEXHD CAPSCREW, 5/8-11X4-1/2
35 [9108-6034| 2 |[REARENGINEMOUNTINGBRACKET || 68 [9108-3019| 1 [PUMPMOUNT&FLYWHEEL
36 |8319-1010| 10 | LOCKWASHER,M12 COUPLING, (includes items 50 & 51)
37 |8319-1032] 8 |HEXHD CAPSCREW M12x1.75x35
38 |7713-3089| 1 |TEST FITTING NOTE: ONLY ITEMS WITH PART
39 |9108-3144| 1 |SUCTIONTUBE NUMBERS ARE AVAILABLE
FOR SERVICE.
JD * Changed part number on item 50; description on itemS50 & 51. 5-3



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
Engine Right Side View (524)

524 Starting Serial No. 0177005
Original Issue 1-90
Revised 12-91
22 24
14
o
Lk}
| |
2
3
12
1}
Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 | 8471-2738 | 2 | SPLITFLANGE CLAMP 15 | 9108-4003 1 | STARTER
2 |18320-1135 | 4 | HEXHD CAPSCREW, 7/16-14X1-1/2, 16 | 8319-1006 | 4 |HEXHD CAPSCREW, M10X1.5X40
GR8 17 | 8668-3480 1 |BUTTCONNECTOR
3 | 8855-1012 4 | LOCKWASHER,7/16 18 | 8688-3260 1 |3/8EYELET
4 | 9109-3001 1 | TUBEASSY 19 WIRE, #16 RED
5 | 9108-3106 1 | O-RING 20 | 8319-1021 8 | HEXHD CAPSCREW, M10X1.5X30
6 | 9108-1285 1 | TUBESUPPORT 21 | 8319-1013 | 8 |LOCKWASHER,M10
7 | 8319-1021 9 | HEXHD CAPSCREW, M10X1.5X30 22 | 9020-6124 1 | WATERTEMPERATURE SENDER
8 |8319-1013 | 4 | LOCKWASHER,M10 23 | 8871-1384 1 | REDUCING BUSHING, 1/2X1/4
9 | 9108-3115 1 | NEG. GROUND CABLE 24 | 8856-1109 | 4 | FLAT WASHER, 3/8
10 | 9108-3113 1 | NEG.BATTERY CABLE 25 | 8319-1032 1 | HEXHD CAPSCREW, M12X1.75X35
11 | 9108-3114 1 | POS.BATTERY CABLE 26 | 8319-1004 1 | HEXHD CAPSCREW, M12X1.75X30
12 | 9108-4001 1 | OILFILTER ELEMENT 27 | 8319-1010 1 | LOCKWASHER,M12
13 | 9108-4162 1 | FAN/ALT.BELT 28 | 8856-1111 1 | FLAT WASHER, 1/2
14 | 9108-4002 1 | ALTERNATOR 29 | 8584-1150 1 | SUPPORT CLAMP
Item| Part No. [Qty. Description Of Part
9108-5053 | Ref | CUMMINS ENGINE FILTERKIT
(includes all items)
9108-4001 1 |OILFILTER
7738-3202 1 |PRIMARY FUEL, FILTER ELEMENT
7738-3203 1 |SECONDARY FUEL, FILTERELEMENT
9108-3218 1 |FUELFILTER
9020-6262 1 |AIRFILTERELEMENT

5-4



ENGINE & ATTACHING PARTS

® . . . .
GRADALL (9108-5074) Engine Right Side View
MATERIAL HANDLER Starting Serial No. 0177074
524 Original Issue 7-93
0 Revised 11-15-95
A 4 48497839 1 51
i 3 Asz
50 o » |53
3
1 - 44
(o) ()
18 3 ;3
24 ]
27
28
[ 0 : %
[ T 2 12
k]| » |13
32 » I
Z 00 R
o ! °
O ii o R
1 .
q
IO O ©
L 19
20
1 U 21
3 42 19
:
A 26 45 16
— 25
530
5
29
46
47
f
3 7/@\
35
\*f S
‘_‘I\ 36
) 31
T 38
\\'li\T
arn |||
b !
g
o
41 8937 38 39 40
VIEWA -A
* Changed part numbers on items 16, 17, 18, 23, 24, 27, 28, 29, 44 & 45.
PCN 940794 / 950279 RS Added items 46 thru 53. Changed quantity of item 2.

5-4



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9108-5074) Engine Right Side View

Starting Serial No. 0177074

524 Original Issue 7-93
Revised 11-15-95
Item| Part No. |Qty. Description Of Part
9108-5053 | Ref [ CUMMINS ENGINE FILTERKIT,
(includes all items)
9108-4001 1 |OILFILTER
7738-3202 | 1 |PRIMARY FUELFILTER ELEMENT
7738-3203 1 |SECONDARY FUELFILTERELEMENT
9108-3218 | 1 |FUELFILTER
9020-6262 | 1 |AIRFILTERELEMENT
Item | Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9108-5074 |Ref |ENGINE ASSY (includes all items *»28 | 8471-8221 1 |HOSE ASSY
on pages 5-3 & 5-4) *29 | 9108-3266 1 | TUBEASSY
1 |8471-2738 8 |SPLIT FLANGE CLAMP 30 | 9108-3095 1 | TUBEASSY
2 |8320-1135 | 16 |HEXHD CAPSCREW, 7/16-14X1-1/2, 31 | 8866-2018 1 | STRAIGHT THREAD CONNECTOR
GR8 32 | 8866-2119 1 |ELBOW, 45 DEGREES (swivel nut)
3 |8855-1012 | 16 [LOCKWASHER,7/16 33 Ref | TRACTION LOCK VALVE (see page
4 19108-3418 1 |TUBEASSY 10-23 for details)
5 |[9108-3106 3 |O-RING 34 | 8820-1066 2 |HEXHD CAPSCREW, 1/2-13X1-1/4,
6 |9002-7187 1 |TY-RAP GR5
7 19108-6055 1 |EXHAUSTTUBING 35 | 8855-1013 2 | LOCKWASHER, 1/2
8 | 8319-1021 9 |HEXHD CAPSCREW, M10X1.5X30 36 | 9108-6133 1 |FLOWDIVIDERBRACKET
9 |8319-1013 | 16 [LOCKWASHER,M10 37 | 8319-1006 5 |HEXHD CAPSCREW, M10X1.50X40
10 |9020-6124 | 1 |WATERTEMPERATURE SENDER 38 | 8856-1109 | 7 |FLATWASHER,3/8
11 | 8871-1384 1 |REDUCING BUSHING, 1/2X1/4 39 | 9108-6130 1 | TUBESUPPORT
12 | 8319-1007 1 |HEXHD CAPSCREW, M8X1.25X16 40 | 8319-1005 2 |HEXHD CAPSCREW, M10X1.5X45
13 | 8594-1016 1 |SUPPORTCLAMP 41 | 9108-6131 1 | TUBESUPPORT
14 | 8856-1108 1 |FLATWASHER, 5/16 42 | 9108-4001 1 |OILFILTER
15 | 8319-1011 1 |LOCKWASHER, M8 43 | 9108-4162 1 | FAN/ALTERNATORBELT
«16 | 9108-3482 | 1 [POSITIVEBATTERY CABLE 44 | 9108-3455 | 1 | ALTERNATOR
17 | 9002-8660 2 |SUPPORTCLAMP =45 | 9108-3456 1 |STARTER
18 | 8866-2005 2 |CONNECTOR (includes item 24) 46 | 8866-2421 2 | ELBOW, 45 DEGREES (includes item
19 | 8319-1004 4 |HEXHD CAPSCREW, M12X1.75X30 47)
20 |8319-1010 4 |LOCKWASHER,M12 =47 | 8859-1207 2 | O-RING
21 | 8856-1111 3 |FLATWASHER, 1/2 *48 | 9040-2427 1 | STARTERSOLENOID
22 | 8584-1150 1 |SUPPORT CLAMP,1-1/16 *49 | 9020-5205 1 | JUMPERWIRE
23 | 9108-3481 1 |NEGATIVEBATTERY CABLE *50 | 8320-1155 | 12 | HEX HD CAPSCREW, 7/16-14 x 1 3/4
24 | 8859-1204 [ 2 [O-RING 51 | 8209-2118 | 18" | HOSE, 5/16
25 |8871-1284 1 |PIPE PLUG, 3/4 *52 | 9003-0271 1 |HOSE BARB
26 |9020-5792 | 1 |[CUSHION CLAMP »53 | 8688-3106 | 2 | HOSE CLAMP
<27 |8866-2224 | 1 |SWIVEL NUT BRANCH TEE

PCN 940794 / 950279 RS

* Changed part numbers on items 16, 17, 18, 23, 24, 27, 28, 29, 44 & 45.

Added items 46 thru 53. Changed quantity of item 2.

5-4




GRADALL

MATERIAL HANDLER
524

3 (.=
X o B ..'4II|I|
IE

]

Item | Part No.

Description Of Part

9108-5053

9108-4001
7738-3202
7738-3203

9108-3218
9020-6262

CUMMINS ENGINE FILTERKIT,
(includes all items)

OILFILTER ELEMENT

PRIMARY FUEL, FILTER ELEMENT
SECONDARY FUEL, FILTER
ELEMENT

FUEL FILTER

AIR FILTER ELEMENT

PCN 950715, 950721 KG

ENGINE & ATTACHING PARTS
(9108-5109) Engine Right Side View

Starting Serial No. 0177189
Original Issue 5-96

5-4



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9108-5109) Engine Right Side View

Starting Serial No. 0177189

524 Original Issue 5-96
Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9108-5109 | Ref | ENGINE ASSY/(includesitems 27 | 8319-1007 1 |HEXHD CAPSCREW, M8 x 1.25x 16
on pages 5-3 and 5-4) 28 | 8856-1108 | 1 | WASHER, 5/16

1 | 8866-2105 1 |[ELBOW, 90 DEGREES(swivel nut) 29 | 8319-1011 1 |LOCKWASHER, M8

2 | 8471-8208 1 |HOSEASSY 30 | 9108-3481 1 [NEGATIVEBATTERY CABLE

3 | 8471-2738 | 8 |SPLITFLANGE CLAMP 31 | 8319-1004 | 2 [HEXHD CAPSCREW, M12x1.75x 30

4 | 8320-1155 | 12 |HEXHD CAPSCREW, 7/16-14x1-3/4|| 32 | 8319-1010 2 |LOCKWASHER,M12

5 | 8855-1012 | 16 | LOCKWASHER,7/16 33 | 8856-1111 3 |WASHER,1/2

6 | 9108-3418 1 |TUBEASSY 34 | 9114-3122 1 | SUPPORT CLAMP, 5/8

7 | 9108-3106 4 | O-RING 35 | 9002-7187 1 | TY-RAP

8 | 9108-3266 1 |TUBEASSY 36 | 9108-3482 1 |POSITIVEBATTERY CABLE

9 | 8866-2421 2 | CONNECTOR ,45DEGREES 37 | 9108-3456 1 |STARTER

(includes o-ring) 38 | 8871-1284 1 |PIPEPLUG, 3/4
8859-1207 2 |O-RING 39 | 9020-5792 1 [CUSHION CLAMP

10 | 8866-2005 | 2 |[CONNECTOR (includesitem 11) 40 Ref | TRACTION LOCK VALVE (see page
11 | 8859-1204 2 | O-RING 10-23 for details)
12 | 9002-8660 2 | SUPPORT CLAMP 41 | 8820-1066 2 |HEXHD CAPSCREW, 1/2-13x 1-1/4
13 | 8850-1005 2 |HEXNUT,5/16-18 42 | 8855-1013 2 |LOCKWASHER, 1/2
14 | 2486-1170 2 | SUPPORT CLAMP 43 | 8866-2224 1 |SWIVELNUT BRANCH TEE
15 | 8820-1020 2 |HEXHD CAPSCREW, 5/16-18 x 1 44 | 8471-8221 1 |HOSEASSY
16 | 8855-1010 [ 2 |[LOCKWASHER,5/16 45 | 9114-6058 | 1 |FLOWDIVIDERBRACKET
17 | 9108-6055 1 |EXHAUST TUBING 46 | 8319-1006 5 |HEXHD CAPSCREW, M10 x 1.5 x 40
18 | 8319-1021 9 |HEXHD CAPSCREW, M10x1.5x30 || 47 | 8856-1109 7 |WASHER, 3/8
19 | 8319-1013 | 16 [ LOCKWASHER,M10 48 | 8320-1135 4 |HEXHD CAPSCREW, 7/16-14 x 1-1/2
20 | 9020-5205 1 |JUMPERWIRE 49 | 9108-6130 1 | TUBESUPPORT
21 | 9040-2427 1 |STARTERSOLENOID 50 | 8319-1005 2 |HEXHD CAPSCREW, M10 x 1.5 x 45
22 | 9020-6124 | 1 [WATERTEMP SENDER 51 | 9116-3201 | 1 [TUBEASSY
23 | 8871-1384 1 |REDUCERBUSHING 52 | 9108-6131 1 |TUBESUPPORT
24 | 9108-3503 1 | ALTERNATOR (includes item 25) 53 | 8866-2064 1 |ELBOW, 90 DEGREES (includes
25 | 9108-3504 | 1 |REGULATOR o-ring)
26 | 8594-1016 1 | SUPPORTCLAMP 8859-1209 1 | O-RING

PCN 950715, 950721 KG

5-4



GRADALL

MATERIAL HANDLER

MB

524

17
18
19
0

Io

()

O

ENGINE & ATTACHING PARTS
(9108-5143) Engine Right Side View

Starting Serial No. 0177368
Original Issue 1-98

22
. N
\ [—]

(OAN
\ T A

3

B/ 0

Item | Part No. |Qty Description Of Part

9108-5053 1 | CUMMINS ENGINE FILTERKIT,
(includes all items)

9108-4001 | 1 |OILFILTERELEMENT

7738-3202 | 1 | PRIMARY FUEL, FILTER ELEMENT

7738-3203 | 1 | SECONDARY FUEL, FILTER
ELEMENT

9108-3218 | 1 |FUELFILTER

9020-6262 | 1 |AIRFILTER ELEMENT

5-4



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9108-5143) Engine Right Side View

Starting Serial No. 0177368

524 Original Issue 1-98
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-5143 | Ref | ENGINE ASSY(includes items 1 thru 27 |18319-1007 | 1 |HEXHD CAPSCREW, M8 x 1.25 x 16
63 & 68 on page 5-3 and all on 5-4) 28 | 8856-1108 | 1 WASHER, 5/16
1 |8866-2105| 1 |[ELBOW, 90 DEGREES (swivel nut) 29 |8319-1011 | 1 |LOCKWASHER, M8
2 |[8471-8208 1 [HOSEASSY 30 |9108-3481 | 1 |NEGATIVEBATTERY CABLE
3 |8471-2738 | 8 |SPLIT FLANGE CLAMP 31 |8319-1004 | 2 |HEXHD CAPSCREW, M12 x 1.75 x 30
4 |[8320-1155 | 12 [HEX HD CAPSCREW, 7/16-14 x 1-3/4[| 32 [ 8319-1010 | 2 |LOCKWASHER,M12
5 |8855-1012 | 16 |LOCKWASHER,7/16 33 | 8856-1111 | 3 |WASHER,1/2
6 19108-3418| 1 |TUBEASSY 34 |9114-3122 | 1 |SUPPORT CLAMP, 5/8
7 |9108-3106 | 4 |O-RING 35 [9002-7187 | 1 |TY-RAP
8 |9108-3266 | 1 |TUBEASSY 36 |9108-3482 | 1 |POSITIVEBATTERY CABLE
9 |18866-2421 | 2 |CONNECTOR,45DEGREES 37 |9108-3456 | 1 |STARTER
(includes o-ring) 38 |8871-1284 | 1 |PIPE PLUG, 3/4
8859-1207 | 2 |O-RING 39 |9020-5792 | 1 |[CUSHIONCLAMP
10 | 8866-2005| 2 |CONNECTOR (includes item 11) 40 Ref [ TRACTION LOCK VALVE (see page
11 | 8859-1204 | 2 |[O-RING 10-23 for details)
12 | 9002-8660| 2 |[SUPPORTCLAMP 41 |[8820-1066 | 2 |HEXHD CAPSCREW, 1/2-13x 1-1/4
13 | 8850-1005| 2 |HEXNUT, 5/16-18 42 |8855-1013 | 2 |LOCKWASHER,1/2
14 | 2486-1170| 2 |SUPPORTCLAMP 43 |8866-2224 [ 1 |SWIVEL NUT BRANCH TEE
15 |8820-1020| 2 |[HEXHD CAPSCREW, 5/16-18x 1 44 |1 8471-8221 1 |HOSEASSY
16 | 8855-1010| 2 |LOCKWASHER,5/16 45 19114-6058 | 1 |FLOWDIVIDERBRACKET
17 [9108-6055| 1 |[EXHAUSTTUBING 46 |(8319-1006 | 5 |HEXHD CAPSCREW, M10x 1.5 x40
18 | 8319-1021| 9 |HEXHD CAPSCREW,M10x1.5x30|| 47 |8856-1109 | 7 |WASHER,3/8
19 | 8319-1013 | 16 |LOCKWASHER,M10 48 |8320-1135| 4 |HEXHD CAPSCREW, 7/16-14 x 1-1/2
20 |9020-5205| 1 |JUMPERWIRE 49 [9108-6130 | 1 |[TUBESUPPORT
21 [9040-2427 | 1 |STARTERSOLENOID 50 |8319-1005| 2 |HEXHD CAPSCREW, M10x 1.5x45
22 19114-3314| 1 |WATERTEMP SENDER 51 | 9116-3201 1 |TUBEASSY
23 |8871-1384| 1 | REDUCERBUSHING 52 |9108-6131 | 1 |TUBESUPPORT
24 19108-3503| 1 |ALTERNATOR (includes item 25) 53 | 8866-2064 | 1 |ELBOW, 90 DEGREES (includes
25 19108-3504 | 1 |REGULATOR 0-ring)
26 |8594-1016| 1 |[SUPPORTCLAMP 8859-1209 | 1 |[O-RING
54 |8471-7930 | 1 |HOSEASSY

MB

5-4



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS

Fuel Tank& Lines

522 /524 Starting Serial No. 0177368
Original Issue 8-97
N 78
\ 2u
14
17 18 18 '
20
N L
-
\9)
— O o
’ 25 (3
\ %) . 13
b o o ) e
|
! ke
' 2%
w2 12
g 28 "
45 2
§ 16 2
Item | Part No. | Qty. Description Of Part Item [ Part No. | Qty. Description Of Part
9115-5016 1 |FUEL TANKASSY (includes 8 18348-3497 | 1 |HOSECLAMP
items 1 thru 4, & item 10) 9 60" |FUEL LINE HOSE, 5/16 1.D.
1 [9115-3031 1 |FUEL TANK (includes items 10 |[8471-2746 | 2 |HOSENIPPLE, 90 DEGREES, 1/2X3/8
4&11) 11 [8871-1283 | 1 |HEXSOCKET PIPE PLUG, 1/2
2 |9114-3316 | 1 |FUELLEVEL SENDER (includes 12 |8820-1095 | 4 [HEXHDCAPSCREW,5/8-11X1-1/2,
item 3) GR5
3 5 |SCREW 13 |[8856-1008 | 4 |[WASHER,5/8
4 |8654-1381 | 1 |FUEL TANK CAP (w/chain) 14 |8855-1015 | 4 [LOCKWASHER,5/8
5 18688-3106 | 3 |HOSECLAMP
6 14" |FUEL LINE HOSE, 5/16 |.D. NOTE: ONLY ITEMS WITH PART
7 Ref |FUEL FILTER (I/L)(see page 5-2, NUMBERS ARE AVAILABLE
item 12) FOR SERVICE.
MB 5-4




GRADALL

MATERIAL HANDLER

522 /524

3\

ENGINE & ATTACHING PARTS
(9108-5016) Fuel Tank & Lines

Starting Serial No. 0177148
Original Issue 7-95
Revised 6-22-01

[Erg—r—y
~oh

ltem| Part No. [ Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
9108-5016 | Ref | FUEL TANKASSY, (includesitems 11 11" | FUELLINEHOSE, 5/16"1.D.
1 thru 9) 12 [9108-3218 | 1 |FUEL FILTER
1 | 9108-3501 1 | FUEL TANK, (includesitems 2 & 3) 13 56" | FUEL LINE HOSE, 5/16" I.D.
2 | 8654-1381 1 |FUEL TANK CAP, (w/chain) 14 56" | FUELLINEHOSE, 3/16"1.D.
3 18871-1283 | 1 | HEXSOCKET PIPE PLUG, 1/2 *15 | 8820-1095 4 |HEXHDCAPSCREW,5/8-11X1-1/2,
4 |8871-2011 1 | STREET ELBOW, 90 DEGREES, 1/8 GR5
5 18874-1805| 1 |HOSENIPPLE * 16 | 8856-1008 4 | WASHER,5/8
6 |8871-1385 | 1 | REDUCING BUSHING, 1/2X1/8 *17 | 8855-1015 | 4 |LOCKWASHER,5/8
7 | 8471-2746 1 | HOSENIPPLE,90 DEGREES, 1/2X3/8
8 | 9040-0654 1 | FUELSENDER, (includesitem 9) NOTE: ONLY ITEMS WITH PART
9 5 | SCREW NUMBERS ARE AVAILABLE
10 | 8348-3497 | 4 [HOSE CLAMP FOR SERVICE.
MPC 1867-AK * Revised illustration; added items 15, 16 & 17. 5-5




GRADALL

MATERIAL HANDLER

522 /524

ENGINE & ATTACHING PARTS

Fuel Tank& Lines
Starting Serial No. 0177005
Original Issue 1-90
Revised 5-91

R

Item| Part No. [Qty. Description Of Part

1 ] 9108-3323 1 |FUEL TANK (includes items 2 & 3)
2 | 8654-1381 | 1 |FUEL TANK CAP, (w/chain)
3 | 8871-1283 | 1 |HEXSOCKET PIPE PLUG, 1/2
4 | 8871-2011 1 |STREET ELBOW, 90 DEGREES, 1/8
5 | 8874-1805 1 |HOSENIPPLE
6 | 7738-6065 1 | PICK-UPTUBE
7 | 8871-2013 1 |STREET ELBOW, 90 DEGREES, 3/8
8 | 9002-7331 1 |HOSENIPPLE
9 | 9040-0654 | 1 |FUEL SENDER (includes item 10)

10 5 | SCREW

11 | 8348-3497 3 |HOSECLAMP

12 11" | FUEL LINE HOSE, 5/16" 1.D.

13 | 9108-3218 1 |FUELFILTER

14 56" | FUEL LINE HOSE, 5/16" 1.D.

5-5



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9112-5104) Fuel Tank & Lines

522 /524 : .
Starting Serial No. 0177368
Original Issue 1-98
\ j \ 8
3 5
5
12
13
14
11\
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9112-5104| 1 FUEL TANK ASSY (includes 10 |8471-2746| 1 HOSE NIPPLE, 90 DEGREES, 1/2X3/8
items 1 thru 4, & item 10) 11 |8871-1283| 1 HEX SOCKET PIPE PLUG, 1/2
1 19115-3031 1 FUEL TANK (includes items 12 |8820-1095| 4 |HEXHD CAPSCREW, 5/8-11X1-1/2,
4 & 11) (38 gal) GR5
2 19114-3316] 1 | FUELLEVEL SENDER (includes 13 [8856-1008| 4 |WASHER,5/8
item 3) 14 |[8855-1015| 4 |[LOCKWASHER,5/8
3 19108-3491 5 | SCREW 15 |8871-2011 1 | STREET ELBOW, 90 DEGREES, 1/8
4 18654-1381| 1 | FUEL TANK CAP (w/chain) 16 |8874-1805| 1 | HOSENIPPLE, 1/8
5 |8688-3106] 3 |HOSECLAMP 17 |18871-1385| 1 | PIPEBUSHING, 1/2X1/8
6 14" | FUEL LINE HOSE, 3/8 I.D.
7 Ref | FUEL FILTER (I/L)(see page 5-2, NOTE: ONLY ITEMS WITH PART
item 12) NUMBERS ARE AVAILABLE
8 |8348-3497( 1 |HOSECLAMP FORSERVICE.
9 60" | FUEL LINE HOSE, 5/16 1.D.
MB 5-5




GRADALL

MATERIAL HANDLER

522 /524

ENGINE & ATTACHING PARTS
(9108-5013) Radiator Assembly
Starting Serial No. 0177005

Original Issue 1-90

Revised 2-23-98

20
8
6
4
3
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5013 | Ref [ RADIATORASSY (includesitems 1,2, 6, 14 | 9108-1181 1 [MOUNTING BRACKET
thru 14,19, 20, 21 & 22) 15 |1 9103-3137 1 |SHOCKMOUNT

1 19108-3065 | 1 [RADIATOR (includesitem2) 16 | 8856-1003 | 2 |FLATWASHER,5/16

2 [9108-4198 1 |RADIATORCAP, 15PS1 17 |8852-1205| 2 |HEXLOCKNUT,5/16-18

3 19108-3094 | 1 |UPPERRADIATORHOSE 18 |9+68=38668=| 1 |OILCOOLER (NoLongerAvailable)

4 |8507-1128 | 2 |[HOSECLAMP 9112-5109 | 1 |OILCOOLERKIT (includes one

5 [9108-3364 | 1 [LOWERRADIATORHOSE 9108-3573 oil coolerand one

6 |8820-1016 | 17 |HEXHD CAPSCREW,5/16-18x1/2, 8471-9110 hose assy)

GR5 19 |8688-3327| 2 |HOSECLAMP

7 |8856-1108 | 12 |FLATWASHER,5/16 20 | 9108-1541 1 |MOUNTING BRACKET

8 |8855-1010 | 17 [LOCKWASHER,5/16 21 [9108-3085| 1 |RADIATORSHROUD

9 |8368-3308 | 2 [SHOCKMOUNT 22 [ 9108-6041 1 |RADIATORMOUNT
10 | 9020-5918 | 2 |WASHER 23 |8856-1006 | 4 |FLATWASHER,1/2
11 | 8852-1206 | 2 |HEXLOCKNUT,3/8-16 24 18855-1013| 4 |LOCKWASHER,1/2
12 | 8452-1056 1 |DRAINCOCK 25 |8820-1067 | 4 |HEXHDCAPSCREW,1/2-13X1-1/2,
13 | 2486-1170 1_|CLAMP GR5

971217-KG

* Added replacement kit for oil cooler that is no longer available. 5.6



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS

(9108-5013) Radiator Assembly

2
522 / 524 Starting Serial No. 0177069
Original Issue 12-95
Revised 2-23-98
o ©
17\
5 ~
30
s>
31
32 31 ®
32 .
Item | Part No. | Qty. Description Of Part
* 18 [e408=3888 1 | OILCOOLER (NoLongerAvailable)
inti 9112-5109| 1 | OILCOOLERKIT (includes one
Item| Part No. | Qty. Description Of Part 9108.3573 oil cooler and one
9108-5013 | Ref |RADIATORASSY (includesitems 8471-9110 hose assy)
1, thru 8, 12, 13, 14, 18 thru 21 19 |8688-3327 2 | HOSECLAMP
& 34 thru 36) 20 |9108-1541 1 | MOUNTING BRACKET
1 19108-3065| 1 RADIATOR (includes item 2) 21 |9108-3085 1 RADIATOR SHROUD
2 19108-4198| 1 RADIATOR CAP, 15 PSI 22 19108-6041 1 RADIATORMOUNT
3 |9108-3094( 1 UPPER RADIATORHOSE 23 | 8856-1006 4 | FLATWASHER, 1/2
4 |8507-1128| 2 |HOSECLAMP 24 |18855-1013 4 | LOCKWASHER, 1/2
5 19108-3364| 1 LOWER RADIATORHOSE 25 |8820-1067 4 | HEXHD CAPSCREW, 1/2-13X1-1/2,
6 |8820-1016| 16 [HEXHD CAPSCREW, 5/16-18X1/2, GR5
GR5 26 |9130-1086| 1 |[FLATBAR
7 | 8856-1003 12 |[WASHER,5/16 27 19130-3057| 1 | DUSTSHIELD
8 |8855-1010| 16 [LOCKWASHER,5/16 28 |[8856-1003| 4 | FLATWASHER, GR5
9 |8368-3308] 2 |SHOCKMOUNT 29 18820-1021 4 | HEXHD CAPSCREW, 5/16-18X1-1/4,
10 | 9020-5918( 2 [WASHER GR5
11 | 8852-1206| 2 |HEXLOCKNUT, 3/8-16 30 [8820-1020f 2 |HEXHD CAPSCREW, 5/16-18X1, GR5
12 | 8452-1056 1 |DRAINCOCK 31 |7714-3006| 6 | WHIZ LOCKNUT, 5/16-18
13 | 8471-7872 1 |HOSEASSY 32 |[9108-1654| 2 | BAR
14 | 9108-1181 1 |MOUNTINGBRACKET 33 [9003-0271 1 FITTING
15 | 9103-3137 1 [SHOCKMOUNT 34 18866-2227| 1 | SWIVEL NUT BRANCH TEE, 3/4TUBE
16 | 8856-1003| 2 |FLAT WASHER, 5/16 35 |8866-1345( 1 | TUBE END REDUCER, 3/4X3/8
17 | 8852-1205 2 |HEXLOCKNUT,5/16-18 36 |8866-1408 1 | NUT
971217-KG * Added replacement kit for oil cooler that is no longer available. 5-6



GRADALL
MATERIAL HANDLER 17 2 ENGINE & ATTACHING PARTS

522 /524 / (9108-5139) Radiator Assembly
Starting Serial No. 0177368

Original Issue 1-98
Revised 12-20-02

18

Item | Part No.| Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5139| Ref | RADIATORASSY, (includesitems 20 |9108-1541 1 |MOUNTINGBRACKET
1thru 6,12 ofitem 7, 8, 12, 13, 14, 21 9108-3085 1 |RADIATORSHROUD
16, 18 thru 21, 28, 33 & 34) 22 |9108-6174 1 |RADIATORMOUNT
1 [9114-3269 1 RADIATOR, (includes item 2) 23 | 8856-1006 4 |FLATWASHER,1/2
2 |9108-4198 1 RADIATORCAP,15PSI 24 | 8855-1013 4 |LOCKWASHER,1/2
3 |9108-3094 1 |UPPERRADIATORHOSE 25 | 8820-1067 4 |HEXHD CAPSCREW, 1/2-13X1-1/2,
4 |8507-1128 2 |HOSECLAMP GR5
5 [9108-3364 1 |LOWERRADIATORHOSE 26 |9130-1086 1 |FLATBAR
6 [8820-1016| 16 [HEXHDCAPSCREW,5/16-18X1/2, 27 | 9130-3057 1 |DUSTSHIELD
GR5 28 |8866-1345| 1 REDUCERADAPTER
7 18856-1003| 20 |FLATWASHER,5/16 29 | 8820-1021 4 |HEXHDCAPSCREW,5/16-18X1-1/4,
8 [8855-1010| 16 |[LOCKWASHER,5/16 GR5
9 |8368-3308 2 | SHOCKMOUNT 30 |8820-1020 2 |HEXHDCAPSCREW,5/16-18X1,GR5
10 |9020-5918 2 | WASHER 31 7714-3006 6 |WHIZLOCKNUT,5/16-18
11 8852-1206 2 |HEXLOCKNUT, 3/8-16 32 |9108-1654 2 |BAR
12 | 8452-1056 1 |[DRAINCOCK 33 | 9003-0271 1 |FITTING
*13 | 8471-9109 1 |HOSEASSY 34 | 8866-2227 1 |SWIVELNUTRUNTEE, 3/4 TUBE
14 |9108-1181 1 | MOUNTINGBRACKET 35 | 7713-3306 1 |STACKBOLT
15 [9103-3137| 2 |SHOCKMOUNT 36 |7713-3139 1 |HOSECLAMP
16 |8866-1408 1 [NUT 37 | 7732-3029 1 |HOSECLAMP
17 | 8852-1205 4 |HEXLOCKNUT,5/16-18 38 |7713-3140 1 |COVERPLATE
18 |9108-3573 1 | OILCOOLER 39 | 7713-3390 1 |SAFETYCLIP
19 |8688-3327 2 |HOSECLAMP 40 | 7713-3177 1 |HEXHD CAPSCREW,5/16-18X1-3/8

SVC * Revised part number on item 13. 5-6



GRADALL

MATERIAL HANDLER
522 /524

ENGINE & ATTACHING PARTS

Air Cleaner Piping
Starting Serial No. 0177005
Original Issue 1-90
Revised 6-93

7T TN 4\
“>’ - b \\ S
S
p S~
L~ N
6 ( NN
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 Ref | AIR CLEANER (see page 5-8 for details) 13 | 9108-1327 | 1 | BRACKET
2 | 9103-3028 1 | INLET CAP 14 | 8820-1020 | 6 | HEXHD CAPSCREW,5/16-18X1, GR5
3 | 7738-3154 | 1 | SERVICEINDICATOR 15 | 8856-1108 | 8 | FLAT WASHER, 5/16
4 | 8871-1210 1 | PIPECOUPLING, 1/8 16 | 8852-1305 | 6 | HEXLOCKNUT,5/16-18
5 | 8870-1023 | 1 | CLOSENIPPLE, 1/8X3 17 | 2492-1332 | 1 | MUFFLERCLAMP
6 | 9002-7713 | 6 | HOSECLAMP 18 1 | BRIDGE
7 | 9108-3129 | 1 | REDUCING ELBOW 19 2 |NUT
8 | 9108-3127 1 | AIRINTAKE TUBE
9 | 9108-3128 1 | AIRINTAKE ELBOW NOTE: ONLY ITEMS WITH PART
10 | 9108-3124 | 1 | AIRINTAKE TUBE NUMBERS ARE AVAILABLE
11 | 9108-3126 1 | AIRINTAKE ELBOW FOR SERVICE.
12 | 7710-3138 | 2 | MOUNTING BAND

5-7



GRADALL

MATERIAL HANDLER
522 /524

~18

10

ENGINE & ATTACHING PARTS

Air Cleaner Piping
Starting Serial No. 0177122
Original Issue 12-95
Revised 10-17-97

11

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref | AIRCLEANER 13 | 8820-1018 | 4 |[HEX HD CAPSCREW, 5/16-18 x 3/4
(see page 5-8 for details) 14 | 8856-1108 | 4 | FLAT WASHER, 5/16
2 | 9103-3028 | 1 [ INLET CAP 15 | 8852-1305 | 4 [HEXLOCKNUT, 5/16-18
3 | 7738-3154 | 1 | SERVICEINDICATOR 16 | 2492-1332 | 1 | MUFFLER CLAMP (includes 17 & 18)
4 | 8871-1210 | 1 | PIPE COUPLING, 1/8 17 1 | BRIDGE
5 | 8870-1023 | 1 | CLOSE NIPPLE, 1/8X3 18 2 |NUT
* 6 |9116-3129 | 6 | HOSECLAMP 19 | 9116-3137 | 1 | BANDCLAMP
7 19108-3129 | 1 | REDUCING ELBOW
8 | 9108-3127 | 1 | AIRINTAKE TUBE NOTE: ONLY ITEMS WITH PART
9 |1 9108-3128 | 1 | AIRINTAKE ELBOW NUMBERS ARE AVAILABLE
10 | 9108-3124 | 1 | AIRINTAKE TUBE FOR SERVICE.
11 | 9108-3126 | 1 [ AIRINTAKE ELBOW
12 | 7710-3138 | 2 | MOUNTING BAND

PCN 950647 MB

* Added item 19, changed part number on item 6

5-7



GRADALL

MATERIAL HANDLER

KG

522 /524

ENGINE & ATTACHING PARTS

Air Cleaner

Starting Serial No. 0177005
Original Issue 1-90
Revised 10-21-96

Item| Part No.

Qty.

Description Of Part-

9020-5663
9020-6606
9020-6262
9020-1414
9020-0807

abrwnNn =

—_

AIR CLEANER (includes items 1 thru 5)
COVERW/NUT

ELEMENT

WING NUT W/SEAL

VACUATOR

BODY ( not sold separately order P/N
9020-5663)

* Corrected artwork.

5-8



GRADALL

MATERIAL HANDLER
522 /524

*NOTE: Inorder toimprovethe product life of item
5, we have developed amuffler mounting kit for

servicereplacement. Order part number 9108-5146

which includestwo 9114-1466 muffler mounts and
two 8368-3175 muffler clamps.

ENGINE & ATTACHING PARTS

Exhaust System
Starting Serial No. 0177005
Original Issue 1-90
Revised 12-22-97

Item | Part No.| Qty. Description Of Part Item | Part No.| Qty. Description Of Part
* 1 19108-3560| 1 |TAILPIPE * 9 [9108-3427| 1 |FLEXIBLECONNECTOR
* 2 18368-3175| 2 | MUFFLERCLAMP (includesitems 10 ]9108-6055| 1 [EXHAUSTTUBE
3&4) 11 |8319-1013| 4 |LOCKWASHERM10
3 2 |BRIDGE 12 | 8319-1021 4 |HEXHD CAPSCREW, M10X1.5X30
4 4 |NUT 13 |9104-1016| 1 |EXHAUSTSLEEVE
* 5 19108-3253| 2 [MUFFLERBRACKET (seeabovenote)|| 14 |7721-3031| 2 [SEALCLAMP
6 |8855-1011 4 |LOCKWASHER, 3/8
7 | 8820-1031 4 [HEXHDCAPSCREW, 3/8-16X1-1/2, NOTE: ONLY ITEMS WITH PART
GR5 NUMBERS ARE AVAILABLE
8 19108-3250 1 IMUFFLER FORSERVICE.
MB * Changed part numbersonitems 1, 2 & 9, Added items 13 & 14 and service note. 5-9




GRADALL® ENGINE & ATTACHING PARTS
MATERIAL HANDLER Exhaust System

522 /524 Starting Serial No. 0177329

Original Issue 12-97

Item | Part No.| Qty. Description Of Part
1 9108-3560 1 |TAILPIPE
2 12492-1332] 3 [MUFFLERCLAMP (includesitems
3&4)
3 2 |BRIDGE
4 4 INUT
5 [9108-3250 2 |MUFFLER
6 |9112-3165| 1 |EXHAUSTPIPE
7 | 7721-3031 2 |CLAMP (includes hardware)
8 |9104-3150( 1 |FLEXIBLETUBING
9 |[9108-6055 1 EXHAUST TUBE
10 |8319-1013 4 |LOCKWASHER,M10
11 8319-1021 4 |HEXHDCAPSCREW, M10X1.5X30
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FORSERVICE.

MB 5-9



GRADALL

MATERIAL HANDLER

522 /524

DRIVE TRAIN

(9108-3267) Front Axle Assembly
Starting Serial No. 0177005

Original Issue 1-90

Revised 4-92

Item

Part No.

Qty.

Description Of Part

9108-3267

Ref
Ref
Ref

Ref

FRONT AXLE ASSY (includes items 1
thru 4)

AXLE HOUSING ASSY (see page 6-2
for details)

WHEEL END ASSY (see page 6-5 for
details)

CARRIER ASSY (see page 6-3 for
details)

BRAKE ASSY ( see page 6-4 for
details)

6-1



GRADALL’ DRIVE TRAIN

MATEs"z"Z‘V;‘z‘z'DLER (9109-5023) Front Axle Assembly - 522

(9112-5047) Front Axle Assembly - 524
Starting Serial No. 0177165
Original Issue 3-96

TOBRAKE 16
LINE SEE 3 (o
PAGE 8-1 ~~(3_glo T

Y~ ’
==
9

;
<
i
-G
(oS
o/

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9109-5023 | 1 |[FRONT AXLE ASSY - 522C-6 8 |8866-2106 | 1 | ELBOW, 90 DEGREES (swivel nut)
(includes items 1 thru 15) 9 |9112-3127 | 1 | SERVICE BRAKE TUBE LINE
9112-5047| 1 |FRONT AXLE ASSY - 524C-6 10 |8866-2224 | 1 | SWIVEL NUT BRANCH TEE,
(includes items 1 thru 15) 3/8 TUBE
1 Ref |FRONT AXLE (see page 6-2 for 11 [9114-3172| 1 | MINI CHECK VALVE
details) 12 |8850-1012| 4 | HEXNUT, 3/4-10
2 Ref |FRONT DRIVE MOTOR - 522C-6 13 |9002-7473 | 4 |HARD WASHER, 3/4
(see page 10-17 for details) 14 |8320-1058 | 4 |HEX HD CAPSCREW, 3/4-10X3-3/4,
Ref |FRONT DRIVE MOTOR - 524C-6 GR8
(see page 10-16 for details) 15 |8866-2194| 1 | HEX SOCKET HD PLUG, (includes
3 |8859-1205| 2 |O-RING o-ring)
4 |8866-2006| 2 |CONNECTOR (includes item 3) 8859-1206 | 1 | O-RING
5 |18859-1204| 2 |O-RING 16 |8471-8153| 1 |HOSE ASSY
6 |8866-2005| 2 |CONNECTOR (includes item 5) 17 |8471-8021 | 1 |HOSE ASSY
7 19112-3130| 1 |PARK BRAKE TUBE LINE

PCN 950593, 950594-KG 6-1



GRADALL’ DRIVE TRAIN

""""55“2';“7';22"“5“ (9109-5020) Front Axle Assembly - 522
(9108-5110) Front Axle Assembly - 524

Starting Serial No. 0177189
Original Issue 6-96
Revised 10-17-97

TO BRAKE

LINE SEE

PAGE 8-1
.~.~°*.

g
W 7
&

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9109-5020 1 FRONT AXLE ASSY -522 (includes 8 |8866-2106| 1 ELBOW, 90 DEGREES (swivel nut)
items 1 thru 15) 9 [9112-3127| 1 | SERVICE BRAKE TUBELINE
9108-5110 1 FRONT AXLE ASSY - 524 (includes 10 |8866-2224| 1 | SWIVELNUT BRANCH TEE,
items 1 thru 15) 3/8 TUBE
1 Ref |FRONT AXLE (see page 6-2 for 11 |9114-3172| 1 | MINICHECKVALVE
details) 12 |8850-1012| 4 |HEXNUT, 3/4-10
2 Ref | FRONT DRIVE MOTOR - 522 13 |9002-7473| 4 |HARDWASHER, 3/4
(see page 10-17 for details) 14 |8320-1058| 4 |HEXHD CAPSCREW, 3/4-10X3-3/4,
Ref |FRONT DRIVE MOTOR - 524 GR8
(see page 10-16 for details) 15 |8866-2194| 1 |[HEX SOCKET HD PLUG, (includes
3 |8859-1205| 2 |O-RING o-ring)
4 |8866-2006| 2 |CONNECTOR (includes item 3) 8859-1206| 1 |O-RING
5 |[8859-1204| 2 |O-RING *16 |8471-8903 | 1 HOSE ASSY
6 |8866-2005| 2 |CONNECTOR (includes item 5) *17 |8471-8077| 1 [HOSEASSY
7 |9112-3130| 1 |PARK BRAKE TUBE LINE

PCN 960108 MB * Changed part number on items 16 & 17. 6-1



GRADALL

MATERIAL HANDLER

522 /524

DRIVE TRAIN
(9108-4044) Front Axle Housing
Starting Serial No. 0177005
Original Issue 1-90
Revised 4-92

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9108-4044 1 [ AXLEHOUSING ASSY 9 |9108-4050 | 2 | CAPSCREW
(includes items 2, 3, 5, 6,& 12) 10 | 9108-4051 4 | WASHER
1 Ref | AXLEHOUSING 11 | 9108-4052 | 2 | CAPSCREW
2 |8307-3699 | 1 |FILLER PLUG 12 | 7710-4343 | 1 | DRAIN PLUG
3 |9108-4045 | 2 | GREASE FITTING
4 |17710-4289 | 1 | BREATHER NOTE: ONLY ITEMS WITH PART
5 19108-4046 | 2 [INNER BEARING RACE NUMBERS ARE AVAILABLE
6 |9108-4047 | 2 |OIL SEAL FOR SERVICE.
7 19108-4048 | 12 | CAPSCREW
8 19108-4049 | 12 | WASHER

6-2



GRADALL’ DRIVE TRAIN

MATERIAL HANDLER (9112-3119) Front Axle
522 /524 Starting Serial No. 0177165
Original Issue 3-96

Revised 4-12-04

SERVICE NOTE: When servicing this axle, it is recommended that on machines with starting serial numbers prior to
0177336, that you:
1). Replace the old style cover plate with the new cover plate kit, p/n 9114-5130.

2). Then refill the axle with 40 pints of mobil 424 fluid instead of 33 pints.

Item| Part No. | Qty. Description Of Part

9112-3119| 1 | FRONT AXLE, (includes all items on
pages 6-2, 6-3, 6-4 & 6-5)
9114-5130 1 | COVER PLATE KIT, (includes new
style items 11 and 12)

1 Ref | WHEEL FLANGE ASSY, (see page
6-5 for details)
2 Ref [ LEFT & RIGHT HOUSING ASSY,

(see page 6-5 for details)
3 | 9114-4326 1 | CENTER HOUSING ASSY, (includes

item 9)

4 Ref | BRAKE ASSY, (see page 6-4 for
details)

5 Ref | CARRIER ASSY, (see page 6-3
for details)

6 |9114-4327| 3 |DRAIN PLUG

7 19114-4328( 1 |VENT PLUG

8 |9114-4329| 2 |LUBEFITTING

9 [9108-4046| 2 |BUSHING

10 [ 9108-4047 | 2 | TRUNNION OIL SEAL
*11 1 | COVER-OLD STYLE, (starting S/N

0177165), NO LONGER AVAILABLE
9114-1511| 1 [COVER-NEW STYLE, (starting S/N
0177336)

x12 | 9114-4331| 1 |LEVEL PLUG-OLD STYLE, (starting
S/N 0177165)

8871-1284| 1 [LEVEL PLUG-NEW STYLE, (starting
S/N 0177336)

13 | 9114-4332| 8 | CAPSCREW, M8X1.25X16.0

LK * Revised items 11 & 12. 6-2




GRADALL’ DRIVE TRAIN

MATEsnz'Q';';‘z‘zDLER (9108-4163) Front Axle Differential Carrier

Starting Serial No. 0177005
Original Issue 1-90
Revised 6-27-07

JM * Revised part number on item 40. 6-3



GRADALL’ DRIVE TRAIN

“""55“2"2“7';‘2‘2‘9LE“ (9108-4163) Front Axle Differential Carrier
Starting Serial No. 0177005

Original Issue 1-90
Revised 6-27-07

Item | Part No. | Qty Description Of Part Item| Part No. | Qty. Description Of Part
9108-4163| Ref | CARRIER ASSY, (includes all items) 26 | 9108-4084( 2 |GEAR
1 19108-4053 1 [ NUT 27 | 9108-4085| 2 |THRUSTWASHER
2 |9108-4054| 1 | WASHER 28 | 9108-4086| 2 |CLUTCH SPACER
3 Ref | BRAKE ASSY, (see page 6-4 for detaild) [ 29 | 9108-4087 2 |CLUTCHDISC
4 19108-4056| 1 | OIL SEAL 30 | 9108-4088| AR [.005 SHIM
5 19108-4057| 8 | CAPSCREW 9108-4089( AR |.010 SHIM
6 8 | WASHER 9108-4090( AR |.013 SHIM
7 19108-4058| 1 | THRUSTWASHER 9108-4091| AR |.015 SHIM
8 |9108-4059| 1 | PINION BEARING CONE, (outer) 31 | 9108-4092| 16 |CLUTCH DISC
9 1 | PINION BEARING CAP, (outer) 32 | 9108-4093 1 |[GEAR ASSY, (includes item 17)
10 |9108-4060| 1 | PINION BEARING CAGE, (includes 33 | 9108-4094| 1 |[FLANGE HALF DIFF. CASE ASSY,
items 9 & 15) (includes items 1,19,20,23 thru 31, 33
11 19108-4061 4 | NUT & 42 thru 48)
12 [9108-4062| 4 | WASHER 9108-4095| 1 |DIFFERENTIAL CASE ASSY,
13 |9108-4063| 4 | STUD (includes items 23 thru 31, 45 thru 48)
14 [9108-4064| AR | .125 SPACER 34 | 9108-4097| 2 |BEARING CONE
9108-4065| AR | .126 SPACER 35 | 9108-4098| 2 |BEARING CUP
9108-4066| AR [ .127 SPACER 36 | 9108-4099| 2 |[ADJUSTING RING
9108-4067| AR | .128 SPACER 37 4 |DOWEL PIN
9108-4068| AR [ .129 SPACER 38 4 |WASHER
9108-4069| AR [ .130 SPACER 39 4 |CAPSCREW
9108-4070| AR [ .136 SPACER * 40 | 8348-3441| 2 |COTTERPIN
9108-4071| AR | .142 SPACER 41 2 |BEARING CAP, (includes item 37)
9108-4072| AR | .148 SPACER 42 | 9108-4101| 12 [CAPSCREW
9108-4073| AR | .154 SPACER 43 | 9108-4102 12 [WASHER
9108-4074| AR | .158 SPACER 44 | 7710-4297| 12 |NUT
15 1 | PINION BEARING CUP 45 | 9108-4103| 14 [CLUTCHDISC
16 [9108-4059| 1 | PINION BEARING CONE 46 1 | PLAIN HALF DIFF. CASE
17 1 | PINION 47 | 9108-4104( 12 [CAPSCREW
18 [9108-4075| AR | .003 SHIM 48 | 9108-4102 12 [WASHER
9108-4076| AR [ .005 SHIM 49 | 9108-4360| 1 |[SPLINED SHAFT
9108-4077| AR |.010 SHIM 50 [ 9108-4354| 1 |[INNER SPLINE ADAPTER
19 [9108-4078| 1 | REAR PINION BEARING 51 | 9108-4355| 1 |OUTER COLLAR
20 |9108-4079| 1 | REAR PINION LOCKRING 52 | 9108-4356( 1 |EXTERNAL SNAP RING
21 19108-4080| 1 | DIFFERENTIAL CARRIER ASSY 53 | 9108-4357| 1 |INTERNAL SNAP RING
22 |8307-3699( 1 | PLUG
23 19108-4081| 4 | THRUSTWASHER NOTE: ONLY ITEMS WITH PART
24 19108-4082| 4 | PINION NUMBERS ARE AVAILABLE
25 |9108-4083| 1 | SPIDER FOR SERVICE

JM * Revised part number on item 40. 6-3



GRADALL

MATERIAL HANDLER

522 /524

DRIVE TRAIN

Carrier Assembly
Starting Serial No. 0177165
Original Issue 3-96
Revised 10-24-03

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9114-4382 | Ref | LIMITED SLIP PLATE STACKKIT 20 |9114-4397 | 12 | CAPSCREW, M10X1.5X80.0
(includesitems 10,11,12,13 & 14) 21 | 9020-7204 1 | BEARING CONE
9114-4383 | Ref | PINION CAGE SHIMKIT (includes 22 | 9020-0440 1 | BEARINGCUP
item 23) 23 4 | SHIM (0.05) (included in shim kit)
9114-4384 | Ref | DRIVE PINION SHIMKIT (includes 2 | SHIM(0.125) (included in shim kit)
item 27) 3 | SHIM (0.20) (included in shim kit)
9114-4385 | Ref | LIMITED SLIP SHIMKIT (includes 1 | SHIM (0.50) (included in shim kit)
item12) 24 19114-4398 1 | PINIONCAGEASSY (includes
1 | 9114-4386 4 | CAPSCREW items 22 & 29)
2 | 9114-4387 2 | ADJUSTERRINGLOCK 25 |9114-4399 8 | WASHER
3 | 9114-4388 2 | ADJUSTERRING 26 | 9114-4400 8 | CAPSCREW, M12X1.75X40.0
4 | 8307-3828| 2 |BEARINGCUP 27 1 | SHIM (1.20) (included in shim kit)
5 | 9114-4389 | 2 | BEARINGCONE 1| SHIM (1.25) (included in shim kit)
* 6 | 9114-4390 1 | DIFFERENTIALCASE 1 | SHIM (1.30) (included in shim kit)
7 | 9114-4391 | 12 [ CAPSCREW, M10X1.0X30.0 1 | SHIM (1.35) (included in shim kit)
8 | 8348-3584 | 12 | WASHER 1 | SHIM (1.40) (included in shim kit)
9 | 9114-4392 1 | SPIRALGEAR&PINION 1 | SHIM (1.45) (included in shim kit)
10 8 | DRIVEFRICTIONDISC (includedin 1 | SHIM (1.50) (included in shim kit)
9114-4382 kit) 28 | 9114-4401 1 | BEARING CONE
11 6 | DRIVENFRICTIONDISC (included 29 |9114-4402 1 | BEARINGCUP
9114-4382 kit) 30 |9114-4403 1 | MOTORADAPTERFLANGE
12 2 | SHIM (0.33) (included in shim kit) 31 |[8348-3584 | 8 |[WASHER
2 | SHIM (0.38) (included in shim kit) 32 | 9114-4404 8 | CAPSCREW,.3750-16UNC-2AX1.25
2 | SHIM (0.25) (included in shim kit) 33 | 9114-4405 1 | DRIVENSLEEVE
2 | SHIM (0.13) (included in shim kit) 34 | 9114-4406 1 | PINIONNUT, M24X1.5
13 2 | COMPRESSIONDISC (includedin 35 | 9114-4407 1 | DRIVESLEEVE
9114-4382 kit) 36 | 9114-4408 1 | SNAPRING
14 2 | THRUSTWASHER (includedin
9114-4382 kit)
15 | 9114-4393 2 | SIDEGEAR
16 | 9114-4394 1 | SPIDER
17 | 9114-4395 | 4 |THRUSTWASHER NOTE: ONLY ITEMS WITH PART
18 | 9114-4396 | 4 |PINIONGEAR NUMBERS ARE AVAILABLE
19 | 8348-3584 | 12 | WASHER FORSERVICE.
GP * Changed description on item 6. 6-3




GRADALL’ DRIVE TRAIN

“ATEsnz"z";';‘z‘zDLE“ (9108-4055) Brake Assembly

Starting Serial No. 0177005
Original Issue 1-90
Revised 6-25-97

Item | Part No. | Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9108-4055 | 1 | BRAKE ASSY (includes items 12 1 |PISTON
1 thru 18) 13 1 [BACK-UPRING
9108-4211 1 | SPRINGKIT (includes items 14 1 |O-RING
9&11) 15 1 |BACK-UPRING
9108-4212 1 | SEALKIT (includes items 9, 16 1 |[O-RING
& items 13 thru 18) 17 1 |PRESSUREPLATE
9108-4213 1 LINING KIT (includes items 4, 5, 18 4 | SOCKETHD BOLT
6,7 &9)
1 1 |COVERPLATE NOTE: ONLY ITEMS WITH PART
2 1 | SPLINED SHAFT NUMBERS ARE AVAILABLE
3 4 | SOCKETHD SHOULDERBOLT FOR SERVICE.
4 1 | PRIMARYDISC
5 2 | ROTOR DISC (thick) NOTE: ALL REPAIR KITS CONTAIN
6 6 |ROTORDISC TWO TYPES OF GASKETS
7 7 |STATORDISC (ITEM 9). BE SURE TO
8 4 | SOCKETHD CAPSCREW USE THE CORRECT
9 2 | CASEGASKET GASKETS FOR YOUR
10 1 | SPRINGPLATE MODEL
11 8 | SPRING

* Removed items 1 thru 4 from old page that didn't apply. Re-numbered entire page. Art
KG redrawn to match parts list. 6-4



GRADALL’ DRIVE TRAIN

MATERIAL HANDLER Brake Assembly

522 /524 Starting Serial No. 0177165
Original Issue 3-96
Revised 5-26-05

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
* 9114-4442| Ref | BRAKE SEAL KIT (includes items 8 8 |SHIM (0.075) (included in shim kit)
6, 7, & 14), (services both sides) 8 [SHIM (0.125) (included in shim kit)
* 9114-4369| Ref |BRAKE PISTON PLATE KIT 8 |SHIM (0.255) (included in shim kit)
(includes items 15, 16, 17 & 18), 8 |SHIM (0.555) (included in shim kit)
(services one side) 9 [9114-4376| 2 |BRAKE PISTON
* 9114-4370( Ref | BRAKE PLATE & SEAL KIT (includes || 10 [9114-4377| 24 [SPRING
items 6, 7, 14, 15, 16, 17 & 18), 11 |9114-4378| 16 |SPRING
(services one side) 12 |8688-1421| 16 |WASHER
* 9114-4371| Ref |PISTON BRAKE SHIM KIT (includes 13 19114-4379| 16 |RETURN SPRING BOLT
item 8), (services one side) 14 |9112-4112| 2 |O-RING
1 |9114-4372| 1 |BRAKE HOUSING (right side only - 15 2 |BRAKE ACTUATING PLATE
left side included in center housing) 16 8 |FRICTION DISC
2 |9114-4373| 4 |HYDRAULIC LINE BLEEDER 17 8 |STATIONARY DISC
3 Ref | DRAIN PLUG (see page 6-2 for 18 2 |BRAKE REACTION PLATE
details) 19 |9114-4380| 6 |BRAKE DISC LOCKPIN
4 |9114-4374| 3 |CAPSCREW - RIGHT SIDE ONLY, 20 [9114-4381| 42 [CAPSCREW, M6X1.0X12.0 (allen)
M8X1.25X40.0
5 [9112-4094| 2 |BRAKE PISTON & PLATE ASSY NOTE: QUANTITIES SHOWN ARE
(includes items 6, 7, 9, 10, 14, 15, FOR BOTH SIDES.
& 20)
6 |9112-4110| 6 [O-RING NOTE: ONLY ITEMS WITH PART
7 |9112-4111| 2 |O-RING NUMBERS ARE AVAILABLE FOR
SERVICE.

JD * Revised inclusion note on kits. 6-4



GRADALL

MATERIAL HANDLER

522 /524

DRIVE TRAIN

(9108-4164) Front Axle Shaft & Planetary Wheel End

Starting Serial No. 0177005
Original Issue 1-90
Revised 3-7-97

ltem| Part No. |Qty. Description Of Part Item | Part No. [Qty Description Of Part
9108-4164 | 2 | WHEEL END ASSY (includes allitems) | [.18 [8368-4127 | 2 | BEARING CUP (pressed into hub)
117710-4343 | 2 |FILLER LEVEL PLUG 19 |9108-4120 | 2 | WHEEL HUB (includes item 18)
2 | 9108-4105 2 | PINION SPIDER 20 [9108-4121 2 | OILSEAL
3 | 9108-4106 | 2 | THRUST BUTTON 29 9108-4122 2 | BRAKEDISC
4 | 9108-4107 | 2 | SNAP RING 22 18308-1152 | 24 | WASHER
5 [ 9108-4108 [ 2 | SUN GEAR 23 |9108-4123 | 24 | CAPSCREW
6 | 9108-4109 | 2 | THRUSTWASHER 24 |9108-4124 2 | SPINDLE
7 [9108-4110 [ 2 | RING GEAR 25 [9108-4125 | 2 |BRAKEADAPTER
8 2 [PIN , 26 |9108-4126 | 24 | WHEELSTUD
9 | 9108-4111 | 2 | ADJUSTABLE LOCKNUT (includes 27 |9108-4127 | 14 | CAPSCREW
item 8) 9108-4128 | 14 | CAPSCREW (w/o brake adapter)
10 | 9108-4112 | 32 | CAPSCREW 28 19108-4129 | 28 | WASHER
11 | 9108-4113 | 32 | WASHER 29 19108-4130 | 28 | NUT
12 | 9108-4114 | 6 | SET SCREW 30 (9108-4131 | 2 |AXLESHAFT
13 | 9108-4115 6 | PINION SHAFT
14 | 9108-4116 | 6 | PINION GEAR NOTE: ONLY ITEMS WITH PART
15 | 9108-4117 6 | THRUSTWASHER NUMBERS ARE AVAILABLE
16 | 9108-4118 6 | SNAPRING FORSERVICE.
17 | 9108-4119 2 | BEARING CONE
KG * Added part number to item 18 for service. 6-5



GRADALL

MATERIAL HANDLER

522 /524

DRIVE TRAIN

(9114-4339) (9114-4337) Left/Right Housing Assembly
(9114-4333) (9114-4335) Axle Shaft and Wheel Flange Assembly

Starting Serial No. 0177165
Original Issue 3-96
Revised 5-7-97

Item| Part No. | Qty Description Of Part Item | Part No. | Qty. Description Of Part
1 |9114-4333 2 | AXLE SHAFT ASSY (includes items *14 19114-4348 4 |CAPSCREW - USE W/26mm SPACER,
2,3,4&5) M14X1.5X85 (position at 7 & 5 o’clock)
2 |19114-4334 | 28 [CAPSCREW,M20X1.5X50.0 9114-4349 2 |CAPSCREW - USE W/19mm SPACER,
3 |9114-4335 2 |WHEEL FLANGE ASSY (includes M14X1.5X78 (position at 12 o’clock)
item 4) *15 19114-4350 2 |STUD-RIGHT SIDE, M14X1.5X232.0
4 ]19020-3543 | 24 |WHEELBOLT 9114-4351 2 |STUD-LEFT SIDE, M14X1.5X112.0
5 |9114-4336 2 |SHAFT OIL SEAL 16 |9114-4352 2 |BUSHING
6 | 8698-4451 2 |BEARING CONE 17 19114-4353 2 |BEARING CUP
7 | 8698-4452 2 |BEARINGCUP 18 |[9114-4354 2 |BEARING CONE
8 | 9114-4337 1 |HOUSING ASSY - RIGHT SIDE 19 [9114-4355 2 |SPIDER ASSY (includes items
(shown)(includes items 7, 16 & 17) 20 & 24)
9114-4338 | Ref |RING GEAR & HOUSING ASSY - 20 |[9114-4356 | 6 |CAPSCREW,M10X23.0
RIGHT SIDE (shown) (includes items 21 |9114-4357 6 |THRUSTWASHER
7,16,17 & 29) 22 19114-4358 6 |KITROLLER
9114-4339 1 |HOUSING ASSY - LEFT SIDE 23 |[9114-4359 | 6 |SPACER
(not shown) (includes items 7 & 17) 24 19114-4360 6 |PLANETARY PINION SHAFT
9114-4340 | Ref |RING GEAR & HOUSING ASSY - 25 19114-4361 6 |WASHER
LEFT SIDE (not shown) (includes 26 191144362 | 6 |SNAPRING
items 7,17 & 29) 27 19114-4363 6 |PLANETARY PINION
9 |9114-4341 4 |SETSCREW 28 |9114-4364 1 |SUN GEAR (287.0mm) - RIGHT SIDE
10 | 9114-4342 | 32 [WASHER (shown)
11 | 9114-4343 8 |NUT,M14X1.5-6H 9114-4365 1 |SUN GEAR (247.0mm) - LEFT SIDE
12 | 9114-4344 | 14 |CAPSCREW - RIGHT SIDE, (not shown)
M14X1.5X212.0 29 |9114-4366 2 |RING GEAR
9114-4345 | 14 |CAPSCREW - LEFT SIDE, 30 |9114-4367 2 |ADJUSTINGNUT
M14X1.5X120.0 31 |9114-4368 | 2 |CAPSCREW (adjusting nut lock)
*13 | 9114-4346 2 |SPACER-19mm
9114-4347 4 |SPACER-26mm NOTE: QUANTITIES SHOWN ARE
FORBOTH SIDES.
KG * Changed quantities and descriptions on items 13, 14 & 15. 6-5



GRADALL

MATERIAL HANDLER

DRIVE TRAIN

(9112-3024) Rear Steering Axle Drive Hub (524)

Starting Serial No. 0177005
Original Issue 1-90
Revised 2-15-07

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9112-3024 1 | REARDRIVEHUB (includes allitems) 18 | 9109-4003 | 1 | LOCKNUT
9104-4462 | Ref | SEAL KIT (includes items 4, 7 & 19) 19 | 9106-4010 | 1 | LOCKSCREW
1 |9112-4001 1 | COUPLING 20 [ 9112-4018 | 1 | PRIMARY CARRIER ASSY
2 |9112-4002 | 1 | INPUT SHAFT 21 |1 9112-4019 | 1 | PRIMARY SUN GEAR
* 3 1 | SPINDLE 22 [ 9112-4020 | 1 | DISENGAGE PLUNGER
4 19112-4004 | 1 | OIL SEAL 23 | 9112-4021 1 | O-RING
5 [9112-4010 | 1 | BEARING CONE 24 | 9104-4105 | 1 | THRUSTWASHER
6 |9112-4009 | 1 | BEARING CUP 25 191124023 | 1 | COVER
7 |9112-4007 | 1 | SEAL 26 | 9112-4024 | 1 | DISENGAGE COVER
8 [9112-4008 | 1 | HUB 27 [ 9112-4025 | 2 | BOLT
9 |9112-4006 | 1 | BEARING CUP 28 |9112-4026 | 12 | BOLT
10 [9112-4005 | 1 | BEARING CONE 29 | 9112-4027 | 12 | FLATWASHER
11 [ 9112-4011 1 | THRUSTWASHER 30 | 91124028 | 1 | PIPE PLUG
12 [9112-4012 | 2 | THRUSTWASHER 31 | 9104-4311 | 12 | WHEEL BOLT
13 19112-4013 | 1 | SPRING
14 19112-4014 | 2 | RETAINING RING
15 [9112-4015 | 1 | RING GEAR
16 |9112-4016 | 1 | MAGNETIC PLUG NOTE: ONLY ITEMS WITH PART
17 [9112-4017 | 1 | SECONDARY CARRY ASSY, (includes NUMBERS ARE AVAILABLE
items 18 & 19) FOR SERVICE.

LK

* Removed part number from item 3.

6-6



GRADALL

MATERIAL HANDLER

DRIVE TRAIN

(9108-3462) Rear Steering Axle Drive Hub (524)
Starting Serial No. 0177106
Original Issue 1-90
Revised 2-15-07

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-3462 1 | REARDRIVEHUB (includes 16 | 9104-4103 | 1 | PRIMARY CARRIER ASSY
all items) 17 |1 9104-4104 | 1 | PRIMARY SUN GEAR
9104-4462| Ref | SEAL KIT (includes items 5, 15 & 28) 18 | 9104-4106 | 1 |DISENGAGE PLUNGER
1 |9112-4001 1 | COUPLING, 8" 19 | 9104-4107 | 1 | O-RING
2 [9112-4002| 1 |INPUT SHAFT 20 |9104-4109| 1 |COVER
3 [9104-4278| 1 |SPRING 21 | 9104-4361 1 | PIPE PLUG
* 4 1 | SPINDLE 22 [9112-4027 | 12 | FLAT WASHER
5 1 |OIL SEAL 23 | 9104-4111 | 12 | HEX HD CAPSCREW, 3/8-16
6 |9020-2501 1 | BEARING CONE 24 19104-4105| 1 | THRUSTWASHER
7 |19020-2500| 1 |BEARING CUP 25 [9104-4112| 1 | DISENGAGE COVER
8 |[9104-4360( 1 |HUB 26 |9104-4113| 2 | HEXHD BOLT, 5/16-18X1/2
9 |9106-4006| 1 |BEARING CUP 27 | 9104-4101 1 [ MAGNETIC PLUG
10 |9106-4005| 1 |BEARING CONE 28 1 | SEAL
11 |9106-4007| 1 |THRUSTWASHER 29 |9104-4311 | 12 | WHEEL BOLT
12 [9104-4100] 1 |RING GEAR 30 | 9104-4099 | 1 | RETAINING RING
13 [9104-4282| 1 | SECONDARY CARRIER ASSY
(includes items 14 & 15) NOTE: ONLY ITEMS WITH PART
14 19109-4003| 1 |LOCKNUT NUMBERS ARE AVAILABLE
15 19106-4010| 1 [LOCKSCREW FOR SERVICE.
LK * Removed part number from item 4. 6-6



GRADALL

MATERIAL HANDLER

DRIVETRAIN
(9112-3145) Rear Steering Axle Drive Hub

Starting Serial No. 0177419
Original Issue 11-97

2% 29 30
Bearing Locknut Tool - 9114-4325
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9112-3145| 2 | REARDRIVE HUB (includes 18 |9114-4184| 1 |[RING GEAR
all items) 19 19104-4101 1 | MAGNETIC PLUG
Ref | SEALKIT 20 |9114-4185| 1 | SECONDARY CARRIERASSY
1 19112-4001 1 | COUPLING, 8" 21 19114-4186| 1 |PRIMARY CARRIERASSY
2 [9112-4113| 1 |INPUT SHAFT 22 |9114-4187| 1 | PRIMARY SUNGEAR
3 [9112-4114| 1 | SPINDLE 23 |9104-4105| 1 | THRUSTWASHER
4 19112-4007| 1 |BOOT SEAL 24 19104-4106| 1 |PLUNGER
5 |9112-4004( 1 |[OILSEAL 25 |9104-4107| 1 | O-RING
6 [9112-4010| 1 |BEARINGCONE 26 |9114-4188] 1 |COVER
7 [9112-4009| 1 |BEARINGCUP 27 19114-4189| 12 | HEXHD BOLT, GR8
8 |9104-4311| 12 [ WHEEL BOLT, 3/4-16 28 |9112-4027| 12 | FLATWASHER
9 19114-4178|1 1 |HUB 29 |9112-4028| 1 |PIPEPLUG
10 |9114-4179( 1 |BEARINGCUP 30 [9112-4024| 1 | DISENGAGECOVER
11 |9114-4180| 1 | BEARINGCONE 31 |9112-4025| 2 |HEXHDBOLT
12 |9114-4181 1 | THRUSTWASHER
13 |9114-4182| 1 |LOCKWASHER NOTE: ONLY ITEMS WITH PART
14 19114-4183| 1 | BEARINGLOCKNUT NUMBERS ARE AVAILABLE
15 19112-4014| 2 |RETAINING RING FOR SERVICE.
16 |9103-4390| 2 | THRUSTWASHER
17 |9114-4175| 1 | DISENGAGE SPRING QUANTITIES SHOWN ARE FOR
ONE HUB ASSEMBLY ONLY.
MB 6-6



GRADALL DRIVE TRAIN

MATERIAL HANDLER (9109-3006) Rear Steering Axle Non Drive Hub (522)
522 Starting Serial No. 0177005

Original Issue 1-90

Revised 12-20-93

Item | Part No. |Qty. Description Of Part

9109-3006 | 1 |NON-DRIVING HUB ASSY
(includes all items)
9104-4311 | 12 |WHEELBOLT

1

2 |9109-4008 OUTPUT SHAFT
3 |9112-4007 SEAL BOOT

4 [9112-4004 OIL SEAL

5 [9112-4010 BEARING CONE
6 |[9112-4009 BEARING CUP
7 |9112-4008 HUB

8 19112-4005 BEARING CONE
9

10 |[9112-4011 THRUSTWASHER
11 |9109-4004 SPLINED SPACER
12 19109-4015 LOCKSCREW

13 19109-4003 LOCKNUT

14 |9109-4001 COVER

15 |9112-4016 MAGNETIC PLUG
16 |9112-4028 PIPE PLUG

17 19109-4013 | 12 |HEX HD BOLT

18 [9112-4027 | 12 |WASHER

1
1
1
1
1
1
1
9112-4006 | 1 [BEARING CUP
1
1
1
1
1
1
1

6-7



GRADALL

MATERIAL HANDLER

522 /524

PCN 970966 MB

DRIVE TRAIN

Wheels & Tires
Starting Serial No. 0177005
Original Issue 1-90
Revised 10-17-97

Item | Part No.

Qty.

Description Of Part

AWON =

9112-5002
9112-5003
9104-3298
9104-3146
9108-3385
9103-3104

R.H. TIRE ASSY (includes items 1,3, & 4)
L.H. TIRE ASSY (includes items 1,3, & 4)
WHEEL

LUG NUT

VALVE

TIRE (not illustrated)

* Changed part numbers on tire assy’s & item 4.

6-8



GRADALL

MATERIAL HANDLER

522 /524

It

Description Of Part

Iltem| Part No. |Qty.
1 [9020-0638 | 2
2 19108-6111 | 1
3 |9108-6112 | 1
4 |9002-8662 | 3
5 |8856-1113 [ AR
6 |9108-1354 | 1
7 |8863-1338 | 1
8 |8882-1004 | 2
9 |8850-1406 | 2

10 [9002-7987 | 2
11 [9108-6081 | 2
12 [9002-1552 | 2
13 [8863-1301 | 2
14 [9108-3136 | 4

KNOB

LEVER ASSY, SWAY
LEVER ASSY TILT
WAVE BEND WASHER
FLAT WASHER, 5/8
SHAFT

COTTER PIN, 3/16X1-3/4
YOKE END

HEX JAM NUT, 3/8-24
SPRING CLEVIS

ROD LINKAGE
CLEVIS PIN

COTTER PIN, 1/16X1/2

BUSHING

CONTROLS

Tilt & Sway

Starting Serial No. 0177005
Original Issue 1-90
Revised 6-93

11

7-1



GRADALL® CONTROLS

MATERIAL HANDLER Lift & Crowd
522 /524 Starting Serial No. 0177005

Original Issue 1-90
Revised 1-26-94

N e

Iltem| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 | 9108-6113 1 HANDLE WELDMENT 10 | 9040-0543 1 ROD
2 | 9020-0638 1 | KNOB 11 | 9108-6031 1 |BELL CRANK
3 | 9108-3136 | 6 |BUSHING 12 | 9020-3502 | 2 |SOCKET HD SHOULDER BOLT
4 | 9002-8662 | 3 | WAVE BEND WASHER 13 | 9106-6021 1 LINKAGE ROD
5 | 8856-1113 | AR | FLAT WASHER, 5/8 14 | 9106-6020 1 LINKAGE ROD
6 | 8850-1008 1 HEX NUT, 1/2-13 15 | 9002-1152 | 2 |CLEVIS PIN
7 | 9108-6064 1 | BELLCRANK 16 | 8863-1301 2 |COTTER PIN, 1/16X1/2
8 | 9020-0406 | 3 |BALL JOINT 17 |1 9108-6063 | 1 |BELLCRANK
9 | 8850-1406 | 4 | HEX JAM NUT, 3/8-24 18 | 8850-1108 1 |HEX JAM NUT, 1/2-13

RS 7-2



GRADALL: CONTROLS

MATERIAL HANDLER Accelerator Linkage
522 /524 Starting Serial No. 0177005
Original Issue 1-90

Revised 6-4-99

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
* 1 | 9103-6022 1 | ACCELERATORPEDALWELDMENT 12 | 8850-1105 | 1 |HEAVY HEX JAM NUT, 5/16-18
2 19108-6132 1 | FLOORPLATEWELDMENT 13 | 9002-1584 | 1 |CLEVIS PIN
3 | 9103-1088 1 |ROD 14 | 8863-1318 | 1 |COTTER PIN 1/8X1
4 | 8850-1404 2 | HEXJAMNUT, 1/4-28 15 | 9108-3404 | 1 | THROTTLE CABLE
5 | 8668-3118 3 | BALLJOINT 16 | 9002-8977 | 1 |YOKE
6 | 8825-1018 1 | SOCKETHEAD SHOULDER SCREW, 17 | 8863-3001 1 |YOKE PIN, 1/4
3/8X1/2 18 | 8863-1301 1 |COTTER PIN, 1/16X1/2
7 | 9002-8946 2 | WAVEBENDWASHER 19 | 8820-1005 | 2 |HEX HD CAPSCREW, 1/4-20X1, GR5
8 | 8856-1111 1 | FLATWASHER, 1/2 20 | 8855-1009 | 2 |LOCKWASHER, 1/4
9 | 9103-1087 1 | BELLCRANK 21 | 8850-1616 | 2 |HEX NUT, 1/4-20
10 | 9103-3281 1 | BEARING (notshown) 22 | 9020-7801 1 |SPRING
11 | 8856-1109 1 | FLATWASHER, 3/8 23 | 9108-1243 | 1 |THROTTLE CABLE BRACKET
KG * Changed description and revised the art on item 1. 7-3



GRADALL CONTROLS

MATERIAL HANDLER (9114-3118) Accelerator Pedal Assy
522 /524 Starting Serial No. 0177122

Original Issue 12-95
Revised 1-18-02

VIEW SHOWN WITH BOOT
& PIN REMOVED

12 TO ENGINE

THE PROPER REPLACEMENT AND NEEDS TO BE

THIS ASSEMBLY COMES WITH A DIFFERENT CABLE
SUPPORT, (not shown). THE CABLE SUPPORT SHOWN IS
ORDERED SEPARATELY.

ltem| PartNo. |Qty. Description Of Part Item| PartNo. | Qty. Description Of Part
9114-3118 | 1 | ACCELERATORPEDALASSY, 9 1 | JAMNUT
(includes items 3thru 11) 10 1 | HEELREST
* 9114-4196 | 1 | CABLEATTACHKIT, (includesitems 11 2 | SCREW, (selftap)
3 thru 5), (discard clevis and clevis 12 Ref | THROTTLE CABLE, (see pages 5-1
pin, not shown, and replace with & 5-3 for details)
items 17 & 18) 13 | 8820-1003 | 5 | HEXHDCAPSCREW, 1/4-20X3/4,
9114-4197 | 1 | BOOTKIT, (includes items 6 thru 9) GR5
9114-4198 | 1 |[HEELRESTKIT, (includesitems 10 14 | 8855-1009 | 5 | LOCKWASHER, 1/4
&11) 15 | 8850-1004 | 5 | HEXNUT,1/4-20
1| 91121210 | 1 | THROTTLE CABLE SUPPORT 16 | 8856-1107 | 1 | FLATWASHER, 1/4
* 2 | 9020-7801 1 | SPRING *17 | 9002-8977 | 1 | CLEVIS
* 3 1 | HAIRPINCOTTER *18 | 9002-1552 | 1 | CLEVISPIN
* 4 1 | LOCKPLATE
5 1 | CAPSCREW
*6 1 | BOOT NOTE: ONLY ITEMS WITH PART
7 1 |PIN NUMBERS ARE AVAILABLE
8 1 | HAIRPINCOTTER FOR SERVICE.
SVC * Revised illustration, inclusion note on Cable Attach Kit and 7-3

items 2, 3,4, 6 & 17; added item 18.



GRADALL

MATERIAL HANDLER

522 /524

AN

CONTROLS

(9114-3342) Accelerator Pedal Assy

Starting Serial No. 0177368
Original Issue 1-98
Revised 1-18-02

VIEW SHOWN WITH BOOT
& PIN REMOVED

THIS ASSEMBLY COMES WITH A DIFFERENT CABLE
SUPPORT, (not shown). THE CABLE SUPPORT SHOWN IS
THE PROPER REPLACEMENT AND NEEDS TO BE
ORDERED SEPARATELY.

TO ENGINE

Iltem| PartNo. |Qty. Description Of Part Item| PartNo. | Qty. Description Of Part
9114-3342 1 | ACCELERATORPEDALASSY, 9 1 | JAMNUT
(includes items 3thru 11) 10 1 | HEELREST
* 9114-4432 | 1 | CABLEATTACHKIT, (includesitems 11 2 [ SCREW, (selftap)
3 thru 5), (discard clevis and clevis 12 Ref | THROTTLE CABLE, (see pages 5-1
pin, not shown, and replace with & 5-3 for details)
items 17 & 18) 13 | 8820-1003 5 | HEXHD CAPSCREW, 1/4-20X3/4,
9114-4197 1 [ BOOT KIT, (includes items 6 thru 9) GR5
* 9114-4433 | 1 |HEELRESTKIT, (includesitems 10 14 | 8855-1009 | 5 | LOCKWASHER,1/4
&11) 15 | 8850-1004 5 | HEXNUT, 1/4-20
1 | 9112-1210 1 | THROTTLE CABLE SUPPORT 16 | 8856-1107 1 | FLATWASHER, 1/4
* 2 | 9020-7801 1 | SPRING *17 | 9002-8977 1 | CLEVIS
* 3 1 | HAIRPINCOTTER *18 | 9002-1552 1 | CLEVISPIN
* 4 1 | LOCKPLATE
5 1 | CAPSCREW
* 6 1 | BOOT NOTE: ONLY ITEMS WITH PART
7 1 |PIN NUMBERS ARE AVAILABLE
8 1 | HAIRPINCOTTER FORSERVICE.
SVC * Revised illustration, Cable Attach Kit, part number on Heel Rest Kit and 7-3

items 2, 3, 4, 6 & 17, added item 18 and note above parts list.




GRADALL® CONTROLS

MATERIAL HANDLER Steering Column

522 /524 Starting Serial No. 0177005
Original Issue 1-90
Revised 10-16-96

w0 13

ANGE. 6~ OF CABLE
]6 INSULATION FROM THIS END

ACK
13 WHITE 1" 10
1 1316 T AT N E RO THIS E0O 15
Item| Part No. | Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 | 9108-3081 1 | REVERSING MASTER SWITCHASSY 10 | 9020-4057 | 30" |MULTIPLE CONDUCTORCABLE
(includes items 18, 19 & 20) 11 19108-3235 | 1 |ROMEX CONNECTOR
2 Ref | STEERING COLUMN 12 |8668-3480 | 5 |BUTT CONNECTOR
(see page 7-5 for details) 13 [8903-1196 | 9 |PRESSURE TERMINAL
3 | 9108-1264 | 1 | SHIFTBRACKET 14 |8348-3113 | 1 |3-WAY CONNECTOR (female)
4 | 8820-1008 | 4 [HEXHDCAPSCREW, 1/4-20X1-3/4, 15 |8348-3114 | 1 |3-WAY CONNECTOR (male)
GR5 16 6" |16 GA. WIRE
5 | 8820-1037 2 | HEXHD CAPSCREW, 3/8-16X1-1/2, 17 [9108-4240 | 1 |KNOB
GR5 18 | 9108-4268 | 2 |FORWARD/REVERSE SWITCH
6 | 8855-1011 [ 2 | LOCKWASHER, 3/8 *19 | 9108-3428 | 1 |FORWARD/REVERSEDECAL
7 | 8820-1033 2 | HEXHD CAPSCREW, 3/8-16X3/4, GR5| |*20 | 9108-4345 1 |HANDLE ASSY W/KNOB
8 | 8855-1011 2 | LOCKWASHER, 3/8
9 Ref | STEERING ORBITROL, NOTE: ONLY ITEMS WITH PART
(see page 10-20 for details) NUMBERS ARE AVAILABLE
FOR SERVICE

KG * Added items 19 & 20 7-4



GRADALL® CONTROLS

MATERIAL HANDLER Steering Column

522 / 524 Starting Serial No. 0177122
Original Issue 12-95
Revised 10-17-97

20
1
START-A] 11 / 14
START-B 16
10 oHolo o
‘oHo' [MOHOA i
oHo oHo =
aHo. o
12
REV
FWD 11 SHT IGN
ltem | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9114-5030 | 1 |REVERSINGMASTERSWITCHASSY || 11 |9108-3454| 2 |BUSBARWIRE
(includes items 1, and 9 thru 20) 12 [9108-3235| 1 | ROMEXCONNECTOR
1 19108-3081 1 |REVERSING MASTER SWITCH 13 [ 9114-3134 1 | FWD/REV HARNESS
(includes items 18, 19 & 20) 14 |[8096-3057| 1 |2-WAY CONNECTOR (tower end)
2 Ref | STEERING COLUMN (see page 7-5) (includes 2 of items 15 and 16)
3 19108-1264 | 1 |SHIFT BRACKET 15 | 8096-3068 5 | FEMALE PIN TERMINAL
4 18820-1008| 4 |HEXHD CAPSCREW, 1/4-20X1-3/4, 16 | 8096-3066 5 | CABLE SEAL
GR5 17 | 8096-3059 1 | 3-WAY CONNECTOR (tower end)
* 5 |8820-1035| 2 |HEXHD CAPSCREW, 3/8-16 x 1, GR5 (includes 3 of items 15 and 16)
6 |8855-1011| 4 |LOCKWASHER,3/8 18 19108-3428| 1 | FORWARD/REVERSE DECAL
7 |8820-1033| 2 |[HEXHD CAPSCREW, 3/8-16 x 3/4, 19 19108-4268 2 | FORWARD/REVERSE SWITCH
GR5 20 |[9108-4345( 1 |HANDLEASSY
8 Ref | STEERING ORBITROL, (see page
10-20 for details) NOTE: ONLY ITEMS WITH PART
9 19108-4240( 1 |KNOB NUMBERS ARE AVAILABLE
10 |9108-3491| 1 |GASKETEDSCREW FOR SERVICE.

PCN 960007 MB * Changed part numbers on item 5. 7-4



GRADALL

MATERIAL HANDLER

522 /524

CONTROLS
Steering Column

Starting Serial No. 0177005
Original Issue 1-90

Item| Part No. |Qty. Description Of Part
1 |9060-0274 | 1 | STEERING CAP
2 19020-0266 | 1 | STEERING WHEEL NUT
3 [9020-2230 | 1 | SPINNER KNOB (includes items 4 & 5)
4 | 8830-1311 2 | FLAT HD MACHINE SCREW,1/4-20X1
5 |8850-1616 | 2 |HEX NUT, 1/4-20
6 |[9060-0273 | 1 | STEERING WHEEL
7 |9060-0267 | 1 | STEERING COLUMN ASSY (includes
items 8 thru 12)

8 |9020-1347 | 1 | RETAINING RING
9 |[9020-1346 | 2 | RETAINING RING

10 |9020-1348 | 1 | BEARING

11 ]19020-1349 | 1 | SHAFT

12 [9020-1350 | 1 [TUBE & FLANGE

7-5



GRADALL

MATERIAL HANDLER

522 /524

NOTE: WHEN ITEM 9ISORDERED,
REPLACE SCREWSPROVIDED
FROM VENDORWITHITEM 11.

Tie Strap & s
Boot Kit

CONTROLS

Steering Column & Attaching Parts
Starting Serial No. 0177368
Original Issue 1-98
Revised 8-2-00

Item | Part No. | Qty. Description Of Part
9114-4190 | Ref [ STEERING CONTROL UNIT SEALKIT
9114-4448 1 | TIESTRAP &BOOTKIT

1 | 9060-0274 1 | STEERING CAP

2 [9114-4191| 1 | STEERING WHEELNUT

3 |[8830-1311 2 | FLAT HD MACHINE SCREW,
1/4-20X1

4 |[9020-2230| 1 |[SPINNERKNOB

5 |8850-1616| 2 |HEXNUT, 1/4-20

6 |[9060-0273| 1 | STEERING WHEEL

7 |9114-4192( 1 | WASHER

8 |9116-3012| 1 | STEERING COLUMN (includes
items 2 & 7)

9 |9136-3025| 1 | F/N/RSHIFTER (includesitem10)

*10 | 9114-4458 1 | CLAMPSET

11 |8319-1059| 2 |[HEXSOC CAPSCREW, M5X0.8,
(torque to 30-35 in.-lbs.)

12 |8820-1035| 2 |[HEXHD CAPSCREW, 3/8-16X1, GR5

13 |8855-1011 2 | LOCKWASHER, 3/8

14 [9112-3126| 1 | STEERING CONTROL UNIT

15 Ref | DASH WIRING HARNESS (see page

11-4 for details)

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

JP * Added note to illustration & part number to item 10.

7-5



GRADALL’ ) CONTROLS

MATERIAL HANDLER ; ' (9109-5053) Floorplate Assembly(524)
- oorplate Assem
522 /524 9131-5010) Floorplate Assembly(522
/ GND-2 PRK BRK Starting Serial No. 0177122
s Original Issue 12-95
| 19 e
TOP VIEW OF
O 0 FOOT SWITCH
© — A TRC
/ LOK 4x4
TO
PARK
BRAKE
il = !
T I
o
FROM
FLOW
1 DIVIDER
VALVE
5
@ | L
e V—A._— 4
-~ S
g
|| v oWl
- A
70 7 6
SERVICE
\, BRAKES
TO T 10 _
JOYSTICK
®
’\‘\
FROM >
JOYSTICK 10
HYDRAULIC 8
9 RESERVOIR o
s
GREY ITEMS: SHOWN ASVISUAL AID ONLY.
z TZ—Z —r 77— TP T T~ NOT INCLUDED IN THISASSEMBLY.
SECTION A-A FOR HOSESAND FITTINGS- SEE PAGE 8-5.
Item | Part No. [Qty. Description Of Part Item | Part No. [Qty. Description Of Part
9109-5053 | 1 | FLOORPLATE ASSY (includesitems 1, 5 Ref |FOOT SWITCH(see page 7-7 for
3 thru9) details)(524 only)
1 19020-6198 | AR | TRIM-LOK 6 Ref |[BRAKE PEDAL AND LINKAGE
2 Ref | DASH HARNESS(see page 11-7 for (see page 7-7 for details)
details) 7 Ref |ACCELERATORASSY(seepage7-3
3 ]9112-6051 1 | FLOORPLATE WELDMENT(524) for details)
9112-6050 | 1 |FLOORPLATE WELDMENT(522) 8 Ref |BRAKE VALVE(see page 10-13)
4 Ref | INCHING VALVE(see page 10-16 for 9 Ref |SOLENOID VALVE(see page 10-14)
details)

PCN 950256 RS 7-6



GRADALL® CONTROLS

MATERIAL HANDLER (9109-5022) Floorplate Assembly - 522
522 /524 2 (9112-5053) Floorplate Assembly - 524
1 Starting Serial No. 0177165
Original Issue 3-96
GND-2 PRK BRK 3
' T 4
TOP VIEW OF
0 0 FOOT SWITCH
)] A TRC
P LOK ax4
TO n
PARK
BRAKE ©
i/ ® ald
dhny NOT USED
i ON 522
H
FROM
FLOW
1 DIVIDER
VALVE
a 5 NOT USED
] | ON 522
e | P 4
-~ g
O L)
—-A
70 7 6
SERVICE
BRAKES
TO
JOYSTICK
O
FROM 5
JOYSTICK TO
HYDRAULIC 8
9 RESERVOIR o
g 0
:1 I THIS PAGE SHOWN AS VISUAL AID ONLY.
rr—77r—r r— 7 77—~ o FOR HOSES AND FITTINGS SEE ASSY
BREAKDOWN PAGES.
SECTION A-A
Iltem | Part No. |Qty. Description Of Part Iltem | Part No. |Qty. Description Of Part
9109-5022 | 1 |FLOORPLATE ASSY - 522 (includes 5 Ref |FOOT SWITCH - NOT USED ON
items 1, 2, 3, 4, 6 thru 9, plus various 522 (see page 7-7 for details)
items on see pages) 6 Ref |[BRAKE PEDAL AND LINKAGE
9112-5053 | 1 |FLOORPLATE ASSY - 524 (includes (see page 7-7 for details)
items 1 thru 9, plus various items on 7 Ref | ACCELERATOR ASSY (see page
see pages) 7-3 for details)
1 |[9020-6198 | AR |TRIM-LOK 8 Ref |BRAKE VALVE (see page 10-10
2 Ref |DASH HARNESS (see pages 11-3 & for details)
11-4 for details) 9 Ref | SOLENOID VALVE (see page
3 |[9112-6051 1 |FLOORPLATE WELDMENT 10-11 for details)
4 Ref |INCHING VALVE(see page 10-13
for details)

PCN 950593, 950594-KG

7-6



GRADALL

MATERIAL HANDLER

CONTROLS
(9109-5024) Floorplate Assembly - 522

522 /524 2 (9108-5111) Floorplate Assembly - 524
1 Starting Serial No. 0177189
Original Issue 6-96
GND-2 PRK BRK 3
' T 4
TOP VIEW OF
O 0 FOOT SWITCH
@ A TRG
LOK 4x4
TO
PARK
BRAKE Q
° B
=l ) NOT USED
i ‘ ON 522
FROM
FLOW
1 DIVIDER
VALVE
a 5 NOT USED
] U ON 522
—r— \r'_a\ 4
g -
|1
—- A
TO
SERVICE
BRAKES
TO
JOYSTICK
FROM
JOYSTICK T0
HYDRAULIC 8
9 ‘% RESERVOIR
i 1]
:1 I THIS PAGE SHOWN AS VISUAL AID ONLY.
77— —r—rr—rr—ar—rr—rr—r7r—77 7 FOR HOSES AND FITTINGS SEE ASSY
BREAKDOWN PAGES.
SECTION A-A
Item | Part No. |Qty Description Of Part Item | Part No. |Qty. Description Of Part
9109-5024 1 |FLOORPLATE ASSY -522 (includes 5 Ref | FOOT SWITCH - NOT USED ON
items 1, 2, 3, 4, 6 thru 9, plus various 522 (see page 7-7 for details)
items on see pages) 6 Ref | BRAKE PEDAL AND LINKAGE
9108-5111 1 |FLOORPLATE ASSY - 524 (includes (see page 7-7 for details)
items 1 thru 9, plus various items on 7 Ref | ACCELERATOR ASSY (see page
see pages) 7-3 for details)
1 |9020-6198 | AR [TRIM-LOK 8 Ref |BRAKE VALVE (see page 10-10
2 Ref |DASH HARNESS (see pages 11-3 & for details)
11-4 for details) 9 Ref | SOLENOID VALVE (see page
3 |[9112-6051 1 |FLOORPLATE WELDMENT 10-11 for details)
4 Ref [INCHING VALVE(see page 10-13
for details)

PCN 950720, 950723-KG

7-6



GRADALL

MATERIAL HANDLER

522 /524

BRAKES

Brake & Inching Linkage
Starting Serial No. 0177005
Original Issue 1-90

Revised 8-93

Item| Part No. |Qty, Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref | BRAKE VALVE _ 15 | 8822-1004 [ 2 | YOKEEND
(see page 10-10 for details) 16 |9002-7987 | 2 [CLEVISPIN
2 | 9108-6132 1 | FLOOR PLATE WELDMENT 17 Ref | INCHING VALVE,
3 | 8820-1022 | 3 | HEX HD CAPSCREW, 5/16-18X1-1/2, (see page 10-13 for details)
GR5 18 |8821-2228 | 2 | SOCKETHD CAPSCREW,
4 | 8855-1010 | 3 | LOCKWASHER, 5/16 5/16-18x1-1/4, GR8
5 | 8850-1005 | 6 | HEX NUT, 5/16-18 19 |9108-3136 | 4 |BUSHING
6 | 9108-6090 | 1 | BRAKE PEDAL 20 |9108-5045 | 1 |SWITCHCABLE
7 | 9108-1322 1 | PIVOT PIN 21 |[9108-3336 | 1 |[CORDCONNECTOR
8 | 8858-1303 | 2 | RETAINING RING 22 | 9108-3311 1 |FOOT SWITCH
9 | 9108-3312 1 [ CAM ROLLER 23 |8820-1020 | 3 |HEXHD CAPSCREW, 5/16-18X1,
10 | 8855-1010 [ 7 | LOCKWASHER, 5/16 GR5
11 | 8850-1405 1 | HEX JAM NUT, 5/16-24 24 |[8850-1110 | 2 |JAM NUT, 5/8-11
12 | 9104-3286 1 | SPRING 25 |8820-1103 | 1 |HEXHD CAPSCREW, 5/8-11X3-1/2,
13 | 9108-1332 1 | LINKAGE ROD GR5
14 | 8850-1406 | 2 | HEX JAM NUT, 3/8-24

7-7



GRADALL

MATERIAL HANDLER

522 /524

CONTROLS
Brake & Inching Linkage

Starting Serial No. 0177122
Original Issue 12-95

Item| Part No. | Qty. Description Of Part ltem | Part No. | Qty. Description Of Part
1 Ref |BRAKE VALVE, 15 [9002-7987 [ 2 [CLEVISPIN
(see page 10-10 for details) 16 Ref [INCHING VALVE,
2 | 9112-6051| 1 |FLOORPLATEWELDMENT (see page 10-16 for details)
3 | 8820-1022| 3 [HEXHDCAPSCREW,5/16-18X1-1/2, || 17 [8821-2228 | 2 [SOCKETHD CAPSCREW,
GR5 5/16-18X1-1/4, GR8
4 | 8855-1010| 7 |LOCKWASHER,5/16(Qty.=40n522) || 18 |9108-3136( 4 [BUSHING
5 | 8850-1005| 6 |HEXNUT 5/16-18(Qty. =3 on522) 19 Ref |DASHHARNESS
6 | 9114-6059| 1 |BRAKEPEDAL (see page 11-6for details)
7 | 9020-0284| 1 |[SHAFT 20 [9108-3336| 1 |CORD CONNECTOR(524 only)
8 | 8844-1001| 2 |SQUAREHD CAPSCREW, 21 [9108-3311| 1 |FOOT SWITCH(524 only)
1/4-20X1/2 22 |8820-1024| 3 |BUTTON HD CAPSCREW, 5/16-18X1,
9 | 9108-3312| 1 [CAMROLLER GR5(524 only)
10 | 8850-1405| 1 |HEXJAMNUT, 5/16-24 23 |8850-1110( 2 |JAM NUT, 5/8-11(524 only)
11 | 9104-3286| 1 |SPRING 24 |8820-1103| 1 |HEXHD CAPSCREW, 5/8-11X3-1/2,
12 | 9108-1332| 1 |LINKAGEROD GR5(524 only)
13 | 8850-1406| 2 |HEXJAMNUT, 3/8-24 25 |8826-1024 | 3 |BUTTONHD CAPSCREW, 5/16-11x31/2
14 | 8882-1004| 2 |YOKEEND GR5(524 only)

PCN 950255 RS

7-7



GRADALL® CONTROLS

MATERIAL HANDLER Brake & Inching Linkage
522 /524 Starting Serial No. 0177165
Original Issue 3-96

Revised 6-4-96

20 2

ltem| Part No. | Qty. Description Of Part ltem | Part No. | Qty. Description Of Part
1 Ref | BRAKE VALVE, (see page 10-10 for 12 19104-3214| 1 |SPRING
details) 13 |9108-1332| 1 |LINKAGEROD
2 | 9112-6051| 1 |FLOOR PLATE WELDMENT 14 |8850-1406| 2 [HEXJAM NUT, 3/8-24
3 | 8820-1022 3 [HEXHD CAPSCREW, 5/16-18X1-1/2,|| 15 [8882-1004| 2 |YOKEEND
GR5 16 |9002-7987| 2 |CLEVISPIN
4 | 8855-1010| 7 |LOCKWASHER, 5/16 (qty. of 4 used 17 Ref [INCHING VALVE, (see page 10-13
on 522) for details)
5 | 8850-1005| 6 |HEXNUT 5/16-18 (qty. of 3 used on 18 [8821-2228| 2 |SOCKETHDCAPSCREW,
522) 5/16-18X1-1/4, GR8
6 | 9114-6059| 1 |BRAKE PEDAL 19 |9108-3136| 4 |[BUSHING
7 | 9020-0284 | 1 |SHAFT 20 Ref |DASH HARNESS (see page 11-3 for
8 | 8844-1001| 2 |SQUARE HD SET SCREW, 522 & 11-4 for 524 details)
1/4-20X1/2 21 [9114-3141 1 |CORD CONNECTOR (524 only)
9 | 9108-3312( 1 | CAM ROLLER 22 |9108-3311| 1 |FOOT SWITCH (524 only)
10 | 8820-1103| 1 |HEX HD CAPSCREW, 5/8-11X3-1/2, |23 |8826-1024| 3 [BUTTON HD CAPSCREW, 5/16-18X1,
GR5 (524) GR5 (524 only)
11 | 8850-1405| 1 |HEX JAM NUT, 5/16-24 24 |8850-1110| 2 |JAM NUT, 5/8-11 (524 only)

KG * Changed part number on item 23. 7-7



GRADALL® CONTROLS

MATERIAL HANDLER Brake & Inching Linkage
522 /524 Starting Serial No. 0177368
Original Issue 1-98

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | BRAKE VALVE, (see page 10-10 for 12 19104-3214( 1 |SPRING
details) 13 |9108-1332| 1 |LINKAGEROD
2 | 9112-6051| 1 |FLOOR PLATE WELDMENT 14 |8850-1406| 2 |HEXJAM NUT, 3/8-24
3 | 8820-1022| 3 |HEXHD CAPSCREW, 5/16-18X1-1/2,|| 15 |8882-1004 2 |YOKEEND
GR5 16 |9002-7987| 2 |CLEVISPIN
4 | 8855-1010( 7 [LOCKWASHER, 5/16 (qty. of 4 used || 17 Ref |INCHING VALVE, (see page 10-13
on 522) for details)
5 | 8850-1005| 6 |HEX NUT 5/16-18 (qty. of 3 used on 18 |8821-2228| 2 |SOCKETHDCAPSCREW,
522) 5/16-18X1-1/4, GR8
6 | 9114-6059| 1 |BRAKE PEDAL 19 |9108-3136| 4 |BUSHING
7 | 9020-0284| 1 |SHAFT 20 Ref |DASH HARNESS (see page 11-3 for
8 | 8844-1001| 2 |SQUARE HD SET SCREW, 522 & 11-4 for 524 details)
1/4-20X1/2 21 |8850-1110 2 |JAM NUT, 5/8-11 (524 only)
9 | 9108-3312| 1 |CAM ROLLER 22 [9116-3093( 1 |FOOT SWITCH (524 only)
10 | 8820-1103 1 HEX HD CAPSCREW, 5/8-11X3-1/2, 23 |8826-1024 3 BUTTON HD CAPSCREW, 5/16-18X1,
GR5 (524) GR5 (524 only)
11 | 8850-1405| 1 |HEX JAM NUT, 5/16-24

M8 7-7



GRADALL

MATERIAL HANDLER

522 /524

BRAKES

Service Brake Lines
Starting Serial No. 0177005
Original Issue 1-90
Revised 6-93

ltem| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | BRAKE VALVE (see page 10-10 for 6 |9104-3163 | 1 |TUBE
details) 7 | 8471-8021 1 |HOSE ASSY
2 | 9020-7856 1 | COPPER GASKET 8 | 8866-1305 1 |UNION TEE, 1/4 TUBE
3 | 8363-3002 | 3 | STRAIGHT ADAPTER 9 |9108-3303 | 1 [BRAKE LINE
4 |8866-2105 | 3 | ELBOW, 90 DEGREES (swivel nut) 10 |9108-3302 | 2 |[BRAKE LINE
5 | 7713-3089 | 1 | TEST FITTING 11 2 |BRAKE ASSY (see page 8-2 for details)

8-1



GRADALL

MATERIAL HANDLER

522 /524

TO PARK BRAKE
SEE PAGE 6-1

PCN 960108 MB

TO SERVICE BRAKE —

SEE PAGE 6-1

BRAKES

Service/Park Brake Lines
Starting Serial No. 0177165
Original Issue 3-96

Revised 10-17-97

Item | Part No. | Qty. Description Of Part
1 Ref | SOLENOID VALVE (see page 10-11
starting S/N 0177122 for details)
2 |8866-2005| 1 |CONNECTOR (includes o-ring)
8859-1204 1 |O-RING
* 3 |8471-8903| 1 |HOSE ASSY
4 Ref | BRAKE VALVE (see page 10-10
starting S/N 0177165 for details)
5 |9020-7856 | 1 |COPPER GASKET
6 |8363-3002| 1 |[STRAIGHT ADAPTER
7 |8866-2105| 1 |ELBOW, 90 DEGREES (swivel nut)
* 8 |8471-8077 1 |HOSE ASSY

* Changed part numbers on items 3 &S8.

8-1



/N

GRADALL

MATERIAL HANDLER

522 /524

BRAKES

Service Brake

Starting Serial No. 0177005 Thru 0177164
Original Issue 1-90

Revised 5-31-05

NOTE: FOR MACHINES WITH S/N 0177165 AND AFTER, SEE SECTION
6 FOR BRAKE INFORMATION.

Item| Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-4151 | Ref | BRAKE CALIPERASSY (includesitems 1 9 | 9102-4058 | 1 | PLUG
thru 13) 10 | 9102-4059 | 4 | PLUG
1 19108-4152 1 | HOUSING 11 | 9102-4060 | 4 | HOUSING PLATE
2 | 9102-4051 2 | BLEEDER SCREW 12 | 9102-4061 8 | CAPSCRW
3 |9102-4052 | 4 | DUST SEAL +13 | 9102-4062 | 2 | LINING ASSY (includes lining
4 19102-4053 | 4 | PISTON compound & backing plate),
5 |9102-4054 | 4 | BACK-UP RING (enough to service one caliper)
6 |9102-4055 | 4 | O-RING 14 | 9108-4153 8 | WASHER
7 19102-4056 | 2 [ O-RING 15 | 9108-4154 | 8 | CAPSCREW
8 | 9102-4057 | 2 | CAP

JD

* Added note on item 13.

8-2



GRADALL

MATERIAL HANDLER

KG

522 /524

BRAKES

Brake & Inching Linkage
Starting Serial No. 0177005
Original Issue 1-90

Revised 3-13-96

GO TO THE CONTROLS
SECTION, PAGE 7-7 FOR

DETAILS.

* This page has been moved to the controls section page 7-7.

8-3



GRADALL

MATERIAL HANDLER

BRAKES
Inching & Parking Brake (522)
Starting Serial No. 0177005

Original Issue 1-90
Revised 3-13-96

TO HYDRAWLIC
+—" RESERVOIR

|_~ 70 DumP
(SEE PAGE 9-3)

~~18

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | FRONT AXLE DRIVE MOTOR (see 17 | 9108-3213 | 1 | CONNECTOR
page 10-17 for details) 18 | 8471-7817 1 | HOSE ASSY
2 Ref | BRAKE ASSY (see page 6-4 for details) || 19 | 8866-1109 | 1 | ELBOW, 90 DEGREES
3 18859-1202 | 1 | O-RING (includes o-ring)
4 |8866-2003 | 1 | CONNECTOR (includes item 3) 20 Ref | INCHING VALVE
5 |18471-7869 | 1 | HOSE ASSY (see page 10-13 for details)
6 |8866-2103 | 1 | ELBOW, 90 DEGREES (swivel nut) 21 | 8859-1204 | 1 | O-RING
7 18866-2017 | 1 | CONNECTOR (includes o-ring) 22 | 8866-2139 | 1 | RUN TEE (includes item 21)
8859-1204 | 1 | O-RING 23 | 8471-7889 | 1 | HOSE ASSY
8 Ref | SOLENOID VALVE 24 Ref | FLOW DIVIDER VALVE
(sse page 10-11 for details) (see page 10-19 for details)
9 |8820-1008 | 2 | HEX HD CAPSCREW, 1/4-10x1-3/4, 25 | 9105-3426 1 | CONNECTOR
GR5 26 | 8471-7853 1 | HOSE ASSY
10 | 8855-1009 | 2 | LOCKWASHER, 1/4 27 | 8866-2105 1 | ELBOW, 90 DEGREE, (swivel nut)
11 | 8866-2064 | 2 | ELBOW, 90 DEGRES (includes o-ring) 28 | 9108-3306 1 | CONNECTOR
8859-1204 1 | O-RING 29 Ref | BRAKE VALVE ASSY
12 | 8866-2005 | 1 | CONNECTOR (includes o-ring) (see page 10-10 for details)
8859-1204 | 1 | O-RING 30 | 9108-3310 | 2 | ELBOW, 90 DEGREES
13 | 8471-7852 1 HOSE ASSY 31 | 8471-7892 1 | HOSE ASSY
14 | 8866-2239 | 2 | SWIVEL NUT RUN TEE, 3/8 TUBE 32 | 8471-7890 | 1 | HOSE ASSY
15 ]19105-3426 | 1 | CONNECTOR 33 | 8866-1305 | 1 | UNION TEE, 3/8 TUBE
16 Ref | HYDROSTATIC TRANSMISSION ASSY || 34 | 8866-1364 | 1 | CAP
( see page 10-15 for details) 35 | 8471-6358 | 1 | HOSE ASSY
KG 8-4

* Corrected page number.



GRADALL BRAKES
AT g DLER Inching & Parking Brake Lines (522)
Starting Serial No. 0177064

Original Issue 4-93

Revised 3-13-96

19

13

28
2 3
29 30
2
Item| Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 Ref |FRONT AXLE DRIVE MOTOR 17 | 9105-3426 1 |CONNECTOR
(see page 10-17 for details) 18 |8866-2239 | 1 |CONNECTOR
2 Ref |BRAKE ASSY (see page 6-4 for details)| [ 19 |8471-7852 | 1 |HOSE ASSY
3 | 8859-1202 1 |O-RING 20 |9020-4096 1 |HOSE ASSY
4 | 8866-2003 | 1 |CONNECTOR (includes item 3) 21 |8866-2105 | 1 |ELBOW, 90 DEGREE, (swivel nut)
5 | 8471-7869 1 |HOSE ASSY 22 |8820-1008 | 2 |HEX HD CAPSCREW, 1/4-20X1-3/4,
6 | 8866-2017 | 1 |CONNECTOR (includes o-ring) GR5
8859-1204 | 1 |O-RING 23 |8855-1009 | 2 |LOCKWASHER, 1/4
7 Ref | SOLENOID VALVE (see page 6-4 for 24 Ref |FLOW DIVIDER VALVE
details) (see page 10-19 for details)
= 8 | 8866-2064 | 2 |ELBOW, 90 DEGREES (includes o-ring)| | 25 [9105-3426 | 1 [CONNECTOR
8859-1204 | 1 |[O-RING 26 |8471-7853 1 |HOSE ASSY
9 | 8471-7889 1 |HOSE ASSY 27 |19108-3306 1 |CONNECTOR
10 | 8866-2139 1 |RUN TEE (includes item 11) 28 Ref |BRAKE VALVE ASSY
11 | 8859-1204 | 3 |O-RING (see page 10-10 for details)
12 Ref [INCHING VALVE (see page 10-13 for 29 ]9108-3310 | 2 |ELBOW, 90 DEGREES
details) 30 |8866-1305 | 1 |UNION TEE, 3/8 TUBE
13 | 8861-3064 | 1 |ELBOW,90 DEGREES(includes item11) [ | 31 |8471-7890 | 2 |HOSE ASSY
14 | 8471-7817 1 |HOSE ASSY 32 |8471-6358 1 [|HOSE ASSY
15 | 8866-2017 | 1 |CONNECTOR (includes item 11) 33 |7718-3197 | 1 |HOSE ASSY
16 Ref [HYDROSTATIC TRANSMISSION ASSY
( see page 10-15 for details)
KG 8-4

* Changed page number.



GRADALL BRAKES
MATERIAL HANDLER Inching & Parking Brake Lines (522)
Starting Serial No. 0177165

Original Issue 3-96

Revised 6-4-96

Iltem | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION 17 |7713-3197 1 |HOSE ASSY
ASSY (see page 10-15 for details) 18 Ref | BRAKE VALVE (see page 10-10
2 |8859-1204 | 5 | O-RING for details)
3 18866-2017 | 1 | CONNECTOR (includes item 2) 19 [9108-3306 | 1 |CONNECTOR (includes item 16)
4 19105-3426 | 2 | CONNECTOR (includes o-ring) 20 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut)
8859-1207 | 2 |O-RING 21 |8471-7853 1 |HOSE ASSY
5 |8866-2239 | 3 | SWIVEL NUT RUN TEE, 3/8 TUBE 22 Ref | FLOW DIVIDER VALVE (see page
6 |8471-7905 | 1 [HOSE ASSY 10-9 for details)
7 |8471-7852 1 |HOSE ASSY 23 |8471-8153 1 |HOSE ASSY
8 |[8866-2139 | 1 |RUN TEE (includes item 2) 24 Ref | FRONT DRIVE MOTOR (see page
9 |8471-7889 1 |HOSE ASSY 10-17 for details)
10 Ref | INCHING VALVE (see page 10-13 25 |8866-2005 | 1 [CONNECTOR (includes o-ring)
for details) 8859-1204 1 |O-RING
11 | 8471-6726 1 |HOSE ASSY 26 Ref | SOLENOID VALVE ASSY (see
12 [8866-1305 | 1 | UNION TEE, 3/8 TUBE page 10-11 for details)
13 |[8471-7890 | 2 |HOSE ASSY 27 |8820-1008 | 2 |HEX HD CAPSCREW, 1/4-20X1-3/4,
14 [9108-3310 | 2 | ELBOW, 90 DEGREES (includes GR5
item 16) 28 |8856-1107 | 2 |FLAT WASHER
15 |8866-2064 | 3 | ELBOW, 90 DEGREES (includes 29 |8855-1009 | 2 |[LOCKWASHER, 1/4
item 2) 30 |9020-4096 1 |HOSE ASSY
16 |[8859-1206 | 3 | O-RING

KG * Corrected item numbers shown on two elbows connected to solenoid valve. 8-4



GRADALL BRAKES
MATERIAL HANDLER Inching & Parking Brake Lines (522)
Starting Serial No. 0177189

Original Issue 6-96

Revised 10-24-97

P16

% o<l
LN N,
)._mm@
8 15—
13

TO JOYSTICK
Iltem | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION 18 Ref |BRAKE VALVE (see page 10-10
ASSY (see page 10-15 for details) for details)
2 18859-1204 | 4 |[O-RING 19 ]9108-3306 | 1 |CONNECTOR (includes item 16)
3 |8866-2018 | 1 | CONNECTOR (includes item 33) 20 |8866-2105 | 1 [ELBOW, 90 DEGREES (swivel nut)
4 19105-3426 | 1 | CONNECTOR (includes o-ring) 21 |8471-7853 | 1 |HOSE ASSY
8859-1207 | 1 | O-RING 22 Ref | FLOW DIVIDER VALVE (see page
5 18866-2239 | 3 |SWIVEL NUT RUN TEE, 3/8 TUBE 10-9 for details)
6 |8471-7460 1 |HOSE ASSY *23 | 8471-8903 1 |HOSE ASSY
7 |8471-7852 1 |HOSE ASSY 24 Ref | FRONT DRIVE MOTOR (see page
8 |8866-2139 | 1 | RUN TEE (includes item 2) 10-17 for details)
9 |8471-7889 1 |HOSE ASSY 25 |8866-2005 1 | CONNECTOR (includes o-ring)
10 Ref | INCHING VALVE (see page 10-13 8859-1204 | 1 |O-RING
for details) 26 Ref | SOLENOID VALVE ASSY (see
11 | 8471-6726 1 |HOSE ASSY page 10-11 for details)
12 [8866-1305 | 1 | UNION TEE, 3/8 TUBE 27 |8820-1008 | 2 |HEX HD CAPSCREW, 1/4-20X1-3/4,
13 |[8471-7890 | 2 |HOSE ASSY GR5
14 [9108-3310 | 2 | ELBOW, 90 DEGREES (includes 28 |8856-1107 | 2 |FLAT WASHER
item 16) 29 |8855-1009 | 2 |[LOCKWASHER, 1/4
15 |8866-2064 | 3 | ELBOW, 90 DEGREES (includes 30 |9020-4096 1 |HOSE ASSY
item 2) 31 [9108-3222 | 1 [STRAIGHT THREAD REDUCING
16 |[8859-1206 | 3 | O-RING CONNECTOR (includes item 32)
17 |7713-3197 1 |HOSE ASSY 32 |8859-1207 | 1 |O-RING
33 |8859-1205 1 |O-RING
MB * Changed part number on item 23.



GRADALL

MATERIAL HANDLER

524

BRAKES

Inching & Parking Brake Lines (524)

Starting Serial No. 0177005
Original Issue 1-90
Revised 3-13-96

TO HYDRAULN
RESERVOIR

|~
TO DUMP
(SEE PAGE 9-:

Item| Part No. |Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
1 Ref |FRONT DRIVE MOTOR 22 19108-3310 | 2 | ELBOW, 90 DEGREES
(see page 10-16 for details) 23 Ref | BRAKE VALVE ASSY (see page
2 Ref |BRAKE ASSY (see page 6-4 for details) 10-10 for details)
3 |18859-1202 | 1 |O-RING 24 | 9108-3306 | 1 [CONNECTOR
4 |8866-2003 [ 1 |CONNECTOR (includes item 3) 25 | 8866-2105 | 2 | ELBOW, 90 DEGREES(swivel nut)
5 | 8471-7869 1 |HOSE ASSY 26 | 8471-7853 1 |HOSE ASSY
6 |8866-2103 | 1 |ELBOW, 90 DEGREES (swivel nut) 27 | 9105-3426 | 1 | CONNECTOR
* 7 18866-2017 | 1 |CONNECTOR (includes o-ring) 28 Ref | FLOW DIVIDER ASSY (see page
8859-1204 | 1 |[O-RING 10-9 for details)
8 Ref | SOLENOID VALVE 29 | 8471-7890 | 1 |HOSE ASSY
(see page 10-11 for details) 30 | 8866-1305 | 1 |UNION TEE, 3/8 TUBE
9 19108-3212 | 2 |MALE BRANCH TEE 31 | 8471-6358 1 |HOSE ASSY
10 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut) 32 | 8471-7893 | 1 [HOSE ASSY
11 | 8471-7852 1 |HOSE ASSY 33 | 8471-7890 1 |HOSE ASSY
12 | 8866-2239 | 2 |SWIVEL NUT RUN TEE, 3/8 TUBE 34 | 8866-2064 | 3 |ELBOW, 90 DEGREES(includes
13 [ 9105-3426 | 1 |CONNECTOR 0-ring)
14 Ref |HYDROSTATIC TRANSMISSION ASSY 8859-1204 1 | O-RING
(see page 10-15 for details) 35 | 8471-7537 | 1 |HOSE ASSY
15 19108-3213 1 |CONNECTOR 36 | 7713-3430 1 |HOSE ASSY
16 |8471-7817 | 1 |HOSE ASSY 37 | 8866-2005 | 1 [CONNECTOR (includes item 38)
17 | 8866-1109 1 |ELBOW, 90 DEGREES’ 38 | 8859-1204 1 | O-RING
18 Ref |INCHING VALVE 39 | 9112-3026 | 1 |DIFFERENTIAL LOCK VALVE
(see page 10-13 for details) (9108-3424)
19 |[8859-1204 | 1 |O-RING 40 | 8820-1008 | 4 |HEX HD CAPSCREW, 1/4-20X1-3/4,
20 |8866-2139 | 1 [RUN TEE (includes item 19) GR5
21 | 8471-7890 1 |HOSE ASSY 41 | 8855-1009 | 4 |LOCKWASHER, 1/4
42 | 8866-1364 | 1 |CAP
KG 8-5

* Changed page number




GRADALL

MATERIAL HANDLER

524

BRAKES
Inching & Parking Brake Lines (524)

Starting Serial No. 0177064
Revised 3-13-96

Item| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1 Ref |FRONT DRIVE MOTOR 20 | 8866-2239 | 2 |SWIVEL NUT RUN TEE, 3/8 TUBE
(see page 10-16 for details) 21 | 8471-7852 | 1 |HOSE ASSY
2 Ref |BRAKE ASSY (see page 6-4 for details)| | 22 | 9020-4096 | 1 |HOSE ASSY
3 | 8859-1202 1 |O-RING . ] 23 | 8866-2105 | 3 |ELBOW, 90 DEGREES (swivel nut)
4 |8866-2003 | 1 [CONNECTOR (includes item 3) 24 |8820-1008 | 4 |HEX HD CAPSCREW, 1/4-20X1-3/4,
5 |8471-7869 | 1 |HOSE ASSY GR5
* 6 |8866-2017 | 1 [CONNECTOR (includes o-ring) 25 | 8855-1009 | 4 |LOCKWASHER, 1/4
8859-1204 1 [O-RING 26 | 8471-7537 1 |HOSE ASSY
7 Ref [SOLENOID VALVE ' 27 | 7713-3430 | 1 |HOSE ASSY
(see page 10-11 for details) 28 |8866-2005 | 1 |CONNECTOR (includes item 13)
» 8 |8866-2064 | 2 |ELBOW, 90 DEGREES (includes o-ring)| | 29 | 9112-3026 | 1 |DIFFERENTIAL LOCK VALVE
8859-1204 1 |O-RING (9108-3424)
9 |8471-7890 | 3 |HOSE ASSY 30 Ref |FLOW DIVIDER VALVE
10 |9108-3213 | 2 |MALE BRANCH TEE (see page 10-9 for details)
11 | 8471-7893 1 HOSE ASSY 31 | 9105-3426 1 |CONNECTOR
12 | 8866-2139 1 RUN TEE (includes item 13) 32 | 8471-7853 1 |HOSE ASSY
13 | 8859-1204 ( 4 |O-RING 33 | 9108-3306 | 1 |CONNECTOR
14 Ref |INCHING VALVE 34 Ref [BRAKE VALVE (see page
(see page 10-13 for details) 10-10 for details)
15 | 8866-2064 1 |ELBOW, 90 DEGREES 35 |9108-3310 | 2 |ELBOW, 90 DEGREES
(includes item 13) 36 | 8866-1305 | 1 |UNION TEE, 3/8 TUBE
16 | 8471-7817 1 HOSE ASSY 37 | 8471-6358 1 |HOSE ASSY
17 | 8866-2017 | 1 |[CONNECTOR (includes item 13) 38 | 7713-3197 | 1 |HOSE ASSY
18 Ref |HYDROSTATIC TRANSMISSION
ASSY (see page 10-15 for details)
19 | 9105-3426 1 |CONNNECTOR
KG 8-5

* Changed page number.



GRADALL BRAKES

MATERIAL HANDLER Inching & Parking Brake Lines (524)

524

Starting Serial No. 0177074
Revised 3-13-96

e
K3 - ,!;» ) !
& ek \ %

TO BRAKE LINE TEE

3 A’Z’
Sep
k]l 14 '?po e
u " 27 p
~ /\ 28
1
2
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref |FRONT DRIVE MOTOR 20 | 8866-2064 | 1 |ELBOW, 90 DEGREES
(see page 10-16 for details) (includes item 17)
2 Ref |BRAKE ASSY (see page 6-4 for details)| | 21 | 7713-3197 | 1 |HOSE ASSY
3 | 8859-1202 1 |O-RING 22 | 8471-7817 1 |HOSE ASSY
4 |8866-2003 | 1 |[CONNECTOR (includes item 3) 23 | 8866-2017 | 1 |CONNECTOR (includes item 17)
5 | 8471-7869 1 |HOSE ASSY 24 1 9104-3163 1 |TUBE ASSY
«~ 6 |8866-2017 | 1 [CONNECTOR (incudes o-ring) 25 Ref [HYDROSTATIC TRANSMISSION
8859-1204 | 1 |O-RING ASSY ( see page 10-15 for details)
7 Ref | SOLENOID VALVE ASSY 26 | 9105-3426 1 |CONNECTOR
(see page 10-11 for details) 27 | 8471-6726 | 1 |HOSE ASSY
~ 8 | 8866-2064 1 |ELBOW, 90 DEGREES (includes o-ring)| | 28 | 8866-1305 1 |UNION TEE, 3/8 TUBE
8859-1204 1 |O-RING 29 | 8471-8021 1 |HOSE ASSY
9 | 8820-1008 | 2 [HEX HD CAPSCREW, 1/4-20X1-3/4, 30 |9108-3310 | 2 |ELBOW, 90 DEGREES
GR5 31 Ref |BRAKE VALVE,
10 | 8855-1009 | 2 |LOCKWASHER, 1/4 (see page 10-10 for details)
11 | 8866-2239 | 3 |SWIVEL NUT RUN TEE, 3/8 TUBE 32 | 9108-3306 1 |CONNECTOR
12 | 9020-4096 1 |HOSE ASSY 33 | 8866-2105 | 2 |ELBOW, 90 DEGREES (swivel nut)
13 | 8471-7852 1 |HOSE ASSY 34 | 8471-7853 1 |HOSE ASSY
14 |8471-7890 | 2 |HOSE ASSY 35 | 9105-3426 | 1 |CONNECTOR
15 |8471-7889 | 1 |HOSE ASSY 36 Ref |FLOW DIVIDER VALVE
16 |8866-2139 | 1 |RUN TEE (includes item 17) (see page 10-19 for details)
17 | 8859-1204 | 3 |O-RING 37 | 9020-7856 1 |COPPER GASKET
18 Ref |INCHING VALVE *38 | 8866-2005 | 1 |CONNECTOR (includes o-ring)
(see page 10-13 for details) 8859-1204 | 1 |O-RING
19 | 7713-3089 1 |TESTFITTING
KG 8-5

* Changed page number.



BRAKES

Inching & Parking Brake Lines (524)
Starting Serial No. 0177165
Original Issue 3-96

Iltem | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION 17 |7713-3197 1 |HOSE ASSY
ASSY (see page 10-15 for details) 18 Ref |BRAKE VALVE (see page 10-10
2 |8859-1204 | 5 | O-RING for details)
3 18866-2017 | 1 | CONNECTOR (includes item 2) 19 [9108-3306 | 1 |CONNECTOR (includes item 16)
4 19105-3426 | 2 | CONNECTOR (includes o-ring) 20 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut)
8859-1207 | 2 |O-RING 21 |8471-7853 1 |HOSE ASSY
5 |8866-2239 | 3 | SWIVEL NUT RUN TEE, 3/8 TUBE 22 Ref | FLOW DIVIDER VALVE (see page
6 |8471-7817 1 |HOSE ASSY 10-9 for details)
7 |8471-7852 1 |HOSE ASSY 23 |8471-8153 1 |HOSE ASSY
8 |[8866-2139 | 1 |RUN TEE (includes item 2) 24 Ref | FRONT DRIVE MOTOR (see page
9 |8471-7889 1 |HOSE ASSY 10-16 for details)
10 Ref | INCHING VALVE (see page 10-13 25 |8866-2005 | 1 [CONNECTOR (includes o-ring)
for details) 8859-1204 1 |O-RING
11 | 8471-6726 1 |HOSE ASSY 26 Ref | SOLENOID VALVE ASSY (see
12 |[8866-1305 | 1 | UNION TEE, 3/8 TUBE page 10-11 for details)
13 |8471-7890 | 2 |HOSE ASSY 27 18820-1008 | 2 |HEX HD CAPSCREW, 1/4-20X1-3/4,
14 [9108-3310 | 2 | ELBOW, 90 DEGREES (includes GR5
item 16) 28 |8856-1107 | 2 |FLAT WASHER
15 |8866-2064 | 3 | ELBOW, 90 DEGREES (includes 29 |8855-1009 | 2 |[LOCKWASHER, 1/4
item 2) 30 |9020-4096 1 |HOSE ASSY
16 |[8859-1206 | 3 | O-RING
KG 8-5



GRADALL

MATERIAL HANDLER

524

BRAKES

Inching & Parking Brake Lines (524)
Starting Serial No. 0177189
Original Issue 6-96

Item | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION 18 Ref | BRAKE VALVE (see page 10-10
ASSY (see page 10-15 for details) for details)
2 18859-1204 | 4 | O-RING 19 [9108-3306 | 1 [CONNECTOR (includes item 16)
3 |8866-2018 | 1 | CONNECTOR (includes item 33) 20 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut)
4 [9105-3426 | 1 [ CONNECTOR (includes o-ring) 21 |8471-7853 | 1 |HOSE ASSY
8859-1207 | 1 | O-RING 22 Ref | FLOW DIVIDER VALVE (see page
5 [8866-2239 | 3 | SWIVEL NUT RUN TEE, 3/8 TUBE 10-9 for details)
6 |8471-7460 1 | HOSE ASSY 23 |8471-8153 1 |HOSE ASSY
7 |8471-7852 1 | HOSE ASSY 24 Ref | FRONT DRIVE MOTOR (see page
8 |8866-2139 | 1 | RUN TEE (includes item 2) 10-16 for details)
9 |8471-7889 1 |HOSE ASSY 25 |8866-2005 1 | CONNECTOR (includes o-ring)
10 Ref [ INCHING VALVE (see page 10-13 8859-1204 | 1 |O-RING
for details) 26 Ref | SOLENOID VALVE ASSY (see
11 | 8471-6726 1 | HOSE ASSY page 10-11 for details)
12 |8866-1305 | 1 | UNION TEE, 3/8 TUBE 27 |8820-1008 | 2 |HEX HD CAPSCREW, 1/4-20X1-3/4,
13 |8471-7890 | 2 [HOSE ASSY GR5
14 ]19108-3310 | 2 | ELBOW, 90 DEGREES (includes 28 |8856-1107 | 2 |FLAT WASHER
item 16) 29 |8855-1009 | 2 |LOCKWASHER, 1/4
15 |8866-2064 | 3 | ELBOW, 90 DEGREES (includes 30 |9020-4096 1 |HOSE ASSY
item 2) 31 |9108-3222 | 1 |STRAIGHT THREAD REDUCING
16 |8859-1206 | 3 |[O-RING CONNECTOR (includes item 32)
17 | 7713-3197 1 |HOSE ASSY 32 |8859-1207 1 |O-RING
33 |8859-1205 1 |O-RING

PCN 950720, 950721 KG

8-5



GRADALL BRAKES

MATERIAL HANDLER Inching & Parking Brake Lines (524)
524 Starting Serial No. 0177189
Original Issue 6-96

S
BRA
pad
55 T R
- a @) NS
Pyes:®) R )
18 18
13 8 \
\ 17
TO JOYSTICK
Item | Part No. [Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION 18 Ref | BRAKE VALVE (see page 10-10
ASSY (see page 10-15 for details) for details)
2 |8859-1204 | 4 |[O-RING 19 [9108-3306 | 1 |CONNECTOR (includes item 16)
3 [8866-2018 | 1 | CONNECTOR (includes item 33) 20 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut)
4 19105-3426 1 | CONNECTOR (includes o-ring) 21 |8471-7853 1 |HOSE ASSY
8859-1207 | 1 | O-RING 22 Ref | FLOW DIVIDER VALVE (see page
5 [8866-2239 | 4 | SWIVEL NUT RUN TEE, 3/8 TUBE 10-9 for details)
6 |8471-7460 1 | HOSE ASSY *23 | 8471-8903 1 |HOSE ASSY
7 |8471-7852 | 1 [HOSE ASSY 24 Ref | FRONT DRIVE MOTOR (see page
8 |8866-2139 1 | RUN TEE (includes item 2) 10-16 for details)
9 |8471-7889 | 1 [HOSE ASSY 25 |8866-2005 | 1 |CONNECTOR (includes o-ring)
10 Ref ;NCdHItN_(IB )VALVE (see page 10-13 o 8859-1204 |:‘1 f g(-)F{LlI'E\II\CIiOID VALVE ASSY (
or details e see
11 |8471-6726 | 1 |HOSE ASSY page 10-11 for details)
12 | 8866-1305 1 [ UNION TEE, 3/8 TUBE 27 18820-1008 | 2 |HEX HD CAPSCREW, 1/4-20X1-3/4,
13 |8471-7890 | 2 |HOSE ASSY GR5
14 19108-3310 | 2 | ELBOW, 90 DEGREES (includes 28 |8856-1107 | 2 |FLAT WASHER
item 16) 29 |8855-1009 | 2 |LOCKWASHER, 1/4
15 |8866-2064 | 3 | ELBOW, 90 DEGREES (includes 30 |9020-4096 1 |HOSE ASSY
item 2) 31 |9108-3222 1 | STRAIGHT THREAD REDUCING
16 [8859-1206 | 3 | O-RING CONNECTOR (includes item 32)
17 | 7713-3197 1 | HOSE ASSY 32 |8859-1207 1 |O-RING
33 |8859-1205 1 |O-RING

MB * Changed part number on item 23. 8-5



GRADALL HYDRAULIC CIRCUITS
MATERIAL HANDLER Oil Supply & Pressure Lines
522 /524 Starting Serial No. 0177005
Original Issue 1-90
Revised 6-93

28
2.
\
Item| Part No. | Qty. Description Of Part Item | Part No. |[Qty.| Description Of Part
1 Ref |HYDROSTATIC DRIVE TRANSMISSION]| | 21 Ref | FLOW DIVIDER VALVE,
(see page 10-15 for details) (see page 10-9 for details)
2 19108-3245 1 STR. THREAD CONNECTOR 22 |8866-2106 1 ELBOW, 90 DEGREES (swivel nut)
3 |9108-3118 1 INTAKE TUBE 23 |8688-3469 1 REDUCER
4 [9002-8695| 2 |BAND CLAMP 24 |8866-2239 | 1 SWIVEL NUT RUN TEE, 3/8 TUBE
5 |9108-3246 1 HOSE ASSY 25 18471-7832 1 HOSE ASSY
6 Ref [MAIN HYDRAULIC CONTROL VALVE,| | 26 Ref | FRT. DRIVE MOTOR ASSY
(see page 10-7 for details) (see page 10-16 & 10-17, for details)
7 |8866-2067 | 1 ELBOW, 90 DEGREES (includes item 8)| | 27 ]9108-3306 | 1 ADAPTER
8 |8859-1207| 1 |O-RING 28 |8866-2239 [ 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
9 [9108-3232| 1 |TUBE ASSY 29 |8866-2008 | 1 [ CONNECTOR, (includes item 30)
10 |8471-7931| 1 |HOSE ASSY 30 |8859-1207 [ 1 | O-RING
11 |8866-2061| 1 |ELBOW, 90 DEGREES g; g%;ggg; ] _'F'Sgg :\\SSSSJ
incl it 12 3
12 |ssse1200| 1 g’];lu,\?gs ftem 12) 33 [7713-3080 | 1 |TEST FITTING
13 Ref [PRIORITY FLOW CONTROL VALVE, || 3% [8866-2010 ) 1 g_OR'\I‘,'\‘I‘gCTOR’ (includes item 35)
(see page 10-8 for details) 36 Ref | MAIN HYDRAULIC PUMP
14 |8866-2061 1 ELBOW, 90 DEGREES .
includ o (see page 10-14 for details)
(includes item 15) 37 |8866-2011 | 1 | CONNECTOR, (includes item 38)
15 |8859-1209| 1 O-RING 38 |8s59-1210 | 1 O-RING
16 |8366-1316| 1 STR. THREAD CONNECTOR 39 |9108-3144 | 1 SUCTION TUBE
17 19108-3293| 1 |TUBE ASSY 40 [9002-8482 | 2 [HOSE CLAMP
18 |8471-7803| 1 HOSE ASSY 41 |7713-3166 | 1 HOSE ASSY
19 |8366-2008 | 1 STR. THREAD CONNECTOR 42 19108-3145 | 1 | SUCTION TUBE
(includes item 20) 43 Ref | HYDRAULIC RESERVOIR ASSY
20 |8859-1207| 1 [O-RING (see page 10-19 for details)

9-1



GRADALL

MATERIAL HANDLER

522 /524

HYDRAULIC CIRCUITS
Oil Supply & Pressure Lines

Starting Serial No. 0177189
Original Issue 6-96

Item| Part No. | Qty. Description Of Part Item | Part No. |Qty.| Description Of Part
1 Ref |HYDROSTATIC DRIVE TRANSMISSION| | 21 Ref | FLOW DIVIDER VALVE,
(see page 10-15 for details) (see page 10-9 for details)
2 |8866-2011| 1 |STR. THREAD CONNECTOR, 22 |8866-2106 | 1 | ELBOW, 90 DEGREES (swivel nut)
(includes o-ring) 23 |8688-3469 | 1 | REDUCER
8859-1210 1 |[O-RING 24 |8866-2239 | 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
3 |9114-3087| 1 [INTAKE TUBE 25 |8471-7832 [ 1 | HOSE ASSY
4 |9002-8695| 2 |BAND CLAMP 26 Ref | FRT. DRIVE MOTOR ASSY
5 19108-3246| 1 |HOSE ASSY (see page 10-16 & 10-17, for details)
6 Ref |MAIN HYDRAULIC CONTROL VALVE,|| 27 |9105-3426 | 1 [STR. THREAD ADAPTER (includes
(see page 10-7 for details) 0-ring)
7 |8866-2067| 1 |ELBOW, 90 DEGREES (includes item 8) 8859-1207 | 1 | O-RING
8 |s859-1207| 1 |O-RING 28 [8866-2239 | 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
9 |9108-3232| 1 |TUBE ASSY 29 (8866-2008 [ 1 | CONNECTOR, (includes item 30)
10 |8471-7931| 1 |HOSE ASSY 30 |8859-1207 [ 1 | O-RING
11 [8866-2061| 1 [ELBOW, 90 DEGREES g; 81‘3;'32?,; } ?8835 AAS?;\((
includes item 12 -
12 |sse1200| 1 grfCR,“NgS item 12) 33 |7713-3089 | 1 | TEST FITTING
13 Ref [PRIORITY FLOW CONTROL VALVE, || 32 |8866-2010 | 1 | CONNECTOR, (includes ftem 35)
(see page 10-8 for details) 36 Ref | MAIN HYDRAULIC PUMP
14 |8866-2061| 1 E_LBIO(;N, s_)to DE1GREES (see page 10-14 for details)
o5 lsaso.1200| 1 (omEuuN gs item 15) 37 |8866-2011 | 1 | CONNECTOR, (includes item 38)
- - 38 |8859-1210 [ 1 | O-RING
16 |8366-1316| 1 STR. THREAD CONNECTOR 39 |9108-3144 | 1 SUCTION TUBE
17 19108-3293| 1 |TUBE ASSY 40 |9002-8482 [ 2 | HOSE CLAMP
18 |8471-7803| 1 HOSE ASSY 41 |7713-3166 | 1 HOSE ASSY
19 |[8366-2008 | 1 STR. THREAD CONNECTOR 42 19108-3145 | 1 SUCTION TUBE
(includes item 20) 43 Ref | HYDRAULIC RESERVOIR ASSY
20 |8859-1207| 1 [O-RING (see page 10-19 for details)

PCN 950721, 950724 KG

9-1



GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER Dump Circuit (524)

524 Starting Serial No. 0177005
Original Issue 1-90

Revised 2-23-98

TO
STEERING 23
ORBITROL
(SEE PAGE 9-10)

TO TEE

- — 23 SEE PAGE 8-4

* SERVICE NOTE:
If oil cooler 9108-3066 has been replaced with
9112-5109 ail cooler kit, be sure when replacing
item 23, the correct hose is used.

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref |HYDROSTATIC DRIVE 18 Ref |SOLENOID VALVE,
TRANSMISSION (see page 10-11 for details)
(see page 10-15 for details) 19 | 8471-7872 | 1 |HOSE ASSY
2 | 8866-2142 1 |RUN TEE (includes item 3) 20 | 8866-2227 1 | SWIVEL NUT BRANCH TEE, 3/4 TUBE
3 | 8859-1207 1 |O-RING 21 | 8866-1345 1 |TUBE END REDUCER, 3/4X3/8
4 | 8471-7839 1 |HOSE ASSY 22 | 8471-7810 1 |HOSE ASSY
5 19108-3424 1 |DIFFERENTIAL-LOCK VALVE 23 | 8471-7906 1 |HOSE ASSY (use with 9108-3066)
6 | 8866-2005 1 |CONNECTOR (includes item 7) 8471-9110 1 |HOSE ASSY (use with oil cooler kit,
7 | 8859-1204 1 |O-RING 9112-5109)
8 |[8471-7930 | 2 [HOSE ASSY 24 Ref |OIL COOLER ASSY,
9 |8866-2239 | 1 |[SWIVEL NUT RUN TEE- 1/4 TUBE (see page 5-6 for details)
10 | 8471-7816 1 |HOSE ASSY 25 | 8866-2108 1 |ELBOW, 90 DEGREES, SWIVEL NUT
11 [ 9130-3059 | 1 |[TUBE ASSY 26 | 8866-2008 | 1 [CONNECTOR, (includes item 27)
12 | 8866-1362 1 |HEX CAP- 1/4 TUBE 27 18859-1207 | 1 [O-RING
13 |8471-7835 | 1 [HOSE ASSY 28 Ref |MAIN HYDRAULIC CONTROL VALVE
14 | 8866-2239 | 1 [SWIVEL NUT RUN TEE-1/4 TUBE ASSY (see page 10-7 for details)
15 [9108-3306 | 1 [STRAIGHT THREAD ADAPTER
16 Ref |FRONT DRIVE MOTOR ASSY, NOTE: ONLY ITEMS WITH PART
(see page 10-16 for details) NUMBERS ARE AVAILABLE FOR
17 | 8866-2064 1 [MALE ELBOW, 90 DEGREES SERVICE.

KG * Added service note and additional hose to item 23. 9-2



GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER Dump Circuit (524)

524 Starting Serial No. 0177189
Original Issue 6-96
Revised 2-23-98

TO STEERING
ORBITROL (see
page 9-10)

SEE PAGE 8-4

SERVICE NOTE:
If 0il cooler 9108-3066 has been replaced with =3
9112-5109 oil cooler kit, be sure when replacing
item 23, the correct hose is used.

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref |HYDROSTATIC DRIVE 19 | 8471-7872 | 1 | HOSE ASSY
TRANSMISSION 20 |8866-2227 | 1 | SWIVEL NUT BRANCH TEE, 3/4 TUBE
(see page 10-15 for details) 21 | 8866-1345 | 1 | TUBE END REDUCER, 3/4X3/8,
2 |8866-2008 | 1 [CONNECTOR (includes item 3) (includes nut)
3 | 8859-1207 1 |O-RING 8866-1408 1 |NUT
4 | 8471-7839 | 1 [HOSE ASSY 22 | 8471-7810 | 1 |HOSE ASSY
5 Ref E;';EEF({)EZI\:;-I;I(;?IE;&ES VALVE (see 23 | 8471-7906 | 1 | HOSE ASSY (use with 9108-3066)
6 |8866-2005 | 1 |CONNECTOR (includes item 7) 8471-9110 | 1 HOSI_E ASSY (use with oil cooler kit,
7 | 8859-1204 | 1 1O-RING 24 Ref %}lzcggﬁ)ER ASSY
8 |8471-7930 | 2 |HOSE ASSY e (560 page 56 for details)
18 gisfj%gg } ﬁVOV'SVEE'ASNSL#T RUN TEE- 1/4 TUBE 25 |8866-2108 | 2 | ELBOW, 90 DEGREES, SWIVEL NUT
11 | 9130-3059 | 1 |TUBE ASSY 26 | 8866-2008 | 1 | CONNECTOR, (includes item 27)
12 |8866-1362 | 1 |HEX CAP- 1/4 TUBE 27 | 8859-1207 | 1 |O-RING
13 8471-7835 1 HOSE ASSY 28 Ref | MAIN CONTROL VALVE ASSY (see
14 | 8866-2239 | 1 |SWIVEL NUT RUN TEE-1/4 TUBE page 10-7 for detalils)
15 | 9105-3426 | 1 |STRAIGHT THREAD ADAPTER, 29 | 8866-1010 | 1 | MALE CONNECTOR, 3/8X1/2 TUBE
(includes o-ring) 30 | 8866-2242 1 | SWIVEL NUT RUN TEE
8859-1207 | 1 [O-RING 31 |7713-3053 | 1 |CLAMP SET
16 Ref |FRONT DRIVE MOTOR ASSY, 32 |7713-3052 | 1 | COVER PLATE
(see page 10-16 for details) 33 | 8820-1010 | 2 |HEX HD CAPSCREW, 1/4-20X2-1/4,
17 | 8866-2064 | 1 |ELBOW, 90 DEGREES (includes GR5
0-ring) 34 | 8850-1004 | 2 |HEX NUT, 1/4-20
8859-1204 [ 1 |O-RING 35 | 8855-1009 | 2 | LOCKWASHER, 1/4
18 Ref | SOLENOID VALVE, 36 |8856-1107 | 2 |FLAT WASHER, 1/4
(see page 10-11 for details)

PCN 971217-KG * Added service note and additional hose to item 23. 9-2



GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER Dump Circuit (524)

524 Starting Serial No. 0177368
Original Issue 2-98

Revised 12-20-02

TO STEERING
ORBITROL (see SEE PAGE 8-4
page 9-10)
Iltem| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | HYDROSTATICDRIVE 18 Ref | SOLENOID VALVE, (see page 10-11
TRANSMISSION, (see page 10-15for for details)
details) . . *19 | 8471-9109 1 HOSEASSY
2 |8866-2008| 1 |[CONNECTOR, (includesitem 3) 20 |8866-2227 [ 1 [SWIVEL NUT BRANCH TEE, 3/4 TUBE
* 3 [8859-1207| 3 |O-RING 21 | 8866-1345 | 1 | TUBEENDREDUCER, 3/4X3/8,
5 Ref D|FFE1F({)E2l\g|;|AL(;LtO§|;K)VALVE, (see 8866-1408 1 NUT
page 1U-25 for aetails 22 | 8471-781 1 | HOSE ASSY
6 | 8866-2005 1 |CONNECTOR, (includesitem7) 23 2471 _9?18 1 HggE AggY
* 7 | 8859-1204 2 |O-RING
8 |8471-7930| 2 |HOSE Assy 24 Ref [ OIL COOLER ASSY, (see page 5-6 for
. details)
* 9 |goee2209| o |SWIVELNUTRUNTEE SI8TUBE | | 55 | gsgoi0s | 2 |ELBOW, S0DEGREES, (swivelnuy
12 | 8866-1362| 1 |HEXCAP,1/4TUBE *27 | 8855-1009 | 2 | LOCKWASHER,1/4
13 | 8471-7835| 1 |HOSE AS,SY 28 Ref | MAIN CONTROL VALVE ASSY, (see
%14 | 8856-1107 | 2 |FLATWASHER,1/4 page 10-7 for details)
*15 | 9105-3426| 1 |STRAIGHT THREAD ADAPTER, 29 |8866-1010 | 1 | MALECONNECTOR, 3/8X1/2TUBE
(includes item 3) 30 |8866-2242 | 1 |SWIVELNUTRUNTEE,3/4 TUBE
16 Ref | FRONT DRIVEMOTORASSY, 31 |7713-3053| 1 | CLAMP SET
(see page 10-16 for details) 32 |7713-3052| 1 | COVER PLATE
*17 | 8866-2064 1 ELBOW, 90 DEGREES, (includes 33 | 8820-1010 2 | HEXHD CAPSCREW, 1/4-20X2-1/4,
item 7) GR5
34 | 8850-1004 2 | HEXNUT, 1/4-20

SVC * Revised parts list. 9-2



GRADALL

MATERIAL HANDLER

TO

STEERING

ORBITROL

(SEE PAGE 9-10)

* SERVICE NOTE:

If oil cooler 9108-3066 has been replaced with

9112-5109 oil cooler kit, be sure when replacing
item 16, the correct hose is used.

TO TEE

HYDRAULIC CIRCUITS
Dump Circuit (522)
Starting Serial No. 0177005
Original Issue 1-90

Revised 2-23-98

SEE PAGE 8-3

Item| Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 Ref | HYDROSTATIC DRIVE TRANSMISSION 13 | 8866-2227 | 1 [ SWIVEL NUT RUN TEE- 1/4 TUBE
(see page 10-15 for details) 14 | 8866-1345| 1 | TUBE END REDUCER, 3/4X3/8
2 |[8866-2142 | 1 [RUN TEE (includes item 3) 15 | 8471-7810 1 |[HOSE ASSY
3 |8859-1207 [ 1 [O-RING *16 | 8471-7906 | 1 | HOSE ASSY (use with 9108-3066)
4 [8471-7839 | 1 [HOSE ASSY 8471-9110 | 1 | HOSE ASSY (use with oil cooler kit,
5 19108-3189 | 1 |TUBE ASSY 9112-5109)
6 | 8471-7816 | 1 |HOSE ASSY 17 Ref | OIL COOLER ASSY,
7 | 8866-1362 1 HEX CAP-1/4 TUBE (see page 5-6 for deta”s)
8 |8471-7835 | 1 |HOSE ASSY 18 | 8866-2108 | 1 | ELBOW, 90 DEGREES (swivel nut)
9 |8866-2239 [ 1 |SWIVEL NUT RUN TEE- 1/4 TUBE 19 | 8866-2008 | 1 [ CONNECTOR (includes item 20)
10 [9108-3306 | 1 [STRAIGHT THREAD ADAPTER 20 |8859-1207 | 1 [O-RING
11 Ref | FRONT DRIVE MOTOR ASSY, 21 Ref | MAIN HYDRAUULIC CONTROL VALVE,
(see page 10-17 for details) (see page 10-7 for details)
12 | 8471-7872 1 |HOSE ASSY 22 | 8866-1364 1 HEX CAP, 3/8 TUBE

PCN 950978-KG

*  Added service note and additional hose to item 16.

9-3



GRADALL’ HYDRAULIC CIRCUITS

MATERIAL HANDLER Dump Circuit (522)

Starting Serial No. 0177189
Original Issue 6-96
Revised 2-23-98

SEE PAGE 8-4

* SERVICE NOTE:
If oil cooler 9108-3066 has been replaced with
9112-5109 ail cooler kit, be sure when replacing
item 16, the correct hose is used.

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | HYDROSTATIC DRIVE TRANSMISSION| | 15 | 8471-7810 | 1 | HOSE ASSY
(see page 10-15 for details) *16 | 8471-7906 | 1 | HOSE ASSY (use with 9108-3066)
2 | 8866-2008 1 | CONNECTOR (includes item 3) 8471-9110 1 | HOSE ASSY (use with oil cooler kit,
3 |8859-1207 [ 1 [O-RING 9112-5109)
4 |8471-7839 | 1 |[HOSE ASSY 17 Ref | OIL COOLER ASSY,
5 9130-3059 1 TUBE ASSY (See page 5-6 for deta”s)
6 [8471-7908 [ 1 |HOSE ASSY 18 | 8866-2108 | 2 | ELBOW, 90 DEGREES (swivel nut)
7 |8866-1362 | 1 [HEX CAP-1/4 TUBE 19 | 8866-2008 | 1 | CONNECTOR (includes item 20)
8 | 8471-7835 1 HOSE ASSY 20 | 8859-1207 1 | O-RING
9 | 8866-2239 1 | SWIVEL NUT RUN TEE- 1/4 TUBE 21 Ref | MAIN CONTROL VALVE, (see page
10 | 9105-3426 1 | STRAIGHT THREAD ADAPTER 10-7 for details)
(includes o-ring) 22 | 8866-1364 1 HEX CAP, 3/8 TUBE
8859-1207 | 1 |O-RING 23 | 8866-1010 | 1 | MALE CONNECTOR, 3/8X1/2 TUBE
11 Ref | FRONT DRIVE MOTOR ASSY, 24 1 7713-3053 | 1 | CLAMP SET
12 | 8471-7872 | 1 |HOSE AsSY 26 |8820-1010 | 2 [HEX HD CAPSCREW, 1/4-20X2-1/4,
13 | 8866-2227 1 | SWIVEL NUT RUN TEE- 1/4 TUBE GRS
27 | 8850-1004 | 2 |HEX NUT, 1/4-20
14 | 8866-1345 1 ;Ii'gcl?fdgglrl?ult?)EDUCER, 3/4X3/8, o8 | 8855-1009 | 2 |LOCKWASHER, 1/4
8866-1408 1 |NUT 29 | 8856-1107 | 2 | FLAT WASHER, 1/4

PCN 971217-JH * Added service note and additional hose to item 16. 9-3



GRADALL’ HYDRAULIC CIRCUITS

MATERIAL HANDLER Dump Circuit (522)

Starting Serial No. 0177368
Original Issue 2-98

SEE PAGE 8-4

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | HYDROSTATIC DRIVE TRANSMISSION 15 | 8471-7810 1 |HOSE ASSY
(see page 10-15 for details) 16 | 8471-9110 | 1 | HOSE ASSY
2 |8866-2008 | 1 [CONNECTOR (includes item 3) 17 Ref | OIL COOLER ASSY,
3 |18859-1207 | 1 |O-RING (see page 5-6 for details)
4 |8471-7839 | 1 [HOSE ASSY 18 | 8866-2108 | 2 | ELBOW, 90 DEGREES (swivel nut)
5 19130-3059 | 1 |TUBE ASSY 19 | 8866-2008 | 1 | CONNECTOR (includes item 20)
6 | 8471-7908 1 |HOSE ASSY 20 | 8859-1207 1 [ O-RING
7 |8866-1362 | 1 |HEX CAP-1/4 TUBE 21 Ref | MAIN CONTROL VALVE, (see page
8 | 8471-7835 1 |HOSE ASSY 10-7 for details)
9 [8866-2239 | 1 |SWIVEL NUT RUN TEE- 1/4 TUBE 22 | 8866-1364 | 1 | HEX CAP, 3/8 TUBE
10 | 9105-3426 1 | STRAIGHT THREAD ADAPTER 23 | 8866-1010 1 | MALE CONNECTOR, 3/8X1/2 TUBE
(inc|udes o-ring) 24 7713-3053 1 CLAMP SET
8859-1207 1 | O-RING 25 | 7713-3052 1 | COVER PLATE
11 Ref | FRONT DRIVE MOTOR ASSY, 26 | 8820-1010 | 2 | HEX HD CAPSCREW, 1/4-20X2-1/4,
; GR5
T ﬁg%gafgg\? 17 for details) 27 |8850-1004 | 2 | HEX NUT, 1/4-20
- OCKWASHER, 1/4
13 |8866-2227 | 1 |SWIVEL NUT RUNTEE-1/4 TUBE || 55 | 5952099 | 2 Fo oLER 174
14 | 8866-1345 1 | TUBE END REDUCER, 3/4X3/8, ’
(includes nut)
8866-1408 1 |NUT

PCN 971217-JH 9-3



GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER (524) Drive Circuit - Front

524 Starting Serial No. 0177005
Original Issue 1-90
Revised 5-22-95

TO
DUMP
CIRCUIT
(see page 9-2)
8

TO
FLOW
DIVIDER
VALVE 28

o

(see page 9-1)

G2

S

[
] 7 »
16/ ﬂ)‘

(T

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 19020-5792| 2 | CUSHION CLAMP 15 | 8866-2062| 2 |ELBOW, 90 DEGREES (includes
2 |8471-2738| 10 | SPLIT FLANGE CLAMP 0-ring)
3 [9108-3418 1 | TUBE ASSY 8859-1202( 2 [O-RING
4 |18320-1135( 20 | HEX HD CAPSCREW, 7/16-14X1-1/2| | 16 | 8471-7856| 2 |HOSE ASSY
GR8 17 | 8866-2003] 2 |CONNECTOR (includes item 18)
5 |8855-1012| 20 | LOCKWASHER, 7/16 18 | 8859-1202] 2 |O-RING
6 |9108-3106| 3 | O-RING 19 | 8471-2739] 4 |SPLIT FLANGE CLAMP
7 Ref | TRACTION LOCK VALVE (see page 20 | 8856-1013] 8 |[LOCKWASHER, 1/2
10-23 for details) 21 | 8320-1120| 8 |HEX HD CAPSCREW, 1/2-13X1-3/4,
8 |8471-7911 1 | HOSE ASSY GR5
9 |8866-2239 1 | SWIVEL NUT RUN TEE, 3/8 TUBE 22 | 9108-3342 1 |STRAIGHT THREAD CONNECTOR
10 Ref | FRONT DRIVE MOTOR (see page 23 | 8471-7946] 1 |HOSE ASSY
10-16 for details) 24 | 8866-2018] 1 |CONNECTOR (includes o-ring)
11 19108-3339| 2 | O-RING 8859-1205( 1 |[O-RING
12 | 8471-7866| 2 | HOSE ASSY 25 | 8866-2119] 1 |ELBOW, 45 DEGREES (swivel nut)
13 19108-3419 1 | TUBE ASSY 26 | 9108-3095 1 |TUBE ASSY
14 Ref | HYDROSTATIC TRANSMISSION 27 | 9108-3306 1 |STRAIGHT THREAD ADAPTER
PUMP (see page 10-15 for details) 28 | 8471-7832] 1 |HOSE ASSY
KG * Drivecircuit (front & rear) separated & re-drawn to make circuits easier to follow. 9-4

Also multiple hose & tubing changes.




GRADALL

MATERIAL HANDLER

524

TO FLOW DIVIDER

VALVE (see page 9-1)

"\22 1n19 2 21

G

HYDRAULIC CIRCUITS
(524) Drive Circuit - Front
Starting Serial No. 0177074

Original Issue 7-93
Revised 5-22-95

TO DUMP CIRCUIT
(see page 9-2)

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 [9020-5792| 2 | CUSHION CLAMP 16 | 8471-7865| 2 |HOSE ASSY
2 |8471-2738| 10 | SPLIT FLANGE CLAMP 17 | 8866-2003| 2 |[CONNECTOR (includes item 18)
3 19108-3418| 1 | TUBE ASSY 18 | 8859-1202| 2 |O-RING
4 18320-1135| 20 | HEX HD CAPSCREW, 7/16-14X1-1/2,|| 19 | 8471-2739| 4 |SPLIT FLANGE CLAMP
GR8 20 | 8856-1013| 8 [LOCKWASHER, 1/2
5 18855-1012| 20 | LOCKWASHER, 7/16 21 | 8320-1120| 8 |HEXHD CAPSCREW, 1/2-13X1-3/4,
6 ]9108-3106| 3 | O-RING GR5
7 Ref | TRACTION LOCK VALVE (see page 22 | 9108-3342| 1 |[STRAIGHT THREAD CONNECTOR
10-23 for details) 23 | 8471-7946| 1 |HOSE ASSY
8 |8471-7835 HOSE ASSY 24 | 8866-2018| 1 |CONNECTOR (includes o-ring)
9 |8866-2239 SWIVEL NUT RUN TEE, 3/8 TUBE 8859-1205| 1 |[O-RING
10 Ref | FRONT DRIVE MOTOR (see page 25 | 8866-2119| 1 |ELBOW, 45 DEGREES (swivel nut)
10-16 for details) 26 | 9108-3475| 2 |TEST COUPLING
11 |9108-3339| 2 |[O-RING 27 |1 9108-3306| 1 |[STRAIGHT THREAD ADAPTER
12 |8471-8476 | 2 |HOSE ASSY 28 | 8471-7832| 1 |HOSE ASSY
13 19108-3419| 1 | TUBE ASSY 29 | 9108-3095| 1 |TUBE ASSY
14 Ref | HYDROSTATIC TRANSMISSION
PUMP (see page 10-15 for details)
15 18866-2062| 2 | ELBOW, 90 DEGREES (includes
0-ring)
8859-1202| 2 | O-RING
KG * Drivecircuit (front & rear) separated & re-drawn to make circuits easier to follow. 9-4

Also multiple hose & tubing changes.



GRADALL

MATERIAL HANDLER

524

TO FLOW DIVIDER

VALVE (see page 9-1)

"\22 1n19 2 21

G

19
20
2

HYDRAULIC CIRCUITS
(524) Drive Circuit - Front

Starting Serial No. 0177165
Original Issue 3-96

TO DUMP CIRCUIT
(see page 9-2)

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
1 ]9020-5792| 2 | CUSHION CLAMP 16 | 8471-7865| 2 |HOSE ASSY
2 |8471-2738| 10 | SPLIT FLANGE CLAMP 17 | 8866-2003| 2 |[CONNECTOR (includes item 18)
3 19108-3418 1 | TUBE ASSY 18 | 8859-1202| 2 |O-RING
4 18320-1155| 8 |HEXHD CAPSCREW, 7/16-14X1-3/4,|| 19 | 8471-2739| 8 |SPLIT FLANGE CLAMP
GR8 20 | 8856-1013| 16 [LOCKWASHER, 1/2
5 |[8855-1012| 20 | LOCKWASHER, 7/16 21 | 8320-1120| 16 [HEX HD CAPSCREW, 1/2-13X1-3/4,
6 [9108-3106| 3 |[O-RING GR5
7 Ref | TRACTION LOCK VALVE (see page 22 | 9108-3342 1 |STRAIGHT THREAD CONNECTOR
10-23 for details) 23 | 8471-7946 1 [HOSE ASSY
8 |8471-7835 HOSE ASSY 24 | 8866-2018| 1 |CONNECTOR (includes o-ring)
9 |8866-2239 SWIVEL NUT RUN TEE, 3/8 TUBE 8859-1205 1 |O-RING
10 Ref | FRONT DRIVE MOTOR (see page 25 | 8866-2119| 1 |ELBOW, 45 DEGREES (swivel nut)
10-16 for details) 26 | 9105-3020| 2 |TEST COUPLING
11 |9108-3339| 2 |[O-RING 27 | 9108-3306 1 |STRAIGHT THREAD ADAPTER
12 |8471-8760| 2 |[HOSE ASSY 28 | 8471-7832 1 [HOSE ASSY
13 [9108-3419 1 | TUBE ASSY 29 | 9108-3095 1 |TUBE ASSY
14 Ref | HYDROSTATIC TRANSMISSION 30 | 8320-1135| 8 |[HEXHD CAPSCREW, 7/16-14X1-1/2,
PUMP (see page 10-15 for details) GR8
15 |8866-2062| 2 |[ELBOW, 90 DEGREES (includes
0-ring)
8859-1202| 2 | O-RING

KG

9-4



GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER (524) Drive Circuit - Front

524 Starting Serial No. 0177189
Original Issue 6-96

TO FLOW DIVIDER
VALVE (see page 9-1)

«“w

purd
[
(2%

1P,
LT

b y ,
.'/”fr |

SEE PAGE 8-5

10 18 7 E
16 ’)‘
1
1
Item | Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
1 ]19020-5792| 2 | CUSHION CLAMP 17 | 8866-2003| 2 |CONNECTOR (includes item 18)
2 |8471-2738| 10 | SPLIT FLANGE CLAMP 18 | 8859-1202| 2 |O-RING
3 19108-3418 1 | TUBE ASSY 19 | 8471-2739| 8 |SPLIT FLANGE CLAMP
4 |8320-1155| 8 | HEX HD CAPSCREW, 7/16-14X1-3/4,| | 20 | 8856-1013| 16 | LOCKWASHER, 1/2
GR8 21 | 8320-1120| 16 | HEX HD CAPSCREW, 1/2-13X1-3/4,
5 |8855-1012| 20 | LOCKWASHER, 7/16 GR5
6 |9108-3106| 4 | O-RING 22 | 8866-2017 1 | CONNECTOR (includes item 24)
7 Ref | TRACTION LOCK VALVE (see page 23 | 8471-8930| 1 |HOSE ASSY
10-23 for details) 24 | 8859-1204| 2 |O-RING
8 |8471-7835| 1 | HOSE ASSY 25 | 8866-2064| 1 |ELBOW, 90 DEGREES (includes
9 |8866-2239| 1 | SWIVEL NUT RUN TEE, 3/8 TUBE item 24)
10 Ref | FRONT DRIVE MOTOR (see page 26 | 9105-3020| 2 |TEST COUPLING
10-16 for details) 27 | 9105-3426| 1 | STRAIGHT THREAD ADAPTER
11 19108-3339| 4 | O-RING (includes item 31)
12 |8471-8657| 2 | HOSE ASSY 28 | 8471-7832 1 |HOSE ASSY
13 19114-3055 1 | TUBE ASSY 29 | 9116-3201 1 | TUBE ASSY
14 Ref | HYDROSTATIC TRANSMISSION 30 | 8320-1135| 8 |[HEXHD CAPSCREW, 7/16-14X1-1/2,
PUMP (see page 10-15 for details) GR8
15 |19002-7906 | 2 | ELBOW, 90 DEGREES (includes 31 | 8859-1207 1 | O-RING
o-ring) 32 | 8859-1205| 1 |O-RING
8859-1204 | 2 | O-RING 33 | 8866-2018| 1 [CONNECTOR (includes item 32)
16 | 8471-8861 2 | HOSE ASSY 34 | 8471-7460 1 |HOSE ASSY

PCN 950721, 950722 KG 9-4



GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER (524) Drive Circuit - Rear
524 Starting Serial No. 0177005

Original Issue 1-90

Revised 2-19-98

52 63 (one per side)

KG * Added item 63 9-4



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
(524) Drive Circuit - Rear

524 Starting Serial No. 0177005
Original Issue 1-90
Revised 2-19-98
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | SOLENOID VALVE (see page 10-11 33 |9108-3040| 1 |[TUBE ASSY
for details) 34 |8866-2425| 2 |[ELBOW, 45 DEGREES (includes
2 |9108-3213| 1 |ADAPTER, 1/4 TUBE item 39)
3 |8866-2237| 1 | SWIVEL NUT RUN TEE, 1/4 TUBE 35 |9108-3463| 1 |TUBE ASSY
4 |8471-8181 2 | HOSE ASSY 36 |9108-3466 1 |TUBE ASSY
5 |8471-7597 1 |HOSE ASSY 37 |19108-5064| 2 |[RESTRICTOR
6 |8820-1008| 2 |HEXHD CAPSCREW, 1/4-20X1-3/4, 38 |8866-2306| 2 |[CONNECTOR, (includes item 39)
GR5 39 |8859-1209| 4 |[O-RING
7 |8856-1001| 2 |PLAIN WASHER, 1/4 40 |8866-2087| 1 |ELBOW, 45 DEGREES (includes
8 |8855-1009| 2 |LOCKWASHER, 1/4 item 22)
9 |[8471-7830 1 |HOSE ASSY 41 [9108-1522 1 |R.H. TUBE SUPPORT
10 |7713-3089| 1 |TEST FITTING 9108-1523| 1 |L.H. TUBE SUPPORT
11 |8866-2421| 2 |ELBOW, 45 DEGREES (includes 42 |8820-1036( 4 |HEXHD CAPSCREW, 3/8-16X1-1/4,
0-ring) GR5
8859-1020| 2 | O-RING 43 [9108-1201 4 |TUBE CLAMP
12 |8471-7878| 2 |HOSE ASSY 44 |9002-7470| 4 |HARDENED WASHER, 3/8
13 [9108-3266| 1 | TUBE ASSY 45 18855-1011| 12 |LOCKWASHER, 3/8
14 19108-3106| 4 |O-RING 46 |8850-1006| 4 |HEX NUT, 3/8-16
15 |8866-1009 1 | MALE CONNECTOR, 3/8X3/8 TUBE 47 |9112-3092| 4 |STUD
16 Ref | TRACTION LOCK VALVE (see page 48 19002-7470| 4 |HARD WASHER
10-23 for details) 49 |9108-3449| 4 |HEXNUT, 1/2-13
17 |18320-1135| 20 [ HEX HD CAPSCREW, 7/16-14X1-1/2f | 50 |8820-1035| 4 |HEXHD CAPSCREW, 3/8-16X1, GR5
GR8 51 Ref |REAR DRIVE MOTOR (see page
18 |8855-1012| 20 | LOCKWASHER, 7/16 10-21 for details)
19 |8471-2738| 10 | SPLIT FLANGE CLAMP 52 19020-5792| 1 [CUSHION CLAMP
20 |9104-3163 1 | TUBE ASSY 53 Ref |HYDROSTATIC TRANSMISSION
21 |18866-2008| 2 | CONNECTOR (includes item 22) PUMP (see page 10-15 for details)
22 18859-1207| 4 |O-RING 54 |8859-1205 1 |O-RING
23 | 8866-2142 1 | RUN TEE (includes item 22) 55 |18866-2018| 1 [CONNECTOR (includes item 54)
24 18365-1133| 1 | REDUCER, W/ADAPTER 56 |8866-2239| 2 [SWIVEL NUT RUN TEE, 3/8 TUBE
25 |8866-2240| 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 57 |8471-7597| 1 |[HOSE ASSY
26 |8471-8182 1 |HOSE ASSY 58 |9105-3426 1 |STRAIGHT THREAD REDUCING
27 |8471-8183| 1 | HOSE ASSY CONNECTOR (includes item 22)
28 |19108-3095| 1 |TUBE ASSY 59 19108-3306| 1 |[STRAIGHT THREAD CONNECTOR
29 |9108-3419 1 | TUBE ASSY 60 |8859-1206 1 |O-RING
30 |8859-1508| 10 | O-RING 61 [9108-3191 1 |TUBE ASSY
31 ]19108-3194| 1 | TUBE ASSY 62 |8471-7824| 2 |HOSE ASSY
32 |9108-3465| 1 |TUBE ASSY x63 [9002-3155| 2 |O-RING (one each side)
KG * Added item 63. 9-4



GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER (524) Drive Circuit - Rear

524 Starting Serial No. 0177074
Original Issue 7-93
Revised 2-19-98

61 (one per side)

KG * Added item 61. 9-4



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
(524) Drive Circuit - Rear

524 Starting Serial No. 0177074
Original Issue 7-93
Revised 2-19-98
Iltem | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | SOLENOID VALVE (see page 10-11 32 |9108-3465|( 1 |TUBE ASSY
for details) 33 |9108-3464| 1 |TUBE ASSY
2 |8866-2017| 1 | ADAPTER, 1/4 TUBE 34 |8866-2425| 2 |ELBOW, 45 DEGREES (includes
3 |8866-2237 1 | SWIVEL NUT RUN TEE, 1/4 TUBE item 39)
4 |8471-8181 2 | HOSE ASSY 35 |9108-3463 1 |TUBE ASSY
5 |8866-1109 1 | ELBOW, 90 DEGREES 36 |9108-3466 1 |TUBE ASSY
6 |8820-1008| 2 |HEXHD CAPSCREW, 1/4-20X1-3/4, 37 |9108-5064| 2 |RESTRICTOR
GR5 38 |8866-2306| 2 |[CONNECTOR (includes item 39)
7 |8856-1001 2 | PLAIN WASHER, 1/4 39 |8859-1209| 4 [O-RING
8 |8855-1009| 2 |LOCKWASHER, 1/4 40 |8866-2087| 1 |ELBOW, 45 DEGREES (includes
9 |8471-7930( 2 |HOSE ASSY item 22)
10 [8866-2239| 2 |SWIVEL NUT RUN TEE, 3/8 TUBE 41 |[9108-1522| 1 |R.H. TUBE SUPPORT
11 | 8866-2421 2 | ELBOW, 45 DEGREES (includes 9108-1523 1 |L.H. TUBE SUPPORT
o-ring) 42 |8820-1036| 4 |HEX HD CAPSCREW, 3/8-16X1-1/4,
8859-1020| 2 | O-RING GR5
12 |8471-7878| 2 |[HOSE ASSY 43 [9108-1201 4 |TUBE CLAMP
13 [9108-3266| 1 |TUBE ASSY 44 |9002-7470| 4 |HARDENED WASHER, 3/8
14 19108-3106| 4 |[O-RING 45 |8855-1011| 12 |LOCKWASHER, 3/8
15 |8866-2005| 2 |[STRAIGHT THREAD CONNECTOR 46 |8850-1006| 4 |HEXNUT, 3/8-16
(includes item 20) 47 |9112-3092| 4 |STUD
16 Ref | TRACTION LOCK VALVE (see page 48 |[9002-7471| 4 |HARD WASHER
10-23 for details) 49 |9108-3449| 4 |HEXNUT, 1/2-13
17 |8320-1135| 20 | HEX HD CAPSCREW, 7/16-14X1-1/2}) | 50 |8820-1035| 4 |HEX HD CAPSCREW, 3/8-16X1, GR5
GR8 51 Ref |REAR DRIVE MOTOR (see page
18 |[8855-1012| 20 | LOCKWASHER, 7/16 10-21 for details)
19 |[8471-2738| 10 | SPLIT FLANGE CLAMP 52 19020-5792| 1 |[CUSHION CLAMP
20 |8859-1204| 2 |[O-RING 53 |9108-3475| 2 |[TEST COUPLING
21 |8866-2008| 2 |CONNECTOR (includes item 22) 54 Ref |HYDROSTATIC TRANSMISSION
22 |8859-1207| 4 |[O-RING PUMP (see page 10-15 for details)
23 |8866-2242| 1 |[SWIVEL NUT RUN TEE, 3/4 TUBE 55 |9105-3426| 1 |[STRAIGHT THREAD REDUCING
24 |8365-1133 1 | REDUCER, W/ADAPTER CONNECTOR (includes item 18)
25 |8866-2240| 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 56 |8471-8221| 1 [HOSE ASSY
26 |8471-8182 1 |HOSE ASSY 57 |8471-8207 1 |HOSE ASSY
27 |8471-8183 1 |HOSE ASSY 58 [9108-3306 1 |STRAIGHT THREAD CONNECTOR
28 |19108-3095 1 | TUBE ASSY 59 |8859-1206| 1 [O-RING
29 |19108-3419| 1 |[TUBE ASSY 60 |8866-2224| 1 |[SWIVEL NUT BRANCH TEE,
30 |8859-1508 | 10 | O-RING 3/8 TUBE
31 |8471-7824| 2 | HOSE ASSY x61 [9002-3155| 2 |O-RING (one each side)
KG * Added item 61. 9-4



GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER (524) Drive Circuit - Rear

524 Starting Serial No. 0177189
Original Issue 6-96
Revised 2-19-98

82 (one per side)

KG * Added item 82. 9-4



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
(524) Drive Circuit - Rear

524 Starting Serial No. 0177189
Original Issue 6-96
A Revised 2-19-98
Item | Part No. | Qty. Description Of Part REAR DRIVE HOSE CLAMP LOCATIONS
1 Ref | SOLENOID VALVE (see page 10-11 777879 80 81
for details)
2 |8866-2017 1 | ADAPTER, 1/4 TUBE
3 |[8866-2237| 1 | SWIVEL NUT RUN TEE, 1/4 TUBE
4 |8471-8181 2 | HOSE ASSY
5 18866-2064| 1 | ELBOW, 90 DEGREES (includes
0-ring)
8859-1204 1 | O-RING
6 |8820-1008| 2 |HEXHD CAPSCREW, 1/4-20X1-3/4,
GR5
7 18856-1001 2 | PLAIN WASHER, 1/4
8 |8855-1009| 2 |LOCKWASHER, 1/4
9 |8471-7930| 2 |HOSE ASSY
10 |8866-2239| 2 | SWIVEL NUT RUN TEE, 3/8 TUBE
11 |8866-2421 2 | ELBOW, 45 DEGREES (includes
0-ring)
8859-1207| 2 | O-RING
12 |8471-7878 2 |HOSE ASSY
13 |9108-3266 1 | TUBE ASSY
14 |9108-3106 | 4 |[O-RING
15 18866-2005| 3 | STRAIGHT THREAD CONNECTOR
(includes item 20) o
16 Ref | TRACTION LOCK VALVE (see page =
10-23 for details)
17 |8320-1135| 8 |HEX HD CAPSCREW, 7/16-14X1-1/2,
GR8
18 |8855-1012| 16 | LOCKWASHER, 7/16
19 |8471-2738| 8 | SPLIT FLANGE CLAMP
20 [8859-1204| 3 | O-RING 1778798081
5; gggg?gg? i 8_OR'\|‘,'\\:§CTOR (includes item 22) Item | Part No. | Qty Description Of Part
23 |8866-2242 1 | SWIVEL NUT RUN TEE, 3/4 TUBE 53 19105-3020| 2 | TEST COUPLING
24 |8365-1133 1 REDUCER, W/ADAPTER 54 Ref | HYDROSTATIC TRANSMISSION
25 |8866-2240 1 | SWIVEL NUT RUN TEE, 1/2 TUBE PUMP (see page 10-15 for details)
26 |8471-8182| 1 |HOSE ASSY 55 19108-3222| 1 | STRAIGHT THREAD REDUCING
27 |8471-8183 1 HOSE ASSY CONNECTOR (includes item 22)
28 |[9116-3201 1 | TUBE ASSY 56 |8471-8221 1 HOSE ASSY
29 |[9114-3055 1 | TUBE ASSY 57 | 7713-3447 1 HOSE ASSY
30 |8859-1508| 10 | O-RING 58 |[9108-3306 1 | STRAIGHT THREAD CONNECTOR
31 9108-3191 2 | HOSE ASSY 59 |8859-1206 1 | O-RING
32 |9108-3465| 1 |[TUBE ASSY 60 |8866-2224| 1 |[SWIVEL NUT BRANCH TEE,
33 |9108-3464| 1 |TUBE ASSY 3/8 TUBE
34 18866-2425| 2 | ELBOW, 45 DEGREES (includes 61 |8320-1155| 8 |HEXHD CAPSCREW, 7/16-14X1-3/4
item 39) 62 |8866-2103 1 ELBOW, 90 DEGREES (swivel nut)
35 |9108-3463| 1 |TUBE ASSY 63 |9108-3194| 1 |TUBE ASSY
36 |9108-3466 1 | TUBE ASSY 64 |8471-7824| 2 |HOSE ASSY
37 19108-5064 | 2 | RESTRICTOR 65 |8866-2105| 2 |ELBOW, 90 DEGREES (swivel nut)
38 |8866-2306 | 2 | CONNECTOR (includes item 39) 66 |8471-8208| 1 |HOSE ASSY
39 18859-1209| 4 | O-RING 67 |7713-3089 1 | TEST FITTING
40 |8866-2087| 1 | ELBOW, 45 DEGREES (includes 68 |9104-3163| 1 | TUBE ASSY
item 22) 69 ]19002-7187| 12 |NYLON TIE
41 19108-1522| 1 | R.H. TUBE SUPPORT 70 |8820-1018| 2 |HEXHD CAPSCREW, 5/16-18X3/4,
9108-1523| 1 [L.H. TUBE SUPPORT GR5
42 18820-1036| 4 | HEXHD CAPSCREW, 3/8-16X1-1/4, 71 |8856-1108| 4 | WASHER
GR5 72 [9130-3049| 2 |HOSE SUPPORT (one each side)
43 |[9108-1201 4 | TUBE CLAMP 73 18850-1005| 2 |HEXNUT
44 19002-7470 | 4 | HARDENED WASHER, 3/8 74 |7713-3053| 4 | CLAMP SET
45 |8855-1011| 12 | LOCKWASHER, 3/8 75 |7713-3052| 4 | COVER PLATE
46 |8850-1006 | 4 |HEXNUT, 3/8-16 76 |7713-3209| 8 |HEXHD CAPSCREW, 1/4-20X1-3/8
47 19112-3092 | 4 | STUD 77 |7713-3306| 2 |STACKBOLT
48 |[9002-7471 4 | HARD WASHER 78 |7713-3390| 2 |SAFETY CLIP
49 [9108-3449 | 4 |[HEXNUT, 1/2-13 79 18820-1023| 2 |HEXHD CAPSCREW, 5/16-18X1-3/4,
50 |8820-1035| 4 |HEXHD CAPSCREW, 3/8-16X1, GR5 GR6
51 Ref | REAR DRIVE MOTOR (see page 80 |7732-3029| 4 |HOSE CLAMP
10-21 for details) 81 |7713-3137| 2 |COVER PLATE
52 19020-5792 1 | CUSHION CLAMP *82 |]9002-3155| 2 | O-RING (one each side)
KG * Added item 82. 9-4



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Drive Circuit (522)
Starting Serial No. 0177005

Original Issue 1-90
Revised 4-92

>
d)
—

&
(I

Item | Part No. [ Qty. Description Of Part Item| Part No.|Qty. Description Of Part
1 Ref |HYDROSTATIC TRANSMISSION PUMP|| 15 Ref [FRONT DRIVE MOTOR
(see page 10-15 for details) (see page 10-17 for details)
2 |8320-1135| 8 |HEXHD CAPSCREW, 7/16-14X1-1/2,|| 16 | 8471-7830 1 |HOSE ASSY
GR8 17 | 9104-3163| 1 |TUBE ASSY
3 |8855-1012| 8 |LOCKWASHER, 7/16 18 | 7713-3089| 1 [TEST COUPLING
4 |8471-2738 | 4 |FLANGE HALF 19 | 8866-2105| 1 |ELBOW, 90 DEGREES (swivel nut)
5 |9108-3426 1 |CONNECTOR 20 | 8866-1384| 2 |HEXPLUG, 1/4 TUBE
6 | 8866-2239 1 |SWIVEL NUT RUN TEE, 3/8 TUBE 21 | 2486-1170| 2 |TUBE CLIP
7 19108-3104 | 1 |TUBE ASSY 22 |[8820-1003| 2 |HEXHD CAPSCREW, 1/4-20X3/4, GR5
8 |9109-3001 | 1 |TUBE ASSY 23 |8855-1009| 2 |LOCKWASHER, 1/4
9 |8471-4006 | 2 |CAP 24 |8859-1509( 2 |[O-RING
10 |8471-7865| 2 |HOSE ASSY 25 |[8850-1008| 2 [HEXNUT, 1/2-13
11 | 8866-2062 | 2 |[ELBOW, 90 DEGREES (includes o-ring)|| 26 | 8855-1013| 2 |LOCKWASHER, 1/2
8859-1202 [ 2 |[O-RING 27 |19002-8660( 2 [SUPPORT CLAMP
13 |9108-3339 | 2 |O-RING 28 | 8856-1111 2 |FLAT WASHER, 1/2
14 | 8866-2062 | 2 |ELBOW, 90 DEGRES (includs o-ring) || 29 | 8820-1066| 2 |HEX HD CAPSCREW, 1/2-13X1-1/4,
8859-1202 | 2 |[O-RING GR5

9-5



GRADALL

MATERIAL HANDLER

N

«“w

HYDRAULIC CIRCUITS
Drive Circuit (522)

Starting Serial No. 0177165
Original Issue 3-96

[l

16 ‘ ")‘
.=

13

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION 18 |[7713-3089| 1 |TEST COUPLING
ASSY (see page 10-15 for details) 19 |8866-2105| 1 | ELBOW, 90 DEGREES (swivel nut)
2 |[8320-1135( 8 |HEXHD CAPSCREW, 7/16-14X1-1/2,|| 20 |8866-1384| 2 |HEX CAP, 3/8 TUBE
GR8 21 |2486-1170| 2 | TUBE CLIP
3 |8855-1012| 8 |LOCKWASHER, 7/16 22 |8820-1003( 2 | HEXHD CAPSCREW, 1/4-20X3/4,
4 18471-2738| 4 | FLANGE HALF GR5
5 19105-3426 1 | CONNECTOR (includes item 35) 23 |8855-1009| 2 |LOCKWASHER, 1/4
6 |8866-2239| 2 [SWIVEL NUT RUN TEE, 3/8 TUBE 24 |18662-1230( 1 | TUBE CLIP
7 19108-3419 1 | TUBE ASSY 25 |8859-1202| 2 |O-RING
8 [9020-5792| 2 | CUSHION CLAMP 26 |8471-2739| 8 |FLANGE HALF
9 |8471-4006| 2 |[CAP 27 18856-1013| 16 | LOCKWASHER, 1/2
10 |8471-7865| 2 |HOSE ASSY 28 |8320-1120| 16 | HEX HD CAPSCREW, 1/2-13X1-3/4,
11 |8866-2062| 2 |[ELBOW, 90 DEGREES (includes GR5
o-ring) 29 19108-3342 1 | STRAIGHT THREAD CONNECTOR
8859-1202| 2 | O-RING 30 |8471-7946 1 |HOSE ASSY
12 |8471-8760| 2 |[HOSE ASSY 31 |8866-2119 1 | ELBOW, 45 DEGREES (swivel nut)
13 ]9108-3339| 4 | O-RING 32 |8866-2018( 1 | CONNECTOR (includes o-ring)
14 |8866-2003| 2 | CONNECTOR (includes item 25) 8859-1205 1 [ O-RING
15 Ref | FRONT DRIVE MOTOR, (see page 10 33 |9105-3020| 2 |STAUFF TEST COUPLING
17 for details) 34 |9108-3106| 2 |O-RING
16 |8471-7830 HOSE ASSY 35 |8859-1207| 1 |O-RING
17 |9104-3163 TUBE ASSY 36 |8471-7852 1 |HOSE ASSY
37 |19108-3095 1 | TUBE ASSY

KG

9-5




GRADALL’ HYDRAULIC CIRCUITS

MATERIAL HANDLER 18 Drive Circuit (522)

Starting Serial No. 0177189
Original Issue 6-96

To Flow
Divider Valve
(see page 9-1)

13 }6 2] 9

/
oD\ —B—mEC T
\3} ’

ltem | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION 22 |[8820-1003| 2 |HEXHD CAPSCREW, 1/4-20X3/4,
ASSY (see page 10-15 for details) GR5
2 |8320-1135| 8 | HEXHD CAPSCREW, 7/16-14X1-1/2,]] 23 |8855-1009| 2 |LOCKWASHER, 1/4
GR8 24 |[8662-1230| 1 | TUBE CLIP
3 |8855-1012( 8 | LOCKWASHER, 7/16 25 18859-1202| 2 |O-RING
4 |8471-2738| 4 | FLANGE HALF 26 |[8471-2739| 8 |FLANGE HALF
5 19108-3222 1 | CONNECTOR (includes item 35) 27 |8856-1013| 16 | LOCKWASHER, 1/2
6 |8866-2239| 2 | SWIVEL NUT RUN TEE, 3/8 TUBE 28 18320-1120( 16 | HEX HD CAPSCREW, 1/2-13X1-3/4,
7 19114-3055 1 | TUBE ASSY GR5
8 |9020-5792| 2 | CUSHION CLAMP 29 |8866-2017 1 | STRAIGHT THREAD CONNECTOR
9 |8471-4006| 2 | CAP (includes item 32)
10 |[8471-8861| 2 | HOSE ASSY 30 |8471-8930| 1 |HOSE ASSY
11 19002-7906 | 2 | ELBOW, 90 DEGREES (includes 31 |[8866-2064| 1 | ELBOW, 90 DEGREES (includes
0-ring) item 32)
8859-1204| 2 | O-RING 32 |[8859-1204| 2 | O-RING
12 | 8471-8657| 2 | HOSE ASSY 33 [9105-3020| 2 | STAUFF TEST COUPLING
13 19108-3339| 4 | O-RING 34 19108-3106| 2 | O-RING
14 |[8866-2003| 2 [ CONNECTOR (includes item 25) 35 |8859-1207| 2 |[O-RING
15 Ref | FRONT DRIVE MOTOR, (see page 10f| 36 |8471-7852| 1 | HOSE ASSY
17 for details) 37 19109-3017 1 | TUBE ASSY
16 |[8471-7830( 1 | HOSE ASSY 38 |8859-1205| 1 |[O-RING
17 19104-3163 1 | TUBE ASSY 39 |8866-2018 1 | CONNECTOR (includes item 38)
18 | 7713-3089 1 | TEST COUPLING 40 |8471-7460 1 |HOSE ASSY
19 |8866-2105 1 | ELBOW, 90 DEGREES (swivel nut) 41 |8471-7835 1 |HOSE ASSY
20 |8866-1384| 2 | HEX CAP, 3/8 TUBE 42 |8471-7832 1 |HOSE ASSY
21 |2486-1170| 2 | TUBE CLIP 43 19105-3426 1 | STRAIGHT THREAD ADAPTER
(includes item 35)

KG 9-5



MATERIAL HANDLER

KG

GRADALL
522 /524

HYDRAULIC CIRCUITS
Lift Cylinder

Starting Serial No. 0177005
Original Issue 1-90

Revised 4-4-97

14
14 i, 15 16
Item | Part No. [Qty. Description Of Part
1 Ref |LIFT CYLINDER ASSY
(see page 10-1 for details)
2 ]19108-3050 | 2 |HYDRAULIC SWIVEL
3 |8471-7860 | 2 |HOSE ASSY
4 [9108-1432 1 |PIN
5 19108-1433 1 |PIN
6 |8820-1065 | 2 |HEX HD CAPSCRREW, 1/2-13X1, GR5
7 18855-1013 | 2 |LOCKWASHER, 1/2
8 |9108-1313 | 2 |KEEPER PLATE
9 |7713-3139 1 |CLAMP SET
10 [7713-3140 | 2 |COVER PLATE
11 |7713-3177 | 2 |HEX HD CAPSCREW
12 19108-3224 1 |TUBE ASSY
13 |9108-3225 1 |TUBE ASSY
14 |[8866-2007 [ 2 [CONNECTOR (includes item 15)
15 [8859-1206 | 2 |O-RING
16 Ref |MAIN HYDRAULIC CONTROL VALVE
(see page 10-7 for details)
17 |7713-3240 1 |CLAMP SET

* Changed position of items 12 & 13 in art.

9-6



MATERIAL HANDLER

JD

GRADALL
522 /524

HYDRAULIC CIRCUITS
Crowd Cylinder

Starting Serial No. 0177005
Original Issue 1-90

Revised 11-08-05

Item| Part No. | Qty. Description Of Part
1 Ref |HYDRAULIC CYLINDERASSY CROWD
(see page 10-2 for details)
2 | 8866-2065| 2 |[ELBOW, 90 DEGREES
(includes item 3)
3 | 8859-1205| 2 |O-RING
4 | 8471-7885 1 |HOSE ASSY
5 | 8471-7884 1 |HOSE ASSY
6 | 9108-3226 | 1 |TUBE ASSY
7 19108-3230 | 1 |TUBE ASSY
8 | 7713-3139 | 2 |CLAMP SET
9 | 7713-3140 | 2 |COVER PLATE
10 | 7713-3177 | 2 |HEX HD CAPSCREW
11 | 8866-2007 [ 2 [CONNECTOR (includes item 12)
12 | 8859-1206 | 2 |O-RING
13 Ref |MAIN HYDRAULIC CONTROL VALVE
(see page 10-7 for details)
14 | 7713-3893 | 2 |CLAMP SET
15 | 7713-3052 | 2 |COVER PLATE
16 | 7713-3209 4 [HEXHDCAPSCREW, 1/4-20X1-3/8
%17 | 8858-1140 4 |RETAININGRING
*18 | 9108-1437 1 |CROWDCYLINDERPIN
*19 | 9108-1438 1 |CROWDCYLINDERPIN

* Revised illustration and added items 17 thru 19.

9-7



GRADALL

MATERIAL HANDLER

522 /524

HYDRAULIC CIRCUITS
Tilt & Tilt Compensating Cylinder
Starting Serial No. 0177005
Original Issue 1-90
Revised 2-93

Item | Part No. |Qty. Description Of Part Item| Part No. | Qty Description Of Part
1 Ref |TILT CYLINDER ASSY 15 |8859-1205 | 2 |O-RING
(see page 10-3 for details) 16 Ref |TILT COMPENSATION CYLINDER ASSY
2 |8859-1207 | 2 |O-RING (see page 10-4 for details)
3 |9105-3450 1 |STR. THREAD ELBOW, 90 DEGREE 17 |9108-3227 1 |TUBE ASSY
4 |7713-3136 | 3 |CLAMP SET 18 |[9108-3228 1 |TUBE ASSY
5 |7713-3137 | 3 |COVER PLATE 19 |8866-2019 | 2 |CONNECTOR (includes item 20)
6 |8471-7886 | 2 |HOSE ASSY 20 |8859-1206 | 2 |[O-RING
7 18852-1205 | 2 [HEX LOCKNUT, 5/16-18 21 Ref [MAIN CONTROL VALVE
8 |8841-1036 | 2 |ROUND HD CARRIAGE BOLT, (see page 10-17 for details)
5/16-18X3/4 22 18820-1023 | 3 |HEX HD CAPSCREW, 1/4-20X1-3/4,
9 |[9108-3290 1 |HOSE CARRIER GR5
10 [9002-7179 | 2 |BULKHEAD FITTING (includes item 11)| | 23 [9105-3426 1 [CONNECTOR
11 2 |BULKHEAD FITTING NUT 24 |8866-2105 1 |ELBOW, 90 DEGREES (swivel nut)
13 |8471-7563 | 2 |HOSE ASSY 25 9020-7463 | 2 |CUSHION CLAMP
14 |8866-2065 | 2 |ELBOW, 90 DEGREES
(includes item 15)

9-8



GRADALL

MATERIAL HANDLER

522 /524

6 9
Item| Part No. | Qty. Description Of Part
1 Ref |SWAY CYLINDER (see page 10-5 for
details)
2 Ref |DUAL P.O. CHACK VALVE, (see page
10-12 for details)
3 | 8820-1040| 3 |[HEX HD CAPSCREW, 3/8-16X2-1/4,
GR5
4 | 8855-1011| 3 |LOCKWASHER, 3/8
5 | 9108-1396 1 |PIN
6 | 9020-7352 | 1 |PIN
7 | 8820-1104 1 |HEX HD CAPSCREW, 3/8-16X3-3/4,
GR5
8 | 8850-1010| 1 [HEXNUT, 5/8-11
9 | 9002-8935| 2 |RETAINING RING
10 | 8866-2003 | 2 |[CONNECTOR, (includes item 11)
11 | 8859-1202| 2 [O-RING
13 | 8866-1341 2 |TUBE END REDUCER (1/2X1/4)
14 | 8866-2059 | 2 |ADAPTER, 90 DEGREES, 5/8-12
(includes item 15)
15 | 8859-1206 | 2 [O-RING
16 Ref |MAIN HYDRAULIC CONTROL VALVE

(see page 10-7 for details)

CIRCUITS

Sway Cylinder

Starting Serial No. 0177005
Revised 12-91

9-9



GRADALL: HYDRAULIC CIRCUITS

MATERIAL HANDLER Sway Cylinder

522 /524 Starting Serial No. 0177165

Original Issue 3-96
Revised 10-17-97

A

o
e |

—=
=

-

’
1
/

/

g
,,\Q
>

Item| Part No. | Qty. Description Of Part

1 Ref | SWAY CYLINDER - IOWA (see page
10-5 for details)

2 Ref | DUAL P.O. CHECK VALVE (see
page 10-12 for details)

—

3 |8820-1040| 3 |HEX HD CAPSCREW, 3/8-16X2-1/4,
GR5
4 | 8855-1011 3 | LOCKWASHER, 3/8
5 [9114-1316 1 |PIN
6 |9020-7352( 1 |PIN
7 19002-8935| 4 | RETAINING RING
* 8 |8866-2082| 2 |CONNECTOR (includes item 9)
9 |8859-1202| 2 |O-RING
10 | 8471-7861 2 |HOSE ASSY
11 | 8866-1341 2 | TUBE-END REDUCER, 1/2x1/4
12 | 8866-2059| 2 |ADAPTER, 90 DEGREES, 5/8-1/2
(includes item 13)
13 |8859-1206| 2 [O-RING

14 Ref | MAIN HYDRAULIC CONTROL
VALVE (see page 10-7 for details)
15 |8866-1406| 2 |[NUT (used with item 11)

MPC 1945 MB * Changed part numbers on item 8. 9-9



GRADALL: HYDRAULIC CIRCUITS

MATERIAL HANDLER Steering Cylinder

522 /524 Starting Serial No. 0177005
Original Issue 1-90
Revised 1-12-98

(SEE PAGE 9-3) 18

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | STEERING CYLINDER 15 |8866-2062| 1 |ELBOW, 90 DEGREES, (includes
(see page 10-6 for details) item 16)
3 |8866-2240( 2 |SWIVEL NUT RUN TEE, 1/2 TUBE 17 Ref | STEERING ORBITROL
4 |18866-2026] 2 |CONNECTOR (includes o-ring) (see page 10-20 for details)
8859-1015] 2 |O-RING
5 |8471-8202| 2 |HOSE AssY 18 1 giigii)oLUMN (see page 7-5
6 |8866-2064| 2 E-LBOW‘ 90 DEGREES 19 |8866-2006| 2 |[CONNECTOR (includes item 20)
(includes item 7)
7 |88s59-1204| 2 |O-RING 20 |8859-1205 4 O-RING . .
8 Ref |PRIORITY FLOW CONTROL VALVE, 21 18866-2018] 1 |CONNECTOR (includes item 20)
: 22 18471-7810 1 HOSE ASSY
(see page 10-8 for details) 23 |8866-2065| 1 |ELBOW, 90 DEGREES
9 |8866-2019] 1 |CONNECTOR (includes item 10) ) (include,s item 20)
10 |8859-1206 1 |O-RING
11 |8471-7854 1 HOSE ASSY 24 |7713-3052 2 |COVER PLATE
12 |8866-2003 1 |CONNECTOR (includes item 13) 25 |7713-3209 4 |HEX HD CAPSCREW, 1/4-20X1-3/8
i ) 26 |7713-3053| 2 |CLAMP SET
13 ]18859-1202 1 |O-RING HOSE ASSY
14 |8471-7858] 1 |HOSE AssY 27 |8471-8188| 1

MB * Page redone. 9-10



GRADALL: HYDRAULIC CIRCUITS

MATERIAL HANDLER

522 /524

Joystick Circuit
Starting Serial No. 0177122
Original Issue 11-95
Revised 10-24-97

D¢ 1"

o

Item| Part No. [ Qty Description Of Part Iltem| Part No. | Qty. Description Of Part
1 Ref| MAIN HYDRAULIC CONTROL 8 | 8850-1004| 4 |HEXNUT, 1/4-20
VALVE ASSY (see page 10-9 for 9 | 9114-6047| 1 |COVER
details) 10 | 7714-3006( 2 | WHIZ LOCKNUT, 5/16-18
2 | 8866-2005| 10| CONNECTOR (includes item 3) 11 | 7714-3003| 2 [WHIZ-LOC SCREW, 5/16-18X5/8
3 | 8859-1204| 10| O-RING *12 | 9020-6199 | AR [ TRIM LOK
4 1 9114-1307 1 | JOYSTICK MOUNT WELDMENT 13 | 9020-4096 1 |HOSE ASSY
* 5 Ref| JOYSTICK (see page 10-22 for 14 | 7713-3197 1 | HOSE ASSY
details) 15 | 8471-7458| 2 |HOSE ASSY
6 | 8826-1017| 4 | SOCKET BUTTON HD CAPSCREW, 16 | 8471-7519| 2 |[HOSE ASSY
1/4-20X7/8, GR5 17 | 9002-7187| AR | TIE WRAP
7 | 8855-1009| 4 | LOCKWASHER, 1/4

MB * Changed part number on item 12, changed (see page) on item 5. 9-11



GRADALL: HYDRAULIC CIRCUITS

MATERIAL HANDLER Joystick Circuit

522 /524 Starting Serial No. 0177064
Original Issue 4-93

TO SOLENOID VALVE

TO HYDRAULIC

RESERVOIR
2
2
3
1
Iltem| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
1 Ref | MAIN HYDRAULIC CONTROL 9 | 9104-6056| 1 |COVER
VALVE ASSY (see page 10-9 for 10 | 8855-1010| 4 |[LOCKWASHER, 5/16
details) 11 | 8820-1018| 2 | HEX HD CAPSCREW, 5/16-18X3/4,
2 | 8866-2005| 10 [ CONNECTOR (includes item 3) GR5
3 | 8859-1204| 10 | O-RING 12 | 8505-1384| 2 |[WELD STUD, 5/16-18
4 19112-6035| 1 |JOYSTICK MOUNT WELDMENT 13 | 8850-1005| 2 |HEXNUT, 5/16-18
5 Ref | JOYSTICK (see page 10-24 for 14 | 9020-6194 | AR | TRIM LOK
details) 15 | 9020-4096| 1 |HOSE ASSY
6 | 8826-1017| 4 | SOCKET BUTTON HD CAPSCREW, 16 | 7713-3197| 1 | HOSE ASSY
1/4-20X7/8, GR5 17 | 8471-7458| 2 | HOSE ASSY
7 | 8855-1009| 4 |LOCKWASHER, 1/4 18 | 8471-7519| 2 |[HOSE ASSY
8 | 8850-1004| 4 | HEXNUT, 1/4-20 19 | 9002-7187 | AR | TIE WRAP

RS 9-11



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS

(9108-3283) Lift Cylinder Assembly
Starting Serial No. 0177005
Original Issue 1-90
Revised 12-18-95

Item | Part No. [Qty. Description Of Part Item [ Part No. [Qty. Description Of Part
9108-3283 1 LIFT CYLINDER ASSY 9 | 9103-4281 1 PISTON
(includes all items) 10 1 | BACK-UP RING
9108-4173 | Ref | SEAL KIT, 11 1 O-RING
(includes items 5, 6, 7, 8, 10, 11, 13 & 14) 12 | 9108-4172 1 | GLAND
1 [9103-3430 1 |COUNTERBALANCE VALVE 13 1 | SEAL
2 19108-4170 1 TUBE ASSY 14 1 | WIPER
3 |[8867-1033 | 2 |LUBE FITTING, STRAIGHT, 1/4-28 15 | 9108-4171 1 | RODASSY
4 19103-4280 1 NUT 16 | 9108-4167 2 | BUSHING
5 2 |WEAR RING
6 1 SEAL NOTE: ONLY ITEMS WITH PART
7 1 |O-RING NUMBER ARE AVAILABLE FOR
8 1 O-RING SERVICE.
RS 10-1

* Enhanced artwork, changed nomenclature to match table of contents.



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
(9108-3282) Crowd Cylinder Assembly
Starting Serial No. 0177005

Original Issue 1-90

Revised 12-13-96

Item | Part No. |[Qty. Description Of Part
9108-3282 | 1 | CROWDCYLINDERASSY
(includes all items)
* 9104-4320 | Ref | SEAL KIT, (includesitems4, 5, 6,
7, 10,11, 13 & 14)
1 19103-3430 1 | COUNTERBALANCE VALVE
2 19108-4190 1 |TUBEASSY
3 [9103-4303 1 |NUT
4 2 | WEARRING
5 1 | SEAL
6 1 | O-RING
7 1 | O-RING
8 |19103-4304 1 |[PISTON
9 19108-4193 1 [STOPTUBE
10 1 | BACK-UPRING
11 1 | O-RING
12 19108-4192 1 | GLAND
13 1 | SEAL
14 1 | WIPER
15 [9108-4191 1 | RODASSY
NOTE: ONLY ITEMS WITH PART
NUMBER ARE AVAILABLE FOR
SERVICE.

KG

10-2

* Changed part number on seal kit.



GRADALL HYDRAULIC COMPONENTS
""""55“2"2“7'.'5“2‘;"""“ (9108-3468) Crowd Cylinder Assembly

Starting Serial No. 0177382
Original Issue 10-97

Item | Part No. | Qty. Description Of Part
9108-3468| 1 |CROWDCYLINDERASSY
(includes all items)
9108-4306 | Ref |SEAL KIT, (includesitems 4 thru 7, 11
thru 13 & 16)
1 |9108-4347| 1 |[COUNTERBALANCEVALVE
2 19108-4348| 1 |CASEASSY
3 [9120-4460] 1 |LOCKNUT (torque to 200-250 ft-Ibs)
4 2 |WEARRING
5 1 |PISTONSEAL
6 1 |[O-RING
7 1 [O-RING
8 |9108-4349| 1 |[PISTON
9 [9108-4350| 1 |SPACER
10 [9116-4023| 1 |[O-RING
11 1 |BACKUP
12 1 |STEPSEAL
13 1 [U-CUP
14 |19114-4017| 1 |CAPSCREW
15 19108-4351 1 |HEAD
16 1 |WIPER
17 9108-4352| 1 |SHAFTASSY
NOTE: ONLY ITEMS WITH PART
NUMBER ARE AVAILABLE FOR
SERVICE.

MB 10-2



RS

GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
(9108-3379) Tilt Cylinder Assembly

Item | Part No. [Qty. Description Of Part
9108-3379 | 1 |[TILT CYLINDER ASSY
(includes all items)
9103-4297 | Ref |SEALKIT,
(includes items 5, 6, 7, 10, 11, 13 & 14)
1 [9103-3430 | 1 |COUNTERBALANCE VALVE
2 19108-4216 1 |TUBEASSY
3 |8867-1033 | 2 |LUBEFITTING-STRAIGHT, 1/4-28
4 19103-4286 1 |NUT
5 2 |WEARRING
6 1 |SEAL
7 1 |O-RING
8 1 |O-RING
9 |9108-4291 | 1 |PISTON
10 1 |BACK-UPRING
11 1 |O-RING
12 1 9108-4299 1 |GLAND
13 1 |SEAL
14 1 |WIPER
15 19108-4217 1 |RODASSY
16 19108-4176 | 2 |BUSHING
NOTE: ONLY ITEMS WITH PART
NUMBER ARE AVAILABLE FOR
SERVICE.

Starting Serial No. 0177005
Original Issue 1-90
Revised 12-18-95

10-3

* Enhanced artwork, changed nomenclature to match table of contents.



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS

(9108-3513) Tilt Cylinder - lowa
Starting Serial No. 0177382
Original Issue 10-97
Revised 6-27-07

ltem | Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9108-3513 | 1 | TILT CYLINDER ASSY (includes all 11 1 |BACK-UPRING
items) 12 1 |O-RING
9108-4370 | 1 | SEALKIT (includes items 6 thru 9, 13 |9108-4371 1 |GLAND
11, 12 & 14 thru 16) 14 |9108-4372 | 1 |SNAPRING
*1 [9140-4352 | 2 | BUSHING 15 [9108-4373 | 1 [WEARRING
2 |[9114-4128 | 2 | GREASE FITTING 16 1 |STEPSEAL
3 |9108-3473 | 1 | COUNTERBALANCE VALVE 17 1 |U-CUP
4 19112-4076 | 1 | CASEASSY 18 1 |WIPER
5 19106-4017 | 1 | LOCKNUT (torque to 650-750 ft.Ibs.) 19 |9112-4078 | 1 [SHAFTASSY
6 2 | WEARRING 20 [9112-4096 | 1 |SELF TAPPING SCREW, #10-24
7 1 | SEAL
8 1 | O-RING NOTE: ONLY ITEMS WITH PART
9 1 [ O-RING NUMBERS ARE AVAILABLE
10 ]9104-4274 | 1 | PISTON FORSERVICE.
JM * Revised part number on item 1.

10-3




RS

GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
(9108-3285) Compensating Cylinder Assembly

Item | Part No. [Qty. Description Of Part
9108-3285 | 1 |TILT COMPENSATING CYLINDER
ASSY
9108-4169 | Ref [SEAL KIT,
(includes items 5, 6,7, 8,10, 11, 13 & 14)
1 [9103-4168 | 1 |TUBE ASSY
2 |8867-1033 | 2 |LUBEFITTING-STRAIGHT, 1/4-28
3 |9108-4167 | 2 |BUSHING
4 19103-4280 | 1 |NUT
5 2 |WEARRING
6 1 |SEAL
7 1 |O-RING
8 1 |O-RING
9 |9108-4165 | 1 |PISTON
10 1 |BACK-UPRING
11 1 |O-RING
12 191084282 | 1 |[GLAND
13 1 |SEAL
14 1 |WIPER
15 |9108-4166 | 1 [RODASSY
NOTE: ONLY ITEMS WITH PART
NUMBER ARE AVAILABLE FOR
SERVICE.

Starting Serial No. 0177005
Original Issue 1-90
Revised 12-18-95

10-4

* Enhanced artwork, changed nomenclature to match table of contents.



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
(9108-3286) Sway Cylinder Assembly

Starting Serial No. 0177005
Original Issue 1-90
Revised 12-18-95

RS

Item| Part No.

Qty.

Description Of Part

9108-3286

9108-4189

9108-4185
8867-1033
9108-4176
9108-4184
9108-4219
9108-4220
9108-4221
9108-4222
9108-4186
9108-4223
9108-4224
9108-4188
9108-4225
9108-4226
9108-4187

O©CONOOOHA~WN =

[ G Y
arwWwND-=0O

Ref

B e N e R I T T T T T N SN \ S Y

SWAY CYLINDER ASSY

(includes all items)

SEALKIT

(includes items 5, 6, 7, 8,10, 11, 13, & 14)
TUBE ASSY

LUBE FITTING, STRAIGHT, 1/4-28
BUSHING

NUT

WEAR RING

SEAL

O-RING

O-RING

PISTON

BACKUP RING

O-RING

GLAND

SEAL

WIPER

ROD ASSY

10-5

* Enhanced artwork, changed nomenclature to match table of contents.



GRADALL HYDRAULIC COMPONENTS
"‘TESRZ"Z“'/';‘Z‘Z‘D"E' (9108-3520) Sway Cylinder Assembly

Starting Serial No. 0177165
Original Issue 3-96

Item| Part No. |Qty. Description Of Part
9108-3520 | 1 | SWAY CYLINDER ASSY
(includes all items)
9108-4189 | Ref | SEAL KIT (includes items 5, 6, 7, 8, 10,
11,13, & 14)
1 [9108-4342 | 1 | TUBE ASSY
2 | 8867-4343 | 2 |LUBE FITTING, STRAIGHT, 1/4-28
3 | 9108-4176 | 4 | BUSHING
4 | 9108-4184 1 |NUT
5 | 9108-4219 1 | WEARRING
6 | 9108-4220 1 | SEAL
7 | 9108-4221 1 [ O-RING
8 | 9108-4222 1 [ O-RING
9 | 9108-4186 1 | PISTON
10 | 9108-4223 1 | BACKUPRING
11 | 9108-4224 1 [ O-RING
12 | 9108-4188 1 | GLAND
13 | 9108-4225 1 | SEAL
14 | 9108-4226 1 | WIPER
15 | 9108-4344 | 1 | ROD ASSY
16 | 9108-4332 | 1 [LOCKING SCREW

KG 10-5



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
(9108-3281) Steering Cylinder Assembly

Item| Part No. |Qty. Description Of Part
9108-3281 | 2 | STEERING CYLINDERASSY
(includes all items)
9108-4183 | Ref | SEALKIT,
(includes items 5, 6,7,8,10, 11, 13 & 14)
1 | 9103-4178 1 |TUBEASSY
2 | 9108-4194 1 | BUSHING
3 | 8867-1033 | 2 |LUBEFITTING-STRAIGHT, 1/4-28
4 | 9108-4177 1 [NUT
5 2 |WEARRING
6 1 |SEAL
7 1 | O-RING
8 1 |O-RING
9 | 9108-4179 | 1 |PISTON
10 1 |BACK-UPRING
11 1 |O-RING
12 | 9108-4181 1 |GLAND
13 1 | SEAL
14 1 | WIPER
15 | 9108-4180 | 1 | RODASSY
16 | 9108-4182 1 | BUSHING
NOTE: ONLY ITEMS WITH PART
NUMBER ARE AVAILABLE FOR
SERVICE.

RS

* Enhanced artwork, changed nomenclature to match table of contents.

Starting Serial No. 0177005
Original Issue 1-90
Revised 12-18-95

10-6



GRADALL HYDRAULIC COMPONENTS
"‘TESRZ"Z“'/';‘Z‘Z‘D"E' (9108-3532) Steering Cylinder - lowa

Starting Serial No. 0177368
Original Issue 1-98

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-3532 | 2 [ STEERINGCYLINDERASSY 10 1 |O-RING
(includes all items) 11 1 |BACK-UPRING
9108-4305 | 1 | SEALKIT (includes items 5 thru 8, 12 | 9112-4090 | 1 |CYLINDERHEAD
10,11 & 13 thru 15) 13 1 |STEPSEAL
1 19112-4087 1 | BUSHING 14 1 |U-CUP
2 19112-4088 1 | CASEASSY 15 1 |WIPER
3 |9112-4096 1 | SELF-TAPPING SCREW 16 | 9112-4108 1 |RODASSY
4 |[9120-4460 | 1 [LOCKNUT (lubricate & torque to 17 |1 9104-3246 | 1 |BUSHING
350-370ft.Ibs.) 18 | 9114-4128 1 |GREASEFITTING
5 2 | WEARRING 19 1 |HEXHD PLUG, 1/8-27 NPT
6 1 | PISTONSEAL
7 1 | O-RING NOTE: ONLY ITEMS WITH PART
8 1 | O-RING NUMBERS ARE AVAILABLE
9 |[9112-4089 1 | PISTON FOR SERVICE.

MB 10-6



GRADALL

MATERIAL HANDLEF

522 /524

NOTE: ONLY ITEMS WITH PART

HYDRAULIC COMPONENTS

(9108-3055) Main Hydraulic Control Valve Assembly

Starting Serial No. 0177005
Original Issue 1-90
Revised 3-93

NUMBERS ARE AVAILABLE 2
FOR SERVICE.
Item | Part No. [Qty. Description Of Part Item | Part No. [Qty. Description Of Part
9108-3055 | Ref |MAINHYDRAULIC CONTROLVALVE 21 |9108-4201 | 2 |RELIEF SEALKIT (one required/relief)
ASSY 9108-4200 | AR |RELIEF SERVICEKIT
1 [9108-4004 | 1 |SPOOLPOSITIONER 9108-4015 | 5 |[VALVE SECTION SEALKIT
(includes items 2 thru 7) (includes items 22 & 23)
2 2 |COLLAR 22 2 |PRESSURE SEAL
3 1 |SPRING 23 2 |EXHAUST SEAL
4 1 |POSITIONER 24 |19108-4016 1 |R.H.END COVER ASSY
5 1 |BONNET (includes items 25 thru 27)
6 2 |WASHER 25 |19108-4017 1 |PLUG
7 2 |screw 26 |9108-4018 | 1 [PLUG
8 |9108-4005 | 4 |SPOOL SEALKIT 27 19108-4204 2 |O-RING (1 required plug)
(includes item 9 thru 11) 28 19108-4008 | 1 |L.H.END COVERASSY
9 2 |seaL (includes items 16 & 17)
10 > |WASHER 29 |9108-4011 | 1 |VALVESECTIONASSY
11 o> |RETAINER (includes one of each items 1,8,12,15,
12 |9108-4006 | 4 |SPOOLRETAINER and two of item 18)
(includes item 13 & 14) 30 |9108-4011 1 |VALVESECTIONASSY
(includes one of each items 1,8,12,15,
13 2 |WASHER and two of item 18)
14 2 |SCREW 31 |9108-4012 | 1 |VALVE SECTIONASSY
15 19108-4007 | 2 |SPOOL , , (includes items 1,8,12,20 & 32)
16 | 9108-4009 1 |MAIN RELIEF(includes item 17) 32 | 9108-4013 1 |spooL
17 [9108-4206 [ 1 [O-RING (inner) 33 [9108-4014 | 1 |VALVESECTIONASSY
9108-4207 [ 1 |O-RING (outer) (includes one of each items 1,8,12, &
18 19108-4010 6 |LOADCHECKPLUG 34, and two of item 32)
(includes one of item 19) 34 [9108-4013 | 1 |SPOOL
19 ]9108-4202 6 |LOAD CHECKPLUG SEALKIT 9108-4019 1 |STUDKIT (includes items 35 & 36)
(one required/ check plug) 35 3 |STUD
20 ]19108-4199 2 |RELIEF - 2800 PSI 36 3 |NUT
(includes one of item 21)

RS

10-7



GRADALL® HYDRAULIC COMPONENTS
MATERIAL HANDLEF

522 /524 (9108-3417) Main Hydraulic Control Valve Assembly
Starting Serial No. 0177064
Original Issue 3-93

Revised 1-8-96

RS 10-7
* Added part numbers for items 44 & 45. Reworked art for clarity.



GRADALL

MATERIAL HANDLEF

HYDRAULIC COMPONENTS

522 /524 (9108-3417) Main Hydraulic Control Valve Assembly
Starting Serial No. 0177064
Original Issue 3-93
Revised 1-8-96
ARTWORK ON PREVIOUS PAGE
Item| Part No. |Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9108-3417 1 | MAINHYDRAULIC CONTROLVALVE 25 2 | BONNET
ASSY (includes all items) 26 2 | SPOOLCOLLAR
9108-4019 1 | STUD KIT (includes items 4 & 5) 27 4 | SPRINGCOLLAR
9108-4015 | 5 |VALVESECTION SEALKIT 28 2 | SPRING
(includes items 39 & 40) 29 | 9108-4005 | 4 | SPOOL SEALKIT
1 | 9108-4008 | 1 |L.H.END COVER ASSY (includes items 30,31 & 32)
(includes items 2 & 3) 30 4 | RETAINER
2 | 9108-4009 1 | MAIN RELIEF (includes item 31) 31 4 | WASHER
3 | 9108-4206 1 | O-RING (inner) 32 4 | SEAL
9108-4207 1 | O-RING (outer) 33 | 9108-4006 2 | SPOOLRETAINER
4 3 | STUD (includes items 34 & 35)
5 3 |NUT 34 4 | WASHER
6 | 9108-4277 2 | VALVE SECTION ASSY(Hoist & Crowd) | | 35 4 | SCREW
(includes two of item 7, plus items 9 36 | 9108-4199 | 2 | RELIEF-2800P.S.I.
thru 19) (includes one of item 38)
7 | 9108-4010 | 6 |LOAD CHECK PLUG (includesitem8) || 37 | 9108-4201 | 2 | RELIEF SEALKIT
8 | 9108-4202 | 6 |LOAD CHECK PLUG SEALKIT (one required per relief)
(one required per check plug) 9108-4200 | AR | RELIEF SERVICE KIT, NOT
9 | 9108-4230 | 16 [ SOCKETHEADCAPSCREW, 1/4-20x3 '('i-n'-CLIJUSdTeF;/?;'iEe? boppet & piston fing)
}? glggjgg; 1:; Egggmgspltiﬁrgm 38 | 9108-4014 1 | VALVESECTIONASSY(Sway)
(includes 2 of item 7, plus items
12 | 9108-4229 4 | BONNET 21,22,29 & 33)
13 | 9108-4233 | 4 | SEAL 39 2 | PRESSURE SEAL
15 [ 9108-4235 | 2 | WASHER 41 | 9108-4278 | 1 | R.H.END COVER ASSY (includes item
16 | 9108-4236 | 2 | SPRING 42)
17 [ 9108-4237 [ 2 | SPRING 42 | 9108-4279 | 1 | PLUG (includes item 43)
18 | 9108-4238 | 2 | STOPSLEEVE 43 1 | O-RING
19 | 9108-4239 2 | STOPCOLLAR 44 | 9109-4024 2 | HYDRAULIC REMOTE POSITIONER
20 | 9108-4012 | 1 |VALVE SECTIONASSY(Tilt) (includes items 9 thru 19)
(includes items 21,22,29 & 33, plus 45 | 9109-4023 2 | HYDRAULIC REMOTE POSITIONER
two of item 36) (includes items 9 thru 13)
21 | 9108-4013 2 | SPOOL
22 | 9108-4004 | 2 [SPOOLPOSITIONER NOTE: ONLY ITEMS WITH PART
23 4 | screw SERVICE.
24 4 | WASHER
RS 10-7

* Added part numbers for items 44 & 45. Reworked art for clarity.




GRADALL HYDRAULIC COMPONENTS
MATERIAL HANDLEF

522 /524 Priority Flow Control Valve
Starting Serial No. 0177005

Original Issue 1-90

Item | Part No. | Qty. Description Of Part
9103-3240 | 1 |PRIORITY VALVE (includes all items)
2500 PSIRELIEF SETTING
1 19020-6548 | 1 |HOUSING (includes item 2)
2 |[9020-6549 | 1 |[SPOOL
3 ]9020-6550 | 1 |[SPRING
4 |[8859-1206 | 1 |[O-RING
5 [9020-6552 | 1 |PLUG
6 |9020-6553 | 1 |RELIEFCARTRIDGE
(includes items 7 thru 16)
7 |[9020-6554 | 1 |RELIEF VALVE SUBBODY
(includes items 8 thru 10)
8 ]9020-6555 | 1 |[BODY
9 [9020-6556 [ 1 |RING
10 [9020-6557 | 1 [SCREEN
11 [9020-6558 | 1 |[RELIEFVALVE ADJUSTING SCREW
12 19020-6559 | 1 |SPRING GUIDE
13 [9020-6560 | 1 [SPRING
14 [ 9020-6561 1 |BALLHOLDER
15 |9020-6562 | 1 |BALL
16 [8859-1205 [ 1 [O-RING
17 [9020-6564 | 1 |PLUG

10-8



MATERIAL HANDLEF

KG

GRADALL
522 /524

HYDRAULIC COMPONENTS
(9108-3292) Flow Divider Valve
Starting Serial No. 0177005

Original Issue 1-90
Revised 3-12-96

3

J/

Item | Part No. | Qty. Description Of Part

1 [9108-3292 | 1 |[FLOW DIVIDER VALVE - 850 PSI
(includes items 2 thru 9)

2 |9108-4155 | 1 [SPOOL

3 |9108-4156 | 1 [SPRING

4 19108-4160 | 1 [PLUG (includes item 5)

5 19108-4158 | 1 |[O-RING

6 |9108-4159 1 | RELIEF (includes item 7)

7 1 | O-RING

8 |9108-4157 1 |PLUG (includes item 9)

9 | 9108-4161 1 |O-RING

* Added PS setting.

7

10-9



MATERIAL HANDLEF

KG

GRADALL
522 /524

HYDRAULIC COMPONENTS

(9108-3521) Flow Divider Valve

Starting Serial No. 0177165
Original Issue 3-96

Item | Part No. | Qty. Description Of Part

1 19108-3521 1 |FLOW DIVIDER VALVE - 625 PSI
(includes items 2 thru 9)

2 |9108-4155 | 1 [SPOOL

3 |9108-4156 | 1 [SPRING

4 19108-4160 | 1 [PLUG (includes item 5)

5 19108-4158 | 1 |[O-RING

6 |9108-4159 1 | RELIEF (includes item 7)

7 1 | O-RING

8 |9108-4157 1 |PLUG (includes item 9)

9 | 9108-4161 1 |O-RING

10-9



GRADALL

MATERIAL HANDLEF

522 /524

23
/ 22

HYDRAULIC COMPONENTS
(9112-3131) Brake Valve
Starting Serial No. 0177005
Original Issue 1-90

Revised 3-12-96

Item | Part No. |Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-3294| 1 | DISCONTINUED - POWER BRAKE 11 1 | SPRING
VALVE, ORDER P/N 9112-3131 12 1 [CuUP
(service items interchange) 13 1 | PISTON RING
9112-3131| 1 | POWER BRAKE VALVE (includes 14 1 | SLEEVE & PISTON ASSY
items 1 thru 21) 15 1 | PISTON & POPPET ASSY
9108-4043| 1 | REPAIRKIT (includesitems 1, 4, 6, 9, 16 1 | O-RING
1 | 9108-4042 | 1 é%(;?’ 19 16817) I 1 [ RING SEAL
- 18 1 | SPRING
2 1 | PRESSURE REGULATING SPRING 19 1 | END cAP
s 1 ﬁ%%YsmG 20 3 | LockwASHER
4 1 |o-RING 21 3 | HEX HD CAPSCREW
5 1 | CAPSCREW 22 | 8850-1408| 1 |[HEXJAM NUT, 1/2-20
6 1 | GASKET 23 | 9108-1445| 1 | PUSH ROD
7 1 [RETAINING RING
8 1 | PUSHROD
9 T|eup NOTE: ONLY ITEMS WITH PART
10 ! fzgrog'] g’;‘?g?‘s’?')'ab'e for service, NUMBER ARE AVAILABLE FOR
SERVICE.
KG * Removed item 19 on parts list then re-numbered to match art. 10-10



GRADALL

MATERIAL HANDLEF

522 /524

23
/ 22

HYDRAULIC COMPONENTS
(9114-3201) Brake Valve

Starting Serial No. 0177165
Original Issue 3-96

Item | Part No. |Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9114-3201| 1 |POWER BRAKE VALVE (includes 13 1 | PISTON RING
items 1 thru 21) 14 1 | SLEEVE & PISTON ASSY
9108-4043 | 1 |REPAIRKIT (includes items 1, 4, 6, 9, 15 1 | PISTON & POPPET ASSY
12, 13, 15, 16 & 17)) 16 1 | O-RING
1 9108-4042| 1 |BOOT 17 1 | RING SEAL
2 1 |PRESSURE REGULATING SPRING 18 1 | sPRING
ASSY 19 1 | END CAP
3 1 [HOUSING 20 3 | LOCKWASHER
4 1 [O-RING 21 3 | HEX HD CAPSCREW
g } gﬁgﬁg_'?'fw 22 | 8850-1408| 1 | HEX JAM NUT, 1/2-20
2 1 |RETAINING RING 23 | 9108-1445| 1 |PUSHROD
8 1 |PUSHROD
9 1 |cup
10 1 | SPOOL (not available for service, NOTE: ONLY ITEMS WITH PART
order 9114-3201) NUMBER ARE AVAILABLE FOR
11 1 | SPRING SERVICE
12 1 |cup '

10-10



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
Solenoid Valve

Starting Serial No. 0177005
Original Issue 1-90

Item | Part No. [Qty. Description Of Part
9020-6739 1 [3WAY SOLENOID VALVE
(includes all items)

1 | 9020-8066 1 [NUT

2 | 9020-8067 1 |NAMEPLATE

3 | 7738-4267 1 |COIL

4 1 9020-8071 1 | VALVE ASSY (3-way-2 pos.)
5 |9020-8072 1 |VALVEBODY

10-11



GRADALL

MATERIAL HANDLEF

522 /524

PCN 940484 RS

HYDRAULIC COMPONENTS
(9104-3446) Solenoid Valve

Item| Part No. | Qty. Description Of Part
9104-3446 [ 1 | 3-WAY SOLENOID VALVE(includes
all items)
1 | 9020-8066 | 1 [NUT
2 | 9114-4158 1 | COIL
3 | 9114-4159 | 1 | CORE ASSY (3-way, 2-position)
4 | 8093-4035 1 | VALVEBODY

Starting Serial No. 0177122
Original Issue 12-95

10-11



GRADALL

MATERIAL HANDLEF

522 /524

;)

HYDRAULIC COMPONENTS
(9108-3262) Dual P.O. Check Valve

Starting Serial No. 0177005
Original Issue 1-90
Revised 12-91

Item | Part No. [Qty. Description Of Part
9108-3262 1 |[DUALP.O.CHECKVALVE ASSY
(includes all items)

9104-4002 | Ref [SEALKIT (includes items 3 & 4)

1 1 |BODY

2 |7713-3248 | 2 |CHECK VALVE (includes items 3 & 4)

3 |9108-4227 2 |O-RING

4 19108-4228 2 |O-RING

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-12



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
Inching Valve

Starting Serial No. 0177005
Original Issue 1-90

Item

Part No.

Qty.

Description Of Part

9103-3096
9103-4018

Ref

INCHING VALVE
SEALKIT

10-13



GRADALL

MATERIAL HANDLEF

522 /524

PCN 950720 ,950723 KG

HYDRAULIC COMPONENTS

Item| Part No. |Qty. Description Of Part
1 ]19114-3140 | 1 [INCHING VALVE (includes all items)
2 18093-4423 | 1 |[O-RING
3 |[8093-4202 | 1 |O-RING
4 1 [ACTIVATING LEVER
5 1 |SOCKETHD CAPSCREW
6 | 8821-2228 2 |SOCKETHD CAPSCREW

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

Inching Valve
Starting Serial No. 0177189
Original Issue 6-96

10-13



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
Main Hydraulic Pump
Starting Serial No. 0177005

Original Issue 1-90
Revised 11-90

Item | Part No. |[Qty. Description Of Part
9108-3296 1 |MAINHYDRAULIC PUMP
9108-4218 1 |SEALKIT

(includes items 2, 3,6, 7, 8, & 11)
1 19108-4144 1 |REARCOVER
2 19108-4137 1 |SEAL
3 |9108-4138 1 |THRUSTPLATE
4 |9108-4146 1 |DRIVEGEAR
5 19108-4145 1 |DRIVEN GEAR
6 | 9108-4139 1 |WEARPLATE
7 19108-4140 1 |SEAL
8 |[9108-4142 1 |SEALSPACER
9 |[9108-4143 | 2 |DOWELPIN
10 | 9108-4147 1 |BODY
11 1 9108-4141 1 |SHAFTSEAL
12 | 9108-4135 | 8 |HEXHD CAPSCREW
13 |9108-4136 | 8 |FLATWASHER

10-14



GRADALL HYDRAULIC COMPONENTS
"‘TESRZ"Z“'/';‘Z‘Z‘D"E' (9108-3013) Hydrostatic Transmission Pump

Starting Serial No. 0177005

Original Issue 1-90
Revised 5-28-96

KG * Changed part number on item 69. 10-15



GRADALL HYDRAULIC COMPONENTS

MATESRZI‘Z“-/I'.SMZ‘:DLE' (9108-3013) Hydrostatic Transmission Pump

Starting Serial No. 0177005
Original Issue 1-90
Revised 5-28-96

Item| Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9108-3013 1 |HYDROSTATICTRANSMISSIONPUMP 37 2 |SEALLOCKNUT,M12X1.5
(includes all items) 38 4 [JAMNUT, M12X1.5
9108-4132 1 |SEALKIT (includesitems 1,4, 6,19, 30, | | 39 2 |O-RING
37,52,57,60,73 & 75) 40 4 | SPRING COLLAR W/BUSHING
9108-4269 1 |ROTARY GROUPKIT (includes items | | 41 2 |SPRING
13, 20, 21, 22, 23, 25 & 26) 42 1 SPACERBUSHING
9108-4023 1 ROTARY GROUP ASSY 43 1 PISTON
(includes items 3 thru 26, exceptitem 14) | | 44 1 |PISTONROD
9108-4270 1 HOUSING ASSY 45 1 STROKING PISTON COVER
(includes items 27 thru 45) 46 | 8093-4416 | 2 |STROKING TIME ORIFICE
9108-4271 1 STROKING PISTON ASSY 47 | 9108-4036 1 CONTROL VALVEASSY
(includes items 38 thru 44) (includes items 48 thru 56)
9108-4272 1 PORT BLOCK ASSY 48 8 |SOCKETHD CAPSCREW, M4X65
(includes items 57 thru 68) 49 | 9108-4038 1 PLUG IN CONNECTOR
1 19108-4273 [ 1 |O-RING (solenoid B-BIk)
2 | 9108-4024 1 FRONT FLANGE 50 2 | SPRING
3 1 |RETAININGRING 51 2 | SPRINGRETAINER
4 1 |O-RING 52 2 |O-RING
5 1 FRONT COVER 53 4 | SOCKETHD CAPSCREW, M6X45
6 1 |SHAFTSEAL 54 | 9108-4134 1 |CONTROLMODULE GASKET
7 1 RETAINING RING 55 1 |VALVEHOUSING
8 1 |SHIM 56 ]19108-4039 | 1 |[|PLUGINCONNECTOR (solenoid
9 1 |SHIM A-Gray)
10 2 |SUPPORTING DISC 57 1 [O-RING
11 1 ROLLERBEARING 58 1 REAR SHAFT BEARING
12 1 SHAFT 59 1 RETAINING RING
13 1 |SWASHPLATE g? f gl;ﬁ;'n‘\l% PIN
14 | 9108-4274 1 SLIDEBLOCK 62 1 PIN
15 1 |CAGEBEARING SET
16 2 |BEARING RETAINERBUSHING gi ; ﬁtJSAGP COUPLING
1; f ‘é"éﬁERING FLANGE 65 2 |PRESSURE OVERRIDE VALVE
66 1 |PLUG
19 1 |O-RING 67 > |pPLUG
20 9 |[PISTON 68 4 | SOCKETHD CAPSCREW, M16X90
21 1 |RETAINING PLATE 69 [9108-4035 | 1 |CONTROL PIPE KIT (includes fittings)
22 1 RETAINING BALL 70 |9108-4031 1 RELIEF VALVE
23 1 |BELLEVILLEWASHERSET 71 | 8866-2195 1 |PLUG
24 1 |PRELOAD SHIM 72 | 9108-4032 2 |HIGHPRESSURE RELIEF VALVE
25 1 |BARREL (5000 PSI)
26 1 |CONTROLPLATE 73 19108-4276 1 |O-RING
27 8 |SOCKETHD CAPSCREW, M6X12 74 | 9108-4033 1 CONTROL CARTRIDGE
28 8 |LOCKWASHER, M6 75 2 |O-RING
29 1 |STROKINGPISTONCOVER 76 | 9108-4034 1 |CHARGE PUMP ASSY (includes
30 2 |O-RING items 75, 77,78 & 79)
31 5 |PLUG 77 2 |PIN
32 1 HOUSING 78 4 | LOCKWASHER, M8
33 1 |TORSIONPIN 79 4 | SOCKETHD CAPSCREW, M8X50
34 4 |SOCKETHD CAPSCREW, M16X80
35 1 PLUG NOTE: ONLY ITEMS WITH PART
36 | 9108-4029 1 |ECCENTRIC SCREW NUMBERS ARE AVAILABLE FOR
SERVICE.
KG 10-15

* Changed part number on item 69.



GRADALL" HYDRAULIC COMPONENTS
"‘TESRZ"Z“'/';‘Z‘Z‘D"E' (9108-3461) Hydrostatic Transmission Pump

Starting Serial No. 0177107
Original Issue 6-95

Revised 11-7-97

MB * Changed starting serial number in upper right corner 10-15



GRADALL

MATERIAL HANDLEF

HYDRAULIC COMPONENTS

522 /524 (9108-3461) Hydrostatic Transmission Pump
Starting Serial No. 0177107
Original Issue 6-95
Revised 11-7-97
Iltem| Part No. | Qty. Description Of Part Item | Part No. [Qty. Description Of Part
9108-3461 [ 1 |HYDROSTATICTRANSMISSIONPUMP 37 2 [SEALLOCKNUT,M12X1.5
(includes all items) 38 4 |JAMNUT, M12X1.5
9108-4132 [ 1 [SEALKIT (includes items 1, 4, 6, 19, 39 2 |O-RING
30, 37,52, 57,60, 73 & 75) 40 4 |SPRING COLLAR W/BUSHING
9108-4269 [ 1 |ROTARY GROUP KIT (includes items | | 41 2 |SPRING
13, 20, 21, 22, 23, 25 & 26) 42 1 |SPACERBUSHING
9108-4023 1 |ROTARY GROUP ASSY 43 1 |PISTON
(includes items 3 thru 26, except item 14) 44 1 |[PISTONROD
9108-4270 1 |HOUSING ASSY 45 1 |STROKING PISTON COVER
(includes items 27 thru 45) 46 |8093-4416 | 2 |STROKING TIME ORIFICE
9108-4271 1 |STROKING PISTON ASSY 47 19108-4036 1 |CONTROL VALVE ASSY (includes
(includes items 38 thru 44) items 48 thru 56)
9108-4272 [ 1 |PORTBLOCKASSY 48 8 |SOCKETHD CAPSCREW, M4X65
(includes items 49 |9108-4038 | 1 [PLUGINCONNECTOR
57 thru 68) (solenoid B-BIk)
1 [9108-4273| 1 |[O-RING 50 2 [SPRING
2 [9108-4024 | 1 |FRONTFLANGE 51 2 [SPRINGRETAINER
3 1 |RETAINING RING 52 2 |O-RING
4 1 |O-RING 53 4 |SOCKETHD CAPSCREW, M6X45
5 1 |FRONTCOVER 54 |9108-4134 | 1 [CONTROLMODULE GASKET
6 1 |SHAFT SEAL 55 1 |VALVEHOUSING
7 1 |RETAINING RING 56 |9108-4039 1 |PLUGINCONNECTOR
8 1 |SHIM (solenoid A-Gray)
9 1 |SHIM 57 1 |O-RING
10 2 |SUPPORTINGDISC 58 1 |REARSHAFTBEARING
11 1 |ROLLERBEARING gg ; gERTIQ'C';”NG RING
12 1 |SHAFT -
13 1 |SWASHPLATE o ! EIF;IR'NG PIN
14 | 9108-4274 | 1 |SLIDEBLOCK
15 1 |CAGE BEARING SET ¥ 1 [PoP COUPLING
10 2 \?V?QER'NG RETAINER BUSHING 65 2  |PRESSURE OVERRIDE VALVE
66 1 |PLUG
18 1 |BEARING FLANGE
67 2 |pPLUG
19 1 |O-RING 68 4 |SOCKETHD CAPSCREW, M16X90
20 9 |PISTON 69 |9108-4035 | 1 [CONTROL PIPE KIT (includes fittings)
21 1 |RETAINING PLATE 70 [9108-4031 | 1 |RELIEFVALVE
22 1 |RETAININGBALL 71 | 8866-2195 1 |PLUG
23 1 |BELLEVILLE WASHERSET 72 [9108-4032 | 2 [HIGHPRESSURE RELIEF VALVE
24 1 |PRELOAD SHIM (5500 PSI)
25 1 |BARREL 73 |9108-4276 | 1 |O-RING
26 1 |CONTROLPLATE 74 |9108-4033 1 |CONTROL CARTRIDGE
27 8 [SOCKETHD CAPSCREW, M6X12 75 2 |o-RING
28 8 |LOCKWASHER, M6 76 |9108-4034 | 1 [CHARGE PUMP ASSY
29 1 |STROKINGPISTONCOVER (includes items 75, 77, 78 & 79)
30 2 |O-RING 77 2 |PIN
31 5 |PLUG 78 4 |LOCKWASHER, M8
32 1 |HOUSING 79 4 |SOCKETHD CAPSCREW, M8X50
33 1 |TORSIONPIN
34 4 |SOCKETHD CAPSCREW, M16X80 NOTE: ONLY ITEMS WITH PART
35 1 |PLUG NUMBERS ARE AVAILABLE FOR
36 | 9108-4029 1 |ECCENTRIC SCREW SERVICE.
MB * Changed starting serial number in upper right corner 10-15



GRADALL® HYDRAULIC COMPONENTS

"‘TESRZ"Z“'/';‘Z‘Z‘D"E' (9108-3499) Hydrostatic Transmission Pump

Starting Serial No. 0177189
Original Issue 5-96
Revised 1-17-07

LK 10-15



GRADALL

MATERIAL HANDLEF

HYDRAULIC COMPONENTS

(9108-3499) Hydrostatic Transmission Pump

522 / 524 Starting Serial No. 0177189
Original Issue 5-96
Revised 1-17-07
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-3499| 1 | HYDROSTATIC TRANSMISSION 23 | 9114-4095| 1 | ECCENTRICSCREW
PUMP (includes allitems) 24 | 9108-4326 1 | ROTARY GROUPASSY
9108-4317 | AR | SEALKIT (includesitems2,6,7, 14, 25 1 | O-RING
15,22, 25,27, 28, 31, 32, 33, 34, 35, 26 | 9108-4327| 3 |[PLUG
36, 38, 41 plus additional items not 27 1 | O-RING
illustrated) 28 1 | O-RING
1 |8093-4052| 2 |SNAPRING 29 | 9108-4328 1 [ PORASSY (includes items 27 & 28)
*2 |9108-4389 1 | SHAFT SEAL 30 | 8093-4340 1 | PLUG (includesitem 31)
3 |[9108-4318 1 [SHAFTASSY 31 1 | O-RING
4 19108-4319| 1 |HOUSINGASSY 32 | 9108-4032| 2 |[RELIEFVALVE (includesone each of
5 19108-4320( 2 |PIN items 33 thru 35)
6 4 [PLUG 33 3 | O-RING
7 4 [O-RING 34 2 | O-RING
8 |[9108-4321 2 |[BUSHING 35 3 | O-RING
9 |[9108-4322 1 [STROKINGPISTONASSY 36 5 | O-RING
10 | 9108-4323 1 | STROKING PISTON COVERKIT 37 | 9108-4329 1 | WEARPLATE
(includes items 7 & 11) 38 1 | O-RING
11 | 8093-4077| 8 | CAPSCREW,M8X20 39 | 9108-4330| 1 |CHARGEPUMP ASSY (includes
12 |8093-4084 | 5 |PLUG (includesitem 36) items 37, 38,40 & 41)
13 |9114-4093| 2 |STROKINGORIFICE 40 | 9108-4331 4 | CAPSCREW, M12X35
14 1 |O-RING 4 1 | O-RING
15 ]9108-4324| 1 | DACONTROLASSY (includes 42 | 9114-4099| 1 | DACARTRIDGEASSY
items 16 & 17) 43 | 9114-4098 1 | CHARGE PRESSURE RELIEF
16 |9108-4038| 1 |HERSHMANCONNECTOR (black) VALVE (includes item 35)
17 19108-4039| 1 |HERSHMANCONNECTOR (gray) 44 | 9108-4332| 1 |PORTBLOCKASSY (includes
18 2 | O-RING items 25, 26, 27, 28 & 29)
19 |8093-4082| 2 |[PLUG (includesitem18) * 45 | 9108-4390 1 | ROLLERBEARING
20 (9108-4325( 1 [STROKINGPISTONCOVERKIT
(includes items 7 & 11) NOTE: ONLY ITEMS WITH PART
21 | 9114-4094 1 [JAMNUT NUMBERS ARE AVAILABLE FOR
22 1 | SEALNUT SERVICE.
LK 10-15

* Added part number to item 2 and added item 45.




GRADALL

MATERIAL HANDLER

FOR OUR APPLICATION THIS DRIVE

MOTOR ISUTILIZED IN A 180 DEGREE

HYDRAULIC COMPONENTS
Front Drive Motor (524)
Starting Serial No. 0177005

Original Issue 1-90
Revised 9-6-95

INVERSION.
Item| Part No. | Qty. Description Of Part Item | Part No. |Qty Description Of Part
9108-3044 1 | FRONT DRIVE MOTOR ASSY 15 19114-4153 1 |DACONTROL ASSY (includes
(includes all items) item 23)
9114-4152 | 1 | FRONT DRIVE MOTOR SEALKIT 16 3 | O-RING (included with item 21)

1 4 | CAPSCREW, M8X16 17 8 | CAPSCREW (included with item 21)
2 | 9108-4314 [ 1 | FRONTCOVER 18 |9114-4157 | 1 | STROKING PISTON COVER
3 1 | O-RING (included in seal kit) (includes item 25)
4 1 | SHAFT SEAL (included in seal kit) 19 3 | O-RING (included in seal kit)
5 1 | SNAP RING 20 [9109-4020 | 1 |FLUSHINGVALVE
6 | 9114-4150 1 | ROTARY GROUP (includes item 5) 21 |9114-4151 1 |PORTING BLOCKASSY (includes
7 | 9108-4315 1 | CONTROLLENS items 13,14, 16 & 17)
8 | 9114-4149 1 | HOUSING 22 |8392-4135 | 2 |CHECKVALVEKIT
9 1 | PLUG 23 [9114-4248 | 2 |FITTING

10 1 | STOPSCREW 24 |18392-4123 1 |SHUTTLE ORIFICEKIT

11 1 | SEAL NUT (included in seal kit) 25 1 | PLUG (included with item 18)

12 1 | GASKET (included in seal kit)

13 1 | SWIVEL TRUNNION (included with NOTE: ONLY ITEMS WITH PART

item 21) NUMBERS ARE AVAILABLE
14 1 | DOWEL PIN (included with item 21) FOR SERVICE.
KG 10-16

* Art & Partslist completely redone.



GRADALL

MATERIAL HANDLER

FOR OUR APPLICATION THIS DRIVE
MOTOR ISUTILIZED IN A 180 DEGREE

HYDRAULIC COMPONENTS

(9116-3044) Front Drive Motor (524)

Starting Serial No. 0177189
Original Issue 5-96

INVERSION.
Item| Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9116-3044 1 |FRONTDRIVE MOTOR ASSY 17 18093-4080 | 4 |CAPSCREW
(includes all items) 18 1 | SEALNUT
9109-4025 | AR |SEALKIT (includes items 3,4, 6, 9, 19 ]19109-4033 | 1 |DA1CONTROLKIT (includes items
13, 14, 16, 18, 23) 16,17, 18 & 20)
1 | 9109-4026 1 |SNAPRING 20 |9114-4248 | 2 |FITTING
2 | 9109-4027 1 [SHIM 21 19109-4034 1 |REAR COVER ASSY (includes item
3 1 |SHAFT SEAL 22)
4 1 [O-RING 22 19109-4035 | 8 |CAPSCREW,M16X45
5 1 9109-4028 | 1 |PLUG (includes item 5) 23 1 |O-RING
6 1 |O-RING 24 19116-4017 1 |FLUSHING VALVE ASSY (includes
7 | 9109-4029 1 |PLUG (includes item 6) items 23, 25, 26, 27 & 29)
8 | 8091-4241 [ 1 [STOP SCREW, M12X90 25 [9109-4037 | 4 |CAPSCREW,M8X50
9 2 |SEALNUT 26 |[9109-4038 1 |FLUSHING ORIFICE
10 | 9109-4030 1 [HOUSING 27 19109-4039 1 |PLUG
11 | 9109-4031 | 1 |STOP SCREW, M12X80 28 [8392-4123 | 1 |SWIVEL TIME ORIFICE
12 | 9109-4032 1 |ROTARY GROUP 29 19109-4040 | 2 |PLUG
13 1 |O-RING
14 6 [O-RING NOTE: ONLY ITEMS WITH PART
15 | 80914235 | 2 |CHECKVALVEKIT (includes o-rings) NUMBERS ARE AVAILABLE FOR
16 1 |O-RING SERVICE.

10-16




GRADALL

MATERIAL HANDLER

FOR OUR APPLICATION THIS DRIVE
MOTOR ISUTILIZED IN A 180 DEGREE

HYDRAULIC COMPONENTS
Front Drive Motor (522)

Starting Serial No. 0177005
Original Issue 1-90
Revised 9-6-95

INVERSION.
Iltem| Part No. [Qty. Description Of Part Iltem | Part No. |Qty Description Of Part
9109-3002 | 1 | FRONT DRIVE MOTOR ASSY 15 9114-4153 | 1 | DA CONTROL ASSY (includes
(includes all items) item 23)
9114-4152 1 | FRONT DRIVE MOTOR SEALKIT 16 3 | O-RING (included with item 21)

1 4 | CAPSCREW, M8X16 17 8 | CAPSCREW (included with item 21)
2 | 9108-4314 1 | FRONT COVER 18 |9114-4157 1 |STROKING PISTON COVER
3 1 | O-RING (included in seal kit) (includes item 25)
4 1 | SHAFT SEAL (included in seal kit) 19 3 | O-RING (included in seal kit)
5 1 | SNAPRING 20 |9109-4021 1 |FLUSHING VALVE
6 | 9114-4150 1 | ROTARY GROUP (includes item 5) 21 19114-4151 1 |PORTING BLOCK ASSY (includes
7 | 9108-4315 1 | CONTROLLENS items 13, 14, 16 & 17)
8 | 9114-4149 1 | HOUSING 22 |8392-4135 2 |CHECKVALVEKIT
9 1 | PLUG 23 19114-4248 2 |FITTING

10 1 | STOP SCREW 24 [8392-4123 | 1 |SHUTTLE ORIFICEKIT

11 1 | SEAL NUT (included in seal kit) 25 1 |PLUG (included with item 18)

12 1 | GASKET (included in seal kit)

13 1 | SWIVEL TRUNNION (included with NOTE: ONLY ITEMS WITH PART

item 21) NUMBERS ARE AVAILABLE
14 1 | DOWEL PIN (included with item 21) FOR SERVICE.
KG 10-17

* Art & Partslist completely redone.



HYDRAULIC COMPONENTS

GRADALL (9109-3016) Front Drive Motor (522)
"'ATE“"‘S"Z';‘"D"E“ Starting Serial No. 0177189

Original Issue 5-96

FOR OUR APPLICATION THIS DRIVE

MOTOR ISUTILIZED IN A 180 DEGREE

INVERSION.
Item| Part No. [ Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9109-3016 | 1 |FRONTDRIVE MOTORASSY 17 |8093-4080 | 4 |CAPSCREW
(includes all items) 18 1 |SEALNUT
9109-4025 | AR |SEALKIT (includes items 3,4, 6, 9, 19 |9109-4033 1 DA1 CONTROLKIT (includes items
13, 14, 16, 18, 23) 16,17, 18 & 20)
1 9109-4026 1 |SNAPRING 20 19114-4248 2 |FITTING
2 | 9109-4027 1 |SHIM 21 9109-4034 1 REAR COVER ASSY (includes item
3 1 |SHAFTSEAL 22)
4 1 |O-RING 22 |9109-4035 8 |CAPSCREW,M16X45
5 [ 9109-4028 | 1 |PLUG (includes item 5) 23 1 |O-RING
6 1 [O-RING 24 19109-4036 | 1 |FLUSHING VALVE ASSY (includes
7 | 9109-4029 1 |PLUG (includes item 6) items 23, 25, 27 & 29)
8 | 8091-4241 1 |STOP SCREW, M12X90 25 |9109-4037 4 | CAPSCREW, M8X50
9 2 |SEALNUT 26 [9109-4038 | 1 |FLUSHINGORIFICE
10 | 9109-4030 1 HOUSING 27 |9109-4039 1 PLUG
11 9109-4031 1 |STOP SCREW, M12X80 28 |8392-4123 1 | SWIVEL TIME ORIFICE
12 | 9109-4032 1 ROTARY GROUP 29 19109-4040 2 |PLUG
13 1 [O-RING
14 6 |O-RING NOTE: ONLY ITEMS WITH PART
15 | 8091-4235 | 2 |CHECKVALVEKIT (includes o-rings) NUMBERS ARE AVAILABLE FOR
16 1 [O-RING SERVICE.

A
[0}

10-17




GRADALL

MATERIAL HANDLER

N

HYDRAULIC COMPONENTS

Item| Part No. [Qty. Description Of Part
9108-5051 1 | MANIFOLD ASSY (includes all items)
1 19108-1491 1 | MANIFOLD BLOCK
2 | 8866-2175 1 | HEXHD PLUG (includes o-ring)
8859-1205 1 | O-RING
3 |9108-3345 2 | RELIEF CARTRIDGE

Manifold Assembly
Starting Serial No. 0177005
Original Issue 1-90

10-18



GRADALL

MATERIAL HANDLEF

522 /524

77 21

HYDRAULIC COMPONENTS

(9108-5015) Hydraulic Reservoir & Filter

Starting Serial No. 0177005
Original Issue 1-90
Revised 11-2-95

13

Item | Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9108-5015 1 |HYDRAULIC RESERVOIRASSY *14 19114-3160 1 | SUCTION FILTER (includes item 24)
(includes all items) 15 | 9108-4021 1 | FILTERELEMENT
» 1 19114-3133 1 |HYDRAULIC OIL TANK, (includes item 2) 16 | 9108-3077 1 | RETURNFILTER
2 1 |PLUG (includes item 15 & 17)
3 [9108-3301 1 [TANKFILTER 17 |9108-4022 | 1 | COLOR CODED GAUGE
4 19108-3200 | 1 |STRAIGHT CONNECTOR 18 | 9108-3241 1 | 90 DEGREE CONNECTOR
5 19108-3069 | 1 |FILLERBREATHER 19 |9108-3242 | 1 |45DEGREE CONNECTOR
6 |9108-3070 1 |FLUIDLEVEL GAUGE, 20 | 8820-1036 3 | HEXHD CAPSCREW, 3/8-16X1-1/4,
(includes items 7,8 & 9) GR5
7 2 |ROUND HD SCREW, PORTED 21 | 8856-1004 6 | FLAT WASHER, 3/8
8 2 |LOCKWASHER 22 |[8855-1011 | 3 | LOCKWASHER, 3/8
9 2 |O-RING 23 |8850-1006 | 3 | HEXNUT, 3/8-16
10 | 9130-3058 1 |RESERVOIRRETURNTUBE »24 | 9114-3144 1 | FILTERELEMENT
*11 |9108-1679 | 1 |FILTERSUPPORT
12 |8856-1003 | 4 |FLAT WASHER,1/2 NOTE: ONLY ITEMS WITH PART
=13 | 8820-1020 4 |HEXHD CAPSCREW, 5/16-18X1, NUMBERS ARE AVAILABLE
GR5 FOR SERVICE.

PCN 940177 RS

* Changed part number onitem1, 11 & 13, changed quantity onitem 14 & added item 24.

10-19



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
(9112-3126) Steering Orbitrol

Starting Serial No. 0177122
Original Issue 12-95

Item| Part No. | Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9112-3126 1 | STEERING ORBITROL 13 1 | CARDON SHAFT
(includes all items) 14 1 | O-RING
9112-4092 1 | SEALKIT 15 1 |DISTRIBUTOR PLSTE
(includes items 1, 6, 14, 17 and 19) 16 1 | GEAR WHEEL SET
1 1 | DUST SEAL RING 17 2 | O-RING
2 |9112-4093| 1 | CHECK VALVE 18 1 |END COVER
3 1 | HOUSING (includes items 9 & 12) 19 7 | WASHER
4 1 | BALL, 8.5mm 20 1 | SCREW W/PIN
5 1 | THREAD BUSHING 21 6 | SCREW
6 1 | O-RING/KIN-RING, 22 1 | NAME PLATE
O-RING/ROTO GLYD RING 23 2 | DRIVE SCREW
7 1 | BEARING ASSY
8 1 | RING NOTE: ONLY ITEMS WITH PART
9 1 | SPOOL NUMBERS ARE AVAILABLE
10 1 | SPRING SET FOR SERVICE.
11 1 | CROSS PIN
12 1 | SLEEVE
PCN 950255 RS 10-20




GRADALL HYDRAULIC COMPONENTS
MATERIAL HANDLEF

522 /524 Steering Orbitrol
Starting Serial No. 0177005
Original Issue 1-90

Item| Part No. [Qty. Description Of Part

1 ]19108-3053 | Ref | STEERING ORBITROL ASSEMBLY
9020-6567 | Ref | SEALKIT

10-20



GRADALL

MATERIAL HANDLEF

522 /524

HYDRAULIC COMPONENTS
(9108-3401) Rear Drive Motor
Starting Serial No. 0177005
Original Issue 1-90

Revised 9-8-00

Item | Part No.

Description Of Part

1 | 9108-3401

9108-4358
9108-4214
9108-4215
9002-3155
9108-4365
9108-4364
9108-4366

9108-4367

COWONOOOLA~WN

—_

REARDRIVE MOTOR, (includesall
items)

SEALKIT

LIPSEAL

RETAINING RING
O-RING

GASKET

5BOLT COVER

PLUG

BOLT, (torque to 4 ft. Ibs.)
7BOLT COVER

BOLT

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FORSERVICE

SvC * Revised illustration and parts list.

10-21



GRADALL

MATERIAL HANDLEF

HYDRAULIC COMPONENTS

522 /524 (9130-3037) Joystick Assembly
Starting Serial No. 0177064
Original Issue 3-93
Revised 11-03-05
NOTE:THE BOSCH REXROTH CORPORATION JOYSTICK
HANDLE SWITCH IS NOT A FIELD SERVICEABLE
COMPONENT. ANY ATTEMPT BY NON-FACTORY
AUTHORIZED PERSONNEL TO REPAIR OR REPLACE
THE SWITCH WILL VOID THE WARRANTY AND CAN
RESULT IN A JOYSTICK MALFUNCTION.
Item| Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9130-3037 | 1 | JOYSTICKASSY, (includesallitems) 11 1 [O-RING
9140-4326 1 | SEALKIT, (includes items 11 thru 15) 12 1 |O-RING
1 | 8093-4658 1 | CAP 13 2 |PIN
2 | 8093-4656 | 1 | HANDLEGRIPKIT 14 1 | O-RING
3 | 8093-4241 1 | BOOT 15 1 | SCREW
4 | 8026-4140 | 1 | CARDANKIT, (includesitem5) 16 1 |UPPERBODY
5 AR | SHIM 17 1 |LOWERBODY
6 | 9130-4026 | 1 | RETAININGPLATE
%7 | 9150-4029 | 1 | STANDARD SPRING, (packs of two),
(port2 & 4)
8 | 8093-4498 | 4 | PLUNGER&GUIDEKIT
9 | 9140-4327 | 4 | REGULATINGKIT NOTE: ONLY ITEMSWITH PART
10 | 9150-4028 | 1 | HEAVY SPRING, (packs of two), NUMBERS ARE AVAILABLE
(port1 & 3) FORSERVICE.
JD * Changed part number on item 7. 10-22



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS

(9108-3424) Traction Lock Valve (524)

Starting Serial No. 0177074
Original Issue 2-94

n

Item| Part No. | Qty Description Of Part Item| Part No. |Qty. Description Of Part
9108-3424 | 1 |TRACTIONLOCKVALVE 18 2 |O-RING
(includes all items) 19 |9108-4297 | 2 |RELIEFVALVECARTRIDGE
9108-4284 | Ref |SEALKIT (includes items 3, 4,9, 12, 16, (includes items 16, 17 & 18)
17,18, 21, 24, 25, 28, 29 & 30) 20 |9108-4298 | 1 |PLUG(includesitem21)
1 | 9108-4285 | 8 |[HEXHDCAPSCREW,M10X30 21 1 |O-RING
2 |1 9108-4286 | 2 |[COVER 22 [9108-4299 | 1 |ORIFICE
3 |9108-4287 | 2 |BACK-UPRING 23 1 |SPOOL
4 19108-4288 | 2 |O-RING (notsold separately, order P/N 9108-3424)
5 19108-4289 | 2 |SPRING 24 [9108-4300 | 1 |[O-RING
6 1 |SPOOL 25 | 9108-4303 1 |O-RING
(not sold separately, order P/N 9108-3424) 26 |8093-4205 | 2 |HEXHD CAPSCREW, M6 x 30
7 1 [HOUSING 27 | 9108-4301 1 |COVER
(not sold separately, order P/N 9108-3424) 28 1 |O-RING
8 | 9108-4290 [ 2 [PLUG(includesitem 9) 29 1 |O-RING
9 2 |O-RING 30 1 |O-RING
10 | 9108-4291 | 2 |HEXHD CAPSCREW, M6 x 16 31 |9108-4302 | 1 |SOLENOID VALVE(includesitems 28,
11 | 9108-4292 1 |COVER 29 & 30)
12 1 9108-4293 [ 1 |O-RING 32 [ 9108-3441 1 |CONNECTOR
13 | 9108-4294 1 |SPRING 33 | 9108-3442 2 |TERMINAL
14 | 9108-4295 | 1 |RETAININGRING
15 | 9108-4296 1 |SPRINGRETAINER NOTE: ONLY ITEMS WITH PART
16 4 |BACK-UPRING NUMBERS ARE AVAILABLE
17 2 |O-RING FOR SERVICE.

KG

10-23



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS

(9108-3459) Traction Lock Valve (524)

Starting Serial No. 0177105
Original Issue 6-95

Item| Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9108-3459 1 |TRACTIONLOCKVALVE 17 | 8381-4056 2 | O-RING
(includes all items) 18 | 9114-4010 4 | BACK-UPRING
9108-4284 | Ref |SEALKIT (includes items 5, 6, 9, 12, 19 | 8381-4054 | 2 |[O-RING
17,18, 19, 21, 25, 27, 29, 30 & 31) 20 | 9108-4298 1 PLUG (includes item 21)
1 1 |VALVE BODY (not sold separately, 21 | 9114-4011 1 | O-RING
order P/N9108-3459) 22 | 9108-4299 1 | ORIFICE
2 1 |SPOOL (not sold separately, order 23 |8093-4205 | 2 | HEXHD CAPSCREW, M6X30
P/N9108-3459) 24 | 9108-4301 1 | COVER
3 19108-4286 | 2 |COVER 25 19108-4300 [ 1 |O-RING
4 19108-4285 | 8 |HEXHD CAPSCREW, M10X30 26 1 | SPOOL (not sold separately,
5 |9108-4287 2 |BACK-UPRING order P/N9108-3459)
6 | 9108-4288 2 |O-RING 27 | 9108-4303 1 | O-RING
7 | 9108-4289 2 |SPRING 28 | 9108-4302 1 | SOLENOID VALVE
8 [9108-4290 | 2 [PLUG (includes item 9) (includes items 29, 30 & 31)
9 | 9114-4009 2 |O-RING 29 | 9114-4012 1 | O-RING
10 | 9108-4291 2 |HEXHD CAPSCREW, M6X16 30 | 9114-4013 1 | O-RING
11 | 9108-4292 1 |COVER 31 | 9114-4014 1 | O-RING
12 | 9108-4293 1 |O-RING 32 | 9114-4015 1 | CONNECTOR
13 | 9108-4294 1 |SPRING
14 | 9108-4295 1 |RETAINING RING NOTE: ONLY ITEMS WITH PART
15 | 9108-4296 1 |SPRINGRETAINER NUMBERS ARE AVAILABLE
16 | 9108-4297 2 |RELIEFVALVE CARTRIDGE FOR SERVICE.
(set at 5800 PSI)
(includes items 17, 18 & 19)

KG

10-23




GRADALL

MATERIAL HANDLER

522

see page 11-3
for detalls

ELECTRICAL

Engine Wiring (522)
Starting Serial No. 0177005
Original Issue 1-90
Revised 4-92

L..
17
14\
@_\ 21
2
Item| Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 | 9108-4002 | Ref | ALTERNATOR 12 [9123-3012 [ Ref |TRAVELALARM
2 | 9020-6124 | Ref | WATERTEMP. SENDER 13 |9108-3406 | 1 |PUMPHARNESS
3 | 2492-1393 | Ref | HORN 14 |9020-7319 | 1 |[JUMPERWIRE
4 Ref | FUEL SHUT-OFF VALVE 15 Ref |FWD/REV.SWITCHGROUND
(included w/ engine) 16 Ref |PLUG-INCONNECTORS
5 | 9040-0654 | Ref | FUELLEVEL SENDER 17 [9108-3048 | 1 [ENGINE WIRING HARNESS
6 | 9040-2427 | Ref | STARTERSOLENOID RELAY (includes item 15)
7 | 9108-1462 | 1 | JUMPERWIRE 18 |2474-1047 | Ref |PRESSURE SWITCH
8 | 9020-5205 | 1 |JUMPERWIRE 19 [9103-3246 | Ref [OIL PRESSURE SENDER
9 | 9108-4003 | Ref | STARTER 20 [9108-3111 [ 1 |DASHWIRING HARNESS
10 [ 8203-3996 | 57" [ WIRE LOOM 21 |9108-5025 | Ref |FWD/REV.SWITCH
11 Ref | TRAVEL ALARM GROUND WIRE 22  |9020-6739 2> |VALVE
(included w/ travel alarm)

111



GRADALL

MATERIAL HANDLER

522

ELECTRICAL

(9114-3192) Engine Wiring
Starting Serial No. 0177122
Original Issue 12-95

OIL GAG

PS IGN

OIL
GAG

FUL
SOL

CLT TMP
O

.:;-/ 4

—
\ =

[
;

GND-1 \
GND-2 LN
GND-3
Wire Wire R K
Designation | Color/Stripe emarks
BAT RED ALT.(BAT.) TOIGN. SW. (BAT.)
HRMTR BLU/RED OILPRESS. SW.TOHR. METER
HORN VIOLET/YELO | HORN
FULGAG BLU/BLK FUELGAUGE
START-C VIOLET/BRN | STARTERRELAY
ALTEXC-B | VIOLET/RED | ALTERNATOREXCITER (ALT. PLUG)
PSIGN ORNG/YELO | OILPRESS. SW.
85%% BELII/%/AI%T_ET \?Jk'FEF;{E‘rSIESM%%LfA%%E Iltem| Part No. | Qty. Description Of Part
REV BRN/YELO FWD/REV VALVE 1 19114-3192 1 ENGINE WIRING HARNESS (includes
FWD BRN/WHITE | FWD/REV VALVE all items)
4x4 BRN 4x4VALVE 2 | 8348-1286 1 PANELNUT
TRCLOK BRN/GREY | TRACTIONLOCKVALVE 3 | 8348-1285| 1 |LOCKWASHER
FULSOL VIOLET FUEL SOLENOID 4 | 9108-3440 1 ELECTRICALCONNECTOR
REV-B BLU BACKUPALARM 5 | 9108-4038 2 |RECEPTACLE
SNSR RED/BLK SNSR (ALT. PLUG) 6 | 8368-3254 | 1 |3 CONTACT PLUG (includes pins)
ALTBAT RED/WHITE | ALTRNTRTO STARTERBAT. POST 9002-6803 3 |PIN
GND-1 BLK FWD/REV VALVE TO GROUND 7 | 8096-3057 2 |TOWER
GND-2 BLK FWD/REV VALVE TO GROUND 8 | 8096-3058 | 2 |SHROUD
GND-3 BLK 4x4 VALVE TO GROUND
GND-4 BLK TRACTION LOCK VLV TO GROUND NOTE: ONLY ITEMS WITH PART
GND-5 BLK BACKUPALARM TO GROUND NUMBERS ARE AVAILABLE
STRT-SOL REDNIOLET | ALTBATTO STARTER SOLENOID FORSERVICE.

PCN 940484 RS

111




GRADALL

MATERIAL HANDLER

524

see page 11-4

ELECTRICAL

Engine Wiring (524)
Starting Serial No. 0177005
Original Issue 1-90
Revised 4-92

Item | Part No. [Qty. Description Of Part Item | Part No. [Qty. Description Of Part
1 19108-4002 | Ref |ALTERNATOR 15 Ref | FWD/REV. SWITCH GROUND
2 |9020-6124 | Ref |WATERTEMP.SENDER 16 Ref | PLUG-IN CONNECTORS
3 |2492-1393 | Ref |[HORN 17 19108-3048 | 1 [ENGINEWIRING HARNESS
4 Ref [FUELSHUT-OFF VALVE (includes item 15)
(included w/ engine) 18 |2474-1047 | Ref | PRESSURE SWITCH
5 |9040-0654 | Ref |FUELLEVELSENDER 19 |9103-3246 | Ref | OIL PRESSURE SENDER
6 |9040-2427 | Ref |[STARTERSOLENOID RELAY 20 |9108-3111 [ 1 |DASHWIRING HARNESS
7 |9108-1462 1 |[JUMPERWIRE 21 [9108-5025 | Ref | FWD/REV.SWITCH
8 | 9020-5205 1 |JUMPERWIRE 22 19020-6739 | 2 |VALVE
9 |9108-4003 | Ref |STARTER 23 |9020-7719 | 3 [JUMPERWIRE
10 | 8203-3996 | 57" [WIRELOOM 24 19108-5045 | 1 |SWITCHCABLE
11 Ref [TRAVEL ALARM GROUND WIRE 25 [9108-3311 | 1 [FOOTSWITCH
(included w/ travel alarm)
12 | 9123-3012 | Ref [TRAVELALARM NOTE: ONLY ITEMS WITH PART
13 [9108-3406 | 1 |PUMPHARNESS NUMBERS ARE AVAILABLE FOR
14 | 9020-6739 1 |2WD/4WD VALVE SERVICE.

11-2



GRADALL ELECTRICAL
MATERIAL HANDLER (9114-3192) Engine Wiring
524 Starting Serial No. 0177122

Original Issue 12-95

OIL GAG

PS IGN

Wire Wire
Designation | Color/Stripe Remarks
BAT RED ALT.(BAT.) TOIGN. SW. (BAT)

HRMTR BLURED | OILPRESS.SW.TOHR.METER
HORN VIOLET/YELO | HORN

FULGAG BLU/BLK FUELGAUGE

START-C VIOLET/BRN | STARTERRELAY

ALTEXC-B | VIOLET/RED | ALTERNATOREXCITER (ALT. PLUG)
PSIGN ORNG/YELO | OILPRESS. SW.

OILGAG BLU/BRN OILPRESS. GAUGE

CLTTMP BLUVIOLET | WATERTEMP. GAUGE
REV BRN/YELO | FWD/REV VALVE
FWD BRN/WHITE | FWD/REV VALVE
4x4 BRN 4x4 VALVE

TRCLOK BRN/GREY | TRACTIONLOCKVALVE

FUL SOL VIOLET FUEL SOLENOID
REV-B BLU BACKUPALARM
SNSR RED/BLK SNSR (ALT. PLUG)

ALTBAT RED/WHITE | ALTRNTRTO STARTER BAT.POST
GND-1 BLK FWD/REV VALVE TO GROUND
GND-2 BLK FWD/REV VALVE TO GROUND
GND-3 BLK 4x4 VALVE TO GROUND
GND-4 BLK TRACTION LOCK VLV TO GROUND
GND-5 BLK BACKUPALARMTO GROUND

STRT-SOL | REDNIOLET | ALTBATTO STARTER SOLENOID

Item| Part No. | Qty. Description Of Part
1 ]19114-3192| 1 |ENGINEWIRING HARNESS (includes
all items)
2 | 8348-1286 1 |PANELNUT
3 | 8348-1285 1 |LOCKWASHER
4 | 9108-3440| 1 |ELECTRICALCONNECTOR
5 | 9108-4038| 2 |RECEPTACLE
6 | 8368-3254| 1 |3 CONTACT PLUG (includes pins)
9002-6803 3 |PIN
7 | 8096-3057 2 |TOWER
8 | 8096-3058 2 [SHROUD

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

PCN 940484 RS

11-2




GRADALL

MATERIAL HANDLER

ELECTRICAL
Dash Panel (522)

522 Starting Serial No. 0177005
Original Issue 1-90
Revised 6-27-07
o 2 3 o
O <w 4 ‘/«1
13 14 // //A\\
Q@ y
@ <w N v v 5
//\/
7/9 ) (f/f\\\
L Yy \'Q\m////
5 =
0 “"@ m-——-—-'{‘ | -
1_\ 2] %, pas
®
R @ o
151718 \2 \ \1
AN |
TO FWD/REV SWITCH
L 2
O \i F K 20
. ) WHITE (not used)
Ky, GREEN
py (e
TS 16
17
18
p3|
a "I WIRE
lo— M
O g
A ;
@ 2 .
—
Pl
E—TO PARKING M
BRAKE SOLENOID B
2]
Iltem| Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 [9108-1371 | 1 |DASHPANEL 12 [9108-1480| 1 |COVERPLATE
2 19020-5687 | 1 |WATERTEMP. GAUGE 13 18830-1141 4 | ROUND HD MACHINE SCREW,
3 |9103-3247 | 1 |OILPRESSURE GAUGE 5/16-18X3/4
4 |9020-5686 | 1 |FUEL GAUGE 14 [8855-1010 | 4 |LOCKWASHER,5/16
5 |7738-3709 | 1 |VOLTMETER 15 |9108-3260 1 15A CIRCUIT BREAKER
6 |9020-5688 | 1 [HOURMETER 16 |9103-3111| 1 |10ACIRCUIT BREAKER
7 |9103-3084 | 1 |BRAKEWARNINGLIGHT 17 [8855-4917| 4 |LOCKWASHER,#10
8 19108-3259 | 1 [ROCKERSWITCH 18 |[8850-1613 | 4 |HEXNUT,#10-32
9 19103-3317 | 1 [IGN. START SWITCH 19 |9108-3110| 1 |DASHWIRING HARNESS
* 7738-4578 | 1 KEY 20 |[8348-3114| 1 |[3-WAYCONNECTOR
10 | 7716-3144 | 1 |BLANKPLUG 21 |8698-3188 | 16 |EYELET#10
11 [ 9020-0434 | 1 |BUTTON SWITCH 22 |9108-3221 1 |BUTTON PLUG
JM * Added additional line under item 9. 11-3



GRADALL ELECTRICAL

MATERIAL HANDLER Dash Panel

522 Starting Serial No. 0177122
Original Issue 12-95
Revised 6-27-07
PARTIAL VIEW FROM ABOVE DASH
PARTIAL VIEW EROM UNDER DASH WITH PANEL REMOVED FOR CLARITY

TRC LOK
NOT USEQ

STEERING

IGN-C ACC-A IGN-A

ACC-B IGN-B

ALT EXC-A

ENLARGED VIEW OF IGNITION

SWITCH CONNECTION
ltem | Part No.|[ Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part

1 [9114-1193| 1 | DASHPANEL 7 |8826-1022| 4 |HEXHD CAPSCREW, 5/16-18 x 3/4
2 Ref | GAUGE PANEL WIRING HARNESS 8 | 2486-1170 2 |CLAMP

(see page 11-6 for details) 9 | 8850-1006 | 3 |HEXNUT,3/8-16
3 |9114-3193 1 | DASHPANELWIRING HARNESS 10 Ref | ENGINE WIRING HARNESS
4 Ref | GAUGE PANEL (see page 11-6 (see page 11-1 for details)

for details) 11 |1 9103-3317| 1 IGNITION SWITCH
5 | 7714-3003 7 | WHIZ-LOC SCREW * 7738-4578 | 1 KEY
6 | 7714-3006 4 | WHIZ-LOCNUT 12 | 7736-3268| 3 |15 AMP FUSE

JM * Added additional line under item 11. 11-3



GRADALL

MATERIAL HANDLER

522

ELECTRICAL
Dash Panel (522)
Starting Serial No. 0177368

Original Issue 1-98
Revised 6-27-07

SEE VIEW G-G

\\

BAT-HN
HN-AC

ACC-B]

AUX. VIEW C-C

aux view J—J

llGN-B| OF IGNITION SWITCH

aux view G—G

ALT EXC-A
ACC-A

ENLARGED VIEW OF IGNITION
SWITCH CONNECTION

Item| Part No. | Qty. Description Of Part
1 |19114-1513] 1 | DASHPANEL
2 Ref | GAUGE PANEL WIRING HARNESS
(see page 11-6 for details)
3 | 9114-3349 1 | DASHPANEL WIRING HARNESS
4 Ref | GAUGE PANEL (see page 11-6
for details)
5 | 7714-3003 7 | WHIZ-LOC SCREW
6 | 7714-3006| 4 |[WHIZ-LOC NUT, 5/16
7 | 8826-1022| 4 |HEXHD CAPSCREW, 5/16-18 x 3/4
8 | 2486-1170f 2 |[CLAMP
9 |8850-1006| 3 |HEXNUT, 3/8-16
10 Ref | ENGINE WIRING HARNESS
(see page 11-1 for details)
11 | 9103-3317( 1 [IGNITION SWITCH
* 7738-4578| 1 KEY
12 | 7736-3268 4 |15 AMP FUSE
13 | 2477-1004( 1 [HORNBUTTON
14 | 8832-1029 1 |SELF TAP SCREW, #10-24X5/16

JM

* Added additional line under item 11.

11-3



GRADALL’ ELECTRICAL

MATERIAL HANDLER Dash Panel

524 Starting Serial No. 0177122

Original Issue 12-95
Revised 6-27-07

PARTIAL VIEW FROM ABOVE DASH
WITH PANEL REMOVED FOR CLARITY

PARTIAL VIEW FROM UNDER DASH

TO REVERSE
MASTER SWITCH.

MASTER SWJTCH [

ENLARGED VIEW OF IGNITION

SWITCH CONNECTION
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part

1 19114-1193| 1 |[DASHPANEL 7 18826-1022| 4 |HEXHD CAPSCREW, 5/16-18 x 3/4
2 Ref |GAUGE PANEL WIRING HARNESS 8 | 2486-1170 2 |CLAMP

(see page 11-7 for details) 9 | 8850-1006 | 3 |HEXNUT, 3/8-16
3 [9114-3193| 1 |DASHPANEL WIRING HARNESS 10 Ref |ENGINE WIRING HARNESS
4 Ref |GAUGE PANEL (see page 11-7 (see page 11-2 for details)

for details) 11 |1 9103-3317| 1 |IGNITION SWITCH
5 |7714-3003| 7 |WHIZ-LOC SCREW * 7738-4578 | 1 KEY
6 |7714-3006 | 4 |WHIZ-LOCNUT 12 | 7736-3268| 3 |15 AMP FUSE

JM * Added additional line under item 11. 11-4



GRADALL’ ELECTRICAL
MA‘I’ERIASLZI;ANDLER DaSh Panel (524)
Starting Serial No. 0177368

Original Issue 1-98
Revised 6-27-07

2
SEE FLOOR PLATE ASSEMBLY g é‘li III! _

:>‘j 3
4 X4 K3
K
Bl
£

SEE VIEW c&z

SEE VIEW G-G

\\

BAT-HN
HN-AC

lGN-B| OF IGNITION SWITCH AUX VIEW G"G

AUX. VIEW C-C

ALT EXC-A
ACC-A

aux view J—J

ENLARGED VIEW OF IGNITION
SWITCH CONNECTION

Item | Part No.| Qty. Description Of Part
1 [9114-1513] 1 | DASHPANEL
2 Ref | GAUGE PANEL WIRING HARNESS

(see page 11-7 for details)
9114-3349 1 | DASHPANEL WIRING HARNESS

4 Ref | GAUGE PANEL (see page 11-7
for details)
5 |7714-3003| 7 | WHIZ-LOC SCREW
6 |7714-3006| 4 |[WHIZ-LOC NUT, 5/16
7 |8826-1022| 4 |HEXHD CAPSCREW, 5/16-18 x 3/4
8 |2486-1170 2 |CLAMP
9 |8850-1006( 3 |HEX NUT, 3/8-16
10 Ref | ENGINE WIRING HARNESS

(see page 11-2 for details)
IGNITION SWITCH
KEY
15 AMP FUSE
HORN BUTTON
SELF TAP SCREW, #10-24X5/16

11 19103-3317
* 7738-4578
12 | 7736-3268
13 |12477-1004
14 |18832-1029

A A N

JM * Added additional line under item 11. 11-4



GRADALL

MATERIAL HANDLER

ELECTRICAL
Dash Panel (524)

BRAKE FOOT SWITCH

BRAKE SOLENOID

524 Starting Serial No. 0177005
Original Issue 1-90
Revised 6-27-07
0 \
/2 13 14
<
<~
'\ @ @ -~
15 17 18
ﬁ \ TO FWO/REV SWITCH
O (e
20
e 9y ] p e L. @? WHITE (not used)
RED
L
3 ; N GREEN
Co NN
9 16
N 1
BN o
Loc, | MO
A 14
X}
]
F]
]
H t
W
E T
N
[
\ y
TO PARKING TO PARKING

ltem | Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 [9108-1371 1 DASHPANEL 12 |9108-1480| 1 | COVERPLATE
2 | 9020-5687 1 | WATERTEMP. GAUGE 13 |8830-1141 4 | ROUND HD MACHINE SCREW,
3 |9103-3247 1 | OILPRESSURE GAUGE 5/16-18X3/4
4 | 9020-5686 1 | FUELGAUGE 14 |8855-1010| 4 | LOCKWASHER,5/16
5 | 7738-3709 1 | VOLTMETER 15 |9108-3260 1 15A CIRCUIT BREAKER
6 | 9020-5688 1 | HOURMETER 16 | 9103-3111 1 | 10ACIRCUIT BREAKER
7 19103-3084 1 BRAKE WARNING LIGHT 17 | 8855-4917 4 | LOCKWASHER, #10
8 |9108-3259 1 | ROCKERSWITCH 18 |8850-1613 | 4 | HEXNUT, #10-32
9 [9103-3317| 1 [IGN. START SWITCH 19 19108-3110 1 | DASHWIRING HARNESS
* 7738-4578| 1 KEY 20 |8348-3114 1 | 3-WAY CONNECTOR
10 ]9108-3084| 1 ROCKER SWITCH 21 8698-3188 | 16 | EYELET#10
11 |9020-0434| 1 BUTTON SWITCH 22 19108-3221 1 BUTTON PLUG
JM * Added additional line under item 9. 11-4



GRADALL

MATERIAL HANDLER
522 /524

6

Item| Part No. | Qty. Description Of Part
1 | 9108-3291 1 |BATTERY
2 | 9108-1640 2 |HOLD-DOWNSTUD
3 | 9108-1517 1 |BATTERYHOLD-DOWN
4 | 7714-3006 2 | WHIZLOCKNUT5/16-18
5 | 9108-3114 1 | POSITIVEBATTERY CABLE
6 | 9108-3115 1 |NEGATIVEBATTERY CABLE

ELECTRICAL

Battery & Cables
Starting Serial No. 0177005
Original Issue 1-90

\’/@

11-5



MATERIAL HANDLER

JD

GRADALL’
522 /524

Item | Part No. | Qty. Description Of Part
* 1 | 8097-3021 1 |BATTERY (12volt, 1000 CCA) TOP
STUD, 3/8-16 UNC THREAD, BCl
GROUP 31
2 | 7738-3567 | 2 |[BATTERYPOSTTERMINAL
3 [9114-3124 1 |NEGATIVEBATTERY CABLE
4 19114-3099 | 1 |POSITIVEBATTERY CABLE
5 18594-1017 | 4 |SUPPORTCLAMP
6 |9108-1640 (| 2 |HOLDDOWNSTUD
7 [9114-1429 | 1 |BATTERYHOLD DOWN
8 |7714-3006 | 2 |WHIZLOCKNUT,5/16-18
9 | 7714-3015 1 |WHIZLOCKNUT, 3/8-16
10 | 7714-3003 | 2 |WHIZLOCKSCREW,5/16-18X5/8
1440-3416 | AR |DI-ELECTRIC GREASE (add to caps of

jump terminals on battery cables)

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

*Revised description and added part number to item 1.

ELECTRICAL

Battery & Cables
Starting Serial No. 0177122
Original Issue 12-95
Revised 9-21-05

11-5



GRADALL

MATERIAL HANDLER

522

ELECTRICAL

(9131-5007) Gauge Panel Assembly(522)

Starting Serial No. 0177122
Original Issue 12-95
Revised 10-24-97

DATCON

HOURS 110

ltem]| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9131-5007 1 |GAUGE PANEL ASSY (includes all 10 | 9114-3127| 1 |RED DASH LIGHT
items) 11 | 9114-3129 | 3 |TINNERMANNUT
1] 9114-3138 1 |FORMICADASHPANEL 12 | 9020-5686 1 FUEL GAUGE
9114-3137 1 |PANELWIRING HARNESS 13 | 9020-5687 1 |WATERTEMP.GAUGE
2 | 7738-3709 1 |VOLTMETER 14 | 9103-3247 1 |OILPRESSURE GAUGE
3 | 9114-3137 1 |PANELWIRING HARNESS *15 | 9114-3221 1 |GAUGEPROTECTOR
4 | 9114-3114 1 |TOGGLE-DPDT 16 |9114-3277| 4 |RUBBERSPACER
5 | 7738-3470 2 |BOOT 17 | 8830-1075 4 |MACHINE SCREW, #8-32X1"
6 | 2477-1004 1 |BUTTON 18 | 8856-1104 4 |STEELPUNCHED WASHER
7 | 9114-3130 1 |HOURMETER 19 | 8850-1610 4 |HEXNUT, #8-32
8 | 9105-3419 2 |TIEWRAP 20 | 9100-3065 1 PLUGBUTTON
9 | 9114-3128 2 |AMBERDASHLIGHT

PCN 950861 MB

* Changed part number on item 15

11-6



GRADALL

MATERIAL HANDLER

522

ELECTRICAL

(9131-5007) Gauge Panel Assembly
Starting Serial No. 0177122

Original Issue 12-95

Revised 10-24-97

i

PCN 950861 MB

J
\— )

L

\ J)

ALTEXC-B ALT EXC-A

* Changed part number on item 15

11-6



GRADALL ELECTRICAL
MATERIAL HANDLER (9109-3037) Gauge Panel Assembly
522 Starting Serial No. 0177368

Original Issue 1-98

1.2
[OIL GAG] [acc-C] [GND-3] §
\ICLT(MPI \|FUL‘GAG| / \

O O

NG
N

BRI .
0202070 02000 30 30 4900000, @ E? ﬂ @ ZA_\X & &
PRK IGN}—
PRK BRK]
DEUTSCH CONNECTOR
HD 36-18-14-SN
A| Acc-c
B| FUL GAG
Cl_CLTTMP @ D
D| OIL GAG
I i _ O i O O
S[F[ mrviR | & \ i J\ N
25 (H3 AETNB'(%_B ws X4 [EXC-8] EXCA] [ETARTC] [ETARTB| [ARMTH] /
ol xa_ |29
b[K[ATEXCA| & 5 4
O] PRKBRK | ©
M| _START-C
N| _PRKIGN
P| STARTB
Item | Part No. | Qty. Description Of Part
9109-3037| 1 |GAUGE PANEL (includes all items)
1 19136-4004 1 |PANEL ASSY (includes front & back
plates, acrylic lens & std. labels)
2 |9136-4005( 1 |RUBBERBOOT
3 [9136-4008| 1 |WIREHARNESS
4 19114-3114| 1 |PARKBRAKE SWITCH
5 19136-4006 1 |HOURMETER
6 |[9136-4007| 1 |4-IN-1 GAUGE (oil, fuel, temp, volts)

MB 11-6



GRADALL

MATERIAL HANDLER

ELECTRICAL
(9114-5031) Gauge Panel Assembly

524 Starting Serial No. 0177122
Original Issue 12-95
Revised 10-24-97
DATCON
[ofofojo[o]o]
HOURS 110
Item| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9114-5031 1 GAUGE PANEL ASSY (includes all 10 [9114-3128 2 |AMBERDASH LIGHT
items) 11 | 9114-3127 | 1 |REDDASH LIGHT
1 | 9114-3138| 1 |FORMICADASHPANEL 12 | 9114-3129 | 3 |[TINNERMANNUT
9114-3137 1 PANEL WIRING HARNESS 13 | 9020-5686 1 FUEL GAUGE
2 | 7738-3709 | 1 |VOLTMETER 14 | 9020-5687 | 1 |WATERTEMP.GAUGE
3 | 9114-3137| 1 |PANELWIRINGHARNESS 15 | 9103-3247 | 1 |OILPRESSURE GAUGE
4 | 9114-3114 1 |TOGGLE-DPDT *16 | 9114-3221 1 GAUGE PROTECTOR
5 | 7738-3467 | 1 |TOGGLE-SPST 17 |9114-3277| 4 |RUBBERSPACER
6 | 7738-3470 2 |BOOT x 18 | 8830-1077| 4 |MACHINE SCREW, #8-32X1"
7 | 2477-1004 1 BUTTON 19 | 8856-1104 4 |STEELPUNCHED WASHER
8 | 9114-3130| 1 |HOURMETER 20 | 8850-1610 | 4 |HEXNUT, #8-32
9 | 9105-3419 2 |TIEWRAP

PCN 950861 MPC-1864 MB

* Changed part number on items 16 & 18 11-7



GRADALL

MATERIAL HANDLER

524

ELECTRICAL

(9114-5031) Gauge Panel Assembly
Starting Serial No. 0177122

Original Issue 12-95

Revised 10-24-97

XXX XY
)

il
- \/// FUEL GAG

ACC-C

e

<

Sleoseet

SeSsesesateoetotd  stesetel.
<R

=55

B —————————
o s —————————

©
N

G2 0, /D 0
o \Y
\ 7 @ @ I
CLT TMP (GND-3) .

1

PCN 950861 MPC-1864 MB

* Changed part number on item 15

K | | L LIPRK BRK)

golo i

4 -~
) wlup: /

1 X )|

Q ) : = [ TTI(STARTR)
. —

(ax4 PWR) j ~HsmrTe)

\ 1< \ J

tt \ S X —)
\ X J

11-7



GRADA',‘,® ELECTRICAL
MATERIAL HANDLER (9114-3331) Gauge Panel Assembly
524 Starting Serial No. 0177368

Original Issue 1-98

Revised 1-8-99

[oIL GAG] [ACC-C] [GND-3]
AUXLT] \ [CLT T™MP] [FUL GAG] \
\ |

N4
N

GRADALE

PRK IGN
PRK BRK Pan—— .

PARK DRIVE

BRAKE

DEUTSCH CONNECTOR l
HD 36-18-14-SN

ACC-C
FUL GAG

CLT TMP
OIL GAG O @‘ A O O

HR MTR lf \
[EXC-B] [EXC-A] [START-C] [START-B] [HRMTR]

w

ALT EXCB| &

x4 |3

ALT EXC-A
PRK BRK
START-C
PRK IGN
START-B

DESIGNATION

PIN
DESIGNATION
o|z|z|~ x|z |o|n|m|lo|o|s >
©
z
o
w

8 ref )
3/32 Min.

1/8 Max.

With lockwasher under panel,
bushing extension above panel
must not exceed .125" or the
seal may be cut.

Internal tooth lockwasher
(supplied with switch)

Adjust for proper height

TYPICAL SWITCH
AND BOOT
INSTALLATION
Iltem| Part No. | Qty. Description Of Part
9114-3331 1 | GAUGE PANEL (includes allitems)
1 | 9136-4004 1 | PANEL ASSY (includes front & back
plates, acrylic lens & std. labels)

2 | 9136-4005 1 | RUBBERBOOT

3 | 7738-3467| 1 | TOGGLESWITCH

4 | 9114-3114 1 | PARKBRAKE SWITCH

5 | 9136-4006 1 | HOURMETER

6 | 9136-4007 1 | 4-IN-1 GAUGE (oil, fuel, temp, volts)

7 | 9136-4008 1 | WIREHARNESS
* 8 | 7738-3470 2 |BOOT
* 9 | 9114-3128 2 | AMBERINDICATORLIGHT
*10 | 9114-3127 1 | REDINDICATORLIGHT

JH * Added items 8 thru 10 and typical switch diagram, for service. 11-7



GRADALL

MATERIAL

HANDLER

2

F

PRK BRK

B| GND-2

GND-2

GND-3

IGN-C

G

IGN-A

Q
[BAT] o

S

700760 7070707076"0"0" 070764

ELECTRICAL

(9114-3193) Dash Harness
Starting Serial No. 0177122
Original Issue 12-95

-5 NOT USED

4 A
6 B[ FUL GAG
7 C| cLTT™MP 1] BAT
D| OIL GAG 2| HRMTR
IGN-A E HORN 3 HORN
B 1 IGN-B j Al FwD |[ceBal [A[ SHTIGN F| HRMTR 4| FUL GAG
Bl _REV q ':[ BLETART-A (I-;I AL('I;"\IIE[))(-g B g S;ﬁﬁcT;-c
B2 Acca j clsmasrs] ] JINOT USED| [7] pLUG
K|ALT EXC-A 8 PLUG
B IGN-C j 4 E 8 D L| PRK BRK 9|ALT EXC-B
3 PRK IGN 5 9 M| START-C 10] PSIGN
6 10 N[ PRKIGN 11| OIL GAG
P| START-B 12| CLT TMP
Wire Wire 18] REV
Designation| Color/Stripe Remarks 14 FWD
15|NOT USED
BAT RED ALT.(BAT.) TOIGN. SW. (BAT.) 16| TRC LOK
HRMTR BLU/RED OILPRESS. SW.TOHR. METER 17| PLUG
HORN VIOLET/YELO | HORN 18 PLUG
FULGAG BLU/BLK FUELGAUGE
START-C VIOLET/BRN | STARTER RELAY
ALT EXC-B VIOLET/RED | ALTERNATOREXCITER (ALT. PLUG)
PSIGN ORNG/YELO | OILPRESS.SW.
OILGAG BLU/BRN OILPRESS. GAUGE
CLTTMP BLUNIOLET | WATER TEMP. GAUGE
REV BRN/YELO | FWD/REV VALVE
FWD BRN/WHITE | FWD/REV VALVE o
axd BRN x4 VALVE Item| Part No. | Qty. Description Of Part
TRCLOK BRN/GREY | TRACTIONLOCKVALVE 9114-3193| 1 |DASHHARNESS (includes all items)
PRK BRK VIOLET PARK BRAKE VALVE 1 | 9114-3108 3 |FUSEHOLDER
GND-2 BLK FWD/REV VALVE TO GROUND 2 | 8096-3057 1 |TOWER (includes items 3 and 4)
GND-3 BLK 2/4x4 VALVE TO GROUND 3 | 8096-3068 2 |FEMALEPINTERMINALS
SPLACC ORANGE FREE, FUSEDACC 4 | 8096-3066 3 |CABLESEALS
SHT IGN ORNG/BRN | POWERTO SHIFTER 5 | 8096-3060 1 SHROUD (includes items 4 and 6)
PRKIGN ORNG/BLK | POWER TO PARK BRAKE 6 | 8096-3069 5 |MALE PIN TERMINALS
ACC-C ORNG/RED | ACCESSORY POWER 7 | 8096-3058 | 1 |SHROUD (includes items 4 and 6)
ACC-A ORNG/TAN | POWERTOACC FUSE 8 | 7736-3225 1 RECEPTACLE
ACC-B ORNG/BLU | FUSED POWERTOACC (includes items 9 and 10)
IGN-A ORNG/GREY | POWER TO IGN FUSE 9 | 7736-3264 1 PANELNUT
IGN-B ORNG/LT.GRN| FUSED POWER TO IGN 10 | 7736-3263 1 LOCKWASHER
START-A VIOLET/BRN | PARK BRAKE SWITCH 11 | 8348-1289 1 PLUG CONNECTOR
START-B VIOLET/BRN | PARK BRAKE SWITCH
ALTEXC-A | VIOLET/RED | INDICATOR LIGHT NOTE: ONLY ITEMS WITH PART
IGN-C ORNG/DKGRN| FUSED POWER TO IGN NUMBERS ARE AVAILABLE
SFLACC2 | ORNGNVIOLET | FREE, FUSED ACC FOR SERVICE.

PCN 940484 RS

11-8

1



GRADALL

MATERIAL HANDLER ELECTRICAL
522 (9114-3349) Dash Harness - 522
F Starting Serial No. 0177368

Original Issue 1-98

[A[PRK BRK
[B] GND-2_|

~—o

IGN-C
G Cenva ]

START-A o,
&
BAT-HN

-A

ALT EXC
ACC-A

TRC LOK
B 4xa |

A| REV
B|N-START
Cc
D

FWD DCBA

SHT-IGN q g l:[

B2 ACC-A |
ACC-B |/

B3L% | E D :
[ PRKIGN | REV 5
B4 5| 2
b Al Acc-C
B| FUL GAG A
C[ cLTTMP
D| OIL GAG
E|l ----
Wire Wire F| HRMTR
Designation| Color/Stripe Remarks G| _GND-3 R
H|ALT EXC-B 3] HORN
BAT RED ALT.(BAT,) TO IGN. SW. (BAT.) IJ( ALT“’E‘;‘( oy o 4| FUL GAG
HRMTR BLURED | OILPRESS. SW.TOHR.METER LT PRK BRK SIS
HORN VIOLET/YELO | HORN M| _START-C L@J 7T PLUG
FULGAG BLUBLK | FUELGAUGE N| PRKIGN 8| PLUG
START-C | VIOLET/BRN |STARTERRELAY P| START-B N-START 9[ALT EXC-B
ALTEXC-B | VIOLET/RED |ALTERNATOREXCITER (ALT.PLUG) START A 10/ PSIGN
PSIGN | ORNG/YELO |OILPRESS.SW. STARTE |
OILGAG BLUBRN | OILPRESS. GAUGE B REV
CLTTMP | BLUNIOLET |WATERTEMP.GAUGE 4] __FWD
REV BRN/YELO | FWD/REV VALVE 5| 4xa
FWD BRNWHITE | FWD/REV VALVE TR LK
4x4 BRN 2/4\WHEEL DRIVE VALVE B PLUG
TRCLOK BRN/GREY | TRACTION LOCK VALVE
PRK BRK VIOLET | PARKBRAKE VALVE
GND-2 BLK FWD/REV VALVE TO GROUND
GND-3 BLK 2/4x4 VALVE TO GROUND
SPLACC ORANGE |FREE, FUSEDACC
SHTIGN | ORNG/BRN |POWERTO SHIFTER
PRKIGN | ORNG/BLK [POWER TO PARK BRAKE
ACC-C ORNG/RED | ACCESSORY POWER
ACC-A ORNG/TAN | POWER TOACC FUSE -
ACC-B ORNG/BLU | FUSED POWER TO ACC Item| Part No. | Qty. Description Of Part
IGN-A ORNG/GREY | POWER TO IGN FUSE 9114-3349 | 1 |DASHHARNESS, (includesallitems)
IGN-B | ORNG/LT.GRN| FUSED POWER TO IGN 1 | 9114-3108 | 3 [FUSEHOLDER
START-A | VIOLET/BRN | PARK BRAKE SWITCH 2 | 8096-3065 | 1 |CABLESEAL
START-B | VIOLET/BRN | PARK BRAKE SWITCH 3 | 7736-3225 | 1 |RECEPTACLECONNECTOR
ALT EXC-A | VIOLET/RED |INDICATORLIGHT 4 | 7736-3264 | 1 |PANELNUT
IGN-C | ORNG/DK GRN| FUSED POWER TO IGN 5 | 7736-3263 | 1 [LOCKWASHER
SFLACC2 | ORNGMOLET | FREE, FUSEDACC 6 | 8096-3057 | 1 |[WEATHERPACKCONN., (towerend)
N-START | BRNAT.GRN |BOSCHRELAYTOFNRSHIFTER 7 | 8096-3068 | 1 |FEMALEPINTERMINAL
G\D BLACK BOSCH RELAY TO GROUND 8 | 8096-3057 | 2 |WEATHERPACKTOWER
BAT-HN RED HORNBUTTON 9 | 8348-1286 | 1 |PANELNUT
HN-AC | ORNGAIOLET | HORNBUTTON 10 | 8348-1285 | 1 [LOCKWASHER

VB 11-8



GRADALL

MATERIAL HANDLER

524

F

A|PRK BRK

B| GND-2

GND-2

S

700760 7070707076"0"0" 070764

B 1 IGN-A j
IGN-B Al FWD CBA
B| REV
B 2 ACC-A j C| START-B D u |:[
ACC-B
B 3 IGN-C j 4 E
PRK IGN 5
6
Wire Wire
Designation| Color/Stripe Remarks
BAT RED ALT.(BAT,) TOIGN. SW. (BAT))
HRMTR BLU/RED | OILPRESS.SW.TOHR.METER
HORN VIOLET/YELO | HORN
FULGAG BLUBLK | FUELGAUGE
START-C VIOLET/BRN | STARTER RELAY
ALTEXCB | VIOLET/RED | ALTERNATOREXCITER(ALT.PLUG)
PSIGN ORNG/YELO | OILPRESS. SW.
OILGAG BLUBRN | OILPRESS. GAUGE
CLTTMP BLUNVIOLET | WATERTEMP. GAUGE
REV BRN/YELO | FWD/REV VALVE
FWD BRNWHITE | FWD/REV VALVE
4x4 BRN 4x4 VALVE
TRC LOK BRN/GREY | TRACTIONLOCK VALVE
PRK BRK VIOLET PARK BRAKE VALVE
GND-2 BLK FWD/REV VALVE TO GROUND
GND-3 BLK 2/4x4 VALVE TO GROUND
SPLACC ORANGE |FREE, FUSEDACC
SHTIGN ORNG/BRN | POWER TO SHIFTER
PRK IGN ORNG/BLK | POWER TO PARK BRAKE
ACC-C ORNG/RED |ACCESSORY POWER
ACC-A ORNG/TAN | POWER TO ACC FUSE
ACC-B ORNG/BLU | FUSED POWER TOACC
IGN-A ORNG/GREY | POWER TO IGN FUSE
IGN-B | ORNG/LT.GRN| FUSED POWER TO IGN
START-A | VIOLET/BRN | PARK BRAKE SWITCH
START-B | VIOLET/BRN | PARK BRAKE SWITCH
ALT EXC-A | VIOLET/RED | INDICATOR LIGHT
IGN-C | ORNG/DKGRN| FUSED POWERTO IGN
SFLACC2 | ORNG/VIOLET | FREE, FUSED ACC

ELECTRICAL

(9114-3193) Dash Harness
Starting Serial No. 0177122
Original Issue 12-95

-5 NOT USED

4 A
6 B
7 C| cLT TMP 1] BAT
D[ OIL GAG 2| HRMTR
E| HORN 3| HORN
A| SHTIGN F| HR MTR 4| FUL GAG
B| START-A G| GND-3 5| START-C
H[ALT EXC-B 6| PLUG
J|NOT USED 7| PLUG
K[ALT EXC-A 8| PLUG
8 D L| PRK BRK 9|ALT EXC-B
9 M| START-C 10| PS IGN
10 N| PRKIGN 11| OIL GAG
P| START-B 12| CLT TMP
13 REV
14 FWD
15|NOT USED
16| TRC LOK
17| PLUG
18| PLUG
Item| Part No. | Qty. Description Of Part
9114-3193| 1 |DASH HARNESS (includes all items)
1 | 9114-3108 3 |FUSEHOLDER
2 | 8096-3057 | 1 |TOWER (includes items 3 and 4)
3 | 8096-3068 2 |FEMALEPIN TERMINALS
4 | 8096-3066 3 |CABLESEALS
5 | 8096-3060 | 1 [SHROUD (includes items 4 and 6)
6 | 8096-3069 5 |MALEPINTERMINALS
7 | 8096-3058 | 1 [SHROUD (includes items 4 and 6)
8 | 7736-3225 1 RECEPTACLE
(includes items 9 and 10)
9 | 7736-3264 1 PANELNUT
10 | 7736-3263 1 |LOCKWASHER
11 | 8348-1289 1 PLUG CONNECTOR
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

PCN 940484 RS

11-9

1



GRADALL ELECTRICAL

MATERIAL HANDLER (9114-3349) Dash Harness

F Starting Serial No. 0177368
Original Issue 1-98

522 /524

[A[PRK BRK
B[ GND-2 |

|GN C
Q [A[TRC LOK]|
[START-A] o Bl 4xa |

B2 _ACC-A
ACC-B
B3 | D
5
BAT HN
HN-AC A| ACC-C
B| FUL GAG
- - C|[ CLTTMP
Wire Wire
Designation | Color/Stripe Remarks D) Ol GAG
F| HRMTR 1 BAT
BAT RED ALT.(BAT.) TOIGN. SW. (BAT) G| GND-3 2| HRMTR
HRMTR BLURED | OILPRESS.SW.TOHR.METER 'j ALT EXC-B 3] HORN
HORN | VIOLET/YELO | HORN KA excal o= 4] FUL GAG
5| START-C
FULGAG BLUBLK | FUEL GAUGE L[| PRK BRK s PLUG
START-C | VIOLET/BRN | STARTERRELAY M|_START-C L@J 7T PLUG
ALTEXC-B | VIOLET/RED | ALTERNATOREXCITER(ALT.PLUG) N| PRKIGN 8 _PLUG
PSIGN ORNG/YELO | OILPRESS. SW. P| START-B N-START 9|ALT EXC-B
OILGAG BLU/BRN | OILPRESS. GAUGE START A }? OPIE g‘G
CLTTMP | BLUNIOLET | WATERTEMP. GAUGE SRTe 2 CLr TP
REV BRN/YELO | FWD/REV VALVE B REV
FWD BRN/WHITE | FWD/REV VALVE 1u__FWD
4x4 BRN 2/4 WHEEL DRIVE VALVE 15| 4x4
TRCLOK BRN/GREY | TRACTION LOCK VALVE LS TF,‘,'f_ﬁg"
PRK BRK VIOLET PARK BRAKE VALVE 8 PLUG
GND-2 BLK FWD/REV VALVE TO GROUND
GND-3 BLK 2/4VALVE TO GROUND
SPLACC ORANGE | FREE, FUSEDACC
SHTIGN | ORNG/BRN | POWER TO SHIFTER
PRKIGN ORNG/BLK | POWER TO PARK BRAKE
ACC-C ORNG/RED | ACCESSORY POWER
ACC-A ORNG/TAN | POWERTO ACC FUSE ltem | Part No. | Qty. Description Of Part
ACC-B ORNG/BLU | FUSED POWER TOACC
IGN-A ORNG/GREY | POWER TO IGN FUSE 9114-3349 1 DASH HARNESS (includes all items)
IGN-B  |ORNG/LT.GRN| FUSED POWER TO IGN 1 19114-3108| 3 (FUSEHOLDER
START-A | VIOLET/BRN | PARK BRAKE SWITCH 2 18096-3065| 1 |CABLESEAL
START-B | VIOLET/BRN | PARK BRAKE SWITCH 3 |7736-3225| 1 |RECEPTACLE CONNECTOR
ALT EXC-A | VIOLET/RED | INDICATOR LIGHT 4 |7736-3264( 1 [PANELNUT
IGN-C  |ORNG/DKGRN| FUSED POWER TO IGN 5 |[7736-3263| 1 [LOCKWASHER
SFLACC?2 | ORNGNIOLET| FREE, FUSED ACC 6 |8096-3057 1 |WEATHER PACK CONN. (tower end
N-START | BRN/LT. GRN [ BOSCH RELAY TO FNR SHIFTER 7 |8096-3068| 1 |[FEMALEPINTERMINAL
GND BLACK BOSCH RELAY TO GROUND 8 [8096-3057 2 |WEATHERPACKTOWER
BAT-HN RED HORN BUTTON 9 |8348-1286 1 PANELNUT
HN-AC |ORNG/VIOLET| HORN BUTTON 10 |8348-1285| 1 |LOCKWASHER

MB 11-9



GRADALL

MATERIAL HANDLER

522 /524

PCN 940484 RS

MODEL 522
(All items combine to make a complete set of decals)
Item | Part No. |Qty. Description Of Part
9108-4283 | AR | COMMON DECAL KIT
1 [9108-3321 1 | CAPACITY DECAL
2 19109-3004 | 2 |"522"
MODEL 524
(All items combine to make a complete set of decals)
Item | Part No. [ Qty. Description Of Part
9108-4283 | AR | COMMONDECALKIT
1 19108-3321 1 | CAPACITYDECAL
2 19108-3320 | 2 |"524”
MODEL 532C-6
(All items combine to make a complete set of decals)
Item | Part No. |Qty. Description Of Part
9108-4283 | AR | COMMON DECAL KIT
1 [9112-3117 | 1 | CAPACITY DECAL
2 19113-3001 2 |"532C"
3 19103-3018 | 2 |"6"
MODEL 534C-6
(All items combine to make a complete set of decals)
Item | Part No. |Qty. Description Of Part
9108-4283 | AR | COMMON DECAL KIT
1 [9112-3117 | 1 | CAPACITY DECAL
2 |9112-3035 | 2 |"534C"
3 19103-3018 | 2 |"6"
MODEL 534C-6 TURBO
(All items combine to make a complete set of decals)
Item | Part No. | Qty. Description Of Part
9108-4283 | AR | COMMONDECALKIT
1 19112-3117 1 | CAPACITY
2 19112-3035 2 |"534C”
3 19103-3018 2 |"6"
4 19132-3001 1 | INSTRUCTION
5 19132-3002 1 |"TURBO”L.H.
6 |9132-3003 1 | "TURBO",R.H.

MISCELLANEOUS

Complete Decal Lists by Model

For Service Only
Original Issue 12-95

12-1



GRADALL

MATERIAL HANDLER

522 /524

MISCELLANEOUS
Frame Decals

Starting Serial No. 0177005
Original Issue 1-90
Revised 3-13-96

NOTE: KITS9109-5010 & 9109-5043 INCLUDE ALL ITEMSLISTED BELOW,
EXCEPT ITEM 11, PLUSTHE APPROPRIATE ITEMS ON PAGE 12-2.

Item | Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9109-5010 | Ref | DECAL KIT, 522 (see note) 13 |[7702-3007 | 1 |[INSTRUCTION DECAL
9109-5043 | Ref [ DECAL KIT, 524 (see note) 14 19104-3210 | 1 | COOLING SYSTEM CAUTION DECAL
1 |8360-1011 | 1 | ACCIDENT PREVENTION DECAL 15 |9100-3052 | 1 | FUEL WARNING DECAL
2 |9104-3215 | 1 |LIFTING PERSONNEL DECAL 16 |7702-3006 | 1 |[HYDRAULIC OIL DECAL
3 [9106-3047 | 1 | WARNING DECAL 17 19103-3011 1 | WARNING DECAL
4 [9100-3044 | 1 | BOOM OPERATION DECAL 18 |8364-1675 | 2 | GRADALL DECAL (white)
5 19108-3317 | 1 |TILT DECAL 19 19108-3321 1 | CAPACITY DECAL
6 [9108-3318 | 1 | SWAY DECAL 20 |9108-3314 [ 1 | TRACTION DECAL (524 only)
7 [9108-3324 | 1 | SERVICE INSTRUCTION DECAL 21 19108-3270 | 1 |2WD-4WD DECAL (524 only)
8 [9104-3209 | 2 |[PINCH POINT DECAL 22 |9108-3269 | 1 | PARK BRAKE DECAL
9 |[7733-3027 | 1 | MADE IN U.S.A. DECAL 23 19108-3268 | 1 | INSTRUMENT PANEL DECAL
10 |9100-3030 | 1 | PATENT DECAL
11 [9109-3005 | 1 |SERIAL NO. & ATTACHMENTS NOTE: KITS 9109-5010 & 9109-5043
PLATE (522) INCLUDE ALL ITEMS LISTED
9108-3325 [ 1 [ SERIAL NO. & ATTACHMENTS BELOW, EXCEPT ITEM 11, PLUS
PLATE (524) THE APPROPRIATE ITEMS ON THE
12 |9104-3211 | 1 | RIDER'S WARNING DECAL FOLLOWING PAGE.
KG 12-1

* Corrected page humber.



GRADALL

MATERIAL HANDLER

522 /524

10 | 9104-3211
11 | 9106-3047
12 19112-3110
13 | 9100-3030
14 1 9108-3492
15 | 7733-3027
16 |9103-3102
17 19103-4001
18 |9103-1268
19 19108-4210

GG QT G QU G G G G G G G G G §

ltem| Part No. | Qty. Description Of Part
9108-4283 | 1 |522 & 34C COMMON DECAL KIT

(includes all items except 8, 9 & 11 on
on this page & includes all items on
page 12-2)

1 [9112-3117 CAPACITY CHART

2 |9108-3428 FWD/REV DECAL

3 |9108-3314 TRACTION DECAL

4 19114-3182 PARK BRAKE DECAL

5 19114-3120 INSTRUMENT PANEL DECAL

6 |8360-1011 ACCIDENT PREVENTION DECAL

7 19104-3215 LIFTING PERSONNEL DECAL

8 |[9108-3324 SERVICE INSTRUCTION DECAL

9 19103-3320 TILT GAUGE

RIDERS WARNING DECAL
WARNING DECAL

SERIAL NO. & ATTACH PLATE
PATENT DECAL

OIL WARNING DECAL

MADE IN USA DECAL
MANUAL HOLDER

SAFETY MANUAL

SAFETY MANUAL

OPERATOR MANUAL

MISCELLANEOUS
Frame Decals

Starting Serial No. 0177122
Original Issue 12-95
Revised 3-13-96

A 2
s/

20
2

TOP VIEW

30

Iltem | Part No. | Qty. Description Of Part

20 ]9108-3318 | 1 |[SWAY DECAL

21 |9108-3317 | 1 |TILT DECAL

22 19130-3047 | 1 |BOOM OPERATION DECAL

23 19104-3209 | 2 |PINCH POINT DECAL

24 19103-3011 1 |WARNING DECAL

25 19108-3494 | 1 |BATTERY WARNING

26 19108-3497 | 1 [JUMP START WARNING

27 |9108-3510 | 1 |FUEL WARNING PLATE

28 19108-3492 | 1 |OIL WARNING DECAL

29 19108-3509 | 1 |HYDRAULIC OIL PLATE

30 |9104-3210 | 1 |COOLING SYSTEM CAUTION DECAL
1440-4645 | AR |BOESHIELD METAL PROTECTANT,

12 OZ. SPRAY CAN

1440-4646 | AR |BOESHIELD METAL PROTECTANT,

1 GAL. CAN

KG

* Corrected page humber.

12-1



GRADALL

MATERIAL HANDLER

522 /524

NOTE! ITEM 8, SERVICE INSTRUCTION
DECAL ISNEW. ALL MACHINESAFTER
SN 0177165 MUST USE 9108-3522 SERVICE
INSTRUCTIONSTO PREVENT DAMAGE
TO THEIR MACHINES.

VAN

ltem| Part No. | Qty. Description Of Part
9108-4283 | 1 |522 & 34C COMMON DECAL KIT
(includes all items except 8, 9 & 11 on
this page & includes all items on
page 12-2)
1 [9112-3117 | 1 [CAPACITY CHART
2 |9108-3428 | 1 |FWD/REV DECAL
3 |9108-3314 | 1 |TRACTION DECAL
4 19114-3182 | 1 |PARK BRAKE DECAL
5 19114-3120 | 1 |INSTRUMENT PANEL DECAL
6 |8360-1011 | 1 |ACCIDENT PREVENTION DECAL
7 19104-3215 1 |LIFTING PERSONNEL DECAL
8 [9108-3522 1 |SERVICE INSTRUCTION DECAL
9 |19103-3320 | 1 |TILT GAUGE
10 |9104-3211 | 1 |RIDERS WARNING DECAL
11 | 9106-3047 [ 1 |WARNING DECAL
12 |19112-3110 | 1 |SERIAL NO. & ATTACH PLATE
13 |9100-3030 | 1 |PATENT DECAL
14 19108-3492 | 1 |OIL WARNING DECAL
15 | 7733-3027 | 1 |MADE IN USA DECAL
16 |9103-3102 ( 1 |MANUAL HOLDER
17 19103-4001 [ 1 |SAFETY MANUAL
18 |9103-1268 [ 1 |SAFETY MANUAL
19 19108-4210 | 1 |OPERATOR MANUAL

R
/
9

[ ]

MISCELLANEOUS

Frame Decals

Starting Serial No. 0177165
Original Issue 3-96

g Revised 10-24-97

2
s/

20
2

29
i
4
| Be C
[ 2
TOP VIEW
| | V4
30

ltem [ PartNo. [ Qty. Description Of Part

20 |9108-3318 | 1 [SWAYDECAL

21 |9108-3317 | 1 |TILT DECAL

22 |9130-3047 | 1 [BOOMOPERATION DECAL

23 |9104-3209 | 2 |[PINCHPOINT DECAL

24 19103-3011 1 |WARNING DECAL

25 19108-3494 | 1 [BATTERY WARNING

26 |9108-3497 [ 1 [JUMP START WARNING

27 19108-3510 [ 1 |FUEL WARNING PLATE

28 19108-3492 [ 1 [OIL WARNING DECAL

k29 |9114-3288 | 1 [HYDRAULIC OIL PLATE

30 |9104-3210 | 1 |COOLING SYSTEM CAUTION DECAL

1440-4645 | AR |[BOESHIELD METAL PROTECTANT,
12 OZ. SPRAY CAN

1440-4646 | AR [BOESHIELD METAL PROTECTANT,

1 GAL. CAN

PCN-960534 MB

* Changed part number on item 29.

12-1



GRADALL

MATERIAL HANDLER

522 /524

34

NOTE! ITEM 8, SERVICE INSTRUCTION |]
DECAL ISNEW. ALL MACHINESAFTER I
SN 0177165 MUST USE 9108-3522 SERVICE

N\

MISCELLANEOUS
Frame Decals

Starting Serial No. 0177368
Original Issue 1-98

\

TO THEIR MACHINES.

INSTRUCTIONSTO PREVENT DAMAGE

TOP VIEW
ltem | PartNo. [Qty. Description Of Part / | 7
9108-4283 1 |522 & 534C COMMON DECAL KIT 30
(includes all items except 8,9 & 11 on
this page & includes all items on .
page 12-2) Item | PartNo. | Qty. Description Of Part
1 ]9108-3486 | 1 |CAPACITY CHART (std) 20 |9108-3318] 1 |SWAYDECAL
2 |[9108-3428 | 1 |(FWD/REVDECAL 21 |9108-3317| 1 |TILT DECAL
3 9108-3314 | 1 [TRACTIONDECAL 22 [9130-3047| 1 [BOOMOPERATION DECAL
4 |9114-3182 | 1 [PARKBRAKE DECAL 23 |9114-3282| 3 |PINCH POINT DECAL
5 [9114-3120 | 1 |[INSTRUMENT PANELDECAL 24 |9114-3281 1 |WARNINGDECAL
6 [8060-3022 | 1 |ACCIDENTPREVENTIONDECAL 25 |9114-3284] 1 |BATTERYWARNING
7 19114-3289 | 1 |LIFTINGPERSONNELDECAL 26 19114-3285] 1 |JUMP START WARNING
8 |9108-3539 1 |SERVICEINSTRUCTIONDECAL 27 |9114-3286 1 FUEL WARNING PLATE
9 [9103-3320 [ 1 |TILTGAUGE 28 [9108-3492| 1 [OIL WARNING DECAL
10 |9114-3283 | 1 |RIDERSWARNINGDECAL 29 19114-3288] 1 |HYDRAULIC OIL PLATE
11 [9114-3287 | 1 (WARNINGDECAL 30 |8060-3026| 1 [COOLING SYSTEMCAUTION DECAL
12 |9108-3548 | 1 |[SERIALNO.& ATTACHPLATE 31 |9109-3012| 1 |522 CAPACITY CHART (std)
13 [9100-3030 | 1 [PATENTDECAL 32 [9108-3487 1 |524 3s CAPACITY CHART (opt)
14 19108-3492 | 1 [OILWARNING DECAL 33 [9109-3013| 1 |[5223s CAPACITY CHART (opt)
15 |7733-3027 1 MADE IN USADECAL 34 |9114-3280 1 WARNING DECAL
16 [9103-3102 | 1 [MANUALHOLDER 1440-4645| AR |BOESHIELD METAL PROTECTANT,
17 [9103-4001 1 SAFETY MANUAL 12 OZ. SPRAY CAN
18 19103-1268 | 1 [SAFETYMANUAL 1440-4646| AR [BOESHIELD METAL PROTECTANT,
19 |2460-4126 | 1 |OPERATORMANUAL 1 GAL. CAN
MB 12-1



GRADALL: MISCELLANEOUS

MATERIAL HANDLER Boom Decals

522 /524 Starting Serial No. 0177005
Original Issue 1-90
Revised 2-1-97

2 SECTION BOOM
(3 SECTION BOOM ON NEXT PAGE)

L, 9’ (108") -
- 7 (84") > g
> S >
< 36" >
A
9" TYP.
o1 ™ 2 3 4
\\ \\ \\ \\
@ 2 3 4 5
1
L1
57" -

12

\
1 s24a GRADALL - -
10

A A
4

I
10 1 INC)
Item | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 [9103-3023 1 | QUICK SWITCH DECAL 7 |9020-0688 1 BEARING
2 |9100-3016 1 |[“1” DECAL, WHITE 8 [9002-6491 1 | SHOULDER BOLT, 1/4-20
9104-3134 1 |“1” DECAL, BLACK 9 |[8856-1108 1 FLAT WASHER, 5/16
3 |9100-3018 | 1 |“2" DECAL, WHITE 10 |9100-3031 1 | ANGLE INDICATOR DECAL
9104-3135 1 |“2” DECAL, BLACK 11 [9108-3320 | 2 |[“524” DECAL, WHITE
4 [9112-3042 1 |“3” DECAL, WHITE 9108-3319 | 2 |“524” DECAL, BLACK
9112-3043 1 |“3” DECAL, BLACK 9109-3004 | 2 |“622” DECAL, WHITE
5 |[9100-3020 1 |“4” DECAL, WHITE 9109-3003 | 2 |“5622” DECAL, BLACK
9104-3136 1 |“4” DECAL, BLACK 12 19112-3037 | 2 |“GRADALL” DECAL, WHITE
6 |9020-0445 | 1 |PENDULUM 9112-3038 | 2 | “GRADALL” DECAL, BLACK

* Added dimensions to decals. 12-2



GRADALL: MISCELLANEOUS

MATERIAL HANDLER Boom Decals

522 /524 Starting Serial No. 0177005
Original Issue 1-97
Revised 2-6-97

3 SECTION BOOM

< 7 5" (89") >
: 65" -l -
: 38 1/4" - -
; 23" TYP. > -
< i7" >/ 4 1/ 4 9 1/ 4
TYP. TYP.
A A
A
1 2 ) 3 v
il A A A
© ' o\ \ \ \
1 2 3 4 5

57"

AA
Y

30”

Y

1

v =24 GRADALL = -
11. n @

_—

N)J

12 13

Item | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part

1 [9100-3016 1 |"1" DECAL, WHITE (standard) 8 |[9020-0688 1 | BEARING
9104-3134 1 |"1" DECAL, BLACK (optional) 9 |[9002-6491 1 | SHOULDER BOLT, 1/4-20

2 |7702-3009 | 2 |HOLE WARNING DECAL 10 |8856-1108 | 1 | SAE WASHER, 5/16

3 |9100-3018 | 1 |"2" DECAL, WHITE (standard) 11 [9100-3031 | 1 [ BOOM ANGLE DECAL, WHITE
9104-3135 | 1 |"2" DECAL, BLACK (optional) (standard)

4 [9112-3042 1 |"38" DECAL, WHITE (standard) 12 19108-3320 | 2 |[“524” DECAL, WHITE (standard)
9112-3043 | 1 |"3" DECAL, BLACK (optional) 9108-3319 | 2 |“524” DECAL, BLACK (optional)

5 [9100-3020 | 1 |"4" DECAL, WHITE (standard) 9109-3004 | 2 |“522” DECAL, WHITE (standard)
9104-3136 1 |"4" DECAL, BLACK (optional) 9109-3003 | 2 |“522” DECAL, BLACK (optional)

6 ]9103-3023 | 1 | QUICK SWITCH DECAL 13 [9112-3037 | 2 | GRADALL DECAL, WHITE (standard)

7 19020-0445 | 1 | PENDULUM 9112-3038 | 2 | GRADALL DECAL, BLACK (optional)

* Added dimensions to decals. 12-2



GRADALL

MATERIAL HANDLER

522 /524

MISCELLANEOUS

Boom Decals
Starting Serial No. 0177368
Origiinal Issue 1-98

2 SECTION BOOM
(3 SECTION BOOM ON NEXT PAGE)

< 9’ (108") -
< 7' (84") > -
< 60" >
< 36 >
A —
9" TYP. P P
k\ k\ \\ R\
. v v v (@]
1 15/‘
/ 14
L]
E/\ﬂ
< 57" >
< 30" > 12
6789 \
e
Ho ° ' * ®
2a GRADALL ©
f 6 7/8" RAD. f
7 7
10 1 T~ @
Item | Part No. | Qty. Description Of Part ltem | Part No. | Qty. Description Of Part
1 19114-3290| 1 |QUICKSWITCHDECAL 8 |9002-6491| 1 [SHOULDER BOLT, 1/4-20
2 |9100-3016| 1 |“1” DECAL, WHITE 9 |8856-1108| 1 |FLAT WASHER, 5/16
9104-3134| 1 1 DECAL, BLACK 10 [9100-3031| 1 | ANGLE INDICATOR DECAL
3 |9100-3018| 1 [“2” DECAL, WHITE 11 [9108-3320| 2 |“524” DECAL, WHITE
9104-3135| 1 |“2”DECAL, BLACK 9108-3319| 2 |“524” DECAL, BLACK
4 19112-3042| 1 :‘3” DECAL, WHITE 9109-3004| 2 |“522” DECAL, WHITE
9112-3043| 1 [“3”DECAL, BLACK 9109-3003| 2 [“522” DECAL, BLACK
5 19100-3020( 1 |[“4” DECAL, WHITE 12 [9112-3037| 2 |“GRADALL” DECAL, WHITE
9104-3136| 1 |“4”DECAL, BLACK 9112-3038| 2 |“GRADALL” DECAL, BLACK
6 |9020-0445( 1 [PENDULUM 13 [9114-3283| 1 | WARNING DECAL
7 19020-0688| 1 |BEARING 14 [9114-3282| 2 | WARNINGDECAL
MB 12-2



GRADALL

MATERIAL HANDLER

522 /524

3 SECTION

v ogn

(89")

MISCELLANEOUS

Boom Decals
Starting Serial No. 0177368
Original Issue 1-98

BOOM

65"

38 1/4”

AAAAA
Y

Y

Y

57"

Y

23" TYP. o
17" > ~ 4 1/ 4" 9 1/4”
TYP. TYP.
.. A A —
Y
—) 2 ) 3 !
Wl A A A ]
v X \ \ )
1 2 4 5

2
.

GRADALL

N)J

e
=,(0)

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part

1 [9100-3016 | 1 ["1"DECAL, WHITE (standard) 9 | 9002-6491 1 | SHOULDER BOLT, 1/4-20
9104-3134 | 1 |"1" DECAL, BLACK (optional) 10 | 8856-1108| 1 |SAEWASHER,5/16

2 |8060-3019| 2 |HOLEWARNING DECAL 11 [9100-3031| 1 |BOOM ANGLE DECAL, WHITE

3 |9100-3018 | 1 |"2" DECAL, WHITE (standard) (standard)
9104-3135| 1 |"2" DECAL, BLACK (optional) 12 |1 9108-3320| 2 |[“524” DECAL, WHITE (standard)

4 [9112-3042| 1 |"3"DECAL, WHITE (standard) 9108-3319 | 2 |“524” DECAL, BLACK (optional)
9112-3043 | 1 |"3"DECAL, BLACK (optional) 9109-3004 | 2 |“522” DECAL, WHITE (standard)

5 19100-3020 | 1 |"4" DECAL, WHITE (standard) 9109-3003 | 2 |“522” DECAL, BLACK (optional)
9104-3136 | 1 |"4"DECAL, BLACK (optional) 13 [9112-3037| 2 | GRADALL DECAL, WHITE (standard)

6 |9114-3290 1 |QUICKSWITCHDECAL 9112-3038 | 2 | GRADALL DECAL, BLACK (optional)

7 [9020-0445| 1 |PENDULUM 14 19114-3283| 1 [ WARNINGDECAL

8 [9020-0688| 1 |BEARING 15 | 9114-3282| 2 | WARNING DECAL

MB

12-2



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5054) Ether Starting Kit
522 / 924 Starting Serial No. 0177005

Original Issue 3-90
Revised 11-7-97

‘i I

At o~ TA
fll =
FRog(T)\EElF?lNE ﬂﬂm] . B B
A BB
(D

VIEWB-B

TO SPRAY NOZZLE (NYLON TUBE)\-l

\ = AN e}

A}
ONE LEAD TO THERMOSTAT © °\5
ONE LEAD TO ACTUATOR SWITCH \b\ ]
(WIRES ARE INTERCHANGEABLE) [
| T80
) J
VIEW A-A

PCN 920229, 930432 MB * Deleted old item 2, added new item 2. 13-1



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9108-5054) Ether Starting Kit

IGNITION SWITCH

3 DASH PANEL VIEW
VALVE & COIL ACTUATOR SWITCH
ASSY
T
THERMOSTAT

WIRING SCHEMATIC :

ATTACHTO "ST" TERMINAL

Item | Part No. |Qty. Description Of Part
9108-5054 | Ref | ETHER STARTING KIT
(includes all items)
1 [9108-3361 | 1 |QUICK STARTKIT
* 2 |9108-1640 | 2 |[HOLD DOWN STUD
3 |9002-7187 | 4 |TY-RAP
4 [9108-1601 1 |MOUNTING BRACKET
5 |8820-1005 | 2 |HEXHD CAPSCRW, 1/4-20X1,GR5
6 |8855-1009 | 6 |LOCKWASHER,1/4
7 |8850-1004 | 2 |[HEX NUT, 1/4-20
8 |8820-1002 | 4 [HEXHDCAPSCREW,1/4-20X1/8,GR5
9 |7716-3117 | 1 | RUBBER GROMMET
10 |8856-1007 | 3 |FLAT WASHER, 1/4
11 1 |BATTERY (purchase locally)
12 [9108-1517 | 1 |BATTERY HOLD DOWN
13 19108-3363 | 1 |ETHERDECAL
14 |18698-3195 | 2 |WIRECONNECTOR
15 [8698-3202 | 1 |WIRECONNECTOR

PCN 920229, 930432 MB

* Deleted old item 2, added new item 2.

Starting Serial No. 0177005

Original Issue 3-90
Revised 11-7-97

13-1



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5105) Ether Starting Kit
522 / 924 Starting Serial No. 0177122
Original Issue 12-95

Revised 11-7-97

= 1
e %ﬁ T

cova: ﬁ §°< [ 5@
I

“‘”ﬁtrﬁ%

Q
VIEW B-B
TO SPRAY NOZZLE
(NYLON TUBE)
- - _ - /3
/ 18
20
21 l
N’
\ \ [o]
o -]
ONE LEAD TO THERMOSTAT 4
ONE LEAD TO ACTUATOR SWITCH s o
(WIRES ARE INTERCHANGEABLE) \|7
/ 9
/> ]
VIEW A-A

PCN 950068 MB * Changed item 12, added items 15 thru 21. 13-1



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5105) Ether Starting Kit
522 / 924 Starting Serial No. 0177122
Original Issue 12-95

Revised 11-7-97

i (@D} O O
2 - °
2 o er®
¥ o [ ] @ <o O
‘/16
_

VALVE AND COIL ATTACHTO "ST" TERMINAL
ASSEMBLY /\
ACTUATOR
SWITCH IGNITION
SWITCH
THERMOSTAT
WIRING SCHEMATIC
Item | Part No.| Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5105( 1 |ETHER STARTING KIT (includes all 10 1 | BATTERY (Purchase locally)
items) 11 |9108-1517 1 BATTERY HOLDDOWN
1 |9108-3361 1 | QUICK START KIT *12 |9114-3163| 1 | TOGGLE SWITCH
2 19002-7187| 4 |TY-WRAP 13 |[8698-3195 2 | WIRECONNECTOR
3 |9108-1601 1 MOUNTING BRACKET 14 |8698-3202 1 WIRE CONNECTOR
4 18820-1005| 2 |HEXHD CAPSCREW, 1/4-20x1,GR5 ||*x15 |7738-3470 1 BOOT
5 |8855-1009] 6 |LOCKWASHER,1/4 *16 |9114-3202 1 INSTRUCTION DECAL
6 |[8850-1004| 2 |HEXNUT, 1/4-20 *17 |8096-3058 1 2-WAY SHROUD CONNECTOR
7 18820-1002] 4 |HEXHDCAPSCREW, 1/4-20x5/8, GR5 |[|*18 |8096-3057 1 2-WAY TOWER CONNECTOR
8 |7716-3117 1 RUBBER GROMMET *19 18096-3069| 2 | MALE PIN TERMINAL
9 |[8856-1107| 3 |FLAT WASHER, 1/4 *20 |8096-3068| 2 |FEMALE PIN TERMINAL
*21 |8096-3065 4 | CABLESEAL

PCN 950068 MB * Changed item 12, added items 15 thru 21. 13-1



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT
(9108-5046) L.H. Tilt Sway Control
Starting Serial No. 0177005

Original Issue 3-90
Revised 8-30-02

VIEW A-A

Item | Part No. | Qty. Description Of Part
9108-5046 | Ref | L.H. TILT SWAY CONTROLLEVERASSY
(includes all items except four of item 4, and
items 7 & 10)
1 [9108-3107| 1 |[REMOTEVALVECONTROL
9108-4282| 1 | KNOB
* 9108-4359| 1 |BOOT
2 |9108-6089| 1 |BRACKET
3 |1100-2410( 3 |HEXHDCAPSCREW, 1/4-28X4-1/2, GR5
4 |8855-1009| 7 |LOCKWASHER,1/4
5 18850-1304| 3 |HEXNUT,1/4-28
6 |9108-3341 1 | TILT/SWAY CONTROLPLATE
7 18826-1022| 4 |ROUNDHDMACHINE SCREW,
5/16-18X3/4
8 |9112-3062( 2 |CABLEADAPTER
9 |9108-3393| 2 |CONTROLCABLE

T * Added part number 9108-4359 to item 1. 13-2



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT
(9108-5059) Glow Plug Installation

Original Issue 12-90
Revised 11-91

Item | Part No. | Qty. Description Of Part
9108-5059 | Ref |GLOW PLUG INSTALLATION
(includes all items)
1 19108-3372 | 1 |THERMOSTAR
2 |8668-3330 | 1 |FUEL CHECK VALVE
3 |9108-3374 | 1 [BANJO CONNECTOR
4 |[9108-3380 | 2 |BRASS ADAPTER
5 |8870-1002 | 1 |CLOSE NIPPLE, 1/4X7/8
6 18" |STEEL TUBE, 3/16" O.D.
7 19108-3375| 2 |OLIVE
8 19108-3371 2 |TUBE NUT
9 |2477-1004 | 1 [PUSHBUTTON SWITCH
10 [9103-1495 | 1 |JUMPER WIRE
11 |9103-1278 | 1 |[JUMPER WIRE
12 |9103-3251 1 |BUTTON DECAL
13 |9103-3252 | 1 [INSTRUCTION DECAL
14 19108-1582 | 1 [SUPPORT BRACKET
15 |2486-1170 | 1 |[CLIP
16 |8820-1016 | 1 [HEX HD CAPSCREW, 5/16-18X1/2, GR5
17 |18855-1010 1 [LOCKWASHER, 5/16

13-3



GRADALL

MATERIAL HANDLER
522 /524

PARTIAL VIEW FROM ABOVE DASH

¢}

=0

PARTIAL VIEW - ENGINE LEFT SIDE

OPTIONAL EQUIPMENT

(9114-5033) Glow Plug Installation

Starting Serial No. 0177122
Original Issue 12-95

PARTIAL VIEW FROM UNDER DASH

N

oo

67

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9114-5033 1 | GLOWPLUGINSTALLATION 11 1 9108-3375 2 |OLIVE
(includes all items) 12 | 9108-3371 2 | TUBENUT
1 | 9114-3164 1 | INSTRUCTIONDECAL 13 | 8668-3330 1 | FUELCHECKVALVE
2 | 9114-3163 1 | TOGGLESWITCH 14 19108-3380 | 2 |BRASSADAPTER (includes
3 | 7738-3470| 1 | BOOT nut & sleeve)
4 | 9114-5034 1 | WIRINGHARNESS 15 |8870-1002 1 | CLOSENIPPLE
5 | 8698-3190| 1 | #10EYELET 16 |9108-1582 1 | SUPPORTBRACKET
6 | 9114-3108 1 | FUSEHOLDER 17 12486-1170 1 |CLIP
7 | 7736-3268 1 | 15 AMP FUSE 18 |8820-1016 1 |HEXHD CAPSCREW, 5/16-18 X 1/2,
8 | 9114-5035 1 | WIRINGHARNESS GR5
9 | 9108-1676 1 | STEEL TUBE (cut & bend as req'd.) 19 |8855-1010 1 | LOCKWASHER, 5/16
10 | 9108-3374 1 | BANJOCONNECTOR 20 ]9108-3372 1 | THERMOSTART

PCN 940526 RS

13-3




GRADALL OPTIONAL EQUIPMENT

MATER'As"z'ZA"D"ER (9112-5101) Glow Plug Installation

Starting Serial No. 0177368
Original Issue 8-97

Revised 12-20-02

‘u(unu(
PEVERSE

DASH FANEL 17 1
18
16 : 4 19
| 20 .
2 5
4
\ A DASH PANEL 13
) A\ e | Yy 14
[ , :
~ B
N\ R |
/ s
i 3
2 1
8
Item | Part No. | Qty. Description Of Part Item | Part No.| Qty. Description Of Part
9112-5101 1 |GLOWPLUGINSTALLATION, 11 [9114-5034 1 |WIRINGHARNESS
(includes all items) 12 |9114-5035 1 |WIRINGHARNESS
1 |9108-3372 1 |THERMOSTAT 13 19114-3108 1 FUSEHOLDER
2 |8668-3330 1 |FUELCHECKVALVE 14 |7736-3268 1 15AFUSE
3 |9108-3374 1 |BANJOCONNECTOR 15 18698-3190 1 |#10EYELET
4 19108-3380 2 |BRASSADAPTER, (includes nut & 16 |9114-3164 1 INSTRUCTION DECAL
sleeve) 17 19108-1582 1 |SUPPORTBRACKET
5 |8870-1002 1 |CLOSENIPPLE 18 12486-1170 1 |CLIP
6 |9108-1676 1 |STEELTUBE 19 18820-1016 1 |HEXHD CAPSCREW, 5/16-18X1/2,
7 |9108-3375 2 |OLIVE GR5
8 |9108-3371 2 |TUBENUT 20 |8855-1010 1 |LOCKWASHER, 5/16
* 9 19112-3181 1 |TOGGLESWITCH 21 19112-3176 1 |STARTAID DECAL
10 |7738-3470 1 |BOOT

SvC * Revised part number on item 9. 13-3



GRADALL

MATERIAL HANDLER

MB

OPTIONAL EQUIPMENT

(9108-5055) Vandal Cover
Starting Serial No. 0177005
Original Issue 12-90

Revised 11-7-97

522 /524
1
o)
B
Cr
o
Z,
11 !
N/

D
b

............

s mos e o s o s e

TANK COVER VIEW

VIEW A-A

Item | Part No.| Qty. Description Of Part
9108-5055| Ref [VANDAL COVEROPTION
(includes all items)
1 ]19108-1603 1 |MOUNTING BRACKET
2 19108-1602 1 |COVER
3 |[9108-3321] 1 |CAPACITYDECAL
4 |[9108-3366| 1 |VIBRATIONMOUNT
5 |8830-1126 1 |ROUND HD MACHINE, 1/4-20X3/4
6 |8852-1304 1 |HEXLOCKNUT, 1/4-20
7 19108-3365 1 |PADLOCK
8 |[8364-1359| 2 |RUBBERGROMMET
9 [9020-6194| 12" |TRIMLOK
10 |8564-1094 1 |PADLOCK
11 |8696-1044| 3 |RUBBERGROMMET
*12 |9108-3314] 1 |TRACTION DECAL

* Added item 12.

13-4



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT
(9108-5102) Vandal Kit

Starting Serial No. 0177122
Original Issue 12-95

PCN 940526 RS

Item| Part No. | Qty Description Of Part
9108-5102 | 1 |VANDALKIT (includes all items)
1 ] 9108-3365 1 |PADLOCK
2 | 9020-6194 | 12" | TRIM-LOK
3 | 8696-1044 | 3 |RUBBERGROMMET

13-4



GRADALL

MATERIAL HANDLER

522 /524
14 |
| 15 |
H 1 16 \‘
H 2 17 \
4 “
H 5 |
H 6 \‘
H 7 \‘
s |
9 |
H }‘
H
H
| 91 H \
|
uxgigﬁf
- I

GREEN WIRE - BACK UP LIGHT

i

RED WIRE - STOP LIGHT
BLACK WIRE - TAIL LIGHT

PCN 000221-SVC

O OO ~NO U1~ G — =

OPTIONAL EQUIPMENT

(9112-5018) Work Light Package

Original Issue 12-90

Revised 10-3-00
1

L

* Revised illustration and parts list.

13-5



GRADALL

MATERIAL HANDLER
522 /524

TO
IGN. SWITCH
(BATT)

TO
IGN. SWITCH

51

4

(ACC)

OPTIONAL EQUIPMENT

(9112-5018) Work Light Package

43 ¢
4

\ 0
TO RELAY

(o]

@

42
46

TO CIRCUIT BREAKER

TO CAB DOME LIGHT

CAB LIGHT

12 - 10 \
11— 51
20 TOC;; FRONT

TO REAR
TAILLIGHT

LIGHT

Original Issue 12-90
Revised 10-3-00

21
= %N (46 2
“"’ ‘/ LT3 SwireH 52 _>ﬁ 24
El GAUGE LIGHTS TO
: e 3%4— 53
—] 54
M S e 2 5
TO 25B OFF FWD/REV
\w\w L 35
28 \ 29 CIRCUIT BREAKER 44 36
Tattiont . 45 g;
Item | Part No. | Qty Description Of Part Item | Part No. |Qty. Description Of Part
9112-5018 | 1 |WORKLIGHT PACKAGE, (includes 8666-1152 | 38" |WIRE, 16 GAUGE, (red)
all items) 8668-3480 3 |BUTTCONNECTOR
1 ]9112-5110 2 |HALOGEN WORKLIGHTKIT, 8203-3996 | 45" [WIRELOOM
(includes the following two items) 8668-3122 | 2 |TIEWRAP
8096-3050 1 |UTILITY FLOOD LIGHT 28 [9112-1193 1 |JUMPERWIRE
9002-8960 | 2 |MALETERMINAL 29 | 9112-1192 | 1 [JUMPERWIRE
2 | 9112-1148 1 |R.H.LIGHT SUPPORT 30 |[9112-1191 3 [JUMPERWIRE
3 19112-1149| 1 |L.H.LIGHT SUPPORT 31 | 8820-1018 2 |HEXHDCAPSCREW, 5/16-18X3/4,
4 19112-1150| 2 |[JUMPERWIRE GR5
5 |8820-1035| 2 |HEXHDCAPSCREW,3/8-16X1,GR5 || 32 |8856-1108 | 2 |WASHER,5/16
6 |8856-1109| 2 |FLAT WASHER, 3/8 33 |[8855-1010 | 2 |LOCKWASHER,5/16
7 |18855-1011 2 |LOCKWASHER, 3/8 34 | 8656-1326 1 |ADAPTER, 3/8 TUBEX1/4 PIPE
8 |[8850-1006| 2 |HEX NUT, 3/8-16 35 19103-3032 | 1 |TEST COUPLING
9 |9002-7319| 4 |SELFTAPPING SCREW 36 | 8871-2232 1 |STREETTEE
10 |9020-3376| 1 |INLINE FUSE 37 | 8871-1380 1 |REDUCING BUSHING, 1/4X1/8
11 | 8668-3480| 2 |BUTTCONNECTOR 38 |8366-3097 | 1 |[STOPLIGHT SWITCH
12 |8698-3188| 1 |EYELET 39 |7738-3467 | 1 |LIGHTSWITCH
13 [9002-7214| 6 |RUBBERGROMMET 40 |7738-3470 | 1 BOOT
14 19101-1009| 1 |MOUNTING BRACKET 41 19112-1186 | 1 |JUMPERWIRE
15 [9002-9955| 1 |RUBBERGROMMET 42 [9112-1152 [ 2 |JUMPERWIRE
16 | 8832-1022| 2 |SELFTAPPING SCREW, #8-32X3/8 43 |9103-3360 | 4 [GAUGE LIGHTINGKIT
17 12486-1167| 1 |INTERIOR LIGHT 44 19112-1190 | 1 [JUMPERWIRE
18 | 7716-3102| 2 |SLIP-ONELECTRICALCONNECTOR || 45 |9112-1154 | 1 |JUMPERWIRE
19 | 9112-1188 1 |JUMPERWIRE 46 |9112-1189 | 1 |JUMPERWIRE
20 | 9112-1151 1 |JUMPERWIRE 47 19100-3055 | 1 LIGHTS DECAL
21 |9112-3066| 1 |LIGHTHARNESS 48 | 8668-3122 | 18 |TIE WRAP, (use as needed to tie wires
22 | 8832-1039 2 |SELFTAPPING SCREW, 10-32X1/2 to hoses under floor & in frame)
23 | 9020-7220 1 |MOUNTINGBAR 49 | 9105-3419 | 13 |TIE WRAP, (use as needed to tie wires
24 |18698-1178| 1 |BUSSBAR up under dash)
25 | 9112-1145 1 |TAILLIGHT HOUSING 50 [9112-1181 1 |JUMPERWIRE
26 |9112-1146]| 1 |TAILLIGHT BRACKET 51 (9112-1187 | 1 |JUMPERWIRE
27 19136-5045| 2 |TAILLIGHTASSEMBLY, (includesthe 52 [7738-3410 | 2 |RELAY
following seven items) 53 |8688-3071 | 2 |CIRCUITBREAKER,10AMP
9112-3065 1 |TAILLIGHT 54 | 8698-3041 1 |CIRCUITBREAKER, 20 AMP
8666-1147 | 38" |WIRE, 16 GAUGE, (black) 55 | 7736-3191 1 |CIRCUITBREAKERBRACKET
8666-1149 | 38" |WIRE, 16 GAUGE, (green)

PCN 000221-SVC

* Revised illustration and parts list.

13-5



GRADALL

MATERIAL HANDLER
522 /524

5 ° 5 5
U AUX VIEW A-A
FOR CAB ENCLOSURE

REV-B
ENGINE HARNESS

BACK-UP
GRD-5 4— ALARM
ENGINE
HARNESS

34

TO
TERMINAL C
TAIL LIGHT

HARNESS

13
°
o
EQUIPPED MACHINES ONLY!)

A

OPTIONAL EQUIPMENT
(9108-5103) Work Light Package

Starting Serial No. 0177122
Original Issue 12-95
Revised 9-29-00

o _— - __ - - - _— - _—_ - - —
77777777777777777 ==K |18
1 19
2 1 14 20
5 18 N 5 Bb ] 22
6 19 H 6 H
10 17
e oo | ; |
9 22 u 9 H
|
H u
| .
1 : |
H I H
o ] /ﬁ |
) R s ¢ A ([ H |
s 1]
| 1 S /]
4 H H //
| 12 | Y
“ I ( 1y
I | I
e | I |
TO BLACK WIRE IN H N
TAIL LIGHT HARNESS “\T TO DOME - - _ _g_ - ‘V
LIGHT N

1
TO

TERMINAL D 22
TAIL LIGHT 37
HARNESS

TERMINAL A = GROUND
TERMINAL B = GREEN
TERMINAL C = RED

TERMINAL D = BLACK

PCN 000221-SVC

* Revised illustration and parts list.

e

STOPLIGHT SWITCH MOUNTING
ON BRAKE PEDAL

13-5



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9108-5103) Work Light Package

PARTIAL VIEW FROM ABOVE DASH

i 35

46 |0

)
% &
©

38 ¥

PARTIAL VIEW FROM UNDER DASH

42
44

Starting Serial No. 0177122
Original Issue 12-95
Revised 9-29-00

LGHT

VOUTVETER | (@) 55 &

s
IGNITION-START
15 AMP 15 AVP
FUS swireH l FUSE

£

@)

DOME
LIGHT
SWITCH

FROM REV SWITCH

o sTOP
LIGHT
SWITCH

FWDIREV VALVE

XIETR

] eackue
“ALARM

AL STOP
LIGHT Li
(BLACK)

BACK-UP

LIGHT
(GREEN)

ELECTRICAL SCHEMATIC

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-5103 1 |WORKLIGHT PACKAGE, (includes 9112-3065 1 | TAILLIGHT
allitems) 8666-1147 | 38" | WIRE, 16 GAUGE, (black)
1 | 8096-3050 | 2 |UTILITY FLOOD LIGHT 8666-1149 | 38" | WIRE, 16 GAUGE, (green)
2 19114-1182 1 |R.H.LIGHT SUPPORT 8666-1152 | 38" | WIRE, 16 GAUGE, (red)
3 19114-1183 1 |L.H.LIGHT SUPPORT 8668-3480 | 3 |[BUTTCONNECTOR
4 |9105-3419 | AR | TIEWRAP 8203-3996 | 45" | WIRELOOM
5 |8820-1035| 2 [HEXHDCAPSCREW,3/8-16X1,GR5 8668-3122 2 | TIEWRAP
6 |8856-1109 | 2 |FLATWASHER,3/8 27 | 8820-1018 | 2 | HEXHD CAPSCREW,5/16-18X3/4,
7 | 8855-1011 2 |LOCKWASHER,3/8 GR5
8 | 8850-1006 | 2 |HEXNUT,3/8-16 28 | 8856-1108 | 2 | FLATWASHER,5/16
9 |[9002-7319 | 4 |TAPSCREW, 1/4-20X1 29 | 8855-1010 | 2 |LOCKWASHER,5/16
10 | 8688-3260 | 2 |EYELET 30 | 8096-3058 1 | W.PACKCONNECTOR, (shroud)
11 | 9114-3270 1 |LIGHTHARNESS 31 | 7738-3410 1 | RELAY
12 | 8668-3122 | AR [TIEWRAP 32 | 8832-1039 1 | SELFTAPPING SCREW, #10-32X1/2
13 | 9002-7214 [ 8 |RUBBERGROMMET 33 | 9114-1364 1 [JUMPERWIRE
14 | 9101-1009 1 |MOUNTING BRACKET 34 | 9114-3210 1 | TAILLIGHT HARNESS
15 | 9002-9955 1 |RUBBERGROMMET 35 | 9114-1266 1 | JUMPERWIRE
16 | 8832-1022 | 2 |SELFTAPPINGSCREW, #8-32X3/8 36 AR [ WIRE LOOM, (use on all wires)
17 | 2486-1167 1 |[INTERIORLIGHT 37 | 8096-3062 1 | W.PACKCONNECTOR, (shroud)
18 | 8096-3055 [ 3 |W.PACKCONNECTOR, (tower) 38 | 91141265 | 2 | JUMPERWIRE
19 | 8096-3056 [ 3 |W.PACKCONNECTOR, (shroud) 39 | 7736-3268 | 2 | FUSE,15AMP
20 | 8096-3068 | 3 |W.PACKCONNECTOR, (female pin) 40 | 9114-1197 | 1 | MOUNTINGTAB
21 |18096-3069 | 9 |W.PACKCONNECTOR, (male pin) 41 | 9114-3117 1 | STOPLIGHT SWITCH
22 | 8096-3066 | 12 |W.PACKCONNECTOR, (cable seal) 42 | 7738-3467 | 1 |LIGHTSWITCH
23 | 9020-7220 1 |MOUNTING BAR 43 | 9114-3108 | 2 | FUSEHOLDER
24 | 9112-1145 1 |TAILLIGHT HOUSING 44 | 7738-3470 1 |BOOT
25 | 9112-1146 | 1 |TAILLIGHTBRACKET 45 | 9103-3360 | 4 | GUAGELIGHTINGKIT
26 | 9136-5045 | 2 |TAILLIGHT ASSEMBLY, (includesthe 46 | 9114-1258 1 | JUMPERWIRE
following seven items) 47 1 91141259 | 2 |JUMPERWIRE

PCN 000221-SVC

* Revised illustration and parts list.

13-5




GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9108-5056) Quick Hook Assembly

Starting Serial No. 0177005
Original Issue 12-90

:]‘ . Revised 7-25-06

£

N

13

gy
o

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-5056 | Ref | QUICK HOOK ASSY, (includes 16 | 9104-3126 | 1 | DUST CAP
all items) 17 | 9116-3138 | 1 | MALE HYDRAULIC COUPLING,
1 | 8855-1011| 8 |[LOCKWASHER, 3/8 (Before S/N 2005283-01)
2 | 8820-1034( 8 |HEXHD CAPSCREW, 3/8-16X7/8, 9140-3414| 1 | MALE HYDRAULIC COUPLING,
GR5 (S/N 2005283-01 & After)
3 | 8867-1001 2 | LUBE FITTING, STRAIGHT, 1/8 18 | 7713-3136 | 1 | STAUFF CLAMP SET
4 | 9108-1574 1 |[PIN 19 | 7713-3137 | 1 | STAUFF COVER PLATE
5 | 8863-1343( 2 |COTTER PIN 20 | 8820-1023| 1 | HEXBOLT
6 | 9108-1573 1 |ROLLER 21 | 7713-3270 | 1 | STAUFF CLAMP SET
7 | 9108-3368| 1 | WIRE ROPE, (7/16" Dia.) 22 | 8856-1002 | 1 | STAUFF COVER PLATE
8 | 9108-3367| 1 |WINCH 23 | 8820-1005| 1 | HEXBOLT
9 | 9108-6119( 1 [ QUICK HOOK WELDMENT 24 [ 9114-3276 | 1 | TUBE ASSY
10 | 9015-3001 1 | SERIAL NO. PLATE 25 [ 9114-3275| 1 | TUBE ASSY
11 | 8834-1022| 4 |[ROUND HD DRIVE SCREW, 26 | 8866-1110| 2 | MALE ELBOW, 90 DEGREES,
#10X3/8 3/8X1/2 TUBE
12 | 9020-5126| 2 |[HOSE ASSY 27 | 9002-9999 | 1 | WIRE ROPE CLAMP, 7/16
13 | 7736-3079| 2 |STRAIGHT THREAD CONNECTOR, 28 | 9020-1443| 1 | HOOK & BALL
(Before S/N 2005283-01) 29 | 9114-3277 | 1 |L-HANDLE
8866-2006| 2 | CONNECTOR, (includes 8859-1205 30 | 9108-1737 | 1 | WEDGE
o-ring), (S/N 2005283-01 & After) 31 | 9106-3040 | 2 |CLAMP SET
14 | 9104-3125| 1 |[DUST CAP 32 [ 9106-3039 | 2 | COVER PLATE
15 | 9116-3139| 1 |FEMALE HYDRAULIC COUPLING, 33 | 8820-1006 | 4 | HEXBOLT
(Before S/N 2005283-01)
9140-3413| 1 | FEMALE HYDRAULIC COUPLING,
(S/N 2005283-01 & Afte

NP 631735, PCN 990293, ER 46361,

49939 - LK

* Revised illustration & parts list.

13-6




GRADALL

MATERIAL HANDLER
522 /524

(=3

OPTIONAL EQUIPMENT

(9108-5047) Auxiliary Hydraulics
Starting Serial No. 0177005
Original Issue 12-90

19 Revised 11-14-97

ol Jl ‘// 10
PARTIAL VIEW B B PARTIAL VIEW DD
8
1
:
17 / B
A 4 22
) { T3
A c _| J c
\/g ]2 === - J
2 1Y N
30 18 ’ 2
22
. 12
/’ *\ I ™~
2 2

PCN 910289, 950078 MB

\\_
-l

-

PARTIAL VIEW A A

PARTIAL VIEW C C

* Changed part number on item 11, changed part number and

location on items 32, 33 & 47.

13-7



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
(9108-5047) Auxiliary Hydraulics

522 /524 Starting Serial No. 0177005
Original Issue 12-90
Revised 11-14-97
ARTWORK ON PREVIOUS PAGE
Item| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9108-5047 | Ref |AUXILIARY HYDRAULIC ASSY 25 [9108-3343| 2 |LONG ELBOW, 90 DEGREES
(includes all items) 26 |8866-1348| 2 |TUBE END REDUCER, 5/8 x 1/4
1 19112-6026| 1 |(HANDLEWELDMENT 27 |8866-1407| 2 |NUT, 5/8
2 |19112-6025| 1 |[LEVERBRACKET 28 |[8820-1018| 2 |HEXHD CAPSCREW, 5/16-18 x 3/4,
3 |19112-6027( 1 |[PINWELDMENT GR5
4 19020-0299| 1 |KNOB 29 |[8855-1010| 2 |LOCKWASHER,5/16
5 |8820-1036| 4 |HEXHD CAPSCREW, 3/8-16x 1-1/4, 30 |8850-1005| 1 |[HEXNUT, 5/16-18
GR5 31 | 9020-7463| 4 |CUSHIONCLAMP
6 |8850-1006| 4 |HEX NUT, 3/8-16 32 | 8856-1004| 2 |FLATWASHER,3/8
7 |18855-1011 4 |LOCKWASHER,3/8 33 | 9104-3125| 1 [DUSTPLUG
8 [9108-3136| 2 |BUSHING 34 |9108-3290| 1 |HOSECARRIER
9 19002-8662( 2 |WAVEBENDWASHER 35 | 8841-1037| 4 |ROUNDHD CARRIAGEBOLT,5/16-18x1
10 | 9103-3417| 1 |AUXILIARY CONTROLDECAL 36 |8852-1205| 4 |HEXLOCKNUT, 5/16-18
11 [9108-3420| 1 |MAIN CONTROL VALVE 37 | 8471-7563| 2 |[HOSEASSY
12 | 8471-8026| 2 |HOSEASSY 38 |9002-7179| 4 |90 DEGREE BULKHEAD FITTING
13 [9108-3310| 2 |ELBOW,90DEGREES 39 |9020-6194 | AR |TRIM-LOCK
14 |8882-1002| 1 |ADJUSTABLEYOKEEND 40 | 1440-2248 | AR |ADHESIVE
15 | 8863-3001 1 |YOKEPIN, 1/4 41 [9020-6199| 13" | TRIM-LOCK
16 |8863-1302|] 1 |COTTER PIN, 1/16 x 3/4 42 [9112-3061| 2 |BULKHEADFITTING
17 | 8850-1404| 1 |HEXJAM NUT, 1/4-28 43 |8871-2305| 2 |[REDUCING BUSHING, 1/2x 1/4
18 |9112-6023| 1 |(CABLEBRACKETWELDMENT 44 |[9020-4244| 1 |MALEHYDRAULIC COUPLER
19 [9020-7464| 2 |CUSHION CLAMP 45 |[9020-4245| 1 |FEMALEHYDRAULIC COUPLER
20 [(9112-3050( 1 |PUSH-PULLCABLE 46 |[8471-8032| 2 |HOSEASSY
21 | 9002-7187| 10 |TIEWRAP 47 [9104-3126| 1 |DUST CAP
22 [8866-1065| 2 |UNION, 1/2 TUBE 48 |[7713-3139| 1 |STAUFF CLAMP SET
23 |[8859-1206| 2 |O-RING 49 |7713-3140| 1 |STAUFF COVERPLATE
24 19112-3062| 1 |CABLEADAPTERBONNET 50 | 7713-3177| 1 |HEXHD CAPSCREW,5/16-18 x 1 3/8

PCN 910289, 950078 MB

* Changed part number on item 11, changed part number and
location on items 32, 33 & 47.

13-7



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5050) Cab Enclosure
522 /524 Starting Serial No. 0177005
Original Issue 12-90

Revised 5-7-97

K2 LT 7
2L A r v

VIEW A-A

*  Added items 72 thru 77.
KG 13-8



GRADALL

MATERIAL HANDLER

522 /524
53
\
5 HEATER
SWATGH
50 54
\ /
25

HEATER

87
58
]

56
85

WIPER ho
MOTOR FAM

ENGINE FROHT YIEW

OPTIONAL EQUIPMENT
(9108-5050) Cab Enclosure

7 Starting Serial No. 0177005
TTe——10 Original Issue 12-90
e m— Revised 5-7-97

; 2}
]
L]
INSIDE OF

CAB ROOF

I|4.
ss/fﬁ\s

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5050 | 1 | CABENCLOSURE (includesallitems) || 37 |8830-1193 | 8 |ROUND HD MACHINE SCREW,
1 | 9002-7319 | 2 |SELFTAPPING SCREW, 1/4-20X1 10-32X1/2
2 | 9108-1499 1 | MOUNTING ANGLE 38 |8850-1613 8 |HEXNUT, #10-32
3 |9020-0680 | 1 |DEFROSTERFAN 39 [8855-1007| 8 |LOCKWASHER,#10
4 | 8821-1510 4 | SOCKETHEAD CAPSCREW, 40 |8856-1104 4 |FLAT WASHER, #8
5 | 8850-1613 | 4 ﬂEo)-(SI\?L)j'?'/?ﬂO 32 411902061691 1 | HEATERHOSE
- , #10- 42 -31 4 |HOSECLAMP
6 |8855-1007 | 4 |LOCKWASHER,#10 43 gggg_gﬁg ) HgETECR HOSE
7 1 gg:il‘é‘)””[’ow (see page 2-4 for 44 91085057 | 1 |CABDOOR (includes 72 thru 77)
45 91083260 | 1 |15 AMP CIRCUIT BREAKER
8 | 1440-3190 | AR | CAULKING 46 |8855-4917 | 2 |LOCKWASHER,#10
9 |8820-1005 | 14 |HEXHDCAPSCREW,1/4-20X1,GR5 (| 4> |gseo1613 | 2 |HEXNUT #10.92
10 | 8850-1004 | 11 |HEXNUT, 1/4-20 18 |otos1680| 1 |JUMPERWIRE
11 18856-1107 | 10 | FLATWASHER, 1/4 49 |8830-1193 | 2 |ROUND HDMACHINE SCREW,
12 | 8855-1009 | 10 | LOCKWASHER, 1/4 #10-30X1/2
13 | 8859-1005 | 10 |O-RING
-34 RIMP-ON CONNECTOR
14 1 | RIGHT SIDE WINDOW (see page 2-4 g? 3?33.?633 ? S:UMPES chﬂ% CcTo
for details)
52 |7738-3744 | 1 |HEATERSWITCH
15 1 | REARWINDOW (see page 2-4 for 53 |9103-1490 | 1 [JUMPERWIRE
details)
54 |9020-6134 | 1 |JUMPERWIRE
16 1 | FRONT WINDOW (see page 2-4 for 55 |9103-1494 | 1 |JUMPERWIRE
details)
100- 1 |HEATERDECAL
171 9130-3465 | 1 | WIPERBLADE 15" g? 37?2-2822 4 |WHIZLOK S(C:REW
18 | 91033464 | 1 | WINDSHIELDWIPERARM 28 |77143008 | 2 |WHIZ LOK NUT
19 | 9002-7319 | 34 | SELF-TAPPING SCREW, 1/2-20X1 20 91034521 | 5 |HEATERMOUNTING BRACKET
20 19020-6023 | 1| WIPERMOTOR 60 |7738-3540 | 1 |COOLANTRESTRICTORORIFICE
21 | 9002-7214 | 2 |BUTTONGROMMET 61 lotosaies | 1 |TRUGKVALVE
20 |8869-1387 | 1 |SINGLETUBECLIP 63 88714213 | 1 |COUPLING. 1/2"
23 |8832-1020 | 1 | TAPPING SCREW, 8-32X1/4 o1 |as70-1070 | 1 |PIPENIPPLE. 1/2x2-1/2"
24 |9020-0381 | 1 |JUMPERWIRE s |910a3420 | 1 |HEATER
25 |8820-1003 | 1 |HEXHDCAPSCREW, 1/4-20X3/4, c0 88714983 | 1 |PIPEBUSHING. 1/2X3/8"
GR5 :
67 |2464-1328 | 1 |SHUT-OFFVALVE
27 19108-3376 | 1 | EMERGENCY EXITDECAL 68 |8871-2034 | 1 |STREETELBOW, 45 DEGREES, 1/2
28 |9108-3348 | AR | CHANNELMOLDING 69 90200725 | AR |WEATHERSTRIP
29 |9108-3392 | AR | RELEASEFILLERSTRIP 70 |9108:3378 | ‘1 |INSULATION PANEL
g? gggg';g” ] g‘;%mxvmmw FRAME 71 |9105-3559 | 3 |PUSH ONINSULATION CAP
-9955 72 [9020-3840 | 1 |PULL HANDLE (on inside of cab door)
32 |9130-3067 | 1 |DOORSLIDING WINDOW 73 |8832-1039 | 2 |SELFTAPPING SCREW
33 | 8366-1145 | AR | WEATHERSTRIP 74 |o108.3%63 | 1 |FLUSHLOCK
34 |9108-6115 | 1 |LEFTSIDEWINDOW FRAME 7= 188304070 | 2 |RDHD. MAGHINE SCREW
35 1 |LEFT SIDE WINDOW (see page 2-4 #8-(-32X-1/2 ’
for details) 76 |8852-1604 | 4 |LOCKNUT,#8-32
36 |9108-1545 | 1 |DOORHOLDER «77 |8856-1104 | 4 |FLATWASHER, #8
KG *  Added items 72 thru 77. 13-8



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9114-5050) Cab Enclosure
522 /524 Starting Serial No. 0177122
Original Issue 12-95

Revised 5-7-97

60
61

\o VIEW B-B

891059

7. .
p o
ti sy st rare

A 14
75 VIEW A-A

KG * Pages re-done entirely to match cab enclosure page in other manuals. 13-8



GRADALL

MATERIAL HANDLER

522 /524

OPTIONAL EQUIPMENT
(9114-5050) Cab Enclosure

Starting Serial No. 0177122
Original Issue 12-95
Revised 5-7-97

Item| Part No. Description Of Part
9114-5050| 1 |[CABENCLOSURE (includesall
items)
1 | 9105-3559| 3 |INSULATIONCAP
2 | 9108-3378 1 |INSULATIONPANEL
3 | 9002-9955 1 RUBBER GROMMET
g gggg:gggg } “DASERNgéNFEQEE‘II\]E Item | Part No. | Qty Description Of Part
6 | 8821-1030 4 |HEXHDCAPSCREW, 5/16-18X3-1/2 35 Ref | FRONT WINDOW (see page 2-4 for
GR5 details)
7 | 7714-3017 4 | WHIZ-LOKNUT, #10-24 36 | 9020-6023 1 | WIPERMOTOR
8 Ref | TOP WINDOW (see page 2-4 for 37 |9002-7214| 2 [ BUTTONGROMMET
details) 38 |[9103-3464| 1 | WINDSHIELD WIPER ARM
9 | 9114-3190| AR | GASKA-TAPE 39 | 9103-3465 1 | WIPERBLADE, 15"
10 | 1440-3190| AR | VULKEM CAULK 40 | 7738-3744 1 HEATER SWITCH
11 | 9002-7319| 43 | SELF-TAPPING SCREW, 1/4-20X1 41 | 8698-3188 1 | RING TERMINAL
12 Ref | DOOR SLIDING WINDOW (see 42 | 9108-1680 1 | JUMPERWIRE
page 2-4 for details) 43 |8668-3480| 1 | CRIMP ONCONNECTOR
13 | 8366-1145| 14' | WEATHERSTRIP 44 |1 9114-3108 2 | FUSEHOLDER
14 | 9108-6115| 2 |[LEFT SIDEWINDOW FRAME 45 |7736-3268| 2 | 15 AMP FUSE
15 Ref | LEFT SIDE WINDOW (see page 46 | 9114-1374 1 | JUMPERWIRE
2-4 for details) 47 | 2464-1328| 1 | SHUT-OFFVALVE
16 | 8820-1001 5 |HEXHD CAPSCREW, 1/4-20X1/2, 48 | 9112-3125 1 | HEATERHARNESS
GR5 49 | 7738-3540 1 ORIFICE
17 | 9108-1545 1 |DOORHOLDER 50 | 9108-3155 1 | TRUCKVALVE
18 | 7714-3016 9 | WHIZ-LOKSCREW, 51 7714-3004 4 | WHIZ-LOK SCREW
#10-24X3/4 52 | 7714-3006 4 | WHIZ-LOKNUT
19 | 7714-3017 9 |HEXNUT, #10-32 53 | 9104-3429 1 HEATER
20 | 8348-3078 1 CRIMP ON CONNECTOR 54 | 8871-1383 1 PIPE BUSHING, 1/2X3/8
21 | 8096-3058| 1 |SHROUD 55 | 9103-1521 2 | HEATERMOUNTING BRACKET
22 | 9020-6169 1 HEATERHOSE 56 | 8820-1005 4 | HEXHD CAPSCREW, 1/4-20X1,
23 | 8668-3193 4 |HOSECLAMP GR5
24 | 9114-1459 1 HEATERHOSE 57 | 8871-2034 1 STREETELBOW, 1/2X45
25 | 9108-5057| 1 |CAB DOOR (includes 60 thru 65) 58 |9108-3376 | 1 | EMERGENCY EXIT DECAL (not
26 | 8096-3069| 1 |[MALEPINTERMINAL shown)(located on corner post of cab
27 | 8096-3067| 2 |CABLESEAL next to emergency release cord)
29 | 8856-1107 5 | WASHER, 1/4 59 19114-3220| 78' | TRIM - LOK
30 | 9108-3348| 10' [ CHANNELMOULDING 60 |9020-3840 | 1 | PULLHANDLE (on inside of door)
31 9108-3392| 10' | RELEASE FILLER STRIP (locate 61 8832-1039 2 | SELF TAPPING SCREW
release cord just below wiper motor 62 | 9108-3263 1 FLUSHLOCK
with knot located at loose end of cord) 63 | 8830-1070 4 | RD.HD. MACHINE SCREW,
32 | 9114-1332 1 FRONT WINDOW FRAME #8-32X1/2"
33 | 9105-3419| 3 |TY-RAP 64 |8852-1604 | 4 | LOCKNUT,#8-32
34 | 8368-3181 3 |[TY-RAPBASE 65 | 8856-1104 4 | FLAT WASHER, #8
KG * Pages re-done entirely to match cab enclosure page in other manuals. 13-8



40

GRADALL OPTIONAL EQUIPMENT
MATERIAL HANDLER (9114-5096) Cab Enclosure
522 /524 Starting Serial No. 0277368

Original Issue 8-97
Revised 12-20-02

e L U S
FEV M

VIEW A-A

45 VIEW B-B

~4‘ 2
ENLARGED

FRONT VIEW
OF ENGINE
L L ENLARGED REAR VIEW
REAR VIEW OF DASH OF ENGINE
SVC * Revised illustration, part number on items 30, 39 thru 44, 46, 47 & 53 13-8

thru 59 and description on item 38, added items 60 thru 68.



GRADALL OPTIONAL EQUIPMENT
MATERIAL HANDLER (9114-5096) Cab Enclosure
522 /524 T Starting Serial No. 0277368
T Original Issue 8-97
Revised 12-20-02

A RED

®

ORANGE

PIN
DESIGNATION

WIRE
DESIGNATION

il 53
% =1 i o7 < To
| | oooooooad) |
WTHP ¥ doOnooouong
i ‘ 6 DOO0O0000ad ¢
o | so Ly LOOOOOOO0D |
6ol | ! LPOO0O0OCC0D |,
+— ol = ho|
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9114-5096| 1 |CABENCLOSURE, (includesallitems)| | 36 |[7738-3744| 2 [TOGGLESWITCH
1 |[9114-1332] 1 |FRONTWINDOW FRAME 37 |7738-3540| 1 |COOLANTRESTRICTORORIFICE
9108-6115| 1 |LEFT SIDE WINDOW FRAME *38 |7736-3268| 2 |FUSE,15AMP
3 |9108-5057| 1 |CABDOORASSY, (includesitems61 | [*39 [9020-0680| 1 [FAN
thru 68) *40 |[9134-3040| 1 |CRIMP-ONCONNECTOR
4 19108-3450 1 |FRONTWINDOW *41 19112-3182 1 |HEATERHARNESS
5 [9108-3434| 1 |LEFT SIDEWINDOW *42 |7714-3004| 4 |WHIZLOCKSCREW
6 |9130-3067| 1 |[DOOR SLIDING WINDOW *43 |9114-1374| 1 |JUMPERWIRE
7 19114-3090| 1 |TOPWINDOW *44 19112-5106 1 |HEATERASSY, (includesitems 53 thru
8 19108-3392| 10' |RELEASEFILLERSTRIP 60)
9 |8366-1145| 14' [WEATHERSTRIP 45 [9002-9955| 1 |RUBBERGROMMET
10 |9108-3348| 10' |CHANNELMOLDING *46 |7714-3017 4 |WHIZLOCKNUT, #10-24
11 |9114-3220| 78" | TRIM-LOK *47 18821-1030 4 | SOCKETHD CAPSCREW, #10-24X
12 19020-6023 1 |WIPERMOTOR 3/4, GR8
13 |9002-7214| 2 |BUTTONGROMMET 48 | 7714-3006 4 |WHIZLOCKNUT
14 |9002-7319| 41 |SELFTAPPING SCREW, 1/4-20X1 49 |[8871-1383 1 |REDUCING BUSHING
15 [9103-3464| 1 |WINDSHIELD WIPER ARM 50 |[2464-1328 1 |[SHUT OFFVALVE
16 ]9103-3465 1 |15"WIPER BLADE 51 ]9002-7319 2 |SELFTAPPING SCREW, 1/4-20X1
17 19108-3376] 1 |EMERGENCY EXIT DECAL 52 [9108-1499( 1 [MOUNTINGANGLE
18 |9114-3190| 12.2' | GASKA-TAPE *53 19104-3429 1 |HEATER
19 [9108-3378 1 |INSULATION PANEL *54 18203-3996| 6" [FLEXLOOM
20 ]9105-3559( 3 |PUSHON INSULATION CAP *55 |8096-3057| 1 |TOWER
21 |8820-1001| 5 |HEXHDCAPSCREW, 1/4-20X1/2, *56 |[8096-3068| 2 |FEMALEPINTERMINAL
GR5 *57 |8096-3067| 2 |CABLESEALS
22 18856-1107| 5 |FLATWASHER, 1/4 *58 [9103-1521| 2 |HEATERMOUNTINGBRACKET
23 |[9020-6169| 1 |HEATERHOSE *59 |8820-1003| 4 |HEXHDCAPSCREW, 1/4-20X3/4,
24 19114-1459 1 |HEATERHOSE GR5
25 18668-3193 4 |HOSECLAMP *60 |8855-1009| 4 |LOCKWASHER,1/4
26 |[9108-1545| 1 |DOORHOLDER *61 [9108-6124| 1 |DOORPLATEWELDMENT
27 |7714-3016 9 [|WHIZLOCKSCREW, #10-24X3/4 *62 |[9020-3480 1 |HANDLE
28 |7714-3017 9 |WHIZLOCKNUT, #10-24 *63 |8832-1039| 2 |SELFTAPPINGSCREW,#10-32X1/2
29 |[1440-3190| AR |VULKEMCAULK *64 |7716-3064 | 169" | WEATHERSTRIP
*30 |8871-2034| 1 |STREETELBOW-45DEGREES,1/2 | [*65 (9108-3263| 1 [FLUSHLOCK
31 [9108-3155| 1 |TRUCKVALVE *66 [8830-1070| 4 |ROUNDHDMACHINE SCREW,
32 |8668-3480 1 |CRIMP-ON CONNECTOR #8-32X1/2
33 [9114-3108 2 |FUSEHOLDER *67 |8852-1604 4 |HEXLOCKNUT, #8-32
34 [9114-3361| 2 |HEATERDECAL *68 |8856-1104| 4 |FLATWASHER,#8
35 |7738-3470 2 |BOOT
SvC * Revised illustration, part number on items 30, 39 thru 44, 46, 47 & 53 13-8

thru 59 and description on item 38, added items 60 thru 68.



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9112-5023) Joystick Installation

Original Issue 5-91
Revised 3-93

SOLENOID VALVE

iz

INCHING VALVE
REF.

Item| Part No. [Qty. Description Of Part Item | Part No. [Qty. Description Of Part
9112-5023 | 1 |JOYSTICK INSTALLATION ASSY 11 | 8820-1018| 2 | HEX HD CAPSCREW, 5/16-18X3/4,

(includes all items) GR5

1 9104-3063 1 SEAT (not illustrated) 12 | 8505-1384 2 | WELD STUD, 5/16-18

2 | 8866-2005 | 10 [CONNECTOR (includes item 3) 13 | 8850-1005 2 | HEX NUT, 5/16-18

3 | 8859-1204 | 10 [O-RING 14 |8866-2239| 2 | SWIVEL NUT RUN TEE, 3/8 TUBE

4 |19112-6035 | 1 |JOYSTICK MOUNT WELDMENT 15 | 9020-6194| AR | TRIM LOK

5 Ref |JOYSTICK ASSY 16 | 9020-4096| 1 | HOSE ASSY
(see page 13-10 for details) 17 |7713-3197| 1 | HOSE ASSY

6 | 8820-1004 | 4 |HEXHD CAPSCRW, 1/4-20X7/8, GR5 18 | 8471-7458| 2 | HOSE ASSY

7 | 8855-1009 4 |LOCKWASHER, 1/4 19 | 8471-7519 2 | HOSE ASSY

8 | 8850-1004 4 |HEX NUT, 1/4-20 20 | 9002-7187| AR | TIE-WRAP

9 | 9104-6056 | 1 [COVER 21 |9112-3075| 2 | VALVE POSITIONER KIT

10 | 8855-1010 | 4 |LOCKWASHER, 5/16




GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9112-3078) Joystick
522 /524 Original Issue 5-91

Revised 9-6-02

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9112-3078 1 | JOYSTICKCONTROLLER, (includes 10 | 8093-4259 1 |SPRING, (pack of four)
allitems) 11 1 |O-RING
9140-4326 | AR | SEALKIT, (includes items 11 thru 15) 12 1 |O-RING
1 | 8093-4658 1 | CAP 13 2 |DOWELLPIN
2 | 9112-4128 1 | HANDLEGRIPKIT 14 1 |O-RING
3 | 9112-4127 1 | HANDLETUBE 15 1 |SCREW
4 | 8093-4241 1 | BOOT 16 1 |UPPERBODY
5 | 8026-4140 1 | CARDANKIT, (includes item 6) 17 1 |LOWERBODY
6 AR | SHIM
7 | 9130-4026 1 | RETAINING PLATE NOTE: ONLYITEMSWITHPART
8 | 8093-4498 4 | PLUNGER & GUIDEKIT NUMBERS ARE AVAILABLE
9 | 9140-4327 4 | REGULATINGUNIT FORSERVICE.

T * Revised illustration & parts list; vendor will no longer supply individual components. 13-10



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9112-5007) Rear Axle Stabilizer Option

Original Issue 9-91
Revised 10-26-93

ltem| Part No. |Qty. Description Of Part Item( Part No. [Qty. Description Of Part
9112-5007 |Ref | REAR AXLE STABILIZER 15 | 8855-1007| 2 | LOCKWASHER, #10
(includes all items) 16 | 9104-3199| 2 | SQUARE NUT
1 | 8866-2244 | 1 | SWIVEL NUT RUN TEE, 1" TUBE 17 | 9104-3123| 1 | SWITCH (includes item 28)
2 191038-3230 | 1 |REDUCER 18 | 9112-1013| 1 | STABILIZER BRACKET
3 [ 8471-6426 | 1 |HOSE ASSY , , 19 | 8858-1140| 2 | SNAP RING
4 | 8866-2065 | 3 | ELBOW, 90 DEGREES (includesitem 5) [| 2g Refl STABALIZER CYLINDER
3 | 83501073 | 5 | HEXHD CAPSCREW, 38-16X4-112, GRS (see paga 1312 for detall)
- , 3/8- , 21| 8820-1044| 1 | HEX HD CAPSCREW, 3/8-16X3-1/4,
7 | 8866-2085 | 2 | ELBOW, 45 DEGREES (includes item 5) GR5
8 [9111-3003 | 1 [STABALIZER 22 | 8867-1008| 1 | LUBE FITTING, STRAIGHT 1/4-28
9 |8852-1206 | 3 [HEX LOCKNUT, 3/8-16 23| 9104-6114| 1 | REAR AXLE WELDMENT
10 | 9111-1002 | 1 |JUMPER WIRE o1 | 911210171 1 | PN
11 | 8830-1099 | 2 | ROUND HD MACHINE SCREW, o5 | sa71.7888| 1 | HOSE AsSY
#10-24X 1-3/4
26 | 8471-7887| 1 | HOSE ASSY
12 | 9112-1018 | 1 |BRACKET o7 | 9104-1297] 1 | PN
13 | 9002-7187 | 4 |TY-RAP
2 104-4475| 1 | LEVER/ ROLLER ASSY
14 | 9104-5034 | 1 | BOOM SWITCH HARNESS 8 910 5 /RO SS

13-11



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9104-3303) Stabilizer Cylinder Assembly

Original Issue 9-91

Item| Part No. |Qty. Description Of Part
9104-3303 | 1 | STABILIZER CYLINDER ASSY
(includes all items)
9104-4330 | 1 | SEAL KIT(includes items 3,4,5,6,8,10 &11)
1 |1 9104-4334 | 1 | TUBE ASSY
2 | 9103-4286 | 1 | LOCKNUT (torque to 590 ft. Ibs.)
3 1 | WEAR RING
4 1 | SEAL
5 1 | O-RING
6 1 | O-RING
7 | 9104-4331 1 | PISTON
8 1 | O-RING
9 | 9104-4332 | 1 | GLAND
10 1 | SEAL
11 1 | WIPER
12 | 9104-4333 | 1 | ROD ASSY
13 | 9104-4353 | 1 | BUSHING
14 | 8867-1033 | 1 | LUBE FITTING, STRAIGHT 1/4-28

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

13-12



GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5060) Auxiliary Hydraulics Assembly w/Electrics
522 /524 Original Issue 11-91

Revised 6-25-99

67

2

)
\—“' 8 0 23
R0 0 |
13
s Ll o

16
17

VIEW B B
VIEW A A

VIEW C C

KG * Added part breakdown and see page for item 1, 5-button handle. 13-13

20
"



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

(9108-5060) Auxiliary Hydraulics Assembly W/Electrics

522/524 Original Issue 11-91
Revised 6-25-99
ARTWORK ON PREVIOUS PAGE
Item | Part No. | Qty. Description Of Part Item | Part No.| Qty. Description Of Part
9108-5060| Ref [AUXILIARY HYDRAULICASSY 34 |9108-3343 2 |ELBOW,90DEGREES
(includes allitems) 35 |8866-1348| 2 |TUBEENDREDUCER,5/8X3/4TUBE
* 1 Ref |5-BUTTONHANDLE (see page 13-37 36 | 8866-1407 2 |NUT
for details) 37 |9020-7463| 4 |CUSHIONCLAMP
2 |8850-1112 1 |HEAVYHEXJAMNUT, 3/4-10 38 |9108-3216 2 |CUSHION CLAMP
3 |9112-6024 1 |LEVERWELDMENT 39 | 9108-3290 1 |HOSECARRIER
4 |9112-6025 1 [LEVERBRACKET 40 |8841-1037| 4 |ROUNDHEAD CARRIAGEBOLT,
5 |8820-1036| 4 |HEXHDCAPSCREW,3/8-16X1-1/4,GR5 5/16-18X1
6 |8850-1006| 4 |HEXNUT,3/8-16 41 |8852-1205| 4 |HEXLOCKNUT,5/16-18
7 | 8855-1011 4 |LOCKWASHER, 3/8 42 | 8471-7563 2 |HOSEASSY
8 |9112-6027 1 |PINWELDMENT 43 | 9002-7179 2 |BULKHEADFITTING
9 |19108-3136 2 |BUSHING 44 19020-6199| 28" |TRIM-LOK
10 |8820-1018| 2 |HEXHDCAPSCREW,5/16-18X3/4,GR5 45 | 9112-3061 1 |BULKHEADELBOW
11 | 8855-1010 2 |LOCKWASHER,5/16 46 | 8871-2305 2 |REDUCING BUSHING
12 | 9112-3051 1 |RUBBERBUSHING 47 | 9020-4244 1 |MALEHYDRAULIC COUPLER
13 | 9002-8956 1 |CONNECTORBODY 48 | 9020-4245 1 |FEMALEHYDRAULIC COUPLER
14 | 9002-8958 6 |TERMINAL 49 | 8471-8032 2 |HOSEASSY
15 | 9002-8978 1 |CABLECLAMP 50 |9112-1138 1 |BRACKET
16 | 9040-3396 1 |AUXILIARY WIRINGHARNESS 51 |9913-3139 1 |STAUFFCLAMPSET
17 | 9002-7187| 14 |TY-RAP 52 | 7713-3140 1 |STAUFFCOVERPLATE
18 12" |LOOM (5/16"1.D) 53 | 7713-3177| 2 |HEXHDCAPSCREW,5/16-18X1-3/8
19 | 9020-7464 2 |CUSHIONCLAMP 54 19112-1139 1 |RECEPTICAL
20 | 8471-8040 2 |HOSEASEMBLY 55 | 7713-3141 1 |WELSPLATE
21 | 8866-1065 2 |UNION, 1/2TUBW 56 | 7713-3168 1 |CLAMPSET
22 | 8850-1005 1 [HEXNUT,5/16-18 57 | 9020-7661 1 |CONTACT SOCKET
23 19103-3394 1 [AUXILIARY CONTROL DECAL 58 | 8820-1005 2 |HEXHDCAPSCRW, 1/4-20X1,GR5
24 | 8882-1002 1 |ADJUSTABLE YOKE END 59 |8852-1304| 2 |[HEXLOCKNUT,1/4-20
25 | 8863-3001 1 |YOKEPIN,1/4 60 | 8594-1016 1 |SUPPORTCLAMP
26 | 8863-1302 1 |COTTERPIN, 1/16X3/4 61 | 9108-3383 1 |WIRINGHARNESS
27 | 8850-1404 1 |HEXJAMNUT, 1/4-28 62 | 7868-3122| 10 |TY-WRAP
28 [9112-6023| 1 [CABLEBRACKETWELDMENT 63 | 9002-8955 1 |CONNECTORBODY
29 |9112-3050 1 |PUSH-PULLCABLE 64 | 9002-8978 1 |CABLECLAMP
30 |9108-3310 2 |ELBOW,90DEGREES 65 | 9104-3126 1 |DUSTCAP
31 | 8859-1206 2 |O-RING 66 | 9104-3125 1 |DUSTPLUG
32 | 9002-8662 2 |WAVEBENDWASHER 67 |9020-6194| 8" |TRIM-LOCK
33 9112-3062 1 CABLEADAPTERBONNET
KG * Added part breakdown and see page for item 1, 5-button handle. 13-13



GRADALL

MATERIAL HANDLER

522 /524

OPTIONAL EQUIPMENT

(9108-5106) Auxiliary Hydraulic Assembly w/Electric

Starting Serial No. 0177122
Original Issue 12-95
Revised 6-25-99

4 7
30 ]!
COMMON
FANDLE - 5 BUTTON HANDLE ~ B ~
1
SW-1 N.O. ) |
41‘ | PUSHBUTTON TO #1 (MAST) .
CONNECT TO | SPDT MOMENTARY |
SPLACG | Sw-2 e N.O. 2
FROM DASH HARNESS PUSHELTTON TO #2 (SIDE SHIFT) |
| SPDT MOMENTARY
1
! SW-3 N.O. (3) |
PUSHBUTTON TO #7 (SWING) .
SPDT MOMENTARY
! SW-4 L N.O. 4) |
PUSHBUTTON TO #8 (PANEL) H
SPDT MOMENTARY |
I
4
SW-5 N.O. (5)
| PUSHBUTTON TO #9 (EXTRA) i
SPDT MOMENTARY |
I
GREEN/YELLOW

w1
GROUNDTO ——

STUD ON jp—
ORBITROLMOUNT —

TO #3 (GROUND)

SEE VIEW A'A ﬁ ASSEMBLY

KG * Added part breakdown and see page for 5-button handle.

TO BOOM

,’//
/////
/ 18
i,
- C 21
GREEN/YELLOW #2 WIRE
(GROUND) (SIDE SHIFT)
WHITE (HARNESS) RED
view A-A #1 WIRE
CONNECTOR BODY (TYP, (MAST)
o o (YR 45 WIRE BLACK
(EXTRA)
WIRE INSERTION END TR
#3 WIRE
#4 WIRE (SWING)
(PANEL) GREEN
ORANGE

| “TM" PANEL (ORANGE)
"A" OPEN (BLUE)
'S" MAST (BLACK)

"RT" SWING (GREEN)

VIEW FROM WIRE
INSERTION END
ON BOOM HEAD

"GD" GROUND (WHITE)
"LT" SIDE SHIFT (RED)

13-13



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

(9108-5106) Auxiliary Hydraulic Assembly w/Electric

522 / 524 Starting Serial No. 0177122
Original Issue 12-95
Revised 6-25-99
ARTWORK ON PREVIOUS PAGE
Item| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9108-5106 | Ref | AUXILIARY HYDRAULICSASSY 20 | 9020-7464 | 2 |[CUSHIONCLAMP,3/4
(includes all items on both pages) 21 | 8471-8040| 2 | HOSEASSY
* A Ref | 5BUTTON HANDLE (see page 13-37 22 | 8866-1065| 2 |[UNION,1/2TUBE
for details) 23 | 8850-1005 1 | HEXNUT,5/16
2 | 8850-1112 1 [HEXJAMNUT, 3/4-16 24 | 9103-3394 1 | AUXILIARY CONTROLDECAL
3 19112-6024| 1 |LEVERWELDMENT 25 | 8882-1002 1 | YOKEEND
4 19112-6025( 1 |LEVERBRACKET 26 | 8863-3001 1 | CLEVISPIN
5 18820-1036| 4 |HEXHD CAPSCREW, 3/8-16x1 1/4 27 | 8863-1302 1 [|COTTERPIN, 1/16 x 3/4
6 |8850-1006| 4 |HEXNUT, 3/8-16 28 | 8850-1404 1 | HEXJAMNUT, 1/4-28
7 |18855-1011| 4 [LOCKWASHER,3/8 29 | 9112-6023| 1 |CABLEBRACKETWELDMENT
8 |9112-6027| 1 | PINWELDMENT 30 | 9112-3050 1 | PUSH-PULLCABLE
9 [9108-3136| 2 |BUSHING 31 | 9108-3310 2 | ELBOW, 90 DEGREE (includesitem 32)
10 |8820-1018| 2 |HEXHD CAPSCREW, 5/16-18 x 3/4 32 | 8859-1206 | 2 |O-RING
11 | 8855-1010| 2 |[LOCKWASHER,5/16 33 | 9002-8662 2 | WAVEBENDWASHER
12 |9112-3051| 1 | MOLDED RUBBERBUSHING 34 | 9112-3062| 1 |CABLEADAPTERBONNET
13 | 1440-2248| AR | BMADHESIVE 35 | 9108-3343| 2 | ELBOW,90DEGREES
14 |9002-8956] 1 | CONNECTORBODY 36 | 8866-1348| 2 | TUBEENDREDUCER,5/8TO 3/4
15 | 9002-8958| 6 |TERMINAL 37 | 8866-1407 | 2 |NUT,5/8
16 |9002-8978| 1 | CABLECLAMP 39 | 9002-8968 1 | CONNECTOR
17 |9040-3396| 1 [AUXILIARY WIRINGHARNESS 40 | 9103-3391 1 | INSULATED RING TERMINAL
18 | 9002-7187| 14 | TIEWRAP 41 | 8698-3193 1 | MALEBULLET
19 | 8203-3993 | 12" | LOOM,5/161.D.
KG * Added part breakdown and see page for 5-button handle. 13-13



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9108-5106) Auxiliary Hydraulic Assembly w/Electric

Starting Serial No. 0177122
Original Issue 12-95
Revised 6-25-99

Nl

TO CLAMPS

32 ON RIGHT
FROM SIDE
DASH  CHIMNEY
: 1 11 INCAB. PLATE.
i =19
1 io[20
s | 127
PARTIAL VIEW
A-A
PARTIAL VIEW
B-B
Item| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9108-5106 | Ref | AUXILIARY HYDRAULICS ASSY 17 1 9112-1138 1 | QUICK DISCONNECT BRACKET
(includes all items on both pages) 18 | 7713-3139| 1 |STAUFF CLAMP SET, 5/8
1 | 9020-7463 | 4 |CUSHION CLAMP 19 | 7713-3140| 2 |STAUFF COVER PLATE
2 19108-3216 | 2 |[CUSHION CLAMP 20 | 7713-3177 | 2 |HEX HD CAPSCREW, 5/16-18 x 1 3/8
3 | 9104-3125 1 |DUST PLUG 21 1 9112-1139 1 |RECEPTACLE BRACKET
4 19108-3290 | 1 |[HOSE CARRIER 22 | 7713-3141 1 |WELD PLATE
5 18841-1037| 4 |R.H. CARRIAGE BOLT, 5/16-18 x 1 23 | 7713-3168 1 |CLAMP SET
6 | 8852-1205| 4 |LOCKNUT, 5/16-18 24 | 9020-7661 1 |6 CONTACT SOCKET
7 | 8471-7563 | 2 |HOSE ASSY 25 |8820-1005| 2 |[HEX HD CAPSCREW, 1/4-20 x 1
8 19002-7179 | 2 |ELBOW, 90 DEGREES, BLKHD 26 | 8852-1304| 2 |FLEXLOCKNUT, 1/4-20
9 |19020-6194 | AR | TRIM-LOK 27 | 8594-1016 1 |SUPPORT CLAMP
10 | 1440-2248 | AR |3M ADHESIVE 28 | 9108-3383 1 |WIRING HARNESS
11 | 9020-6199 | AR | TRIM-LOK 29 |8668-3122 | 10 |TY-WRAP
12 | 9112-3061 2 |BULKHEAD FITTING 30 |9002-8955| 1 |CONNECTORBODY
13 | 8871-2305| 2 |PIPE BUSHING, 1/2 x 1/4 31 | 9002-8978 1 |CABLE CLAMP
14 | 9020-4244| 1 |MALE HYDRAULIC COUPLER 32 | 9040-3396 | Ref |AUXILIARY WIRING HARNESS
15 | 9020-4245 1 |FEMALE HYDRAULIC COUPLER 33 | 9104-3126 1 |DUST CAP
16 | 8471-8032| 2 |HOSE ASSY
KG * Added part breakdown and see page for 5-button handle. 13-13



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5083) Auxiliary Hydraulic Assembly W/Electric
522 /524 3S-Boom

Starting Serial No. 0177005
Original Issue 11-97
Revised 6-25-99

0 J

(

i

=L

\\
5 i
6 p
7 ( / 7
' ‘A
29 11 L 18
== — = “-- 21
Cy ) C
30 3
?—I?AWE)AI?EN 5 BUTTON HANDLE GREEN/YELLOW #2 WIRE
- (GROUND) (SIDE SHIFT)
SW-1 = N.O. 0 | WHITE (HARNESS) RED
i PUSHEUTTON TO #1 (MAST)
38 | SPDT MOMENTARY ! A A
1 - #1 WIRE
GONNEGT TO | SW-2 N.O. &) | VIEW
SPLACC PUSHBUT TON TO #2 (SIDE SHIFT) | CONNECTOR BODY (TYP) S WIRE (E’;/II_/Z%L)
FROM DASH HARNESS | SPDT MOMENTARY VIEW FROM 5 WIRE
: aws NO 3 | WIRE INSERTION END ( s )
- 0. @ 11047 (sWING)
PUSHBUTTON 1
| SPDT MOMENTARY #3WIRE
(SWING)
! Sw-4 e N.O. [0} | #4 WIRE GREEN
PUSHBUTTON TO #8 (PANEL) ! (PANEL)
SPDT MOMENTARY | ORANGE
|
1
SW-5 N.O. 5)
| PUSHBUTTON TO #9 (EXTRA) ! fm—m——— - —— — —
! SPDT MOMENTARY | | | Th" PANEL (ORANGE)
T " "A" OPEN (BLUE)
'S" MAST (BLACK)
\39 "RT" SWING (GREEN)

TO BOOM

STUD ON
ORBITROL MOUNT ﬁ ASSEMBLY

KG * Added part breakdown and see page for 5-button handle. 13-13

GREEN/YELLOW
TO #3 (GROUND)
GROUNDTO —— /
SEE VIEW A'A

"GD" GROUND (WHITE) VIEW FROM WIRE
INSERTION END

|
|
|
|
|
|
|
| “LT" SIDE SHIFT (RED) ON BOOM HEAD



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

(9108-5083) Auxiliary Hydraulic Assembly W/Electric

522/524 3S-Boom
Starting Serial No. 0177005
Original Issue 11-97
Revised 6-25-99
ARTWORK ON PREVIOUS PAGE
ltem| Part No. | Qty. Description Of Part ltem | Part No. | Qty. Description Of Part
9112-5083 | Ref | AUXILIARY HYDRAULICSASSY 20 |9020-7464| 2 |CUSHION CLAMP, 3/4
(includes all items on both pages) 21 |8471-8026| 2 |HOSEASSY
* 1 Ref | 5BUTTON HANDLE (see page 13-37 22 |8866-1065| 2 |UNION, 1/2 TUBE
for details) 23 |8850-1005| 1 |HEXNUT, 5/16
2 | 8850-1112 1 |HEXJAMNUT, 3/4-16 24 19103-3394| 1 [AUXILIARY CONTROLDECAL
3 |9112-6024| 1 LEVERWELDMENT 25 |8882-1002| 1 |YOKEEND
4 19112-6025| 1 LEVERBRACKET 26 |8863-3001 1 |CLEVISPIN
5 |8820-1036| 4 |HEXHD CAPSCREW, 3/8-16x1 1/4 27 18863-1302| 1 |COTTERPIN, 1/16 x 3/4
6 |8850-1006| 4 |HEXNUT, 3/8-16 28 |8850-1404| 1 |HEXJAM NUT, 1/4-28
7 |8855-1011 4 | LOCKWASHER, 3/8 29 |9112-6023| 1 |CABLEBRACKETWELDMENT
8 |9112-6027| 1 |PINWELDMENT 30 [9112-3050( 1 |PUSH-PULLCABLE
9 [9108-3136| 2 |BUSHING 31 |9108-3310( 2 |ELBOW, 90 DEGREE (includes item 32)
10 |8820-1018| 2 |HEXHD CAPSCREW, 5/16-18 x 3/4 32 |8859-1206| 2 |O-RING
11 |[8855-1010| 2 |LOCKWASHER,5/16 33 |[9002-8662| 2 |WAVEBENDWASHER
12 | 9112-3051 1 MOLDED RUBBER BUSHING 34 |9112-3062| 1 |CABLEADAPTERBONNET
13 | 1440-2248| AR |3MADHESIVE 35 19108-3343| 2 |ELBOW,90DEGREES
14 [9002-8956| 1 | CONNECTORBODY 36 |8866-1348| 2 |TUBE END REDUCER, 5/8 TO 3/4
15 | 9002-8958| 6 |TERMINAL 37 |8866-1407| 2 |NUT,5/8
16 |9002-8978| 1 |CABLECLAMP 38 |8698-3193| 1 |MALEBULLET
17 [9040-3396| 1 | AUXILIARY WIRINGHARNESS 39 [9002-8968| 1 |CONNECTOR
18 |9002-7187| 14 |TIEWRAP 40 |9103-3391 1 INSULATED RING TERMINAL
19 |8203-3993| 12" | LOOM, 5/16 I.D.
KG * Added part breakdown and see page for 5-button handle. 13-13



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5083) Auxiliary Hydraulic Assembly w/Electric
522 /524 3S-Boom

Starting Serial No. 0177005
Original Issue 11-97
Revised 6-25-99

=}
ARTIAL S

VIEW

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5083| Ref |AUXILIARY HYDRAULICS ASSY 25 |[9020-4244] 1 |MALEHYDRAULIC COUPLER
(includes all items on both pages) 26 |9020-4245| 1 |FEMALEHYDRAULIC COUPLER
1 |[8471-8281] 2 |HOSEASSY 27 19020-7661 1 |6 CONTACT SOCKET
2 |9040-3396] 1 |JAUX.WIRINGHARNESS 28 18820-1005| 2 |[HEXHD CAPSCREW, 1/4-20X1, GR5
3 [9108-3437| 1 |AUX.WIRINGHARNESS 29 |8852-1304| 2 |HEXLOCKNUT, 1/4-20
4 19002-7187| 8 |[NYLONTIES 30 |[8820-1034| 2 [HEXHD CAPSCREW, 3/8-16X7/8,
5 |7713-3168| 1 |STAUFF CLAMP SET GR5
6 [9108-3216] 4 |CUSHIONCLAMP 31 [9020-6194| 3.5" [TRIM LOCK
7 19020-7463| 8 |[CUSHIONCLAMP 32 |9020-6199| 13" |TRIM LOCK
8 |[7713-3140| 1 |STAUFF COVERPLATE 33 |1440-2248( A.R. |SMADHESIVE
9 |7713-3177| 1 [HEXBOLT 34 |[8856-1109] 2 |FLATWASHER, 3/8
10 |9112-3055| 2 |[STRAIN RELIEF FITTING 35 |8855-1011] 2 |[|LOCKWASHER,3/8
11 [9112-6031 1 |CABLE TAKE-UP WELD 36 |9112-6029] 1 [HOSE & CABLE SUPPORT
12 |9112-6032| 1 |CABLETAKE-UPSUPPORT 37 |8820-1019] 2 |HEXHD CAPSCREW, 5/16-18X7/8,
13 |8820-1017| 2 |HEXHD CAPSCREW, 5/16-18X5/8, GR5
GR5 38 |[8850-1005 2 |[HEXNUT,5/16-18
14 |8855-1010 4 |[LOCKWASHER, 5/16 39 |9112-3056] 1 [AUX.HOSESHEAVE
15 |9002-7179| 4 |BULKHEAD FITTING, 90 DEGREES 40 |9108-1326/ 1 |[HOSEREEL SUPPORT
16 [9112-3054] 3 |COMPRESSIONSPRING 41 |[9020-3040| 1 |THRUSTWASHER
17 |9112-1134| 3 |SPRINGRETAINER 42 |[8858-1320] 1 |RETAINING RING EXT.
18 |8850-1008| 3 |HEXNUT, 1/2-13 43 |[8320-1123] 3 |HEXHD CAPSCREW, 1/2-13X1,GR5
19 |8850-1108 3 |HEAVY HEXJAM NUT, 1/2-13 44 (9002-7471] 3 |HARDENED FLAT WASHER, 1/2
20 |9112-6008| 2 |[HOSETAKE-UPWELD 45 18471-8280 2 |HOSEASSY
21 |[8471-8041| 2 |HOSEASSY 46 9002-8955| 1 |[CONNECTORBODY
22 19112-6080f 1 |[HOSEGUARD 47 19002-8978| 1 |[CABLECLAMP
23 |9112-3061| 2 |[BULKHEAD FIITTING 48 [7713-3141 1 |STAUFF BASE PLATE
24 |8871-2305 2 |REDUCINGBUSHING 49 [9112-1139| 1 |RECEPTICALBRACKET
KG *

Added part breakdown and see page for 5-button handle. 13-13



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5058) 48" Slope Piler Carriage
522 / 524 Original Issue 12-91
Revised 6-19-06

7 3
i
7 BN 36
T /@\ . T
K] NN 38
N ’ 39
o ]
29
_.1
/ |
T
~ — S | |
| ,
5 18 10
14 1
15 12
16 13
19
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-5058 | Ref [48" SLOPE PILER CARRIAGE, «25 | 8866-1010| 2 |CONNECTOR, (Before S/N
(includes all items) 2005283-01)
9108-3405( 1 |[CAPACITY DECAL, (not shown) 8866-2018 | 2 |[CONNECTOR, (S/N 2005283-01 &
1 |CAPACITY DECAL, (524 3s), (not After)
shown) *26 | 9116-3138 1 | MALE QUICK DISCONNECT, (Before
1 | 9108-6121 1 |CARRIAGE WELDMENT S/N 2005283-01)
2 19108-6122| 1 |ADAPTER WELDMENT 9140-3414| 1 |MALE QUICK DISCONNECT, (S/N
%3 Ref |SWAY CYLINDER, (see page 2005283-01 & After)
13-15 for details) #27 19116-3139 | 1 |FEMALE QUICK DISCONNECT,
4 19108-3248| 1 |[BUSHING (Before
*5 | 3423263 2 |PIN S/N 2005283-01)
6 | 9020-4007( 1 |TUBE 9140-3413| 1 |FEMALE QUICK DISCONNECT, (S/N
7 | 9103-3186| 2 |BEARING PAD 2005283-01 & After)
8 | 9108-1577| 1 |TAP BOLT 28 |8834-1022| 4 |DRIVE SCREW, #10X3/8
9 | 9108-1594 1 |THRUST WASHER 29 | 9015-3001 1 |SERIAL NUMBER PLATE
%10 | 9020-5870| AR [SHIM 30 | 9104-3125( 1 |[DUST PLUG
11 | 9103-1236| 2 |[SPACER 31 | 9104-3126 | 1 |DUST CAP
%12 | 8820-1535| 4 |HEX HD CAPSCREW, 3/8-24X1-1/4, 32 | 8866-2105| 2 |ELBOW, 90 DEGREES, (swivel nut)
GR5 %33 Ref |DUAL P.O. CHECK VALVE, (see
%13 | 8820-1534| 4 |HEXHD CAPSCREW, 3/8-24X1, GR5 page 13-16 for details)
14 | 9108-1313| 3 |KEEPER PLATE 34 | 8820-1040| 3 |HEXHD CAPSCREW, 3/8-16X2-1/4,
15 | 8820-1065( 6 |HEX HD CAPSCREW, 1/2-13X1, GR5 GR5
16 | 8855-1013| 6 |LOCKWASHER, 1/2 35 |8855-1011 | 3 |LOCKWASHER, 3/8
17 | 8852-1016 1 |HEXLOCKNUT, 1-8 %36 [ 9045-1058 | 1 |FORKPIN
%18 | 8867-1022| 2 [LUBE FITTING, 90 DEGREES, 1/8 37 |[9020-0003| 2 |COLLAR
19 | 8856-1109( 4 |FLAT WASHER, 3/8 38 |8820-1105| 2 |HEXHD CAPSCREW, 5/8-11X4,
20 | 8850-1016| 1 [HEXNUT, 1-8 GR5
21 | 0510-1441 1 |WASHER, 1-1/16 39 [8852-1310| 2 |[LOCKNUT, 5/8-11
22 | 9108-1622| 1 |PIN 40 | 8452-1062| 1 |SUPPORT CLAMP
23 | 8471-6434| 2 |[HOSE ASSY 41 | 7714-3015| 1 |WHIZ-LOK NUT, 3/8-16
24 | 8366-1316 2 [CONNECTOR
ER 46361, 48269, 49530, . . . .
* Revised illustration & parts list. 13-14

49939, 50170 LK



GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-3286) Sway Cylinder Assembly
522 /524 * Starting Serial No. 0177005 thru 0177159
Original Issue 12-91

Revised 1-16-98

Item| Part No. [Qty. Description Of Part
9108-3286 | 1 |SWAY CYLINDER ASSY
(includes all items)
9108-4189 | 1 |SEAL KIT(includes items 5,6,7,8,10,
11,13, & 14)
1 | 9108-4185 1 |TUBE ASSY
2 | 8867-1033 | 2 |LUBE FITTING, STRAIGHT,1/4-28
3 | 9108-4176 | 2 |BUSHING
4 |1 9108-4184 1 NUT
5 | 9108-4219 1 |WEAR RING
6 | 9108-4220 | 1 |SEAL
7 | 9108-4221 1 |O-RING
8 | 9108-4222 1 |O-RING
9 | 9108-4186 | 1 |PISTON
10 | 9108-4223 1 |BACKUP RING
11 | 9108-4224 1 |O-RING
12 | 9108-4188 1 |GLAND
13 | 9108-4225 1 |SEAL
14 | 9108-4226 1 |WIPER
15 | 9108-4187 1 ROD ASSY

KG * Changed starting serial number in upper right. 13-15



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9108-3471) Sway Cylinder Assembly
Starting Serial No. 0177160

Original Issue 1-98

Revised 6-27-07

Item | Part No. |Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9108-3471 1 |SLOPE PILER CARRIAGE SWAY 9 1 |O-RING
CYLINDER ASSY 10 |9112-4084 | 1 |PISTON
(includes all items) 11 1 |O-RING
9108-4308 | 1 |SEAL KIT (includes items 6 thru 9, 12 1 |BACK-UP RING
11,12, & 14 thru 16) 13 | 9112-4085 1 |CYLINDER HEAD
*1 19140-4352 | 2 |BUSHING 14 1 |STEP SEAL
2 [9114-4128 | 2 |GREASE FITTING 15 1 |U-CUP
3 19112-4083 1 |CASE ASSY 16 1 |WIPER
4 19114-4017 1 |CAPSCREW, #8X32X.375 17 | 9112-4086 1 ROD ASSY
5 19103-4156 | 1 |LOCKNUT (lubricate & torque to
350-400 ft.Ibs.)
6 2 |WEAR RING NOTE: ONLY ITEMS WITH PART
7 1 PISTON SEAL NUMBERS ARE AVAILABLE
8 1 |O-RING FOR SERVICE.

JM

* Revised part number on item 1. 13-15



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9108-3262) Dual P.O. Check Valve

Original Issue 12-91

Item| Part No. |[Qty. Description Of Part
9108-3262 | 1 |DUAL P.O. CHECK VALVE ASSY
(includes all items)

9104-4002 | Ref | SEAL KIT(includes items 3 & 4)

1 1 |BODY

2 | 7713-3248 | 2 |CHECK VALVE (includes items 3&4)

3 | 9108-4227 | 2 |O-RING

4 19108-4228 | 2 |O-RING

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

13-16



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

(9045-5035) and (9045-5037) 6 Ft. Mast Assemblies

522 / 524 Original Issue 12-91
Revised 7-06-06
—— o )
— [ |‘/—ﬂi
. —1
18
| =
4
9
/3 [
- - 1
T 2 b m
@ 13 ﬂ
I 10
) 15 /"i"
™
@l m
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9045-5035| 1 |6 FT. MAST ASSY, (48" carriage), 8 | 8856-1004 | 2 |FLAT WASHER, 3/8
(includes all items) 9 | 8866-1013 1 MALE CONNECTOR, 1/2X1/2 TUBE,
9045-5037| 1 |6 FT. MAST ASSY, (66" carriage), (Before S/N 2005283-01)
(includes all items) 8866-2006 | 1 [CONNECTOR, (includes 8859-1205 o
9108-3384 1 |[522/524 CAPACITY CHART, ring), (S/N 2005283-01 & After)
(located in cab) 10 | 8866-1016 1 MALE CONNECTOR, 5/8X1/2 TUBE
1 Ref | CARRIAGE WELDMENT - 48", 11 | 8866-1180 1 FEMALE ELBOW, 90 DEGREES,
(see page 13-39 for details) 1/2X1/2 TUBE
Ref | CARRIAGE WELDMENT - 66", 12 | 8850-1006 | 2 |HEX NUT, 3/8-16
(see page 13-39 for details) 13 | 8855-1011 2 |LOCKWASHER, 3/8
2 | 9045-6002 1 |ADAPTER WELDMENT 14 | 9015-3001 1 SERIAL NO. PLATE
3 | 8471-7640 1 HOSE ASSY 15 | 8834-1022| 4 |DRIVE SCREW, #10X3/8
4 | 9116-3138 1 MALE HYDRAULIC COUPLING, 16 | 9045-1039 1 STOP TUBE
(Before S/N 2005283-01) 17 Ref |OUTER RAIL ASSY, (see page 13-40
9140-3414 1 MALE HYDRAULIC COUPLING, for details)
(S/N 2005283-01 & After) 18 Ref |RAIL CYLINDER ASSY, (see page
5 | 9104-3126| 1 |DUST CAP 13-38 for details)
6 | 2443-1386| 2 |CLAMP
7 | 8820-1037 2 |HEX HD CAPSCREW, 3/8-16X1-1/2, NOTE: QUANTITIES SHOWN ARE
GR5 FOR ONE MAST ASSY ONLY.

ER 46361, 49939 - LK

* Revised items 4 & 9.

13-17



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9055-5013) 100 Degree Drywall Swing Fork Asembly
Original Issue 12-91

Revised 7-13-06

15
(
g T
L~
30/
SECTION A-A

LK

28

22 20

21
59

S

N
96
)

SECTION B-B

N =]

13-18



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

522 /524 (9055-5013) 100 Degree Drywall Swing Fork Asembly
Original Issue 12-91
Revised 7-13-06
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9055-5013| 1 | 100 DEGREE DRYWALL SWING 26 | 8866-2084 | 2 |[ELBOW, 45 DEGREES, (includes
FORK ASSY, (includes all items) item 27)
1 | 9055-6004| 1 |[DRYWALL CARRIAGE WELDMENT 27 | 8859-1204 | 2 |O-RING
2 |1 9104-1326| 2 |[PIVOTPIN 28 | 9020-4097 | 2 |[HOSE ASSY
3 | 8858-1136| 4 |EXTERNAL RETAINING RING 29 | 7713-3201 2 |HOSE ASSY
4 | 9045-3034| 2 |HYDRAULIC CYLINDER ASSY 30 | 8866-2105| 6 |[ELBOW, 90 DEGREES, (swivel nut)
5 19104-1324| 2 |[PIVOT PIN 31 | 8866-2018 | 2 [CONNECTOR, (includes item 32)
6 | 8867-1008| 2 |[LUBE FITTING, STRAIGHT, 1/4-28 32 | 8859-1205| 2 |O-RING
7 | 9141-1073| 2 |LOCKING PLATE 33 | 8866-2152 | 2 [BRANCH TEE, (includes item 34)
8 | 8320-1024| 4 |HEXHD CAPSCREW, 3/8-16X1, GR8| | 34 | 8859-1204 | 2 |O-RING
9 | 9104-3125| 1 | DUST CAP 35 | 8820-1105| 4 |[HEXHD CAPSCREW, 5/8-11X4, GR5
10 | 9116-3139| 1 | HYDRAULIC COUPLER, FEMALE, 36 | 8852-1310 | 4 |[HEXLOCKNUT, 5/8-11
(Before S/N 2005283-01) 37 | 9020-0003 | 4 |[COLLAR
9140-3413| 1 | HYDRAULIC COUPLER, FEMALE, 38 | 9045-3013 | 2 |[DRYWALL FORK
(S/N 2005283-01 & After) 39 | 9045-1020 | 2 [FORKPIN
11 | 8866-1013| 2 | MALE CONNECTOR, 1/2X1/2 TUBE, 40 | 9104-1356 | 6 |[SPACER
(Before S/N 2005283-01) 41 | 9104-6062 | 1 [PIVOT WELDMENT
8866-2006 | 2 | CONNECTOR, (includes 8859-1205 42 | 9103-3038 | 1 [CHAIN, 24"
o-ring), (S/N 2005283-01 & After) 43 | 9103-3039 | 2 [CHAIN CONNECTION
12 | 9104-3126| 1 |DUST CAP 44 | 8863-1449 | 2 (ROLL PIN, 1/8X1-1/2
13 | 9116-3138| 1 |HYDRAULIC COUPLER, MALE, 45 | 9114-1350 | 2 |PIN
(Before S/N 2005283-01) 46 | 9114-6053 | 1 |[SUPPORT BRACKET, L.H.
9140-3414| 1 | HYDRAULIC COUPLER, MALE, 9114-6054 | 1 |SUPPORT BRACKET, R.H.
(S/N 2005283-01 & After) 47 | 9104-3221 2 |DETENT PIN
14 | 8471-8067| 2 |HOSE ASSY 48 | 9015-3001 1 |SERIAL NO. PLATE
15 | 9104-1325| 2 |PIVOT PIN 49 | 8834-1022| 4 |[DRIVE SCREW, #10X3/8
16 | 9104-1327| 2 | BUSHING 50 | 9055-3012| 2 |[SIDE DRYWALL GUARD
17 | 8867-1022| 2 |LUBE FITTING, 90 DEGREES, 1/8 51 | 8824-1053 | 14 [SOCKET FLAT HD CAPSCREW,
18 | 9104-1322| 2 |LOCKING PLATE 3/8-16X1-1/2
19 | 8320-1026| 4 |HEXHD CAPSCREW, 1/2-13X1-1/2, 52 | 8855-1011 8 |LOCKWASHER, 3/8
GR8 53 | 8850-1006 | 8 [HEXNUT, 3/8-16
20 | 8820-1008| 2 |HEXHD CAPSCREW, 1/4-20X1-3/4, 54 | 9055-3013| 2 (BOTTOM DRYWALL GUARD
GR5 55 |1 9108-3249| 1 |[CLAMP SET
21 | 8856-1002| 2 |FLAT WASHER, 1/4 56 | 7713-3140| 1 [COVER PLATE
22 | 9104-3186| 1 | DOUBLE PILOT CHECK VALVE 57 | 7713-3177| 1 [HEXHD CAPSCREW, 5/16-18X1-3/8
23 | 9104-1361 2 |FITTING 58 | 9114-3282 | 2 |[PINCH POINT DECAL
24 |1 9104-1362| 2 |ORIFICE FITTING 59 | 8866-2106 | 2 (ELBOW, 90 DEGREES, (swivel nut)
25 |8859-1205| 2 | O-RING

ER 46361, 48255, 48655,

49939 - LK

* Revised illustration & parts list.

13-18



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9103-3366) Swing Cylinder Assembly
522 /524 Original Issue 12-91

Item| Part No. [Qty. Description Of Part
9103-3366 | 2 | SWING CYLINDER ASSY
(includes all items)
9103-4301 | Ref | SEAL KIT (includes items 5,6,7,8,10,
12 & 13)
1 ]19103-4302 1 |TUBE ASSY
2 |9108-4194 1 BUSHING
3 | 8867-1033 1 LUBE FITTING, STRAIGHT, 1/4-28
4 19103-4303 | 1 |LOCKNUT (torque to 235 ft. Ibs. )
5 [9104-4463 | 2 |WEAR RING
6 |9104-4464 1 |SEAL
7 | 9104-4465 1 |O-RING
8 |9104-4466 | 1 [O-RING
9 |9103-4304 1 PISTON
10 | 9104-4467 1 |O-RING
11 | 9103-4305 1 |GLAND
12 | 9104-4468 1 |SEAL
13 | 9104-4469 1 |WIPER
14 | 9103-4306 1 ROD ASSY
15 | 9104-4470 1 |BUSHING

RS 13-19



MATERIAL HANDLER

GRADALL’
522 /524

OPTIONAL EQUIPMENT
(9045-3034) Swing Cylinder Assembly
Original Issue 7-10-06

LK

Item| Part No. | Qty. Description Of Part
9045-3034 | 1 [SWING CYLINDER, (includes
all items)
9114-4006 | 1 |SEALKIT, (includes items 4 thru 6,
8, 11 thru 13, 16 & 18)
1 [9114-4125 | 1 | GREASE FITTING
2 19103-4157 | 1 |BUSHING
3 |9114-4038 | 1 |LOCKNUT
4 19116-4020 | 1 |PISTON SEAL
5 |9116-4021 1 [O-RING
6 |9116-4019 | 2 |WEAR RING
7 19114-4039 | 1 |PISTON
8 |9116-4022 | 1 |O-RING
9 |9103-4435| 1 |BARREL
10 |9103-4436 | 1 |PISTON ROD
11 | 9116-4024 | 1 | BACK-UP RING
12 |1 9120-4468 | 1 |U-CUP
13 | 9116-4025 | 1 |STEP SEAL
14 |9112-4096 | 1 | SELF TAPPING SCREW
15 | 9114-4040 | 1 |CYLINDER HEAD
16 |9120-4469 | 1 |WIPER
17 19112-4087 | 1 |BUSHING
18 |9103-4437 | 1 |O-RING

NOTE: ONLY ITEMS WITH
PART NUMBERS ARE

AVAILABLE FOR SERVICE.

13-19



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
(9045-5044)100 Degree Swing Fork Assembly

522 /524 Original Issue 12-91
7 Revised 7-10-06
4 19
A | BEIEYE) &
g i | 1 !h ]72
v \ )
e *f‘i‘l 13
] 1? 3 zg < —c \A

16

SIDE VIEW

17

SECTION A-A SECTION B-B
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9045-5044 | Ref [ 100 DEGREE SWING FORK ASSY, 31 | 9020-4097 | 2 [HOSE ASSY
(includes all items) 32 | 7713-3201 2 | HOSE ASSY
1 |9104-6061 1 |CARRIAGE WELDMENT 33 | 8866-2084 | 2 | ELBOW, 45 DEGREES, (includes o-ring)
2 [9104-6062 1 |PIVOT PIN 8859-1204 | 2 |[O-RING
3 Ref |CYLINDER ASSY, 34 | 8866-2105 | 6 |ELBOW, 90 DEGREES, (swivel nut)
(see page 13-19 for details) 35 | 8866-2152 | 2 | BRANCH TEE, (includes o-ring)
4 19104-1322 2 |LOCKING PLATE 8859-1204 | 2 |[O-RING
5 19141-1073| 2 |LOCKING PLATE 36 | 8866-2018 | 2 | CONNECTOR, (includes o-ring)
6 |9104-1324| 2 |PIVOT PIN 37 | 9104-1361 2 |FITTING
7 19104-1325( 2 |PIVOT PIN 38 | 8866-1013 | 2 | MALE CONNECTOR, 3/8X5/8 TUBE,
8 |9104-1326| 2 |PIVOT PIN (Before S/N 2005283-01)
9 |[8320-1024| 4 |HEXHD CAPSCREW, 3/8-16X1 8866-2006 | 2 [ CONNECTOR, (includes 8859-1205
10 |8320-1026| 4 |HEXHD CAPSCREW, 1/2-13X1-1/2 o-ring), (S/N 2005283-01 & After)
11 |8858-1136| 4 |[SNAP RING 39 [ 9116-3139 1 | FEMALE QUICK DISCONNECT,
12 |8867-1022| 2 |LUBE FITTING, 90 DEGREES,1/8 (Before S/N 2005283-01)
13 19104-1327| 2 |BUSHING 9140-3413 1 FEMALE QUICK DISCONNECT, (S/N
14 [9055-1013 1 |FORKPIN 2005283-01 & After)
15 19020-0003| 2 |COLLAR 40 | 9116-3138 | 1 [ MALE QUICK DISCONNECT,
16 |8820-1105| 2 |HEXHD CAPSCREW, 5/8-11X4,GR5 (Before S/N 2005283-01)
17 18852-1310| 2 |[HEXLOCKNUT, 5/8-11 9140-3414 1 | MALE QUICK DISCONNECT, (S/N
18 [9114-6053 1 |L.H. SUPPORT BRACKET 2005283-01 & After)
19 [9114-1350( 2 |([PIN 41 | 9104-3125 1 | DUST CAP
20 |9114-6054 1 |R.H. SUPPORT BRACKET 42 | 9104-3126 1 | DUST CAP
21 |8863-1449| 2 (ROLL PIN, 1/8X1-1/2 43 | 8820-1008 | 2 |HEXHD CAPSCRW, 1/4-20X1-3/4,GR5
22 | 9104-3221 2 |DETENT PIN 44 | 8856-1002 | 2 | FLAT WASHER, 1/4
23 |19104-1356| 6 |[SPACER 45 | 9104-1362 | 2 |[ORIFICE FITTING
24 | 9015-3001 1 |SERIAL NUMBER PLATE 46 | 9108-3249 1 | CLAMP SET
25 18834-1022| 4 ([DRIVE SCREW 47 | 7713-3140 1 | COVER PLATE
26 |9103-3039| 2 |[CHAIN CONNECTION 48 | 7713-3177 1 | HEX HD CAPSCREW
27 19103-3038 | 24" [CHAIN 49 | 9108-3386 | 1 |[CAPACITY DECAL, (inside cab)
28 |8867-1008| 2 |[LUBE FITTING, STRAIGHT, 1/4-28 50 | 9114-3282 | 2 | PINCH POINT DECAL
29 19104-3186| 1 |[DOUBLE PILOT CHECK VALVE 51 | 8866-2106 | 2 |ELBOW, 90 DEGREES, (swivel nut)
30 |8471-8067| 2 [HOSE ASSY

ER 46361, 48255, 48655, 49939 - LK

* Revised parts list.

13-20



GRADALL

MATERIAL HANDLER
522 /524

68 RH.LIGHT ASSY
TERMINAL A = GREEN 38

71 TERMINAL B = BLACK

73 TERMINAL C = RED/BACK

L.H. LIGHT ASSY
TERMINAL A = GREEN 3C
TERMINAL B = BLACK
TERMINAL C = GRAY/RED

S

0

LIS

PCN 000221-SVC

OPTIONAL EQUIPMENT
(9108-5062) Deluxe Light Package

Starting Serial No. 0177005 thru 0177121
Original Issue 2-92
Revised 10-2-00

Y

* Revised illustration and parts list; added S/N range.

] =
s L
7
8
9
TO FUSE FROM 10
IGNITION SWITCH
(FOR DOME LIGHT)
— — \ H
: H H
GIRADALT | h L4
H
14 [
FRONT OF CAB H—>f|
O |
TO DOME LIGHT \T

23

T0 15 AMP
BREAKER

28 34

v

<31
< 66
30 TO RELAY
6177 OB gy L
LIGHTS
) T0 15 AMP
T0 CAB BLACK WIRE | - BREAKER
DOME LIGHT IN FRONT
HARNESS 1o 7a1L
LIGHTS
0
36 @L
37
38
FLOOR PLATE
19
TOTURN SIGNAL SWITCH
(GREY/BLACK WIRE)
13-21



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5062) Deluxe Light Package
522 /524 Starting Serial No. 0177005 thru 0177121
Original Issue 2-92
= Revised 10-2-00
38 T
46 62
47
48

BLACK GRAY I sLack
RED/GREEN BROWN 47

4§
6.
o ()]

FRONT OF BOOM

3N —> l«—35

28

l TO WORK
LIGHTS SWITCH
0

TO
HEADLIGHT
SWITCH

74 __A ;TOP-LIGHT

SWITCH

T
TURN SIGNAL
FLASHER

63

\ 81 8

53
VIEW INSIDE CAB

b
H“/?smnéﬁéﬂﬁ

o\

PCN 000221-SVC * Revised illustration and parts list; added S/N range. 13-21



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
(9108-5062) Deluxe Light Package

522 /524 Starting Serial No. 0177005 thru 0177121
Original Issue 2-92
Revised 10-2-00
THIS OPTION DRAWS
APPROX. 41 AMPS. TOTAL
Iltem| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-5062 1 | DELUXELIGHT PACKAGE, (includes 46 | 8366-1336 | 27 | WELD STUD, 1/4-20X5/8
allitems) 47 | 8662-1230 | 21 | SUPPORT CLAMP
1 | 9020-0999 1 | TURNSIGNALSWITCH 48 | 8850-1004 | 27 |HEXNUT, 1/4-20
2 | 8098-3168 | 1 |FLASHERSWITCH 49 | 9136-5045 | 2 |[TAILLIGHTASSEMBLY, (includesthe
3 | 9101-3026 [ 1 |PIGTAILCONNECTOR following seven items)
4 | 8698-3193 | 14 |BULLETCONNECTOR 9112-3065 1 |TAILLIGHT
5 | 8668-3480 4 |BUTTCONNECTOR 8666-1147 | 38" | WIRE, 16 GAUGE, (black)
6 | 9002-7214 2 | RUBBERGROMMET 8666-1149 | 38" | WIRE, 16 GAUGE, (green)
7 | 9101-1009 1 |MOUNTINGBRACKET 8666-1152 | 38" | WIRE, 16 GAUGE, (red)
8 | 9002-9955 | 1 |RUBBERGROMMET 8668-3480 [ 3 |BUTTCONNECTOR
9 | 8832-1022 2 | SELFTAPPING SCREW, #8-32X3/8 8203-3996 | 45" | WIRELOOM
10 | 2486-1167 1 [INTERIORLIGHT 8668-3122 2 | TIEWRAP
11 | 9112-1151 1 [JUMPERWIRE 50 | 9108-1608 | 1 |L.H.REARLIGHTBRACKET
12 | 8668-3122 | 18 |TIE-RAP 51 9108-1609 1 R.H.REARLIGHT BRACKET
13 | 8830-1191 1 |RDHDMACHSCREW, #10-32X3/8 52 | 9112-1146 2 | TAILLIGHTBRACKET
14 | 9105-3419 | 13 | TIE-RAP 53 | 9112-1193 1 |JUMPER WIRE
15 | 8656-1326 1 |ADAPTER 54 | 9108-1606 1 |L.H.LIGHTBRACKET
16 | 9103-3032 1 |TESTCOUPLING 55 | 9108-1607 1 R.H.LIGHT BRACKET
17 | 8871-2232 1 |STREETTEE,1/4 56 | 8820-1037 2 |HEXHDCAPSCREW, 3/8-16X1-1/2,
18 | 8871-1380 1 | REDUCING BUSHING, 1/4X1/8 GR5
19 | 8366-3097 1 [STOPLIGHT SWITCH 57 | 8856-1109 4 | FLATWASHER, 3/8
20 | 7738-3467 1 |LIGHT SWITCH 58 | 8850-1006 4 |HEXNUT, 3/8-16
21 | 7738-3470 1 |BOOT 59 | 9112-5110 2 |HALOGENWORKLIGHTKIT,
22 | 9103-3360 | 4 |GAUGE LIGHTINGKIT (includes the following two items)
23 | 9112-1152 | 2 [JUMPERWIRE 8096-3050 [ 1 |UTILITY FLOOD LIGHT
24 | 8855-1007 1 |LOCKWASHER, #10 9002-8960 2 | MALETERMINAL
25 | 9112-1190 1 | JUMPERWIRE 60 | 8820-1035 2 |HEXHDCAPSCREW, 3/8-16X1, GR5
26 | 9108-1613 1 [JUMPERWIRE 61 9112-1150 2 | JUMPERWIRE
27 | 9112-1154 1 [JUMPERWIRE 62 | 9108-3397 1 | WIRINGHARNESS
28 | 9112-1189 1 |JUMPERWIRE 63 | 9108-1661 1 |JUMPERWIRE
29 | 9100-3055 1 |LIGHTSDECAL 64 | 8698-3188 1 |EYELET
30 | 9020-3376 1 |IN-LINEFUSE, 6 AMP 65 | 8850-1613 1 |HEXNUT, #10-32
31 | 9112-1186 1 | JUMPERWIRE 66 | 9108-1660 1 |JUMPERWIRE
32 | 8668-3127 | 1 |[HEADLAMPSWITCH 67 | 8096-3062 | 2 |W.PACKCONNECTOR, (shroud)
33 | 9108-3400 1 | REARWIRING HARNESS 68 | 8096-3069 | 14 | W.PACKCONNECTOR, (male pin)
34 | 9108-1614 | 1 [JUMPERWIRE 69 | 8096-3067 | 8 |W.PACKCONNECTOR, (cable seal)
35 | 9112-1187 | 1 [JUMPERWIRE 70 | 8096-3055 [ 1 | W.PACKCONNECTOR, (tower)
36 | 8668-3136 1 |DIMMERSWITCH 71 8096-3060 2 | W.PACKCONNECTOR, (shroud)
37 | 8820-1002 3 |HEXHDCAPSCREW, 1/4-20X5/8, GR5 72 | 8096-3068 1 |W.PACKCONNECTOR, (female pin)
38 | 8855-1009 | 30 |LOCKWASHER, 1/4 73 | 8096-3066 7 |W.PACKCONNECTOR, (cable seal)
39 | 9108-3398 1 [LAMPKIT 74 | 9103-3462 3 | CIRCUITBREAKER, 15 AMP
40 | 9108-1610 1 |L.H.FRONTBRACKET 75 | 7736-3191 1 |CIRCUITBREAKERBRACKET
41 | 9108-1612 1 |R.H.FRONTBRACKET 76 | 8698-1178 1 | BUSSBAR
42 | 8820-1036 6 |HEXHDCAPSCREW,3/8-16X1-1/4, 77 | 8832-1039 2 | SELFTAPPING SCREW, #10-32X1/2
GR5 78 | 7738-3410 2 | RELAY
43 | 8856-1004 6 |FLATWASHER,3/8 79 | 9112-1188 1 [|JUMPERWIRE
44 | 8855-1011 10 |LOCKWASHER, 3/8 80 | 9112-1191 3 |JUMPERWIRE
45 | 9108-3399 1 |FRONTWIRINGHARNESS 81 9108-1665 1 |JUMPERWIRE

PCN 000221-SVC

* Revised illustration and parts list; added S/N range. 13-21




GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT
(9108-5104) Deluxe Light Package
Starting Serial No. 0177122

Original Issue 12-95

Revised 10-4-00

FROM 15 AMP FUSE
ON DASH

TO TURN SIGNAL SWITCH
(BLKIGRAY WIRE)
STOPLIGHT SWITCH MOUNTING
ON BRAKE PEDAL

—=o  TOBACK-UP
ALARM

24
32
331

DIMMER SWITCH MOUNTING
ON FLOOR PLATE —

TERMINAL B = BLACK

FOR R H. LIGHT ASS'Y
TERMINAL A = GREEN 38

TERMINAL C = RED/BLACK

FOR LH. LIGHT ASS'Y
TERMINAL A = GREEN 3C
TERMINAL B = BLACK
TERMINAL C = GRAY/RED

PCN 000221-SVC

* Total revision of page.

3
35
3
— — {
GRADAIES
13-21



GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5104) Deluxe Light Package

522 /524 Starting Serial No. 0177122
Original Issue 12-95

Revised 10-4-00

—

60
65
66
67
68

TO WORK LIGHT
SWITCH

O &

LACK GRAY
BROWN

EEEEEEEEE
END VIEW
OF SHROUD

BLACK GRAY
RED BROWN

END VIEW
OF SHROUD

PCN 000221-SVC * Total revision of page. 13-21



GRADALL

MATERIAL HANDLER

BLACK WIRE TO
FRONT HARNESS
#9108-3399

TO DIMMER SWITCH

OPTIONAL EQUIPMENT
(9108-5104) Deluxe Light Package
Starting Serial No. 0177122

Original Issue 12-95

Revised 10-4-00
52 51 50 49 |

TO TAILLIGHT

TO DOME LIGHT

53 ; T
iy
Item| Part No. | Qty Description Of Part Iltem| Part No. | Qty. Description Of Part
9108-5104 1 DELUXE LIGHT PACKAGE, (includesall 33 | 8820-1002 3 |HEXHDCAPSCREW, 1/4-20x5/8,
items) GR5
1 | 9020-0999 | 1 |TURNSIGNALSWITCH 34 | 7738-3467 | 1 |LIGHTSWITCH
2 | 8668-3381 1 FLASHER SWITCH 35 | 7738-3470 1 BOOT
3 |1 9101-3026 | 1 |PIGTAILCONNECTOR 36 | 8668-3127 | 1 |HEADLAMPSWITCH
4 | 8698-3193 | 14 |BULLETCONNECTOR 37 | 9114-3108 3 |FUSEHOLDER
5 | 8668-3480 | 3 |[BUTTCONNECTOR 38 | 7736-3268 | 3 |FUSE,15AMP
6 | 9002-7214 2 |RUBBERGROMMET 39 | 7738-3410 2 |RELAY
7 1 9101-1009 1 MOUNTING BRACKET 40 | 8832-1039 2 |SELF-TAPPING SCREW, #10-32x1/2
8 | 9002-9955 1 RUBBER GROMMET 4 9103-3360 4 |GAUGE LIGHTING KIT
9 | 8832-1022 2 |SELF-TAPPING SCREW, #8-32x3/8 42 | 9112-1186 1 [JUMPERWIRE
10 | 2486-1167 | 1 |INTERIORLIGHT 43 | 9112-1187 | 1 [JUMPERWIRE
11 9112-1151 1 |JUMPERWIRE 44 | 9108-1686 1 |JUMPERWIRE
12 | 9105-3419 7 | TIEWRAP 45 | 9114-1265 2 |JUMPERWIRE
13 | 8096-3055 3 |W.PACKCONNECTOR, (tower) 46 | 9108-1687 1 [JUMPERWIRE
14 | 8096-3056 1 |W.PACKCONNECTOR, (shroud) 47 | 9108-1688 1 |JUMPERWIRE
15 | 8096-3068 | 3 |W.PACKCONNECTOR, (female pin) 48 | 9108-1689 | 1 [JUMPERWIRE
16 | 8096-3069 | 17 |W.PACKCONNECTOR, (malepin) 49 | 9112-1216 1 [JUMPERWIRE
17 | 8096-3066 | 12 |W.PACKCONNECTOR, (cable seal) 50 | 9108-3400 1 REARWIRING HARNESS
18 | 9136-5045 | 2 |TAILLIGHTASSEMBLY, (includesthe 51 | 9108-1614 | 1 [JUMPERWIRE
following seven items) 52 | 9108-1613 | 2 [JUMPERWIRE
9112-3065 1 |TAILLIGHT 53 | 9108-1665 1 |JUMPERWIRE
8666-1147 | 38" |WIRE, 16 GAUGE, (black) 54 | 9112-1193 1 [JUMPERWIRE
8666-1149 | 38" |WIRE, 16 GAUGE, (green) 55 | 9108-3398 | 1 |HEAD/TURN/PARK/LAMPKIT
8666-1152 | 38" |WIRE, 16 GAUGE, (red) 56 | 9108-1610 1 L.H.FRONTBRACKET
8668-3480 | 3 |BUTTCONNECTOR 57 | 9108-1612 | 1 |R.H.FRONTBRACKET
8203-3996 | 45" |WIRELOOM 58 | 8820-1036 6 |HEXHDCAPSCREW,3/8-16x1-1/4,
8668-3122 2 |TIEWRAP GR5
19 | 9108-1608 | 1 |L.H.REARLIGHTBRACKET 59 | 8856-1004 | 6 |FLATWASHER,3/8
20 | 9108-1609 1 R.H.REARLIGHTBRACKET 60 | 8855-1011 8 |LOCKWASHER, 3/8
21 9112-1146 1 |TAILLIGHTBRACKET 61 9108-3399 1 FRONT WIRING HARNESS
22 | 8366-1336 | 27 |WELDSTUD, 1/4-20x5/8 62 | 8096-3062 2 |W.PACKCONNECTOR, (shroud)
23 | 8662-1230 | 21 |SUPPORTCLAMP 63 | 8096-3067 | 8 |W.PACKCONNECTOR, (cableseal)
24 | 8855-1009 | 30 |LOCKWASHER, 1/4 64 | 9108-1606 1 L.H.LIGHT BRACKET
25 | 8850-1004 | 27 |HEXNUT,1/4-20 65 | 9108-1607 1 R.H.LIGHT BRACKET
26 | 8096-3060 2 |W.PACKCONNECTOR, (shroud) 66 | 8820-1037 2 |HEXHDCAPSCREW, 3/8-16x1-1/2,
27 | 9108-3400 1 REARWIRING HARNESS GR5
28 | 91141197 1 MOUNTING TAB 67 | 8856-1109 2 |FLATWASHER, 3/8
29 | 9114-3117 1 STOPLIGHT SWITCH 68 | 8850-1006 2 |HEXNUT, 3/8-16
30 | 9114-1256 1 |JUMPERWIRE 69 | 8096-3050 2 |UTILITY FLOOD LIGHT
31 | 91141257 | 1 [JUMPERWIRE 70 | 8096-3058 | 2 |W.PACKCONNECTOR, (shroud)
32 | 8668-3136 1 DIMMER SWITCH 71 9108-3397 1 | WIRINGHARNESS

PCN 000221-SVC

* Total revision of page. 13-21



GRADALL

MATERIAL HANDLER
522 /524

s

e k""“‘"“'“"""-—-:"“—

OPTIONAL EQUIPMENT

(9112-5021) Beacon Light Package

Original Issue 2-92
Revised 11-14-97

11

0 [ o
4O 1oi 10 st 92
QRIS

Item| Part No. |Qty. Description Of Part
9112-5021 | Ref | BEACONLIGHT PACKAGE,
(includes all items)
1 ]9020-0685 | 1 [ROTATINGBEACON
2 19112-1151 1 | JUMPERWIRE
3 | 8668-3480 | 1 |BUTT CONNECTOR
4 |9002-7214 | 3 |RUBBERGROMMET
5 | 8850-1004 | 2 |HEX NUT, 1/4-20
6 | 8668-3122 | 6 |[TY-WRAP
8 |19105-3419 | 6 |[TY-WRAP
9 | 9020-0171 1 |LIGHT SWITCH
10 [ 9100-3056 | 1 |BEACONDECAL
11 | 9020-0506 | 1 |CIRCUITBREAKER, (30amp)
12 1 9112-1153 | 1 |JUMPERWIRE
13 | 9112-1151 1 |JUMPERWIRE

MB

* Deleted item 7 Changed part number on item 9.

13-22



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9112-5042) Beacon Light Package
522 / 524 Starting Serial No. 0177122
Original Issue 12-95

Revised 11-21-97

- - g
uinl

L @
O AW =

Ty o el
LS >"‘fj)‘: -
Y
i@"@iwm
JBAEE EE O

o |1$ Item| Part No. | Qty. Description Of Part
G 9112-5042 | Ref |BEACON LIGHT PACKAGE
(includes all items)

1 [9020-0685( 1 |ROTATINGBEACON
2 |9112-1151| 1 |JUMPERWIRE
3 [8668-3480| 1 |BUTT CONNECTOR
4 |19002-7214| 5 |RUBBERGROMMET
5 |9105-3419| 6 |TIEWRAP
6 [9112-1215| 1 |BRACKET
7 19002-7319| 2 |DRILL & TAP SCREW, 1/4-20 x 1
8 |7738-3467| 1 |TOGGLE-SPST
9 |7738-3470| 1 |BOOT

10 [9114-3108| 1 |FUSEHOLDER

11 |7736-3268| 1 |15 AMP FUSE

12 [9114-1259| 1 |JUMPERWIRE

13 |9112-1216| 1 [JUMPERWIRE

14 [9112-1151 1 |JUMPERWIRE

MB * Added item 14. 13-22



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9045-5043) Drywall Carriage Assembly

Original Issue 2-92
Revised 11-14-97

10
1"
12 o

Item| Part No. [Qty. Description Of Part
9045-5043 | Ref | DRYWALL CARRIAGE ASSY
(includes all items)
1 19045-6004 | 1 | DRYWALL CARRIAGE WELDMENT
2 19045-3013 | 2 | DRYWALLFORK
3 19045-1020 | 2 | FORKPIN
* 4 [9020-0003 | 4 |COLLARTUBE
5 18820-1105 | 4 | HEXHD CAPSCREW 5/8-11X4,GR5
6 |[8852-1310 | 4 | HEXLOCKNUT,5/8-11
7 19015-3001 1 | ATTACHMENT SERIAL
NUMBER PLATE
8 |[8834-1022 | 4 |DRIVE SCREW, #10-32
9 ]9055-3012 | 2 | SIDEDRYWALL GUARD
10 |8824-1053 | 14 | SOCKET FLAT HD SCREW,
3/8-16X1-1/2
11 | 8855-1011 8 | LOCKWASHER, 3/8
12 | 8850-1006 | 8 | HEX NUT, 3/8-16
13 19055-3013 | 2 |BOTTOMDRYWALL GUARD

MB

* Changed gty on item 4.

13-23



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5081) Three Section Boom
522 /524 Original Issue 6-93
7 Revised 5-1-05

. VIEW B-B
/'57
‘ 58
11 59

9%
. 96

VIEW A-A

! VIEW D-D

VIEW C-C

SVC 13-24
* Revised part number on item 85.




GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

(9108-5081) Three Section Boom

522 /524 Original Issue 6-93
Revised 5-1-05
ltem | Part No. | Qty. Description Of Part Item | Part No. | Qty. | Description Of Part
9108-5081 1 | THREESECTION BOOMASSEMBLY 39 |9002-7473| 15 |WASHER, 3/4
(includes all items) 40 |9112-6010] 1 [CROWD CYLINDER MOUNTING
1 19108-6140( 1 |BOOM WELDMENT, FIRST SECTION BRACKET
2 19108-6141 1 | BOOMWELDMENT, SECOND SECTION 41 |7713-3893| 2 |STAUFF CLAMP SET
3 |9108-6142] 1 |BOOM WELDMENT, THIRD SECTION 42 |7713-3052|] 2 |STAUFFCOVERPLATE
4 |[9020-6194| AR | TRIM-LOCK 43 |7713-3209| 4 |(HEXHD CAPSCREW,1/4-20X1-3/8
5 |1440-2248| AR |3M-ADHESIVE 44 |8471-7862| 1 |[HOSEASSY
6 |9112-1196] 1 |EXTEND CABLEPIN 45 |8471-7863| 1 |HOSEASSY
7 |8856-1109| 42 | FLAT WASHER, 3/8 46 |8867-1001 4 |LUBE FITTING, 1/8
8 |[8855-1011 8 | LOCKWASHER, 3/8 47 |8320-1039| 8 [HEXHD CAPSCREW, 3/4-10X2-1/2,
9 |8820-1034| 8 |HEXHDCAPSCREW,3/8-16X7/8,GR5 GR8,SELF-LOCKING (nylok)
10 |9112-1122| 1 |[GUIDEBAR (torque to 240-265 ft.)
11 |8856-1111 4 | WASHER,1/2 48 |8850-1012|] 9 [HEX NUT, 3/4-10
12 |9112-6009] 1 |EXTENDCABLEBRACKET 49 |9112-1023| 2 [SHIM (.0598 thick)
13 |8852-1208] 4 [HEAVY LOCKNUT, 1/2-13 (nylok) 50 [9112-1024| 2 |[SHIM (.0359 thick)
14 |9112-5030| 2 | EXTENDSHEAVEASSY/ includesitem 15) 51 19112-1157| 2 [SHIM (.134 thick)
15 |1 9112-3102 2 | BUSHING 52 |8656-1308| 2 |STRAIGHT THREAD ADAPTER
16 | 9104-1451 5 | THRUST WASHER(SHIM) 53 |9112-3022| 2 |ADAPTER,90DEGREES
17 |9112-1045] 2 |RETAINERROLLER 54 |8859-1205| 2 |O-RING
18 |8320-1073] 1 | HEXHD CAPSCREW, 3/8-16X4-1/2,GR5 55 19112-1041 1 |CROWD CYLINDERPIN
19 |8852-1306] 1 |HEXLOCKNUT, 3/8-16 (nylok) 56 |8858-1320( 3 |RETAINING RING
20 |9103-3187| 1 |BEARINGPAD 57 |9112-1079| 2 |WASHER,7/8
21 |8820-1532| AR | HEXHD CAPSCRW,3/8-24X3/4, GR5 58 |8850-1314| 2 |[HEXNUT, 7/8-14
(torque to 32-37 ft. Ibs.) 59 |8850-1414 2 |HEXJAM NUT, 7/8-14
8820-1534| 22 |HEXHD CAPSCRW,3/8-24X1, GR5 60 |8859-1207| 3 |O-RING
(torque to 32-37 ft. Ibs.) 61 |[9105-3450| 1 |STRAIGHT FITTING, 90 DEGREES
22 19108-1171 2 [ SHIM 62 |8471-7896| 2 |[HOSEASSY
23 |9108-3063| 4 |BEARINGPAD 63 |[9020-6199| AR |TRIM LOCK
24 19108-1172| 4 |SPACER (.132 thick) 64 |8688-1002( 2 |LUBEFITTING
25 |8820-1568| 4 |HEXHD CAPSCREW,1/2-20X2, GR5 65 |9002-7179| 4 |BULKHEAD FITTING, 90 DEGREES
(torque to 68-78 ft. Ibs.) 66 |[9112-1125| 1 |BULKHEADBRACKET
8820-1564| AR | HEXHD CAPSCREW,1/2-20X1, GR5 67 |8820-1020| 2 |HEXHDCAPSCREW,5/16-18X1,GR5
(torque to 68-78 ft. Ibs.) 68 |8855-1010f 2 |LOCKWASHER,5/16
26 [9002-7471| 18 | FLAT WASHER, 1/2 69 |8850-1005| 2 |HEXNUT, 5/16-18
27 |19103-3186| 8 |BEARINGPAD 70 |8471-8281 2 |HOSEASSY
28 |9103-1236| 10 | SPACER (.06 thick) 71 18664-1158| 1 |PINKEEPER
29 |9020-5870| 24 | SHIM (.06 thick) 72 |8850-1112| 1 [|HEAVYHEXJAMNUT
30 |9112-3021 2 | BEARINGPAD 73 |9108-1087| 1 |CABLEADJUSTMENTBLOCK
31 |9112-1083| 4 |SPACER (.06 thick) 74 18320-1026| 4 |HEXHDCAPSCREW,1/2-13X1-1/2,
32 |9112-1082 8 |SHIM (.06 thick) GR8, SELF LOCKING (nylok)
33 |8820-1534| 4 |HEXHDCAPSCRW,3/8-24X1,GR5 (torque to 68-78 ft.Ibs.)
(torque to 32-37 ft. Ibs.) 75 |9108-3432| 1 |RETRACTIONCABLE
8820-1535| AR | HEXHD CAPSCREW,3/8-24X1-1/4, GR5 76 19108-3431 2 |EXTENSION CABLE
(torque to 32-37 ft. Ibs.) 77 19112-1080| 1 |EXTENSIONCABLEPIN
34 ]19103-3185( 2 |BEARINGPAD 78 |8858-1310( 2 |RETAINING RING
35 |8820-1535( 8 |HEXHDCAPSCREW,3/8-24X1-1/4,GR5 79 |9108-3297| 4 |BEARINGPAD
(torque to 32-37 ft. Ibs.) 80 |9108-1447| 4 |[SPACER (.132 thick)
8820-1536( AR | HEXHD CAPSCREW,3/8-24X1-1/2, 81 |9112-1081| 6 |[SHIM (.06 thick)
GR5 (torque to 32-37 ft. Ibs.) 82 |8820-1565| 6 |HEXHD CAPSCREW, 1/2-20X1-1/4,
36 |8820-1046( 1 |HEXHD CAPSCREW, 3/8-16X3-3/4 GR5 (torque to 68 -78ft. Ibs.)
37 |[9112-1066] 2 |CROWDCYLINDERRETAINER 8820-1566| AR |HEXHD CAPSCREW,1/2-20X1-1/2,
38 |8320-1017| 4 |HEXHDCAPSCREW,3/4-10X2-3/4, GRS, GR5 (torque to 68 -78ft. Ibs.)
SELF-LOCKING (nylok), (torque to 340
(+25-0) ft. Ibs. )
SvC 13-24

* Revised part number on item 85.



GRADALL

MATERIAL HANDLER

SVC

522 /524

OPTIONAL EQUIPMENT

(9108-5081) Three Section Boom

Original Issue 6-93
Revised 5-1-05

Item | Part No. | Qty. Description Of Part
83 |8820-1562 6 | HEXHDCAPSCREW,1/2-20X3/4,GR5
(torque to 68-78ft. Ibs.)
8820-1563 | AR | HEXHD CAPSCREW, 1/2-20X7/8,
GRS5, (torque to 68 - 78 ft. Ibs.)
84 19112-3018 | 2 | SPRING
*85 19112-6071 1 | HOSE GUARD
86 Ref | CROWD CYLINDER
(see page 13-25 for details)
87 19108-3298 2 | BUSHING
88 [9112-3019 6 | BEARINGPAD
89 |8820-1538 4 | HEXHD CAPSCREW, 3/8-24X2, GR5
(torque to 32-37 ft. Ibs.)
90 |9020-7463 8 | CUSHIONCLAMP
91 |8471-8280 2 | HOSEASSY
92 [9112-6008 2 | HOSETAKEUPWELDMENT
93 |9112-3054 2 | COMPRESSIONSPRING
94 (9112-1134 2 | SPRINGRETAINER
95 |8850-1008 2 | HEXNUT, 1/2-13
96 |[8850-1108 2 | HEXJAMNUT,1/2-13
97 19112-1022 | 1 | BEARINGPLATE
98 |8820-1608 2 | HEXHD CAPSCREW, 3/4-16X1-1/2
99 |[8688-1276 2 | TUBEFITTING, 90 DEGREES
100 |8688-1273 | 2 | STRAIGHT TUBEFITTING
101 AR | NYLONTUBING, 1/4
102 19114-6052 1 | PINWELDMENT
103 |8820-1065 1 | HEXHD CAPSCREW, 1/2-13x 1
104 |8362-1283 1 | SPECIALWASHER
105 [9105-3426 | 1 | STRAIGHT THREAD CONNECTOR
106 |[8866-2105 | 1 | ELBOW, 90 DEGREES (swivelnut)
107 Ref | TILT CYLINDER
(see page 10-3 for details)
108 [9112-1197 | 1 | RETRACTION SHEAVEPIN
109 [9103-3445 | 1 | LUBEFITTING, STRAIGHT,1/8
110 [9112-5031 1 | REFRACTION SHEAVE ASSEMBLY
(includesitem111)
111 [9112-3102 1 | BUSHING
112 |9112-1056 | 2 | RETAINERROLLER
113 |8820-1043 2 | HEXHD CAPSCREW,3/8-16X3,GR5
114 |8852-1306 2 | HEXLOCKNUT, 3/8-16 (nylok)
115 |8320-1123 3 | HEXHDCAPSCREW, 1/2-13X11,GR8
SELF-LOCKING (nylok)
(torque to 68 to 78 ft. Ibs.)
116 [9112-3016 1 | HOSE SHEAVE
117 19020-3040 1 | THRUSTWASHER
118 19108-1326 1 | HOSE REEL SUPPORT
119 |8871-2011 1 | STREETELBOW, 90 DEGREES
120 |8855-1013 1 | LOCKWASHER, 1/2
121 |9112-3116 1 |HITCHPINCLIP

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

* Revised part number on item 85.

13- 24



GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5080) Crowd Cylinder Assembly
522 /524 Original Issue 6-93
Revised 6-28-99

/
19
NOTE: Seenext page(9138-5016) Crowd
Cylinder for serviceonly.
Item| Part No. | Qty. Description Of Part
9108-5080 | 1 [CROWD CYLINDER ASSY
(includes all items)
9112-3080 1 |PACKING KIT (includes items 1 thru 6)
1 [ 8859-1036 [ 1 |O-RING
2 [ 9112-3081 | 1 |PISTON SEAL
3 |9112-3082 | 1 |[PISTON WEAR RING
4 | 9112-3084 | 4 |STATIC SEAL
5 19112-3083 | 1 |ROD SEAL
6 | 7736-3179 | 1 |ROD WIPER
7 | 9108-6139 | 1 |TUBE WELDMENT
8 | 9112-1180| 4 |STUD
9 [ 9108-6138 | 1 |ROD WELDMENT
10 | 9112-1178 | 1 |STOP WELDMENT
11 | 8821-1068 [ 1 |SOCKET HD CAPSCREW,3/8-16X5/8,
GR8
12 [ 9112-1176 [ 1 |PISTON
13 | 9112-1171| 1 |CYLINDER HEAD
14 [ 9112-3086 | 1 |RETAINING RING
15 | 8000-3152 [ 12" |NEOPRENE CORD
16 | 9112-1179 | 1 |SNAP RING WASHER
17 | 9112-3085 [ 1 |SNAP RING
18 | 8866-2193 | 1 |[HEX HD PLUG (includes o-ring)
8859-1205| 1 |O-RING
19 | 9112-3089 | 1 |LOAD CONTROL VALVE
KG * Added Part Number 9138-5016 on next page, and added note on this page 13-25

to see next page for service only.



GRADALL

MATERIAL HANDLER
522 /524

HYDRAULIC COMPONENTS

(9138-5016) Crowd Cylinder
FOR SERVICE ONLY

Original Issue 6-99

NOTE #1:

Stop Tube (item 10) must seat against piston

(item 12), NOT Socket HD Capscrew (item 11).

Item| Part No. | Qty. Description Of Part Item| Part No. [ Qty. Description Of Part
9138-5016 | 1 |CROWD CYLINDERASSY (includesall 12 | 9112-1176 | 1 |PISTON (handtorqueto
items) 450-475 ft. Ibs.)
9133-3029 | Ref | PACKINGKIT (includes items 1 thru 7) 13 | 9112-1307 1 |CYLINDERHEAD
1 | 8859-1036 1 |O-RING 14 | 9112-3086 1 |RETAININGRING
2 | 9112-3081 1 |PISTONSEAL 15 | 8000-3152 | 12" [NEOPRENE CORD
3 | 9112-3082 2 |PISTONWEARRING 16 | 9112-1179 1 | SNAPRINGWASHER
4 | 9112-3137 1 |STATICSEAL 17 | 9112-3085 1 | SNAPRING
5 | 8000-3082 | 1 |RODSEAL 18 | 8866-2193 | 1 |HEXHD PLUG (includes o-ring)
6 | 8000-3337 | 1 |RODWIPER 8859-1205 | 1 |[O-RING
7 | 8000-3227 | 1 |RODBEARING 19 | 9112-3089 [ 1 |COUNTERBALANCEVALVE
8 | 9112-1180 4 |STUD 9103-4276 1 | COUNTERBALANCE VALVE
9 | 9108-6138 1 |RODWELDMENT SEALKIT
10 | 9112-1178 1 |STOPTUBE 20 | 1440-3426 | AR |LOCTITEPRIMER
11 | 8821-1068 1 | SOCKETHD CAPSCREW, 3/8-16x5/8, 21 1440-4102 | AR [LOCTITE 277 (red)
GR8 (hand torque to 40-45 ft. Ibs.) 22 | 9108-6139 1 |TUBEWELDMENT
KG 13-25




GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER (9103-5101) Pintle Hook Installation

522 /524 Original Issue 11-93

Item| Part No. |Qty. Description Of Part

9103-5101 | Ref | PINTLE HOOK INSTALLATION

(includes all items)

1 | 9020-0602 | 1 [ PINTLE HOOK

2 | 8320-1120 | 4 | HEX HD CAPSCREW, 1/2-13X1-3/4,GR8
3 | 8855-1013 | 4 | LOCKWASHER, 1/2

13-26



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5072) Tilt on Joystick
522 /524 Original Issue 11-93
Revised 11-14-97
4 4 4+ A a-/4
) [e o ./ 1
[
° [ - o é
/'—\

VIEW FROM
BACK OF CAB N~

L
0
- \ ELECTRICAL SCHEMATIC
—1
2
BOTTOM VIEW OF 3
VALVE

- .\'I‘ ‘i -

21 MAIN HYDRAULIC
CONTROL VALVE

(SEE PAGE 10-7 FOR DETAILS)

PCN 940411 MB * Changed part number on items 5, 6, 7 & 24. 13-27



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
(9108-5072) Tilt on Joystick

522 /524 Original Issue 11-93
11-14-97
©
O
Q)
O
[ ] [ ]
1
15
v d
/ 13
16
1 17
18
20
12
Item| Part No. | Qty Description Of Part Item Part No. |Qty.|Description Of Part
9108-5072 | Ref| TILT ON JOYSTICK 15 | 84717537 | 2 |HOSEASSY
(includes all items) ) ) }
1 | 8866-2239 | 2 | SWIVEL NUT RUN TEE (3/8 TUBE) 16 |8820-1011 ) 2 ;'%)%DCAPSCREW’M 20x2-1/
2 | 8471-8221 | 1 | HOSEASSY 17 |8855-1004 | 2 |LOCKWASHER, 1/4
3 | 9108-3212| 1 | MALE BRANCH TEE 18 |sszo1004 | 2 |HEX NUT 1/4.90
4| 9130-3041 | 1| BOOMCONTROL DECAL 19 |8866-2174 | 1 [HEX HD PLUG (includes o-ring)
* 5 | 8096-3060 | 1 | JUMPER WIRE (black) asc9-1204 | 1 |ORING
« 6 | 8096-3069 | 1 | JUMPERWIRE(yellow) 20 191301065 | 1 |SPACER
"7 | Sosesoer| ] jﬂmgg W (red) 21 |9108-3425 | 1 |WORK PORT RESTRICTOR (.062)
31 Q20T 2 | Soneen (green) 22 |9108-3426 | 1 |WORK PORT RESTRICTOR (.070)
10 | 9130-1064 | 1 | HYDRAULICVALVE POSITIONERKIT || 23 ggggfggi ] 8_OR'\|','\]'§CTOR (includes o-ring)
11 | 9108-5071 | 1 | MODIFIED CONNECTOR )
12 | 8866-2064 | 2 | ELBOW, 90 DEGREES (includes o-ring) * 24 19130-3076 | 1 | JOYSTICKHARNESS
8859-1204 | 2 1 O-RING NOTE: ONLY ITEMS WITH PART
13 | 9130-3038 | 1 | SOLENOID VALVE NUMBERS ARE AVAILABLE FOR
14 | 8866-2084 | 2 | ELBOW, 45 DEGREES (includes o-ring) SERVICE
8859-1204 | 2 | O-RING :

PCN 940411 MB

* Changed part number on items 5, 6, 7 & 24.

13-27




GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5107) Joystick Installation (Tilt On Joystick)
522 /524 Starting Serial No. 0177122
Original Issue 12-95

@ @ Q Revised 11-21-97

o _I0-0] o
Jo ©
Tl

1=}

D
z i

®
/ o© © 110

12 13

9)©
0)©

NI#
elfe)
fol

-4

@n

\ 7 ~

~ K \ 4
7
3 8
9
1
Item| Part No. | Qty. Description Of Part
9108-5107 | Ref |TILT ON JOYSTICK (includes all items
both pages)
1 19130-1064| 1 |[HYDRAULIC VALVE POSITIONER KIT
2 19108-5071| 1 |[MODIFIED CONNECTOR
3 |8866-2064| 2 |[ELBOW, 90 DEGREES (includes o-ring)
8866-1204| 2 |[O-RING
4 19130-3038| 1 |SOLENOID VALVE (includes coil)
8093-4037| 1 [COIL (included w/valve)
5 |8866-2084| 2 |[ELBOW, 45 DEGREES (includes o-ring)
8866-1204| 2 |[O-RING
6 | 8471-7537| 2 |HOSE ASSY
7 | 8820-1011 2 |HEX HD CAPSCREW, 1/4-20 x 2 1/2
8 | 8855-1004| 2 |[LOCKWASHER, 1/4
9 |8850-1004| 2 [HEXNUT, 1/4-20
10 | 8866-2174| 1 |PLUG, (includes o-ring)
8859-1204 1 |O-RING
11 | 9130-1065( 1 |[SPACER
12 | 9108-3425 1 |WORK PORT RESTRICTOR, .062
13 | 9108-3426 1 |WORK PORT RESTRICTOR, .070
14 | 8866-2005| 1 [CONNECTOR

PCN 940526 RS 13-27



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT
(9108-5107) Joystick Installation (Tilt On Joystick)

Starting Serial No. 0177122
Original Issue 12-95
Revised 11-21-97

BOTTOM VIEW OF FLOORPLATE

n (
¥ - 4
0 0
[
o o
)
12
1o ||| /
/o
o
l [ | ‘
TO 5
2 ~— 6
3 SOLENOID
1 VALVE : 7 10
&
Y s
TO SPL ACC IN DASH HARNESS =
o| % = e 9
1l / BLACK
° o
U Item| Part No. | Qty. Description Of Part
. 9108-5107 | Ref | TILT ON JOYSTICK (includes all items
= both pages)
*1 19108-3534| 1 |SWIVELNUT RUN TEE
VIEW FROM BACK OF CAB 2 [8471-8221| 1 |HOSEASSY
* 3 |8866-2152| 1 MALE BRANCH TEE
4 | 9130-3041 1 |BOOM CONTROL DECAL
5 |8096-3060| 1 |WEATHERPACKSHROUD
6 |8096-3069| 3 |W.P.MALE PIN TERMINAL
7 |8096-3067| 3 |W.P.CABLESEAL
8 [9020-7719| 2 |JUMPERWIRE, GREEN
9 |9130-1020| 1 |SPACER
10 | 9108-3490| 1 [JOYSTICKHARNESS
11 | 9130-3038 | Ref | SOLENOID VALVE(see previous page)
8093-4037 | 1 |COIL (included w/valve)
*12 | 8471-7893| 1 HOSE ASSY

PCN 960123, 970271 MB

* Changed part number on items 1 & 3, added item 12. 13-27



GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5082) Auxiliary Hydraulics-3S Boom
522 /524 Original Issue 5-94
Revised 11-21-97

171819202122

1 g9101112

36

|\
lumbl'@

=
= ol-"
-Q!o;‘,’(mt&

'Ill\v’ I

‘IA\,‘,.!—

PCN 970802 MB * Changed part number on items 23, changed gty on item 33. 13-28



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5082) Auxiliary Hydraulics - 3S Boom
522 /524 Original Issue 5-94

Revised 11-21-97

ARTWORK ON PREVIOUS PAGE

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5082 | Ref [ AUXILIARY HYDRAULICS (3SBoom) x33 |8850-1005| 2 |HEX NUT, 5/16-18
(includes allitems) 34 [9020-0299 | 1 |KNOB
1 | 8471-8041 2 | HOSEASSY 35 | 9112-6026 1 |HANDLE
2 | 9112-3061 | 2 | BULKHEADFITTING 36 | 9112-6025 | 1 |LEVERBRACKET
3 | 8871-2305 [ 2 |BUSHING,1/2-1/4 37 |8820-1036 | 4 [HEXHDCAPSCREW,3/8-16X1-1/4,
4 | 9020-4245 1 | FEMALE COUPLER GR5
5 | 9104-3125 1 | DUSTPLUG 38 | 8850-1006 4 |HEXNUT,3/8
6 | 9020-4244 | 1 | MALECOUPLER 39 |8855-1011 | 4 [LOCKWASHER,3/8
7 | 9104-3126 1 |DUSTCAP 40 | 9112-6027 1 |PIN
8 | 9112-6008 | 2 |HOSETAKE-UPWELDMENT 41 19108-3136 | 2 |BUSHING
9 | 9112-3054 | 2 | COMPRESSIONSPRING 42 | 9002-8662 | 2 |WAVEBENDWASHER
10 | 9112-1134 2 | SPRINGRETAINER 43 | 8820-1018 2 |HEXHDCAPSCREW, 5/16-18X3/4,
11 | 8850-1008 2 |HEXNUT, 1/2-13 GR5
12 | 8850-1108 | 2 |HEXJAMNUT, 1/2-13 44 |8855-1010 | 2 [LOCKWASHER,5/16-18
13 | 9002-7179 4 | BULKHEADFITTING, 90 DEGREES 45 | 9108-3310 2 |STRAIGHT THREAD ELBOW, 90
14 | 9020-6194 | 3.5" | TRIMLOCK DEGREES
15 | 1440-2248 | AR | BMADHESIVE 46 | 8859-1206 2 |O-RING
16 | 8471-8281 2 |HOSEASSY 47 | 8471-8026 2 |HOSEASSY
17 | 9112-3016 1 | HOSE SHEAVE 48 | 9103-3417 1 |AUXILIARY CONTROLDECAL
18 | 9108-1326 1 | HOSE REEL SUPPORT 49 | 8850-1005 1 |HEXNUT,5/16-18
19 | 9020-3040 [ 1 | THRUSTWASHER 50 |8882-1002 | 1 [YOKEEND
20 | 8858-1320 1 RETAINING RING 51 | 8863-3001 1 |CLEVISPIN
21 | 8320-1123 | 3 |HEXHDCAPSCREW, 1/2-13X1, 52 | 8863-1302 1 |COTTERPIN
(lubricate & torque to 68-78 ft.Ibs.) 53 | 8850-1404 | 1 [HEXJAMNUT, 1/4-28
22 | 9002-7471 3 | HARDENED FLATWASHER, 1/2 54 191126023 | 1 |CABLEBRACKETWELDMENT
* 23 | 9112-6080 | 1 [HOSEGUARD 55 |8856-1004 | 2 |FLATWASHER,3/8
24 | 8820-1034 2 | HEXHD CAPSCREW, 3/8-16X7/8, 56 | 9002-7187 | 10 |TYWRAP
GR5 57 Ref |MAIN CONTROLVALVE (see
25 | 8855-1011 2 |LOCKWASHER,3/8 page 13-29 for details)
26 | 8856-1109 2 | FLATWASHER, 3/8 58 | 9020-7464 2 |CUSHIONCLAMP
27 | 8471-8280 2 | HOSEASSY 59 | 8866-1065 2 |UNION, 1/2FLARE
28 | 9020-7463 | 8 [CUSHIONCLAMP,3/4"1.D. 60 |9112-3062 | 1 |[CABLEADAPTERBONNET
29 | 9020-6199 | 13" | TRIMLOCK 61 |9112-3050 | 1 [PUSH-PULLCABLE
30 | 9112-1125 | 1 [BULKHEADBRACKET 62 |9108-3343 | 2 |[LONGELBOW,90DEGREES
31 | 8820-1019 | 2 |HEXHDCAPSCREW,5/16-18X7/8, 63 | 8866-1348 | 2 |TUBEENDREDUCER,5/8-1/4
GR5 64 | 8866-1407 2 [NUT
32 | 8855-1010 2 | LOCKWASHER,5/16

PCN 970802 MB * Changed part number on items 23, changed gty on item 33. 13-28



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

(9108-3420) Hydraulic Control Valve Assembly

522 /524

L '

R\
o)

46

S
(A

Original Issue 5-94

3
242

46 22

D) N
,\\(@‘ 25

(® 26
P3|

Item| Part No. | Qty. Description Of Part Iltem | Part No. [Qty. Description Of Part
9108-3420 | 1 | MAIN HYDRAULIC CONTROL VALVE 24 6 | WASHER
ASSY (includes all items) 25 3 | BONNET
9112-3075 | 2 | SPOOL POSITIONER KIT (includes 26 3 | POSITIONER
items 9 thru 19) 27 3 | COLLAR
9108-4203 | 1 [STUD KIT (includes items 4 & 5) 28 3 | SPRING
9108-4015| 5 |VALVE SECTION SEAL KIT 29 3 | COLLAR
(includes items 40 & 41) 30 |[9108-4005 [ 6 |SPOOL SEAL KIT (includes
1 [ 9108-4008 | 1 |L.H. END COVER ASSY (includes items 31, 32 & 33)
items 2 & 3) 31 6 | RETAINER
2 1 9108-4009 | 1 | MAIN RELIEF (includes item 3) 32 6 | WASHER
3 | 9108-4206 [ 1 | O-RING (inner) 33 6 |SEAL
9108-4207 | 1 | O-RING (outer) 34 |9108-4006 | 3 | SPOOL RETAINER (includes
4 3 |STUD items 35 & 36)
5 3 |NUT 35 6 | SCREW
6 | 9108-4277 | 2 | VALVE SECTION ASSY (includes 36 6 | WASHER
two of item 7, plus items 9 thru 19) 37 |9108-4199 | 2 | RELIEF - 2800 P.S.I. (includes
7 | 9108-4010 | 6 |LOAD CHECK PLUG (includes one of item 38)
item 8) 38 |9108-4201 | 4 | RELIEF SEAL KIT (one required
8 | 9108-4202 | 6 |LOAD CHECK PLUG SEAL KIT (one per relief)
required per check plug) 9108-4200 | AR | RELIEF SERVICE KIT, NOT
9 | 9108-4230 | 16 | SOCKET HD CAPSCREW, 1/4-20X3 ILLUSTRATED (includes relief
10 | 9108-4231 | 16 | LOCKWASHER, 1/4 poppet and piston ring)
11 | 9108-4232 | 4 | BEARING PLATE 39 |9108-4014 | 1 | VALVE SECTION ASSY (includes
12 | 9108-4229 | 4 | BONNET 2 of item 7, plus items 21, 22,
13 | 9108-4233 | 4 |SEAL 30 & 34)
14 | 9108-4234 | 2 | SPUD POSITIONER 40 2 | PRESSURE SEAL
15 | 9108-4235 | 2 | WASHER 41 2 | PRESSURE SEAL
16 | 9108-4236 | 2 | SPRING 42 [9108-4278 | 1 | R.H. END COVER ASSY (includes
17 | 9108-4237 | 2 [ SPRING item 43)
18 | 9108-4238 | 2 |[STOP SLEEVE 43 [9108-4279 | 1 | PLUG (includes item 44)
19 | 9108-4239 | 2 |[STOP COLLAR 44 1 [ O-RING
20 | 9108-4012 1 | VALVE SECTION ASSY (includes 45 19108-4280 1 | VALVE SECTION ASSY (includes
items 21, 22, 30 & 34, plus two of items 21, 22, 30, 34 & 46)
item 37) 46 |9108-4281 2 | RELIEF, 1500 P.S.I. (includes
21 | 9108-4013 | 3 |SPOOL one of item 38)
22 | 9108-4004 [ 3 | SPOOL POSITIONER (includes NOTE: ONLY ITEMS WITH PART
items 23 thru 29) NUMBERS ARE AVAILABLE
23 6 | SCREW FOR SERVICE.
KG 13-29



GRADALL

MATERIAL HANDLER
522 /524

A REPLACES FROST PLUG ON RIGHT SIDE OF ENGINE.

OPTIONAL EQUIPMENT

(9104-3353) Engine Block Heater

Original Issue 6-94

Item

Part No.

Qty.

Description Of Part

9104-3353

BLOCK HEATER

KG

13-30



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5073) Hydraulic Reservoir Heater Installation

522 /524 Original Issue 12-95

Revised 11-21-97

1. INSTALL BLANKET AFTER PAINT ONLY.

2. BLANKET TO BE INSTALLED ON HYDRAULIC TANK WALL,
BETWEEN HYDRAULIC TANK AND FUEL TANK.

3. POSITION BLANKET AS CLOSE TO CENTER OF TANK AS
POSSIBLE.

4. STOW AWAY ELECTRICAL CORD BETWEEN TANKS.

[

SECTION VIEW THRU FRAME SHOWING INSIDE WALL OF HYDRAULIC TANK
@GROUND (GREEN)
BRASS (BLACK) SILVER (WHITE)

Item| Part No. |Qty. Description Of Part

9108-5073 1 |HYDRAULIC RESERVOIRHEATER
(includes all items)

1 [ 9108-3429 | 1 |[HEATINGBLANKET
* 2 |9108-3484 [ 1 [PLUG

PCN 940440 MB * Changed part number on item 2. 13-31



GRADALL

MATERIAL HANDLER

524

OPTIONAL EQUIPMENT

(9112-5056) Inline Bypass

KG

1© 5
2 INCET
& ;
O ] AT
5
= s raeseenas || | o
©
)
O Djl | I

® K& I
© ) \ 10n
6
X
7
Q 0
s E“LO 0
|
Item | Part No. | Qty. Description Of Part
9112-5056 | 1 |[INLINE BYPASS (includes all items)
1 19116-3191 1 |INLINEVALVE
2 | 8866-2242 1 |SWIVEL NUT RUN TEE, 3/4 TUBE
3 |8866-2108| 1 |ELBOW, 90 DEGREES (swivel nut)
4 |9116-3121 1 | STRAIGHT THREAD ADAPTER,
(includes o-ring)
8859-1207 1 |O-RING
5 |8866-2087 | 1 |ELBOW,45DEGREES (includes
o-ring)
8859-1207 1 |O-RING
6 |8866-2244 | 1 [SWIVELNUT RUN TEE, 1" TUBE
7 |8866-2110 1 |ELBOW, 90 DEGREES (swivel nut)
8 |8471-7906 | 1 |HOSE ASSY (includedin standard
machine assy)
9 |[8471-8925| 1 [HOSEASSY
10 | 8471-8926 1 |HOSEASSY
11 | 8471-7872 | -1 |HOSE ASSY (remove from std. build)

Original Issue 12-96

13-32



GRADALL

MATERIAL HANDLER

'unnnunof— *

OPTIONAL EQUIPMENT
(9109-5027) Low Profile Machine Package
Original Issue 12-96

()

[ens]

—

T o

il

KG

Item| Part No. | Qty. Description Of Part
9109-5027 | Ref |LOW PROFILE MACHINE PACKAGE
522-28 (includes all items)

1 [9109-5026 | 4 |TIREASSY
2 [ 9131-5001 1 |REARAXLE ASSY
3 | 9108-3543 1 |SWAY CYLINDER
4 19101-1002 2 |STOPBLOCK
5 19020-6090 | 1 [ANCHORCHANNEL
6 |9020-7463 | 2 [CUSHIONCLAMP
7 19109-3021 1 |CAUTIONDECAL
8 |9109-3024 1 |SERVICEINSTRUCTIONDECAL
9 |9109-3022 | 1 |[CAPACITYCHART

10 | 9109-3023 | 1 |SERIALNUMBERPLATE

B
O O
e i B
I RN A
IA ]
z I
?&, o
v
7
7

- 10 3,8*

SECTION

SCALE 3,16

TYP

A=A

VIEW C-C

SCALE: 1/4

PLAS%; 5,16

SECTION B-B

SCALE

3716

13-33



GRADALL OPTIONAL EQUIPMENT

“ATE“'As"z'ZA"D"ER (9108-5120) Low Profile Machine Package

Original Issue 12-96
Revised 12-19-97

3 B
O O
f— H" "E

00

(

\a\ =H

I

RN RN

- 10 3/8° TYP |=

SECTION A-A

/9
[slc)
0O

oemeoo

o
2

VIEW C-C

SCALE: 1/4

Iltem | Part No. | Qty. Description Of Part 5
9108-5120 | Ref [LOW PROFILE MACHINE PACKAGE \
524-2S (includes all items)
1 | 9109-5026 4 |TIREASSY
2 | 9131-5001 1 |REARAXLEASSY
3 | 9108-3543 1 |SWAY CYLINDER 2
4 |9101-1002 | 2 [sToPBLOCK Pttt D5
5 | 9020-6090 | 1 |ANCHORCHANNEL .
6 | 9020-7463 | 2 [CUSHIONCLAMP
7 | 9109-3021 1 |CAUTION DECAL
8 | 9108-3540 | 1 |SERVICEINSTRUCTIONDECAL
9 | 9108-3541 1 |CAPACITY CHART
10 [ 9108-3542 | 1 [SERIALNUMBERPLATE
* 11 [ 9020-7514 | 2 |TAPPEDBAR SE&TLIEODLE B

PCN 970151 MB * Added item 11. 13-34



GRADALL

MATERIAL HANDLER
522 /524

FRONT OF MACHINE

OPTIONAL EQUIPMENT
(9114-5136) Rear Axle Rework Kit

Item | Part No. | Qty. Description Of Part
9114-5136 | 1 |REARAXLEREWORKKIT (includes
allitems)
1 1 |REARAXLEWELDMENT
2 19112-3028 2 |BUSHING
3 19114-5134 1 |LUGREWORKASSY (includes
items 2 & 4)
4 19114-6111 1 |LUGWELD
5 [8821-1117 | 2 [SOCKETHEADCAPSCREW,
1/2-13x4-1/2, GR8
6 |[8855-1109 | 2 |LOCKWASHER,1/2
7 |8852-1208 | 2 |[HEXLOCKNUT,1/2
8 |8858-1323 | 4 [RETAININGRING
9 [8821-1121 | 2 [SOCKETHEADCAPSCREW,
1/2-13x6-1/2, GR8
10 |9112-3030 | 4 |BACK-UPRING
11 | 8859-1032 2 |O-RING
12 |8692-1268 | 2 |LIPSEAL
13 [9112-3029 | 2 |O-RING
14 |9114-1424 | 2 |[LOWERKINGPIN
15 |8855-1153 | 2 |LOCKWASHER,5/8
16 | 8821-2321 2 |SOCKETHEAD CAPSCREW,
5/8-11x3-3/4, GR8
17 19114-5135 1 |LUGREWORKASSY
(includes items 2 & 18)
18 |9114-6112 1 |LUGWELD
19 [9108-1693 | 2 |UPPERKINGPIN
20 |9112-3027 2 |BUSHING

JD

* Revised illustration.

FOR SERVICE ONLY
Original Issue 2-98
Revised 5-31-05

13-35



GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER (9133-5026) Rear Axle Advantage Kit
522 /524 FOR SERVICE ONLY

Original Issue 3-99

-

FRONT OF
MACHINE
N

. 13-36



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9133-5026) Rear Axle Advantage Kit

FOR SERVICE ONLY
Original Issue 3-99

NOTE #1: Customer to use existing wheel hubs & hardware, drive motors, drive motor tube assemblies, and drain line
hoses or order separately if replacement is required.

NOTE #2: Cylinder base end must be free to rotate. Shim steer cylinder base end as required to maintain a total max.
gap of 1/16".

NOTE #3: Shim bottom knuckles as required to maintain no more than 1/32" movement. Shim top knuckles as
required to maintain no more than 1/16" gap. Must have a minimum of one shim.

Iltem| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9133-5026 | Ref | REARAXLE ADVANTAGEKIT 31 | 9112-0004 | 1 | R.H.STEERINGKNUCKLE
(includes allitems except 30, 44, 32 | 8850-1006 | 2 |[HEXNUT,3/8-16
45 & 48) 33 | 8855-1011 | 6 | LOCKWASHER,3/8
1 |8852-1312 | 2 |HEXLOCKNUT,3/4-10 (torqueto 34 | 8320-1144 | 2 | HEXHDCAPSCREW,3/8-16X5-3/4,
160-175ft.Ibs.) GR5
2 |19108-1415 | 2 |DIRTSHIELD 35 | 9108-1695 | 2 | STEERINGCYLINDERPIVOTPIN
3 |9104-1481 | 2 |STEERINGCYLINDERPIN (knuckle (axle end)
end) 36 | 8867-1001 | 6 |LUBEFITTING, STRAIGHT, 1/8
4 19112-1239 | 2 |BUSHING 37 | 9104-1598 | AR | SHIM (.060 thick, see note #2)
5 [9104-1439 | 2 [TIERODPIN 38 2 | STEERING CYLINDERASSY (see
6 | 8852-1306 | 2 |LOCKNUT,3/8-16 page 10-6 for details)
7 19112-1240 | 4 |BUSHING 39 [9108-1523 | 1 |L.H.TUBESUPPORT
8 [9112-3030 | 4 [BACK-UPRING 9108-1522 | 1 | R.H.TUBE SUPPORT
9 |8859-1032 | 4 |O-RING 40 | 8820-1035| 4 |HEXHDCAPSCREW,3/8-16X1,GR5
10 | 9112-3027 | 2 |BUSHING (lower) 41 | 8821-1121 | 2 | SOCKETHDCAPSCREW,
11 | 9112-3029 | 2 |[O-RING 1/2-13X6-1/2, GR8
12 | 8859-1104 | 4 |O-RING 42 19112-0003 | 1 |L.H.STEERINGKNUCKLE
13 | 9112-1091 | 2 |THRUSTBUSHING 43 |1 9104-3247 | 2 | SELF-ALIGNINGBUSHING
14 | 9116-6012 | 1 |REARAXLEWELDMENT 44 12 | HARDENED WASHER, 3/4 (use
(includes items 10, 16 & 53) existing hardware, see page 2-2 for
15 | 8692-1268 | 2 |LIPSEAL details)
16 [ 9112-3028 | 2 |BUSHING (upper) 45 12 | HEXHD CAPSCREW, 3/4-10X2 (use
17 | 9108-1693 | 2 |UPPERKINGPIN existing hardware, see page 2-2 for
18 | 8858-1323 | 4 |RETAININGRING details)
19 | 8867-1022 | 4 |LUBEFITTING,30DEGREES, 1/8 46 | 9116-6063 | 1 | TIEROD (includesitem43)
20 | 9104-1732 | AR |SPACER 47 | 8852-1208 | 2 | HEXLOCKNUT,1/2
21 | 8859-1019 | 2 |O-RING 48 2 | CAPSCREW 12PT.,3/4-10X2,GR8
22 | 9104-1459 | 2 |WASHER (use existing hardware, see page 2-2
23 | 8850-1416 | 2 |HEXJAMNUT,1-14 (torqueto for details)
225-2501t. Ibs.) 49 | 9020-1918 | AR | SHIM (10 gauge, see note #2)
24 | 8320-1140 | 2 |HEXHDCAPSCREW,3/8-16X2-3/4, 50 | 8855-1153 | 2 | LOCKWASHER,5/8
GR8 51 | 8821-2321 | 2 | SLOTHDCAPSCREW,
25 | 9114-1424 | 2 |LOWERKINGPIN 5/8-11X3-3/4,GR8
26 | 9104-1596 | AR |SHIM (20 gauge, see note #3) 52 | 2460-1570 | 2 |LIPSEAL
27 | 9104-1449 | AR |SHIM (.060 thick, see note #3) 53 | 9112-3031 | 2 | BUSHING
28 | 9104-1450 | AR |SHIM (.0478 thick, see note #3) 54 | 8821-2321 | 2 | SOCKETHDCAPSCREW,
29 | 9104-1451 | AR |SHIM (.106 thick, see note #3) 5/8-11X3-3/4, GR8
30 2 | DRIVE HUB (use existing hubs, see 55 | 8850-1110 | 2 |HEAVYHEXJAMNUT,5/8-11
page 2-2, 6-6 & 6-7 for details)
JH 13-36




GRADALL

MATERIAL HANDLER
522 /524

KG

|

Item| Part No.| Qty. Description Of Part
9103-3387| 1 |5-BUTTONHANDLE (includes
allitems)
1 | 9136-4015| 3 |FACEPLATESCREW
2 | 9136-4016| 5 |PUSHBUTTONBOOT
3 | 9136-4017 1 |FACEPLATE
4 |9136-4018| 5 |PUSHBUTTONSWITCH
5 | 9136-4019| 1 |FACEPLATEGASKET
6 | 9136-4020| 1 |HOUSING
7 | 9136-4021 1 |CABLESTOP
8 | 9136-4022 1 |CABLE (2.751t.)

OPTIONAL EQUIPMENT
(9103-3387) 5-Button Handle

Starting Serial No. 0355001
Original Issue 6-99

13-37



GRADALL® OPTIONAL EQUIPMENT
MATERIAL HANDLER (9103-4404) Rail Cylinder Assembly
522 /524 Starting Serial No. 0355001
Original Issue 8-99

(

o

Item | Part No. | Qty. Description Of Part

9103-4404 [ 1 | RAILCYLINDERASSY (includes
allitems)

0008-3046 | Ref | PACKINGKIT (includesitems 2, 3,
7,8,10,&11)

OUTERTUBE

U-CUP (piston)

WEARRING

RETAINING RING
CHECKVALVE

PISTON & RAM

O-RING

BACK-UPRING

GLAND NUT

U-CUP (gland nut)

WIPER

9103-4405

9103-4406
9103-4407
9103-4408

9103-4409

—00VWoONOURAWN =
G G GO G G Gy

—_

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

KG 13-38



GRADALL® OPTIONAL EQUIPMENT
MATERIAL HANDLER (9045-3031) and (9045-3032) Carriage Assemblies
522 /524 Starting Serial No. 0355001
Original Issue 8-99

Revised 4-23-07

Item | Part No. | Qty. Description Of Part
1 |9045-3031| 1 | CARRIAGE ASSY, 48", (includes all
items)
9045-3032| 1 | CARRIAGE ASSY, 66", (includes all
items)
2 [9103-4410 1 | SHAFT, (48")
9103-4432 1 | SHAFT, (6")
3 [9103-4376( 4 |THRUST ROLLER
4 (9103-4411 2 |NUT
* 5 | 8033686 2 | LOCKWASHER
6 |9103-4413| 2 |NUT
7 19103-4377| 2 |FLAT HD SCREW
8 19103-4414| 2 | GREASE FITTING
9 |[9103-4415| 2 |[BOLT
10 |9103-4416| 2 | END RING

* Changed part number on item 5.

LK

13-39



GRADALL

MATERIAL HANDLER
522 /524

OPTIONAL EQUIPMENT

(9045-3030) Outer Rail Assembly
Starting Serial No. 0355001

Original Issue 8-99

Revised 4-23-07

23

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9045-3030 1 | OUTER RAIL ASSY, (includes all 14 |9103-4423 1 | CYLINDER RETAINING RING
items) 15 | 9103-4424 1 | SCREW
9103-4417| 2 | CHAIN ASSY, (includes items 1 thru | 16 8033686 1 | LOCKWASHER
5) 17 Ref | RAIL CYLINDER ASSY, (see page
1 4 | NUT 13-38 for details)
2 4 | PIN, (chain connect) 18 19103-4426| 1 |TUBE
3 8 |COTTERPIN 19 | 9103-4427 1 |FITTING
4 4 | CHAIN ANCHOR 20 |9103-4428 1 FLOW VALVE
5 [9103-4392| 2 |CHAIN 21 19103-4429 1 | RETAINING RING
6 |[9103-4373| 2 |CHAIN SHEAVE 22 19103-4430( 2 |BOLT
7 19103-4372| 2 | CYLINDER RETAINER 23 |9103-4431 1 | OUTER RAIL
8 |[9103-4418| 2 |PLUG 24 |9103-4433( 2 |LOCKWASHER
9 |[9103-4419| 4 |SCREW 25 |9103-4434| 2 |SCREW
10 |9103-4420| 4 |LOCKWASHER
11 | 9103-4421 2 | GUARD NOTE: ONLY ITEMS WITH PART
12 [9103-4393 1 LIFT CYLINDER HEAD NUMBERS ARE AVAILABLE FOR
13 [9103-4422| 2 | NUT SERVICE.
LK * Changed part number on item 16. 13-40



GRADALL

MATERIAL HANDLER

FROM 15 AMP FUSE
ON DASH

522 /524
(@)
. ©
) o2
E | N LEn— I I
TO STOP LIGHT SWITCH 17 _:I—J

TO TERMINAL C
IN TAIL LIGHT HARNESS

STOPLIGHT SWITCH MOUNTING

ON BRAKE PEDAL

OPTIONAL EQUIPMENT

(9112-5055) Stop Light Installation
Starting Serial No. 0177005
Original Issue 10-00

Q -

IGNITION-START
15 AMP
SWITCH RUSE

(#16)

FROM REV SWITCH

FWD/REV VALVE

WXIEIL

STOP
LIGHT
SWITCH

BACK-UP
ALARM

NOT USED

(#16)
(#16)

ORI

TAL T STOP  BACKUP
LIGHT LIGHT LIGHT
(BLACK) (RED) (GREEN)

TAIL LIGHT
ASSEMBLY

DT WA —

E

Item| Part No. | Qty Description Of Part Item| Part No. | Qty. Description Of Part
9112-5055 1 | STOPLIGHTINSTALLATION, 6 | 8855-1016 1 | LOCKWASHER, 3/4
(includes allitems) 7 |18096-3058 | 1 | W.PACKCONNECTOR, (shroud)
1 9112-1145 1 | TAILLIGHT HOUSING 8 | 9114-1364 1 | JUMPERWIRE
2 | 9112-1146 1 | TAILLIGHT BRACKET 9 | 9114-3210 1 | TAILLIGHTHARNESS
3 |9136-5045 1 |TAILLIGHT ASSEMBLY, (includesthe || 10 | 9114-1257 | 1 | JUMPERWIRE
following seven items) 11 | 8096-3062 1 | W.PACKCONNECTOR, (shroud)
9112-3065 1 | TAILLIGHT 12 | 8096-3069 5 | W.PACKCONNECTOR, (male pin)
8666-1147 | 38" | WIRE, 16 GAUGE, (black) 13 | 8096-3066 | 5 | W.PACKCONNECTOR, (cable seal)
8666-1149 | 38" | WIRE, 16 GAUGE, (green) 14 | 8096-3070 | 2 | W.PACKCONNECTOR, (cavity plug)
8666-1152 | 38" | WIRE, 16 GAUGE, (red) 15 | 9114-1197 1 | MOUNTING TAB
8668-3480 3 |BUTTCONNECTOR 16 | 9114-3117 1 | STOPLIGHT SWITCH
8203-3996 | 45" | WIRELOOM 17 | 9114-1256 1 | JUMPERWIRE
8668-3122 2 | TIEWRAP 18 | 9114-1259 1 | JUMPERWIRE
4 | 8820-1108 1 |HEXHDCAPSCREW, 3/4-10X1-1/4, 19 | 9114-3108 1 | FUSEHOLDER
GR5 20 | 7736-3268 1 | FUSE, 15AMP
5 | 8856-1115 1 | FLATWASHER, 3/4
SvC 13-41






GRADALL

®

JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

Phone: (717) 485-5161
Customer Support Toll Free: (877) 554-5438
Fax: (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: (61) 265 811 111
Fax: (61) 265810 122

JLG Deutschland GmbH
Max Planckstrasse 21
D-27721 Ritterhude/Ihlpohl
Bei Bremen

Germany

Phone: (49) 421 693 500
Fax: (49) 421 693 5035

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: (48) 914 320 245
Fax: (48) 914 358 200

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,
80-Suite 71

13092-310 Campinas-SP
Brazil

Phone: (55) 193 295 0407
Fax: (55) 193 295 1025

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: (852) 2639 5783
Fax: (852) 2639 5797

JLG Industries (Scotland)
Wright Business Centre

1 Lonmay Road

Queenslie, Glasgow G33 4EL
Scotland

Phone: (44) 141 781 6700
Fax: (44) 141773 1907

JLG Industries (UK)
Unit4 &5

Bentley Avenue

M24 2GP Middleton
Stockport

England

Phone: (44) 161 654 1000
Fax: (44) 161 654 1003

JLG Industries (ltalia)

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: (39) 029 359 5210
Fax: (39) 029 359 5845

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: (34) 937 724 700

Fax: (34) 937 711 762

JLG EQS

Z.l. De Beaulieu

47400 Fuillet

France

Phone: (33) 553 848 584
Fax: (33) 553 848 588

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: (31) 235 655 665
Fax: (31) 235 572 493

JLG Industries (Sweden)
Enkopingsvagen 150
Box 704

SE - 17527 Jarfalla
Sweden

Phone: (46) 850 659 500
Fax: (46) 850 659 534




	9108-4020 522/524 PART MANUAL
	Section 1 Introduction
	Section 2 Chassis & Attaching Parts
	Section 3 Boom
	Section 4 Attachments
	Section 5 Engine & Attaching Parts
	Section 6 Drive Train
	Section 7 Controls
	Section 8 Brakes
	Section 9 Hydraulic Circuits
	Section 10 Hydraulic Components
	Section 11 Electrical
	Section 12 Miscellaneous
	Section 13 Optional Equipment




